
2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 1 

 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  

 

 

Public Infrastructure Application Submission Checklist 
 

All applications will be screened for completeness.  Applicants must complete and submit this checklist with the 

application.  All pages of the application must be sequentially numbered.  Use the right-hand column, labeled "Page 

Number" to indicate the page for each item. 

_X _ Original grant application (indicate the "original" on the cover) 

_X _ Two complete copies of the grant application  

PROJECT INFORMATION                    PAGE NUMBER 

_X _ Completed Submission Checklist (This Page) __1___ 

_X _ Letter of Transmittal from Chief Elected Official __2___ 

_X _ State of Illinois-DCEO Uniform Grant Application  _ 3-6__ 

_X _ Project Information _ 7-8__ 

_X _ GATA Capital Budget _ 9-30_ 

_X _ Engineer’s Cost Estimate  __31  _ 

_X _ Project Location Map    32-37_ 

_X _ FEMA Issued Floodplain Map __38  _ 

_X _ Project Summary  39-46_ 

_X _ Minority Benefit/Affirmative Housing Statement __47  _ 

_X _ Impact per Capita Determination __48  _ 

_X _ Job Creation Documentation 49-50_ 

_X _ Project Readiness Summary  51-52_ 

DOCUMENTATION, CERTIFICATIONS, RESOLUTIONS 

_X _ Signed Letters of Support        53-59_ 

_X _ Council Commitment of Funds (if applicable)      __60  _ 

_X _ Resident Participation/Public Hearings (if applicable) 

   7-day notice         __61  _ 

   Newspaper clipping & Publisher’s certification     62-63_ 

   Certified minutes         64-68_ 

   Attendance sheet(s)         __69  _ 

_X _ Local Government Certifications       __70  _ 

_X _ Mandatory Disclosures         __71  _ 

_X _ Conflict of Interest Disclosure        72-73_ 

 n/a_ Intergovernmental Cooperation Agreement, if applicable      _ n/a  _ 

ATTACHMENTS 

_X _ Current Infrastructure Condition Documentation      74-114 
  Director of Public Works and WWTP Superintendent Letter on Conditions  74-75_  

  Donohoe and Associates Project Plan pages     76-85_ 
  IEPA WWTP NPDES Operating Permit & Project Plan Attachments (map and pics) 86-114 
_X _ Firm documentation of commitment from leveraging source(s) Charleston Area Charitable Foundation 115-116 

 n/a_ Copy of Construction Permit(s)    _X _  IEPA Letter Confirming Receipt of Project Plan  __117 _ 

_X _ Proof of Land Ownership (if applicable)       __118 _ 

 n/a_ Control of Right of Way/Easements (if applicable)     _ n/a  _ 

 n/a_ Copy of water purchase or wastewater treatment agreement (if applicable)  _ n/a  _ 

 n/a_  Copy of Option to Purchase (if applicable)      _ n/a  _ 

_X _ Copy of Fair Housing Resolution        119-120 

_X _ W-9           __121 _ 

_X _ SAM Registration (CAGE #)         __122 _ 

_X _ IRS Certification Letter         __123 _ 

_X _ Copy of Local Government Audit       124-247



 
 

 
 

520 Jackson Avenue 
               Charleston, IL 61920 

         Phone:  (217) 345-5650  
 Fax:  (217) 345-7554 
HOME OF EASTERN ILLINOIS UNIVERSIT Y   www.charlestonillinois.org                                                                 

 
 
 
 

 
 
 

 
 

 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

DR. BRANDON T. COMBS, Mayor 
 

R. SCOTT SMITH, City Manager  

MATTHEW HUTTI, Council Member JEFF LAHR, Council Member DENNIS MALAK, Council Member TIM NEWELL, Council Member 

 

 

 

 

 

June 3, 2020 

 

 

 

Director's Office 

Illinois Department of Commerce and Economic Opportunity 

500 East Monroe 

Springfield, Illinois  62701 

 

Dear Director: 

 

The City of Charleston is submitting an application for a public infrastructure grant under the Rebuild Illinois 

program.  The grant request is in the amount of $4,867,000.00 to be used to make critical improvements to the 

City’s waste water treatment plant.  Additional funds in the amount of $45,000.00 to be used for the completion 

of the project will come from _the City’s Water / Sewer Fund; and additional funds in the amount of $45,000.00 

to be used for the completion of the project will come from the Charleston Area Charitable Foundation. 

 

I certify that this application meets the eligibility thresholds as outlined in the Notice of Funding Opportunity and 

Rebuild Illinois Guidebook.  

 

Very truly yours, 

 

 

 

 

       

Dr. Brandon Combs, Mayor 

  
 

http://www.charlestonillinois.org/


Uniform Application for State Grant Assistance
Agency Completed Section

1. Type of Submission Pre-Application

Application

Changed / Corrected Application

2. Type of Application New

Continuation (i.e. multiple year grant)

Revision (modification to initial application)

3. Date/Time Received By State (Completed 
by State Agency upon Receipt of Application)

4. Name of Awarding State Agency

5. Catalog of State Financial Assistance (CSFA) Number

6. CSFA Title

Not Applicable (No federal funding)Catalog of Federal Domestic Assistance (CFDA)

7. CFDA Number

8. CFDA Title

9. CFDA Number

10. CFDA Title

Funding Opportunity Information

11. Funding Opportunity Number

12. Funding Opportunity Title

217.782.7500 Springfield | 312.814.7179 Chicago | www.illinois.gov/dceo

Additional CFDA 
Number, if required

Additional CFDA 
Title, if required

Illinois Department of Commerce and Economic Opportunity

420-75-2373

Rebuild Illinois Competitive Public Infrastructure Program

92-1

Rebuild Illinois Public Infrastructure Program



Applicant Completed Section

Applicant Information

15. Legal Name (Name used for DUNS 
registration and grantee pre-qualification)

16. Common Name (DBA)

17. Employer/Taxpayer identification 
number (EIN, TIN)

18. Organizational DUNS Number

19. SAM Cage Code

20. Business Address 
(Address 1) 
(Address 2) 
(City), (State), (zip - 4)

Applicant's Organizational Unit

21. Department Name

22. Division Name

Applicant's Name and Contact Information for Person to be Contacted for Program Matters involving this 
Application. 

23. First Name

24. Last Name

25. Suffix

26. Title

27. Organizational Affiliation

28. Telephone Number

29. Fax Number

30. E-mail Address

Applicant's Name and Contact Information for Person to be Contacted for Business/Administrative  Office 
Matters involving the Application. 

31. First Name

217.782.7500 Springfield | 312.817.7179 Chicago | www.illinois.gov/dceo

14. Competition Identification Title

13. Competition Identification Number

Not Applicable Competition Identification 

City of Charleston

City of Charleston

37-6000637

038401881

4BXJ8

520 Jackson Avenue 
Charleston, Illinois 61920-2030

Building and Development Services

Steve

Pamperin

City Planner

City of Charleston

217-345-5650

217-345-7554

cityplanner@co.coles.il.us

Scott

N/A

N/A



35. Organizational Affiliation

36. Telephone Number

37. Fax Number

38. E-mail Address

Areas Affected

39. Areas Affected by the Project (cities, 
counties, state-wide, add attachments e.g. 
maps)

40. Legislative and Congressional District of 
Applicant

41. Legislative and Congressional Districts or Program 
Project

Applicant's Project

42. Description Title of 
Applicant's Project

43. Proposed Project Term
Start Date

End Date

44. Estimated Funding 
(Include all that apply) Amount Requested from the State

Applicant Contribution (e.g., in kind, matching)

Local Contribution

Other Source of Contribution

Program Income

Total Amount

217.782.7500 Springfield | 312.814.7179 Chicago | www.illinois.gov/dceo

34. Title

33. Suffix

32. Last Name

City of Charleston

217-345-5650

217-345-7554

citymanager@co.coles.il.us

City of Charleston 
1200 W Madison Avenue (project location) 
Charleston, Illinois 61920

Congress #15; State Senate #55; State Rep #110

Congress #15; State Senate #55; State Rep #110

City of Charleston Waste Water Treatment Plant Improvements

September 30, 2020

September 30, 2022

 $4,867,000.00 

 $45,000.00 

 $45,000.00 

 $4,957,000.00 

City Manager

Smith



Applicant Certification: 
  
By signing this application, I certify (1) to the statements contained in the list of certifications* and (2) that 
the statements herein are true, complete and accurate to the best of my knowledge.  I also provide the 
required assurances* and agree to comply with any resulting terms if I accept an award.  I am aware that 
any false, fictitious, or fraudulent statements or claims may subject me to criminal, civil or administrative 
penalties.  (U.S. Code, Title 18, Section 1001) 

(*) The list of certification and assurances, or an internet site where you may obtain this list is contained in 
the Notice of Funding Opportunity.  If a NOFO was not required for the award, the state agency will specify 
required assurances and certifications as an addendum to the application.

I Agree

Authorized Representative

45. First Name

46. Last Name

47. Suffix

48. Title

49. Telephone Number

50. Fax Number

51. E-mail Address

52. Signature of Authorized Representative

53. Date Signed

217.782.7500 Springfield | 312.814.7179 Chicago | www.illinois.gov/dceo

Dr. Brandon

Combs

Mayor

217-345-5650

217-345-7554

mayorcombs@co.coles.il.us



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 7 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

APPLICANT PROJECT INFORMATION 
REBUILD ILLINOIS PUBLIC INFRASTRUCTURE 

 
 
Type of project?___Waste Disposal System (Waste Water Treatment Plant Improvements)                  __________ 
 
If this project is “on behalf of” another entity, what is the entity:  
__________________N/A_________________________________________________________________________ 
 

 
I. PROJECT LOCATION ADDRESS: 

 
 Street Address ___1200 W Madison Avenue____________________________   ________________________ 
                               (required)      

 City ___Charleston____________________________  State  __Illinois_____  Zip Code  __61920  ___________   
The project location will be utilized to verify inclusion in an opportunity zone and/or DCEO underserved area.   

  
  
II. PROJECT BENEFIT INFORMATION  

Provide the total number of persons served based upon the Census:  __21,838_______________ 
 
CENSUS TRACT NUMBER(s) – Use additional sheet, if necessary. 

5 (project location) 1 (in city) 4 (in city) 7 (in city) 8 (in city) 9 (in city) 
      
      
      

 Is this project located in an Enterprise Zone?                              Yes     X No 

 Is this project located in an Empowerment Area?                       Yes     X No 

 Is this project located in a Tax Increment Financing District?    Yes     X No 

 What is the current unemployment rate of the County?__3.4%________ (from IDES Non-Seasonally Adjusted, 
available at: https://www2.illinois.gov/ides/lmi/Pages/Local_Area_Unemployment_Statistics.aspx ) 

 

 

 

 

 

 

 



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 8 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

III.  APPLICATION WRITER 
  CONTACT PERSON:      TITLE: 
 
 __Steve Pamperin______________________________ ___City Planner_________________________ 

 ADDRESS AND PHONE NUMBER: 
 
 Firm Name   ___City of Charleston _____________________________________________________ 
  
 Street Address __520 Jackson Avenue____________ P.O. Box_______________________________ 
                               (required)         (Only if no street address) 

 City __Charleston_________________________  State  __IL______  Zip Code  ___61920___________   
             (include + 4)  

 E-Mail ___cityplanner@co.coles.il.us______________________________________________________ 
        (required) 
       
 BUSINESS PHONE:  (_217_)_345-5650__________ FAX PHONE:  (_217 _)__345-7554_________ 
 
 FEDERAL EMPLOYER IDENTIFICATION NUMBER:  __37-6000637_________________________ 
         (required) 

 
IV. PROJECT ENGINEER, if selected 
  CONTACT PERSON:      TITLE: 
 
 _Curt Buescher, P.E.____________________________ __Director of Public Works ________________ 

 ADDRESS AND PHONE NUMBER: 
 
 Firm Name   __City of Charleston ______________________________________________________ 
  
 Street Address __520 Jackson Avenue_____________ P.O. Box_______________________________ 
                               (required)         (Only if no street address) 

 City _Charleston__________________________  State  _Illinois____  Zip Code  __619290 __________   
             (include + 4)  

 E-Mail ___publicworks@co.coles.il.us_____________________________________________________ 
        (required) 
       
 BUSINESS PHONE:  (_217_)_345-5650__________ FAX PHONE:  (_217 _)__345-7554_________ 
 
 FEDERAL EMPLOYER IDENTIFICATION NUMBER:  __37-6000637_________________________ 
         (required) 
 

 
 
 
 
 

 
 



ST
A

TE
 O

F 
IL

LI
N

O
IS

 
O

rg
an

iz
at

io
n 

N
am

e:
C

ity
 o

f C
ha

rl
es

on
D

U
N

S#
38

40
18

81
N

O
FO

 #
23

73
-1

36
2

C
SF

A
 N

um
be

r:
 

42
0-

75
-2

37
3

C
SF

A
 D

es
cr

ip
tio

n:
R

eb
ui

ld
 Il

lin
oi

s
Fi

sc
al

 Y
ea

r:
20

20

G
ra

nt
 #

Ra
te

:
Ba

se
:

16
. T

ot
al

 D
ire

ct
 C

os
ts

 (l
in

es
 1

-1
5)

17
.  

In
di

re
ct

 C
os

ts*
 (s

ee
 b

el
ow

)

9.
 C

on
str

uc
tio

n 
M

an
ag

em
en

t/O
ve

rs
ig

ht
10

. C
on

str
uc

tio
n

11
. O

th
er

 C
on

st
ru

ct
io

n 
Ex

pe
ns

es
12

. E
xc

av
at

io
n/

Si
te

 P
re

p/
D

em
13

. S
ite

 W
or

k

18
. T

ot
al

 C
os

ts
 S

ta
te

 G
ra

nt
 F

un
ds

  (
16

 &
17

) 

C
om

m
er

ce
 &

 E
co

no
m

ic
 O

pp
or

tu
ni

ty

O
M

B 
U

ni
fo

rm
 G

ui
da

nc
e 

   
   

   
   

   
   

   
   

  
Fe

de
ra

l A
w

ar
ds

 R
ef

er
en

ce
  2

 C
FR

 2
00

Bu
dg

et
 E

xp
en

di
tu

re
 C

at
eg

or
ie

s  
   

   
   

   
 

S 
E 

C
 T

 I 
O

 N
   

A
   

-- 
ST

A
TE

 O
F 

IL
LI

N
O

IS
 F

U
N

D
S

14
. D

em
ol

iti
on

 &
 R

em
ov

al
15

. C
on

tin
ge

nc
y

4.
 E

qu
ip

m
en

t
5.

 W
iri

ng
/E

le
ct

ric
al

6.
 M

ec
ha

ni
ca

l S
ys

te
m

7.
 P

av
in

g/
Co

nc
re

te
/M

as
on

ry
8.

 P
lu

m
bi

ng

 B
U

D
G

ET
 S

U
M

M
A

R
Y

 S
TA

TE
 O

F 
IL

LI
N

O
IS

 F
U

N
D

S 

82
5,

99
7.

00
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 16

7,
20

0.
00

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

 

48
,3

32
.0

0
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

3.
 E

qu
ip

m
en

t/M
at

er
ia

ls/
La

bo
r

TO
TA

L 
R

EV
EN

U
E 

 R
ev

en
ue

s 
(a

). 
St

at
e 

of
 Il

lin
oi

s G
ra

nt
 A

m
ou

nt
 R

eq
ue

st
ed

4,
86

7,
00

0.
00

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

  

1.
 D

es
ig

n/
En

gi
ne

er
in

g
2.

 B
ui

ld
in

g/
La

nd
 P

ur
ch

as
e

TO
TA

L 
EX

PE
N

D
IT

U
R

ES

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

  

2,
49

0,
86

9.
00

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 4,

86
7,

00
0.

00
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

 

U
N

IF
O

R
M

 G
R

A
N

T 
BU

D
G

ET
 T

EM
PL

A
TE

3,
00

0.
00

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
  45
1,

00
0.

00
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 4,
86

7,
00

0.
00

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

  

46
8,

60
1.

00
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

  

8,
80

0.
00

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
  

40
3,

20
1.

00
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 



O
rg

an
iz

at
io

n 
N

am
e:

N
O

FO
 #

1)

A
. B. C
.

2a
)

2b
)

3)

Fo
r R

es
tri

ct
ed

 R
at

e 
Pr

og
ra

m
s (

ch
ec

k 
on

e)
 --

 O
ur

 O
rg

an
iz

at
io

n 
is 

us
in

g 
a 

re
str

ic
te

d 
in

di
re

ct
 c

os
t r

at
e 

th
at

:
__

__
_

__
__

_
Th

e 
Re

str
ic

te
d 

In
di

re
ct

 C
os

t R
at

e 
is 

__
__

__
__

_%

5)
X

To
:

(m
m

/d
d/

yy
yy

)

 T
he

 In
di

re
ct

 C
os

t R
at

e 
is:

%

Ci
ty

 o
f C

ha
rle

so
n

23
73

-1
36

2

O
ur

 O
rg

an
iz

at
io

n 
cu

rre
nt

ly
 h

as
 a

 N
eg

ot
ia

te
d 

In
di

re
ct

 C
os

t R
at

e A
gr

ee
m

en
t w

ith
 th

e 
St

at
e 

of
 Il

lin
oi

s t
ha

t w
ill

 b
e 

ac
ce

pt
ed

 b
y 

al
l S

ta
te

 o
f I

lli
no

is 
A

ge
nc

ie
s u

p 
to

 a
ny

 st
at

ut
or

y,
 ru

le
-b

as
ed

 o
r 

pr
og

ra
m

m
at

ic
 re

str
ic

tio
ns

 o
r l

im
ita

tio
ns

. O
ur

 O
rg

an
iz

at
io

n 
is 

re
qu

ire
d 

to
 su

bm
it 

a 
ne

w
 In

di
re

ct
 C

os
t R

at
e 

Pr
op

os
al

 to
 th

e 
In

di
re

ct
 C

os
t U

ni
t w

ith
in

 si
x 

(6
) m

on
th

s a
fte

r t
he

 c
lo

se
 o

f e
ac

h 
fis

ca
l 

ye
ar

 (2
 C

FR
 2

00
 A

pp
en

di
x 

IV
 (C

)(2
)(c

). 

N
O

TE
: (

If
 th

is 
op

tio
n 

is 
se

le
ct

ed
, p

le
as

e 
pr

ov
id

e 
ba

sic
 In

di
re

ct
 C

os
t R

at
e 

in
fo

rm
at

io
n 

in
 a

re
a 

de
sig

na
te

d 
be

lo
w)

SE
C

TI
O

N
 - 

A
 (c

on
tin

ue
d)

 In
di

re
ct

 C
os

t R
at

e 
In

fo
rm

at
io

n 
If

 y
ou

r o
rg

an
iz

at
io

n 
is 

re
qu

es
tin

g 
re

im
bu

rs
em

en
t f

or
 in

di
re

ct
 c

os
ts 

on
 li

ne
 1

7 
of

 th
e 

Bu
dg

et
 S

um
m

ar
y,

 p
le

as
e 

se
le

ct
 o

ne
 o

f t
he

 fo
llo

w
in

g 
op

tio
ns

. 

O
ur

 O
rg

an
iz

at
io

n 
re

ce
iv

es
 d

ire
ct

 F
ed

er
al

 fu
nd

in
g 

an
d 

cu
rre

nt
ly

 h
as

 a
 N

eg
ot

ia
te

d 
In

di
re

ct
 C

os
t R

at
e 

A
gr

ee
m

en
t (

N
IC

RA
) w

ith
 o

ur
 F

ed
er

al
 C

og
ni

za
nt

 A
ge

nc
y.

 A
 c

op
y 

of
 th

is 
ag

re
em

en
t w

ill
 b

e 
pr

ov
id

ed
 to

 th
e 

St
at

e 
of

 Il
lin

oi
s’

 In
di

re
ct

 C
os

t U
ni

t f
or

 re
vi

ew
 a

nd
 d

oc
um

en
ta

tio
n 

be
fo

re
 re

im
bu

rs
em

en
t i

s a
llo

w
ed

. T
hi

s N
IC

RA
 w

ill
 b

e 
ac

ce
pt

ed
 b

y 
al

l S
ta

te
 o

f I
lli

no
is 

A
ge

nc
ie

s u
p 

to
 a

ny
 

sta
tu

to
ry

, r
ul

e-
ba

se
d 

or
 p

ro
gr

am
m

at
ic

 re
str

ic
tio

ns
 o

r l
im

ita
tio

ns
. 

N
O

TE
: (

If
 th

is 
op

tio
n 

is 
se

le
ct

ed
, p

le
as

e 
pr

ov
id

e 
ba

sic
 N

eg
ot

ia
te

d 
In

di
re

ct
 C

os
t R

at
e 

Ag
re

em
en

t i
nf

or
m

at
io

n 
in

 a
re

a 
de

sig
na

te
d 

be
lo

w)

Y
ou

r 
O

rg
an

iz
at

io
n 

m
ay

 n
ot

 h
av

e 
a 

Fe
de

ra
lly

 N
eg

ot
ia

te
d 

In
di

re
ct

 C
os

t R
at

e 
A

gr
ee

m
en

t. 
Th

er
ef

or
e, 

in
 o

rd
er

 fo
r 

yo
ur

 O
rg

an
iz

at
io

n 
to

 b
e 

re
im

bu
rs

ed
 fo

r 
In

di
re

ct
 C

os
ts

 fr
om

 th
e 

St
at

e 
of

 Il
lin

oi
s, 

yo
ur

 O
rg

an
iz

at
io

n 
m

us
t e

ith
er

:

4)
Is

 in
cl

ud
ed

 a
s a

 “
Sp

ec
ia

l I
nd

ire
ct

 C
os

t R
at

e”
 in

 o
ur

 N
IC

RA
 (2

 C
FR

 2
00

A
pp

en
di

x 
IV

 (5
)  

  O
r;

Co
m

pl
ie

s w
ith

 o
th

er
 st

at
ut

or
y 

po
lic

ie
s (

pl
ea

se
 sp

ec
ify

):

N
eg

ot
ia

te
 a

n 
In

di
re

ct
 C

os
t R

at
e 

w
ith

 th
e 

St
at

e 
of

 Il
lin

oi
s’

 In
di

re
ct

 C
os

t U
ni

t w
ith

 g
ui

da
nc

e 
fr

om
 y

ou
r 

St
at

e 
C

og
ni

za
nt

 A
ge

nc
y 

on
 a

n 
an

nu
al

 b
as

is.
 

El
ec

t t
o 

us
e 

th
e 

de
 m

in
im

is 
ra

te
 o

f 1
0%

 m
od

ifi
ed

 to
ta

l d
ir

ec
t c

os
t (

M
TD

C
) w

hi
ch

 m
ay

 b
e 

us
ed

 in
de

fin
ite

ly
 o

n 
St

at
e 

of
 Il

lin
oi

s A
w

ar
ds

.  
U

se
 a

 R
es

tri
ct

ed
 R

at
e 

de
sig

na
te

d 
by

 p
ro

gr
am

m
at

ic
 o

r s
ta

tu
to

ry
 p

ol
ic

y.
 (S

ee
 N

ot
ic

e 
of

 F
un

di
ng

 O
pp

or
tu

ni
ty

 fo
r R

es
tri

ct
ed

 R
at

e 
Pr

og
ra

m
s)

O
ur

 O
rg

an
iz

at
io

n 
cu

rre
nt

ly
 d

oe
s n

ot
 h

av
e 

a 
N

eg
ot

ia
te

d 
In

di
re

ct
 C

os
t R

at
e 

A
gr

ee
m

en
t w

ith
 th

e 
St

at
e 

of
 Il

lin
oi

s. 
O

ur
 O

rg
an

iz
at

io
n 

w
ill

 su
bm

it 
ou

r i
ni

tia
l I

nd
ire

ct
 C

os
t R

at
e 

Pr
op

os
al

 (I
CR

P)
 

im
m

ed
ia

te
ly

 a
fte

r o
ur

 O
rg

an
iz

at
io

n 
is 

ad
vi

se
d 

th
at

 th
e 

St
at

e 
aw

ar
d 

w
ill

 b
e 

m
ad

e 
an

d,
 in

 n
o 

ev
en

t, 
la

te
r t

ha
n 

th
re

e 
(3

) m
on

th
s a

fte
r t

he
 e

ff
ec

tiv
e 

da
te

 o
f t

he
 S

ta
te

 a
w

ar
d 

(2
 C

FR
 2

00
 A

pp
en

di
x 

IV
 

(C
)(2

)(b
). 

 T
he

 in
iti

al
 IC

RP
 w

ill
 b

e 
se

nt
 to

 th
e 

St
at

e 
of

 Il
lin

oi
s’

 In
di

re
ct

 C
os

t U
ni

t. 

N
O

TE
: (

Ch
ec

k 
wi

th
 y

ou
r S

ta
te

 o
f I

lli
no

is 
Ag

en
cy

 fo
r i

nf
or

m
at

io
n 

re
ga

rd
in

g 
re

im
bu

rs
em

en
t o

f i
nd

ire
ct

 c
os

ts 
wh

ile
 y

ou
r p

ro
po

sa
l i

s b
ei

ng
 n

eg
ot

ia
te

d)

O
ur

 O
rg

an
iz

at
io

n 
ha

s n
ev

er
 re

ce
iv

ed
 a

 N
eg

ot
ia

te
d 

In
di

re
ct

 C
os

t R
at

e 
A

gr
ee

m
en

t f
ro

m
 e

ith
er

 th
e 

Fe
de

ra
l g

ov
er

nm
en

t o
r t

he
 S

ta
te

 o
f I

lli
no

is 
an

d 
el

ec
ts 

to
 c

ha
rg

e 
th

e 
de

 m
in

im
is 

ra
te

 o
f 1

0%
 

m
od

ifi
ed

 to
ta

l d
ire

ct
 c

os
t (

M
TD

C)
 w

hi
ch

 m
ay

 b
e 

us
ed

 in
de

fin
ite

ly
 o

n 
St

at
e 

of
 Il

lin
oi

s a
w

ar
ds

 (2
 C

FR
 2

00
.4

14
 (c

)(4
)(f

) &
 (2

00
.6

8)
.

N
O

TE
: (

Yo
ur

 O
rg

an
iza

tio
n 

m
us

t b
e 

el
ig

ib
le

, s
ee

 2
 C

FR
 2

00
.4

14
 (f

), 
an

d 
su

bm
it 

do
cu

m
en

ta
tio

n 
on

 th
e 

ca
lc

ul
at

io
n 

of
 M

TD
C 

wi
th

in
 y

ou
r B

ud
ge

t N
ar

ra
tiv

e 
un

de
r I

nd
ire

ct
 C

os
ts)

N
o 

re
im

bu
rs

em
en

t o
f I

nd
ire

ct
 C

os
t i

s b
ei

ng
 re

qu
es

te
d.

 (P
le

as
e 

co
ns

ul
t y

ou
r p

ro
gr

am
 o

ff
ic

e 
re

ga
rd

in
g 

po
ss

ib
le

 m
at

ch
 re

qu
ire

m
en

ts)

Ba
sic

 N
eg

ot
ia

te
d 

In
di

re
ct

 C
os

t R
at

e 
A

gr
ee

m
en

t i
nf

or
m

at
io

n 
if 

O
pt

io
n 

(1
) o

r 
(2

a)
 is

 se
le

ct
ed

 

 P
er

io
d 

Co
ve

re
d 

by
 th

e 
N

IC
RA

:  
Fr

om
:

 A
pp

ro
vi

ng
 F

ed
er

al
/S

ta
te

 a
ge

nc
y 

(p
le

as
e 

sp
ec

ify
):

Th
e 

D
ist

rib
ut

io
n 

Ba
se

 is
: 



ST
A

TE
 O

F 
IL

LI
N

O
IS

 
U

N
IF

O
R

M
 G

R
A

N
T 

BU
D

G
ET

 T
EM

PL
A

TE
C

om
m

er
ce

 &
 E

co
no

m
ic

 O
pp

or
tu

ni
ty

O
rg

an
iz

at
io

n 
N

am
e:

 C
ity

 o
f C

ha
rl

es
on

N
O

FO
 #

 2
37

3-
13

62
Fi

sc
al

 Y
ea

r 
20

20

G
ra

nt
 N

um
be

r:
 

 R
ev

en
ue

s 
TO

TA
L 

R
EV

EN
U

E 
po

pu
la

te
)

Pr
iv

at
e

Pu
bl

ic
 (b

). 
-C

as
h 

 
45

,0
00

.0
0

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
  

45
,0

00
.0

0
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

  
 (c

). 
-N

on
-c

as
h 

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

 
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 

 (d
). 

O
th

er
 F

un
di

ng
 &

 C
on

tri
bu

tio
ns

  
 N

O
N

-S
TA

TE
 F

un
ds

 T
ot

al
 

45
,0

00
.0

0
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

  
45

,0
00

.0
0

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
  

Bu
dg

et
 E

xp
en

di
tu

re
 C

at
eg

or
ie

s  
   

   
   

   
 

TO
TA

L 
Pr

iv
at

e 
EX

PE
N

D
IT

U
R

ES
TO

TA
L 

Pu
bl

ic
 E

X
PE

N
D

IT
U

R
ES

1.
 D

es
ig

n/
En

gi
ne

er
in

g
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

 
2.

 B
ui

ld
in

g/
La

nd
 P

ur
ch

as
e

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

 
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 

3.
 E

qu
ip

m
en

t/M
at

er
ia

ls/
La

bo
r

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

 
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 

4.
 E

qu
ip

m
en

t
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

 
5.

 W
iri

ng
/E

le
ct

ric
al

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

 
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 

6.
 M

ec
ha

ni
ca

l S
ys

te
m

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

 
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 

7.
 P

av
in

g/
Co

nc
re

te
/M

as
on

ry
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

 
8.

 P
lu

m
bi

ng
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

 
9.

 C
on

str
uc

tio
n 

M
an

ag
em

en
t/O

ve
rs

ig
ht

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

 
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 

10
. C

on
str

uc
tio

n
45

,0
00

.0
0

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
  

45
,0

00
.0

0
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

  
11

. O
th

er
 C

on
st

ru
ct

io
n 

Ex
pe

ns
es

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

 
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 

12
. E

xc
av

at
io

n/
Si

te
 P

re
p/

D
em

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

 
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 

13
. S

ite
 W

or
k

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

 
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 

14
. D

em
ol

iti
on

 &
 R

em
ov

al
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

 
15

. C
on

tin
ge

nc
y

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

 
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 

16
. T

ot
al

 D
ire

ct
 C

os
ts

 (l
in

es
 1

-1
5)

45
,0

00
.0

0
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

  
45

,0
00

.0
0

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
  

17
.  

In
di

re
ct

 C
os

ts*
 (s

ee
 b

el
ow

)
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
 

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

 

18
. T

ot
al

 C
os

ts
 N

O
N

 -S
ta

te
 G

ra
nt

 F
un

ds
  (

16
 &

17
) 

90
,0

00
.0

0
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

  

Ra
te

: _
__

__
__

__
_ 

 %
  B

as
e:

__
__

__
__

__
__

__
__

__
__

__

S 
E 

C
 T

 I 
O

 N
   

B 
  -

- N
O

N
 S

TA
TE

 O
F 

IL
LI

N
O

IS
  F

U
N

D
S

 B
U

D
G

ET
 S

U
M

M
A

R
Y

 N
O

N
-S

TA
TE

 O
F 

IL
LI

N
O

IS
 F

U
N

D
S 



(2
 C

FR
 2

00
.4

15
)

In
sti

tu
tio

n/
O

rg
an

iz
at

io
n

In
sti

tu
tio

n/
O

rg
an

iz
at

io
n

Si
gn

at
ur

e 
Si

gn
at

ur
e 

N
am

e 
of

 O
ffi

ci
al

 
N

am
e 

of
 O

ffi
ci

al
 

Ti
tle

 
Ti

tle
 

Ch
ie

f F
in

an
ci

al
 O

ffi
ce

r (
or

 e
qu

iv
al

en
t)

Ex
ec

ut
iv

e 
D

ire
ct

or
 (o

r e
qu

iv
al

en
t)

D
at

e 
of

 E
xe

cu
tio

n
D

at
e 

of
 E

xe
cu

tio
n

N
ot

e:
 T

he
 S

ta
te

 a
w

ar
di

ng
 a

ge
nc

y 
m

ay
 c

ha
ng

e 
re

qu
ir

ed
 si

gn
er

s b
as

ed
 o

n 
th

e 
gr

an
te

e’
s o

rg
an

iz
at

io
na

l s
tr

uc
tu

re
.  

Th
e 

re
qu

ir
ed

 
sig

ne
rs

 m
us

t h
av

e 
th

e 
au

th
or

ity
 to

 e
nt

er
 in

to
 c

on
tr

ac
tu

al
 a

gr
ee

m
en

ts
 o

n 
be

ha
lf 

of
 th

e 
or

ga
ni

za
tio

n.

“B
y 

sig
ni

ng
 th

is 
re

po
rt,

 I 
ce

rti
fy

 to
 th

e 
be

st 
of

 m
y 

kn
ow

le
dg

e 
an

d 
be

lie
f t

ha
t t

he
 re

po
rt 

is 
tru

e,
 c

om
pl

et
e,

 a
nd

 a
cc

ur
at

e 
an

d 
th

at
 a

ny
 fa

lse
, f

ic
tit

io
us

, o
r f

ra
ud

ul
en

t i
nf

or
m

at
io

n 
or

 th
e 

om
iss

io
n 

of
 a

ny
 m

at
er

ia
l f

ac
t, 

co
ul

d 
re

su
lt 

in
 th

e 
im

m
ed

ia
te

 te
rm

in
at

io
n 

of
 m

y 
gr

an
t a

w
ar

d(
s)

.  

Co
m

pt
ro

lle
r

M
ay

or

6/
3/

20
20

6/
3/

20
20

H
ea

th
er

 K
uy

ke
nd

al
l

C
SF

A
 #

: 4
20

-7
5-

23
73

D
U

N
S 

# 
38

40
18

81

Ci
ty

 o
f C

ha
rle

sto
n

Ci
ty

 o
f C

ha
rle

sto
n

O
rg

an
iz

at
io

n 
N

am
e:

 C
ity

 o
f C

ha
rl

es
on

C
SF

A
 D

es
cr

ip
tio

n:
 R

eb
ui

ld
 Il

lin
oi

s

Br
an

do
n 

Co
m

bs

C
ER

TI
FI

C
A

TI
O

N
  

A
G

EN
C

Y
: C

om
m

er
ce

 &
 E

co
no

m
ic

 O
pp

or
tu

ni
ty

N
O

FO
 #

 2
37

3-
13

62
Fi

sc
al

 Y
ea

r(
s)

: 2
02

0

   
 S

TA
TE

 O
F 

IL
LI

N
O

IS
   

   
   

   
   

   
   

   
   

U
N

IF
O

R
M

 G
R

A
N

T 
BU

D
G

ET
 T

EM
PL

A
TE



Ci
ty

 o
f C

ha
rle

so
n

Pu
rp

os
e

D
es

cr
ip

tio
n 

of
 W

or
k

Ite
m

 C
os

t
-

$ 
   

   
   

   
   

   
   

 -
$ 

   
   

   
   

   
   

   
 -

$ 
   

   
   

   
   

   
   

 -
$ 

   
   

   
   

   
   

   
 

St
at

e 
To

ta
l 

-
$ 

   
   

   
   

   
   

   
 -

$ 
   

   
   

   
   

   
   

 -
$ 

   
   

   
   

   
   

   
 

Pr
iv

at
e 

N
on

-S
ta

te
 T

ot
al

 
-

$ 
   

   
   

   
   

   
   

 -
$ 

   
   

   
   

   
   

   
 -

$ 
   

   
   

   
   

   
   

 
Pu

bl
ic

 N
on

-S
ta

te
 T

ot
al

 
-

$ 
   

   
   

   
   

   
   

 

To
ta

l
-

$ 
   

   
   

   
   

   
   

 

N
ar

ra
tiv

e 
(S

ta
te

): 

N
ar

ra
tiv

e 
(P

ri
va

te
 N

on
-S

ta
te

) i
.e

. "
M

at
ch

" 
or

 "
O

th
er

 F
un

di
ng

" 

N
ar

ra
tiv

e 
(P

ub
lic

 N
on

-S
ta

te
) i

.e
. "

M
at

ch
" 

or
 "

O
th

er
 F

un
di

ng
" 

Se
ct

io
n 

C
 - 

Bu
dg

et
 W

or
ks

he
et

 &
 N

ar
ra

tiv
e

1)
. D

es
ig

n/
En

gi
ne

er
in

g 
-- 

Co
sts

 a
ss

oc
ia

te
d 

w
ith

 p
la

nn
in

g,
 d

es
ig

n,
 a

nd
 c

on
str

uc
tio

n 
ob

se
rv

at
io

n 
or

 re
la

te
d 

se
rv

ic
es

 fo
r t

he
 p

ro
po

se
d 

pr
oj

ec
t i

nc
lu

di
ng

 e
nv

iro
nm

en
ta

l s
er

vi
ce

s, 
te

sti
ng

, s
ur

ve
ys

, e
tc

.  
Co

sts
 a

ss
oc

ia
te

d 
w

ith
 c

re
at

io
n 

of
 th

e 
pr

oj
ec

t's
 a

rc
hi

te
ct

ur
al

 d
ra

w
in

gs
, e

ng
in

ee
rin

g 
stu

di
es

 a
nd

/o
r f

ee
s, 

et
c.

, i
nc

lu
di

ng
 c

os
ts 

of
 p

la
ns

 &
 sp

ec
s a

nd
/o

r p
rin

tin
g 

co
sts

 if
 sp

ec
ifi

ca
lly

 id
en

tif
ie

d 
as

 su
ch

 w
ith

in
 th

e 
pr

oj
ec

t d
es

cr
ip

tio
n.

  C
op

ie
s o

f c
on

tra
ct

s w
ill

 b
e 

re
qu

ire
d.



Ci
ty

 o
f C

ha
rle

so
n

Pu
rp

os
e

D
es

cr
ip

tio
n 

of
 W

or
k

Ite
m

 C
os

t
-

$ 
   

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

   
  

St
at

e 
To

ta
l 

-
$ 

   
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

   
  

Pr
iv

at
e 

N
on

-S
ta

te
 T

ot
al

 
-

$ 
   

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
   

  
Pu

bl
ic

 N
on

-S
ta

te
 T

ot
al

 
-

$ 
   

   
   

   
   

   
   

   
   

  

To
ta

l
-

$ 
   

   
   

   
   

   
   

   
   

  

N
ar

ra
tiv

e 
(S

ta
te

): 

N
ar

ra
tiv

e 
(P

ri
va

te
 N

on
-S

ta
te

) i
.e

. "
M

at
ch

" 
or

 "
O

th
er

 F
un

di
ng

" 

N
ar

ra
tiv

e 
(P

ub
lic

 N
on

-S
ta

te
) i

.e
. "

M
at

ch
" 

or
 "

O
th

er
 F

un
di

ng
" 

Se
ct

io
n 

C
 - 

Bu
dg

et
 W

or
ks

he
et

 &
 N

ar
ra

tiv
e

2)
. B

ui
ld

in
g/

La
nd

 P
ur

ch
as

e 
-- 

Co
sts

 to
 p

ur
ch

as
e,

 e
ith

er
 in

 w
ho

le
 o

r i
n 

pa
rt 

a 
bu

ild
in

g,
 st

ru
ct

ur
al

 sh
el

l, 
co

nd
om

in
iu

m
, l

an
d,

 a
nd

/o
r e

as
em

en
t i

nc
lu

di
ng

, b
ut

 n
ot

 li
m

ite
d 

to
: t

he
 n

et
 

pu
rc

ha
se

 p
ric

e 
its

el
f, 

cl
os

in
g 

co
sts

 c
ha

rg
ed

 to
 th

e 
bu

ye
r o

n 
th

e 
cl

os
in

g 
do

cu
m

en
t, 

le
ga

l f
ee

s, 
et

c.
  A

dd
iti

on
al

ly
, c

os
ts 

as
so

ci
at

ed
 w

ith
 R

ig
ht

-o
f-W

ay
, a

pp
ra

isa
ls,

 p
ro

pe
rty

/b
ou

nd
ar

y 
su

rv
ey

s, 
le

ga
l f

ee
s, 

et
c.



Ci
ty

 o
f C

ha
rle

so
n

Ite
m

Q
ua

nt
ity

 
Co

st 
Ra

te
 

Ite
m

 C
os

t
Sc

hw
in

g 
P

re
ss

 C
la

ss
 A

 E
qu

ip
m

en
t a

nd
 In

st
al

la
tio

n
80

7,
16

5.
00

$ 
   

   
   

  
Sc

hw
in

g 
B

io
se

t C
la

ss
 A

 E
qu

ip
m

en
t a

nd
 In

st
al

la
tio

n
1,

18
9,

12
6.

00
$ 

   
   

  
Sh

af
tle

ss
 S

cr
ew

 C
on

ve
yo

r
60

,0
57

.0
0

$ 
   

   
   

   
 

M
ix

er
s 

E
qu

ip
m

en
t a

nd
 In

st
al

la
tio

n
14

2,
80

0.
00

$ 
   

   
   

  
R

ec
yc

le
 P

um
p 

an
d 

In
st

al
la

tio
n

10
0,

98
0.

00
$ 

   
   

   
  

R
A

S 
P

um
ps

 a
nd

 R
A

S 
R

er
ou

tin
g

15
3,

34
1.

00
$ 

   
   

   
  

W
A

S 
P

um
ps

37
,4

00
.0

0
$ 

   
   

   
   

 
St

at
e 

To
ta

l
2,

49
0,

86
9.

00
$ 

   
   

  

-
$ 

   
   

   
   

   
   

   
   

Pr
iv

at
e 

N
on

-S
ta

te
 T

ot
al

 
-

$ 
   

   
   

   
   

   
   

   

-
$ 

   
   

   
   

   
   

   
   

-
$ 

   
   

   
   

   
   

   
   

Pu
bl

ic
 N

on
-S

ta
te

 T
ot

al
 

-
$ 

   
   

   
   

   
   

   
   

To
ta

l
2,

49
0,

86
9.

00
$ 

   
   

  

N
ar

ra
tiv

e 
(S

ta
te

):

N
ar

ra
tiv

e 
(P

ri
va

te
 N

on
-S

ta
te

) i
.e

. "
M

at
ch

" 
or

 "
O

th
er

 F
un

di
ng

" 

N
ar

ra
tiv

e 
(P

ub
lic

 N
on

-S
ta

te
) i

.e
. "

M
at

ch
" 

or
 "

O
th

er
 F

un
di

ng
" 

Se
ct

io
n 

C
 - 

Bu
dg

et
 W

or
ks

he
et

 &
 N

ar
ra

tiv
e

3)
.  

Eq
ui

pm
en

t/M
at

er
ia

ls/
La

bo
r 

(2
 C

F
R

 2
00

.4
74

)--
 P

ur
ch

as
e 

of
 m

at
er

ia
ls 

an
d/

or
 p

ur
ch

as
e/

le
as

e 
of

 e
qu

ip
m

en
t, 

to
 u

se
 o

r i
ns

ta
ll 

fo
r t

he
 p

ro
je

ct
, s

uc
h 

as
: s

te
el

, d
ry

w
al

l, 
lu

m
be

r, 
w

iri
ng

, 
do

or
s, 

w
in

do
w

s, 
ro

of
in

g,
 ro

ck
, e

tc
. i

nc
lu

di
ng

 la
bo

r/i
ns

ta
lla

tio
n 

co
sts

, a
s i

de
nt

ifi
ed

 - 
w

ith
in

 th
e 

pr
oj

ec
t d

es
cr

ip
tio

n

Co
ns

tru
ct

 w
as

te
 w

at
er

 tr
ea

tm
en

t p
la

nt
 im

pr
ov

em
en

ts 
co

ns
ist

in
g 

of
: A

.) 
So

lid
s H

an
dl

in
g 

U
pg

ra
de

s a
nd

 B
.) 

B
io

lo
gi

ca
l N

ut
ie

nt
 R

em
ov

al
 Im

pr
ov

em
en

ts



Ci
ty

 o
f C

ha
rle

so
n

It
em

Q
ua

nt
ity

C
os

t
Eq

ui
pm

en
t C

os
t

-
$ 

   
   

   
   

   
   

   
   

   
   

   
-

$ 
   

   
   

   
   

   
   

   
   

   
   

-
$ 

   
   

   
   

   
   

   
   

   
   

   
-

$ 
   

   
   

   
   

   
   

   
   

   
   

-
$ 

   
   

   
   

   
   

   
   

   
   

   
-

$ 
   

   
   

   
   

   
   

   
   

   
   

St
at

e 
To

ta
l

-
$ 

   
   

   
   

   
   

   
   

   
   

   

-
$ 

   
   

   
   

   
   

   
   

   
   

   
-

$ 
   

   
   

   
   

   
   

   
   

   
   

Pr
iv

at
e 

N
on

-S
ta

te
 T

ot
al

 
-

$ 
   

   
   

   
   

   
   

   
   

   
   

-
$ 

   
   

   
   

   
   

   
   

   
   

   
-

$ 
   

   
   

   
   

   
   

   
   

   
   

Pu
bl

ic
 N

on
-S

ta
te

 T
ot

al
 

-
$ 

   
   

   
   

   
   

   
   

   
   

   

-
$ 

   
   

   
   

   
   

   
   

   
   

   

N
ar

ra
tiv

e 
(S

ta
te

):

N
ar

ra
tiv

e 
(P

ri
va

te
 N

on
-S

ta
te

) i
.e

. "
M

at
ch

" 
or

 "
O

th
er

 F
un

di
ng

" 

N
ar

ra
tiv

e 
(P

ub
lic

 N
on

-S
ta

te
) i

.e
. "

M
at

ch
" 

or
 "

O
th

er
 F

un
di

ng
" 

Se
ct

io
n 

C
 - 

Bu
dg

et
 W

or
ks

he
et

 &
 N

ar
ra

tiv
e

To
ta

l E
qu

ip
m

en
t

4)
. E

qu
ip

m
en

t (
2 

C
F

R
 2

00
.4

39
)-

- A
ll 

co
sts

 a
ss

oc
ia

te
d 

w
ith

 e
qu

ip
m

en
t t

ha
t i

s n
ot

 a
ss

oc
ia

te
d 

w
ith

 a
ny

 o
th

er
 c

on
tra

ct
s r

el
at

ed
 to

 th
e 

gr
an

t.



Ci
ty

 o
f C

ha
rle

so
n

It
em

Q
ua

nt
ity

/ D
ur

at
io

n
C

os
t p

er
 It

em
It

em
 C

os
t

So
lid

s 
H

an
dl

in
g 

Sy
st

em
 Im

pr
ov

em
en

ts
24

8,
95

3.
00

$ 
   

   
   

   
 

B
io

lo
gi

ca
l P

ho
sp

ho
ru

s 
R

em
ov

al
 Im

pr
ov

em
en

ts
 

15
4,

24
8.

00
$ 

   
   

   
   

 
-

$ 
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
  

St
at

e 
To

ta
l 

40
3,

20
1.

00
$ 

   
   

   
   

 

-
$ 

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

  
Pr

iv
at

e 
N

on
-S

ta
te

 T
ot

al
 

-
$ 

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

  
Pu

bl
ic

 N
on

-S
ta

te
 T

ot
al

 
-

$ 
   

   
   

   
   

   
   

   
  

40
3,

20
1.

00
$ 

   
   

   
   

 

N
ar

ra
tiv

e 
(S

ta
te

):

N
ar

ra
tiv

e 
(P

ri
va

te
 N

on
-S

ta
te

) i
.e

. "
M

at
ch

" 
or

 "
O

th
er

 F
un

di
ng

" 

N
ar

ra
tiv

e 
(P

ub
lic

 N
on

-S
ta

te
) i

.e
. "

M
at

ch
" 

or
 "

O
th

er
 F

un
di

ng
" 

To
ta

l

Se
ct

io
n 

C
 - 

Bu
dg

et
 W

or
ks

he
et

 &
 N

ar
ra

tiv
e

5)
. W

ir
in

g/
El

ec
tr

ic
al

 (2
 C

F
R

 2
00

.9
4)

-- 
Pu

rc
ha

se
 o

f m
at

er
ia

ls 
ne

ce
ss

ar
y 

fo
r c

om
pl

et
io

n 
of

 th
e 

pr
oj

ec
t s

co
pe

 su
ch

 a
s e

le
ct

ric
al

 w
iri

ng
, c

on
du

it,
 o

ut
le

ts,
 sw

itc
he

s, 
et

c.
 in

cl
ud

in
g 

as
so

ci
at

ed
 

la
bo

r/i
ns

ta
lla

tio
n 

co
sts

, a
s i

de
nt

ifi
ed

 w
ith

in
 th

e 
pr

oj
ec

t d
es

cr
ip

tio
n.

Co
ns

tru
ct

 w
as

te
 w

at
er

 tr
ea

tm
en

t p
la

nt
 im

pr
ov

em
en

ts 
co

ns
ist

in
g 

of
: A

.) 
So

lid
s H

an
dl

in
g 

U
pg

ra
de

s a
nd

 B
.) 

B
io

lo
gi

ca
l N

ut
ie

nt
 R

em
ov

al
 Im

pr
ov

em
en

ts



Ci
ty

 o
f C

ha
rle

so
n

It
em

Q
ua

nt
ity

/ D
ur

at
io

n
C

os
t p

er
 It

em
It

em
 C

os
t

So
lid

s 
H

an
dl

in
g 

Sy
st

em
 Im

pr
ov

em
en

ts
 - 

M
ec

ha
ni

ca
l P

ip
in

g
56

0,
14

4.
00

$ 
   

   
   

   
   

  
So

lid
s 

H
an

dl
in

g 
Sy

st
em

 Im
pr

ov
em

en
ts

 - 
H

V
A

C
41

,4
92

.0
0

$ 
   

   
   

   
   

   
 

B
io

lo
gi

ca
l P

ho
sp

ho
ru

s 
R

em
ov

al
 Im

pr
ov

em
en

ts
 - 

M
ec

ha
ni

ca
l P

ip
in

g
21

0,
33

8.
00

$ 
   

   
   

   
   

  
B

io
lo

gi
ca

l P
ho

sp
ho

ru
s 

R
em

ov
al

 Im
pr

ov
em

en
ts

 - 
H

V
A

C
14

,0
23

.0
0

$ 
   

   
   

   
   

   
 

St
at

e 
To

ta
l 

82
5,

99
7.

00
$ 

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
   

  
Pr

iv
at

e 
N

on
-S

ta
te

 T
ot

al
 

-
$ 

   
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

   
  

Pu
bl

ic
 N

on
-S

ta
te

 T
ot

al
 

-
$ 

   
   

   
   

   
   

   
   

   
  

To
ta

l
82

5,
99

7.
00

$ 
   

   
   

   
   

  

N
ar

ra
tiv

e 
(S

ta
te

):

N
ar

ra
tiv

e 
(P

ri
va

te
 N

on
-S

ta
te

) i
.e

. "
M

at
ch

" 
or

 "
O

th
er

 F
un

di
ng

" 

N
ar

ra
tiv

e 
(P

ub
lic

 N
on

-S
ta

te
) i

.e
. "

M
at

ch
" 

or
 "

O
th

er
 F

un
di

ng
" 

Se
ct

io
n 

C
 - 

Bu
dg

et
 W

or
ks

he
et

 &
 N

ar
ra

tiv
e

6)
. M

ec
ha

ni
ca

l S
ys

te
m

  -
- P

ur
ch

as
e 

of
 m

at
er

ia
ls 

ne
ce

ss
ar

y 
fo

r c
om

pl
et

io
n 

of
 th

e 
pr

oj
ec

t s
co

pe
 su

ch
 a

s H
V

A
C,

 e
le

va
to

rs
, f

ire
 a

la
rm

, s
pr

in
kl

er
, o

r v
en

til
at

io
n 

sy
ste

m
, e

tc
. i

nc
lu

di
ng

 
as

so
ci

at
ed

 la
bo

r/i
ns

ta
lla

tio
n 

co
sts

, a
s i

de
nt

ifi
ed

 w
ith

in
 th

e 
pr

oj
ec

t d
es

cr
ip

tio
n.

Co
ns

tru
ct

 w
as

te
 w

at
er

 tr
ea

tm
en

t p
la

nt
 im

pr
ov

em
en

ts 
co

ns
ist

in
g 

of
: A

.) 
So

lid
s H

an
dl

in
g 

U
pg

ra
de

s a
nd

 B
.) 

B
io

lo
gi

ca
l N

ut
ie

nt
 R

em
ov

al
 Im

pr
ov

em
en

ts



Ci
ty

 o
f C

ha
rle

so
n

Ite
m

Q
ua

nt
ity

Co
st 

pe
r I

te
m

Ite
m

 C
os

t
So

lid
s 

H
an

dl
in

g 
Sy

st
em

 Im
pr

ov
em

en
ts

2,
20

0.
00

$ 
   

   
   

   
   

  
B

io
lo

gi
ca

l P
ho

sp
ho

ru
s 

R
em

ov
al

 Im
pr

ov
em

en
ts

16
5,

00
0.

00
$ 

   
   

   
   

 
St

at
e 

To
ta

l
16

7,
20

0.
00

$ 
   

   
   

   
 

-
$ 

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

  
Pr

iv
at

e 
N

on
-S

ta
te

 T
ot

al
 

-
$ 

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

  
Pu

bl
ic

 N
on

-S
ta

te
 T

ot
al

 
-

$ 
   

   
   

   
   

   
   

   
  

To
ta

l
16

7,
20

0.
00

$ 
   

   
   

   
 

N
ar

ra
tiv

e 
(S

ta
te

):

N
ar

ra
tiv

e 
(P

ri
va

te
 N

on
-S

ta
te

) i
.e

. "
M

at
ch

" 
or

 "
O

th
er

 F
un

di
ng

" 

N
ar

ra
tiv

e 
(P

ub
lic

 N
on

-S
ta

te
) i

.e
. "

M
at

ch
" 

or
 "

O
th

er
 F

un
di

ng
" 

Co
ns

tru
ct

 w
as

te
 w

at
er

 tr
ea

tm
en

t p
la

nt
 im

pr
ov

em
en

ts 
co

ns
ist

in
g 

of
: A

.) 
So

lid
s H

an
dl

in
g 

U
pg

ra
de

s a
nd

 B
.) 

B
io

lo
gi

ca
l N

ut
ie

nt
 R

em
ov

al
 Im

pr
ov

em
en

ts

Se
ct

io
n 

C
 - 

Bu
dg

et
 W

or
ks

he
et

 &
 N

ar
ra

tiv
e

7)
. P

av
in

g/
C

on
cr

et
e/

M
as

on
ry

 (2
 C

F
R

 2
00

.4
59

)-
- P

ur
ch

as
e 

of
 m

at
er

ia
ls 

ne
ce

ss
ar

y 
fo

r c
om

pl
et

io
n 

of
 th

e 
pr

oj
ec

t s
co

pe
 su

ch
 a

s b
itu

m
in

ou
s p

av
em

en
t, 

co
nc

re
te

, r
oc

k,
 b

ric
ks

, b
lo

ck
s, 

m
or

ta
r, 

tu
ck

po
in

tin
g,

 e
tc

. i
nc

lu
di

ng
 a

ss
oc

ia
te

d 
la

bo
r/i

ns
ta

lla
tio

n 
co

sts
, a

s i
de

nt
ifi

ed
 w

ith
in

 th
e 

pr
oj

ec
t d

es
cr

ip
tio

n.

Pa
ge

 1
5 

of
 2

6



Ci
ty

 o
f C

ha
rle

so
n

It
em

Q
ua

nt
ity

Co
st 

pe
r I

te
m

It
em

 C
os

t
So

lid
s 

H
an

dl
in

g 
Sy

st
em

 Im
pr

ov
em

en
ts

20
,7

47
.0

0
$ 

   
   

   
   

   
   

   
   

   
  

B
io

lo
gi

ca
l P

ho
sp

ho
ru

s 
R

em
ov

al
 Im

pr
ov

em
en

ts
27

,5
85

.0
0

$ 
   

   
   

   
   

   
   

   
   

  
St

at
e 

To
ta

l 
48

,3
32

.0
0

$ 
   

   
   

   
   

   
   

   
   

 

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

Pr
iv

at
e 

N
on

-S
ta

te
 T

ot
al

 
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   
-

$ 
   

   
   

   
   

   
   

   
   

   
   

   
   

Pu
bl

ic
 N

on
-S

ta
te

 T
ot

al
 

-
$ 

   
   

   
   

   
   

   
   

   
   

   
   

   

To
ta

l
48

,3
32

.0
0

$ 
   

   
   

   
   

   
   

   
   

 

N
ar

ra
tiv

e 
(S

ta
te

):

N
ar

ra
tiv

e 
(P

ri
va

te
 N

on
-S

ta
te

) i
.e

. "
M

at
ch

" 
or

 "
O

th
er

 F
un

di
ng

" 

N
ar

ra
tiv

e 
(P

ub
lic

 N
on

-S
ta

te
) i

.e
. "

M
at

ch
" 

or
 "

O
th

er
 F

un
di

ng
" 

Se
ct

io
n 

C
 - 

Bu
dg

et
 W

or
ks

he
et

 &
 N

ar
ra

tiv
e

8)
.  

Pl
um

bi
ng

-- 
Pu

rc
ha

se
 o

f m
at

er
ia

ls 
ne

ce
ss

ar
y 

fo
r c

om
pl

et
io

n 
of

 th
e 

pr
oj

ec
t s

co
pe

 su
ch

 a
s i

nt
er

na
l o

r e
xt

er
na

l p
ip

es
 fo

r w
at

er
, g

as
, a

nd
/o

r s
ew

ag
e;

 fi
xt

ur
es

; e
tc

. i
nc

lu
di

ng
 a

ss
oc

ia
te

d 
la

bo
r/i

ns
ta

lla
tio

n 
co

sts
, a

s i
de

nt
ifi

ed
 w

ith
in

 th
e 

pr
oj

ec
t d

es
cr

ip
tio

n.

Co
ns

tru
ct

 w
as

te
 w

at
er

 tr
ea

tm
en

t p
la

nt
 im

pr
ov

em
en

ts 
co

ns
ist

in
g 

of
: A

.) 
So

lid
s H

an
dl

in
g 

U
pg

ra
de

s a
nd

 B
.) 

B
io

lo
gi

ca
l N

ut
ie

nt
 R

em
ov

al
 Im

pr
ov

em
en

ts



Ci
ty

 o
f C

ha
rle

so
n

Pu
rp

os
e

D
es

cr
ip

tio
n 

of
 W

or
k

Ite
m

 C
os

t
-

$ 
   

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
   

  
St

at
e 

To
ta

l 
-

$ 
   

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
   

  
Pr

iv
at

e 
N

on
-S

ta
te

 T
ot

al
 

-
$ 

   
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

   
  

Pu
bl

ic
 N

on
-S

ta
te

 T
ot

al
 

-
$ 

   
   

   
   

   
   

   
   

   
  

To
ta

l
-

$ 
   

   
   

   
   

   
   

   
   

  

N
ar

ra
tiv

e 
(S

ta
te

): 

N
ar

ra
tiv

e 
(P

ri
va

te
 N

on
-S

ta
te

) i
.e

. "
M

at
ch

" 
or

 "
O

th
er

 F
un

di
ng

" 

N
ar

ra
tiv

e 
(P

ub
lic

 N
on

-S
ta

te
) i

.e
. "

M
at

ch
" 

or
 "

O
th

er
 F

un
di

ng
" 

Se
ct

io
n 

C
 - 

Bu
dg

et
 W

or
ks

he
et

 &
 N

ar
ra

tiv
e

9)
. C

on
st

ru
ct

io
n 

M
an

ag
em

en
t/O

ve
rs

ig
ht

 --
 C

os
ts 

as
so

ci
at

ed
 w

ith
 m

an
ag

in
g 

th
e 

co
ns

tru
ct

io
n 

ac
tiv

iti
es

 a
nd

/o
r o

ve
rs

ee
in

g 
al

l a
sp

ec
ts 

of
 th

e 
co

ns
tru

ct
io

n 
pr

oj
ec

t, 
ei

th
er

 b
y 

co
nt

ra
ct

or
 p

er
so

nn
el

 o
r 

gr
an

te
e 

pe
rs

on
ne

l, 
bu

t l
im

ite
d 

to
 v

er
ifi

ab
le

 ti
m

e 
w

or
ki

ng
 o

n 
th

is 
pr

oj
ec

t.



Ci
ty

 o
f C

ha
rle

so
n

Pu
rp

os
e 

D
es

cr
ip

tio
n 

of
 W

or
k 

It
em

 C
os

t
So

lid
s 

W
as

te
 H

an
dl

in
g 

Sy
st

em
 Im

pr
ov

em
en

ts
41

,1
48

.0
0

$ 
   

   
   

   
   

   
B

io
lg

ic
al

 P
ho

sp
ho

ru
s 

R
em

ov
al

 Im
pr

ov
em

en
ts

36
,2

03
.0

0
$ 

   
   

   
   

   
   

So
lid

s 
H

an
dl

in
g 

Sy
st

em
 Im

pr
ov

em
en

ts
In

st
ru

m
en

ta
tio

n 
an

d 
C

on
tr

ol
s

16
5,

96
8.

00
$ 

   
   

   
   

   
 

B
io

lo
gi

ca
l P

ho
sp

ho
ru

s 
R

em
ov

al
 Im

pr
ov

em
en

ts
In

st
ru

m
en

ta
tio

n 
an

d 
C

on
tr

ol
s

17
5,

28
2.

00
$ 

   
   

   
   

   
 

So
lid

s 
H

an
dl

in
g 

Sy
st

em
 Im

pr
ov

em
en

ts
 

B
ui

ld
in

g 
fo

r 
Im

pr
ov

em
en

ts
10

,0
00

.0
0

$ 
   

   
   

   
   

   
B

io
lo

gi
ca

l P
ho

sp
ho

ru
s 

R
em

ov
al

 Im
pr

ov
em

en
ts

B
ui

ld
in

g 
fo

r 
Im

pr
ov

em
en

ts
40

,0
00

.0
0

$ 
   

   
   

   
   

   
St

at
e 

To
ta

l 
46

8,
60

1.
00

$ 
   

   
   

   
   

 

C
ha

rl
es

to
n 

C
ha

ri
ta

bl
e 

F
ou

nd
at

io
n 

co
nt

ri
bu

tio
n

45
,0

00
.0

0
$ 

   
   

   
   

   
   

-
$ 

   
   

   
   

   
   

   
   

   
  

Pr
iv

at
e 

N
on

-S
ta

te
 T

ot
al

 
45

,0
00

.0
0

$ 
   

   
   

   
   

   

C
ity

 o
f C

ha
rl

es
to

n 
lo

ca
l c

on
tr

ib
ut

io
n

45
,0

00
.0

0
$ 

   
   

   
   

   
   

-
$ 

   
   

   
   

   
   

   
   

   
  

Pu
bl

ic
 N

on
-S

ta
te

 T
ot

al
 

45
,0

00
.0

0
$ 

   
   

   
   

   
   

To
ta

l
55

8,
60

1.
00

$ 
   

   
   

   
   

 

N
ar

ra
tiv

e 
(S

ta
te

): 

N
ar

ra
tiv

e 
(P

ri
va

te
 N

on
-S

ta
te

) i
.e

. "
M

at
ch

" 
or

 "
O

th
er

 F
un

di
ng

" 

N
ar

ra
tiv

e 
(P

ub
lic

 N
on

-S
ta

te
) i

.e
. "

M
at

ch
" 

or
 "

O
th

er
 F

un
di

ng
" 

Se
ct

io
n 

C
 - 

Bu
dg

et
 W

or
ks

he
et

 &
 N

ar
ra

tiv
e

10
). 

C
on

st
ru

ct
io

n 
 --

 A
ll 

co
st

s 
as

so
ci

at
ed

 w
ith

 p
hy

si
ca

l c
on

st
ru

ct
io

n 
an

d 
co

ns
tr

uc
tio

n 
re

la
te

d 
se

rv
ic

es
 p

ro
vi

de
d 

by
 th

e 
co

nt
ra

ct
or

(s
) o

f t
he

 fa
ci

lit
y.

Co
ns

tru
ct

 w
as

te
 w

at
er

 tr
ea

tm
en

t p
la

nt
 im

pr
ov

em
en

ts 
co

ns
ist

in
g 

of
: A

.) 
So

lid
s H

an
dl

in
g 

U
pg

ra
de

s a
nd

 B
.) 

B
io

lo
gi

ca
l N

ut
ie

nt
 R

em
ov

al
 Im

pr
ov

em
en

ts

Ch
ar

le
sto

n 
Ch

ar
ita

bl
e 

Fo
un

da
tio

n 
co

nt
rib

ut
io

n 
to

w
ar

d 
th

e 
pr

op
os

ed
 w

at
er

 w
ta

er
 tr

ea
te

m
en

t p
la

nt
 im

pr
ov

em
en

ts.

Ci
ty

 o
f C

ha
rle

sto
n 

lo
ca

l c
on

tri
bu

tio
n 

to
w

ar
d 

th
e 

pr
op

os
ed

 w
at

er
 w

ta
er

 tr
ea

te
m

en
t p

la
nt

 im
pr

ov
em

en
ts.



Ci
ty

 o
f C

ha
rle

so
n

Pu
rp

os
e

D
es

cr
ip

tio
n 

of
 W

or
k

Ite
m

 C
os

t

-
$ 

   
   

   
   

   
   

   
   

 
St

at
e 

To
ta

l 
-

$ 
   

   
   

   
   

   
   

   
 

 
-

$ 
   

   
   

   
   

   
   

   
 -

$ 
   

   
   

   
   

   
   

   
 

Pr
iv

at
e 

N
on

-S
ta

te
 T

ot
al

 
-

$ 
   

   
   

   
   

   
   

   
 -

$ 
   

   
   

   
   

   
   

   
 -

$ 
   

   
   

   
   

   
   

   
 

Pu
bl

ic
 N

on
-S

ta
te

 T
ot

al
 

-
$ 

   
   

   
   

   
   

   
   

 

To
ta

l
-

$ 
   

   
   

   
   

   
   

   
 

N
ar

ra
tiv

e 
(S

ta
te

): 

N
ar

ra
tiv

e 
(P

ri
va

te
 N

on
-S

ta
te

) i
.e

. "
M

at
ch

" 
or

 "
O

th
er

 F
un

di
ng

" 

N
ar

ra
tiv

e 
(P

ub
lic

 N
on

-S
ta

te
) i

.e
. "

M
at

ch
" 

or
 "

O
th

er
 F

un
di

ng
" 

Se
ct

io
n 

C
 - 

Bu
dg

et
 W

or
ks

he
et

 &
 N

ar
ra

tiv
e

11
). 

O
th

er
 C

on
st

ru
ct

io
n 

Ex
pe

ns
es

  -
- C

os
ts 

th
at

 c
an

no
t b

e 
ea

sil
y 

br
ok

en
 o

ut
 to

 o
r c

ov
er

ed
 b

y 
in

di
vi

du
al

/sp
ec

ifi
c 

bu
dg

et
ar

y 
lin

e 
ite

m
s s

uc
h 

la
nd

sc
ap

in
g,

 h
au

lin
g,

 e
qu

ip
m

en
t, 

re
nt

al
, 

in
su

ra
nc

e,
 e

nv
iro

nm
en

ta
l f

ee
s, 

lo
an

 p
ay

m
en

ts,
 e

tc
. a

s i
de

nt
ifi

ed
 w

ith
in

 th
e 

pr
oj

ec
t d

es
cr

ip
tio

n.



Ci
ty

 o
f C

ha
rle

so
n

Pu
rp

os
e

D
es

cr
ip

tio
n 

of
 W

or
k

Ite
m

 C
os

t
-

$ 
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
  

St
at

e 
To

ta
l 

-
$ 

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

  
Pr

iv
at

e 
N

on
-S

ta
te

 T
ot

al
 

-
$ 

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

  
Pu

bl
ic

 N
on

-S
ta

te
 T

ot
al

 
-

$ 
   

   
   

   
   

   
   

   
  

To
ta

l
-

$ 
   

   
   

   
   

   
   

   
  

N
ar

ra
tiv

e 
(S

ta
te

): 

N
ar

ra
tiv

e 
(P

ri
va

te
 N

on
-S

ta
te

) i
.e

. "
M

at
ch

" 
or

 "
O

th
er

 F
un

di
ng

" 

N
ar

ra
tiv

e 
(P

ub
lic

 N
on

-S
ta

te
) i

.e
. "

M
at

ch
" 

or
 "

O
th

er
 F

un
di

ng
" 

Se
ct

io
n 

C
 - 

Bu
dg

et
 W

or
ks

he
et

 &
 N

ar
ra

tiv
e

12
). 

Ex
ca

va
tio

n/
Si

te
 P

re
p/

D
em

o 
 --

 C
os

ts 
as

so
ci

at
ed

 w
ith

 d
em

ol
iti

on
 o

f e
xi

sti
ng

 st
ru

ct
ur

es
 o

n 
th

e 
pr

oj
ec

t s
ite

 a
nd

/o
r p

re
pa

ra
tio

n 
of

 th
e 

pr
oj

ec
t s

ite
 in

cl
ud

in
g 

ex
ca

va
tio

n,
 e

tc
. a

he
ad

 
of

 a
ct

ua
l n

ew
 c

on
str

uc
tio

n/
re

no
va

tio
n 

ac
tiv

iti
es

.



Ci
ty

 o
f C

ha
rle

so
n

Pu
rp

os
e

D
es

cr
ip

tio
n 

of
 W

or
k

Ite
m

 C
os

t
B

io
lo

gi
ca

l P
ho

sp
ho

ru
s 

R
em

ov
al

 Im
pr

ov
em

en
ts

8,
80

0.
00

$ 
   

   
   

   
   

  
-

$ 
   

   
   

   
   

   
   

   
  

St
at

e 
To

ta
l 

8,
80

0.
00

$ 
   

   
   

   
   

  

-
$ 

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

  
Pr

iv
at

e 
N

on
-S

ta
te

 T
ot

al
 

-
$ 

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

  
Pu

bl
ic

 N
on

-S
ta

te
 T

ot
al

 
-

$ 
   

   
   

   
   

   
   

   
  

To
ta

l
8,

80
0.

00
$ 

   
   

   
   

   
  

N
ar

ra
tiv

e 
(S

ta
te

): 

N
ar

ra
tiv

e 
(P

ri
va

te
 N

on
-S

ta
te

) i
.e

. "
M

at
ch

" 
or

 "
O

th
er

 F
un

di
ng

" 

N
ar

ra
tiv

e 
(P

ub
lic

 N
on

-S
ta

te
) i

.e
. "

M
at

ch
" 

or
 "

O
th

er
 F

un
di

ng
" 

Se
ct

io
n 

C
 - 

Bu
dg

et
 W

or
ks

he
et

 &
 N

ar
ra

tiv
e

13
). 

Si
te

 W
or

k 
- A

ll 
co

st
s 

as
so

ci
at

ed
 w

ith
 w

or
k 

ou
ts

id
e 

of
 th

e 
5-

fo
ot

 b
ui

ld
in

g 
lin

e,
 in

cl
ud

in
g 

gr
ad

in
g,

 e
xc

av
at

io
n,

 fi
ltr

at
io

n 
sy

st
em

s,
 p

ar
ki

ng
 lo

ts
, s

id
ew

al
ks

, u
til

iti
es

, e
tc

.

Co
ns

tru
ct

 w
as

te
 w

at
er

 tr
ea

tm
en

t p
la

nt
 im

pr
ov

em
en

ts 
co

ns
ist

in
g 

of
: A

.) 
So

lid
s H

an
dl

in
g 

U
pg

ra
de

s a
nd

 B
.) 

B
io

lo
gi

ca
l N

ut
ie

nt
 R

em
ov

al
 Im

pr
ov

em
en

ts



Ci
ty

 o
f C

ha
rle

so
n

Pu
rp

os
e

D
es

cr
ip

tio
n 

of
 W

or
k

Ite
m

 C
os

t
So

lid
s 

H
an

dl
in

g 
Sy

st
em

 Im
pr

ov
em

en
ts

 
3,

00
0.

00
$ 

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

  
St

at
e 

To
ta

l 
3,

00
0.

00
$ 

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

  
Pr

iv
at

e 
N

on
-S

ta
te

 T
ot

al
 

-
$ 

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

  
Pu

bl
ic

 N
on

-S
ta

te
 T

ot
al

 
-

$ 
   

   
   

   
   

   
   

   
  

To
ta

l
3,

00
0.

00
$ 

   
   

   
   

   
  

N
ar

ra
tiv

e 
(S

ta
te

): 

N
ar

ra
tiv

e 
(P

ri
va

te
 N

on
-S

ta
te

) i
.e

. "
M

at
ch

" 
or

 "
O

th
er

 F
un

di
ng

" 

N
ar

ra
tiv

e 
(P

ub
lic

 N
on

-S
ta

te
) i

.e
. "

M
at

ch
" 

or
 "

O
th

er
 F

un
di

ng
" 

Se
ct

io
n 

C
 - 

Bu
dg

et
 W

or
ks

he
et

 &
 N

ar
ra

tiv
e

14
). 

D
em

ol
iti

on
 a

nd
 R

em
ov

al
 --

A
ll 

co
sts

 a
ss

oc
ia

te
d 

w
ith

 re
m

ov
al

 o
f a

ny
 st

ru
ct

ur
es

 re
qu

ire
d 

to
 a

cc
om

m
od

at
e 

ne
w

 c
on

str
uc

tio
n 

an
d 

ap
pr

ov
ed

 a
s p

ar
t o

f t
he

 g
ra

nt
.

Co
ns

tru
ct

 w
as

te
 w

at
er

 tr
ea

tm
en

t p
la

nt
 im

pr
ov

em
en

ts 
co

ns
ist

in
g 

of
: A

.) 
So

lid
s H

an
dl

in
g 

U
pg

ra
de

s a
nd

 B
.) 

Bi
ol

og
ic

al
 N

ut
ie

nt
 R

em
ov

al
 Im

pr
ov

em
en

ts



Ci
ty

 o
f C

ha
rle

so
n

Pu
rp

os
e

D
es

cr
ip

tio
n 

of
 W

or
k

Ite
m

 C
os

t
W

W
TP

 U
pg

ra
de

s 
an

d 
Im

pr
ov

em
en

ts
45

1,
00

0.
00

$ 
   

   
   

   
 

-
$ 

   
   

   
   

   
   

   
   

  
St

at
e 

To
ta

l 
45

1,
00

0.
00

$ 
   

   
   

   
 

.
-

$ 
   

   
   

   
   

   
   

   
  

Pr
iv

at
e 

N
on

-S
ta

te
 T

ot
al

 
-

$ 
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
  

Pu
bl

ic
 N

on
-S

ta
te

 T
ot

al
 

-
$ 

   
   

   
   

   
   

   
   

  

To
ta

l
45

1,
00

0.
00

$ 
   

   
   

   
 

N
ar

ra
tiv

e 
(S

ta
te

): 

N
ar

ra
tiv

e 
(P

ri
va

te
 N

on
-S

ta
te

) i
.e

. "
M

at
ch

" 
or

 "
O

th
er

 F
un

di
ng

" 

N
ar

ra
tiv

e 
(P

ub
lic

 N
on

-S
ta

te
) i

.e
. "

M
at

ch
" 

or
 "

O
th

er
 F

un
di

ng
" 

Se
ct

io
n 

C
 - 

Bu
dg

et
 W

or
ks

he
et

 &
 N

ar
ra

tiv
e

15
). 

C
on

tin
ge

nc
y 

- C
ov

er
ag

e 
of

 p
ot

en
tia

l c
os

t o
ve

rr
un

s 
in

 a
ny

 o
f t

he
 u

til
iz

ed
 g

ra
nt

 b
ud

ge
t l

in
e 

ite
m

s.



Ci
ty

 o
f C

ha
rle

so
n

D
es

cr
ip

tio
n 

Ba
se

 
R

at
e 

In
di

re
ct

 C
os

t
-

$ 
   

   
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
   

   
  

St
at

e 
To

ta
l 

-
$ 

   
   

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

   
   

  
Pr

iv
at

e 
N

on
-S

ta
te

 T
ot

al
 

-
$ 

   
   

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

   
   

  -
$ 

   
   

   
   

   
   

   
   

   
   

  
Pu

bl
ic

 N
on

-S
ta

te
 T

ot
al

 
-

$ 
   

   
   

   
   

   
   

   
   

   
  -

$ 
   

   
   

   
   

   
   

   
   

   
  

In
di

re
ct

 C
os

t N
ar

ra
tiv

e 
(S

ta
te

): 

In
di

re
ct

 C
os

t N
ar

ra
tiv

e 
(P

ri
va

te
 N

on
-S

ta
te

) i
.e

. "
M

at
ch

" 
or

 "
O

th
er

 F
un

di
ng

" 

In
di

re
ct

 C
os

t N
ar

ra
tiv

e 
(P

ub
lic

 N
on

-S
ta

te
) i

.e
. "

M
at

ch
" 

or
 "

O
th

er
 F

un
di

ng
" 

Se
ct

io
n 

C
 - 

Bu
dg

et
 W

or
ks

he
et

 &
 N

ar
ra

tiv
e

17
). 

In
di

re
ct

 C
os

t (
2 

C
F

R
 2

00
.4

14
) 

--P
ro

vi
de

 th
e 

m
os

t r
ec

en
t i

nd
ire

ct
 c

os
t r

at
e 

ag
re

em
en

t i
nf

or
m

at
io

n 
w

ith
 th

e 
ite

m
iz

ed
 b

ud
ge

t. 
Th

e 
ap

pl
ic

ab
le

 in
di

re
ct

 c
os

t r
at

e(
s)

 n
eg

ot
ia

te
d 

by
 th

e 
or

ga
ni

za
tio

n 
w

ith
 th

e 
co

gn
iz

an
t n

eg
ot

ia
tin

g 
ag

en
cy

 m
us

t b
e 

us
ed

 in
 c

om
pu

tin
g 

in
di

re
ct

 c
os

ts 
(F

&
A

) f
or

 a
 p

ro
gr

am
 b

ud
ge

t. 
Th

e 
am

ou
nt

 fo
r i

nd
ire

ct
 c

os
ts 

sh
ou

ld
 b

e 
ca

lc
ul

at
ed

 b
y 

ap
pl

yi
ng

 
th

e 
cu

rre
nt

 n
eg

ot
ia

te
d 

in
di

re
ct

 c
os

t r
at

e(
s)

 to
 th

e 
ap

pr
ov

ed
 b

as
e(

s)
. A

fte
r t

he
 a

m
ou

nt
 o

f i
nd

ire
ct

 c
os

ts 
is 

de
te

rm
in

ed
 fo

r t
he

 p
ro

gr
am

, a
 b

re
ak

do
w

n 
of

 th
e 

in
di

re
ct

 c
os

ts 
sh

ou
ld

 b
e 

pr
ov

id
ed

 in
 

th
e 

bu
dg

et
 w

or
ks

he
et

 a
nd

 n
ar

ra
tiv

e 
be

lo
w

.  
 

To
ta

l I
nd

ire
ct

 C
os

ts
 



Ci
ty

 o
f C

ha
rle

so
n

Bu
dg

et
 C

at
eg

or
y

St
at

e 
Pr

iv
at

e 
M

at
ch

Pu
bl

ic
 M

at
ch

To
ta

l 

1.
 D

es
ig

n/
En

gi
ne

er
in

g
-

$ 
   

   
   

   
   

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
   

  
-

$ 
   

   
   

   
   

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
   

  

2.
 B

ui
ld

in
g/

La
nd

 P
ur

ch
as

e
-

$ 
   

   
   

   
   

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
   

  
-

$ 
   

   
   

   
   

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
   

  

3.
 E

qu
ip

m
en

t/M
at

er
ia

ls/
La

bo
r

2,
49

0,
86

9.
00

$ 
   

   
   

   
   

  
-

$ 
   

   
   

   
   

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
   

  
2,

49
0,

86
9.

00
$ 

   
   

   
   

   
  

4.
 E

qu
ip

m
en

t
-

$ 
   

   
   

   
   

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
   

  
-

$ 
   

   
   

   
   

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
   

  

5.
 W

iri
ng

/E
le

ct
ric

al
40

3,
20

1.
00

$ 
   

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
   

  
-

$ 
   

   
   

   
   

   
   

   
   

   
  

40
3,

20
1.

00
$ 

   
   

   
   

   
   

  

6.
 M

ec
ha

ni
ca

l S
ys

te
m

82
5,

99
7.

00
$ 

   
   

   
   

   
   

  
-

$ 
   

   
   

   
   

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
   

  
82

5,
99

7.
00

$ 
   

   
   

   
   

   
  

7.
 P

av
in

g/
Co

nc
re

te
/M

as
on

ry
16

7,
20

0.
00

$ 
   

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
   

  
-

$ 
   

   
   

   
   

   
   

   
   

   
  

16
7,

20
0.

00
$ 

   
   

   
   

   
   

  

8.
 P

lu
m

bi
ng

48
,3

32
.0

0
$ 

   
   

   
   

   
   

   
 

-
$ 

   
   

   
   

   
   

   
   

   
   

  
-

$ 
   

   
   

   
   

   
   

   
   

   
  

48
,3

32
.0

0
$ 

   
   

   
   

   
   

   
 

9.
 C

on
str

uc
tio

n 
M

an
ag

em
en

t/O
ve

rs
ig

ht
-

$ 
   

   
   

   
   

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
   

  
-

$ 
   

   
   

   
   

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
   

  

10
. C

on
str

uc
tio

n
46

8,
60

1.
00

$ 
   

   
   

   
   

   
  

45
,0

00
.0

0
$ 

   
   

   
   

   
   

   
 

45
,0

00
.0

0
$ 

   
   

   
   

   
   

   
 

55
8,

60
1.

00
$ 

   
   

   
   

   
   

  

11
. O

th
er

 C
on

str
uc

tio
n 

Ex
pe

ns
es

-
$ 

   
   

   
   

   
   

   
   

   
   

  
-

$ 
   

   
   

   
   

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
   

  
-

$ 
   

   
   

   
   

   
   

   
   

   
  

12
. E

xc
av

at
io

n/
Si

te
 P

re
p/

D
em

-
$ 

   
   

   
   

   
   

   
   

   
   

  
-

$ 
   

   
   

   
   

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
   

  
-

$ 
   

   
   

   
   

   
   

   
   

   
  

13
. S

ite
 W

or
k

8,
80

0.
00

$ 
   

   
   

   
   

   
   

   
-

$ 
   

   
   

   
   

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
   

  
8,

80
0.

00
$ 

   
   

   
   

   
   

   
   

14
. D

em
ol

iti
on

 &
 R

em
ov

al
3,

00
0.

00
$ 

   
   

   
   

   
   

   
   

-
$ 

   
   

   
   

   
   

   
   

   
   

  
-

$ 
   

   
   

   
   

   
   

   
   

   
  

3,
00

0.
00

$ 
   

   
   

   
   

   
   

   

15
. C

on
tin

ge
nc

y
45

1,
00

0.
00

$ 
   

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
   

  
-

$ 
   

   
   

   
   

   
   

   
   

   
  

45
1,

00
0.

00
$ 

   
   

   
   

   
   

  

17
. I

nd
ire

ct
 C

os
ts

-
$ 

   
   

   
   

   
   

   
   

   
   

  
-

$ 
   

   
   

   
   

   
   

   
   

   
  

-
$ 

   
   

   
   

   
   

   
   

   
   

  
-

$ 
   

   
   

   
   

   
   

   
   

   
  

St
at

e 
Re

qu
es

t
4,

86
7,

00
0.

00
$ 

   
   

   
   

   
  

Pr
iv

at
e 

M
at

ch
45

,0
00

.0
0

$ 
   

   
   

   
   

   
   

 

Pu
bl

ic
 M

at
ch

45
,0

00
.0

0
$ 

   
   

   
   

   
   

   
 

   
  T

O
TA

L 
PR

O
JE

CT
 C

O
ST

S
4,

95
7,

00
0.

00
$ 

   
   

   
   

   
  

Bu
dg

et
 N

ar
ra

tiv
e 

Su
m

m
ar

y-
-W

he
n 

yo
u 

ha
ve

 c
om

pl
et

ed
 th

e 
bu

dg
et

 w
or

ks
he

et
, t

ra
ns

fe
r t

he
 to

ta
ls 

fo
r e

ac
h 

ca
te

go
ry

 to
 th

e 
sp

ac
es

 b
el

ow
 to

 th
e 

un
ifo

rm
 te

m
pl

at
e 

pr
ov

id
ed

 
(S

EC
TI

O
N

 A
 &

 B
). 

 V
er

ify
 th

e 
to

ta
l c

os
ts 

an
d 

th
e 

to
ta

l p
ro

je
ct

 c
os

ts.
  I

nd
ic

at
e 

th
e 

am
ou

nt
 o

f S
ta

te
 re

qu
es

te
d 

fu
nd

s a
nd

 th
e 

am
ou

nt
 o

f n
on

-S
ta

te
 fu

nd
s t

ha
t w

ill
 su

pp
or

t t
he

 
pr

oj
ec

t.

Se
ct

io
n 

C
 - 

Bu
dg

et
 W

or
ks

he
et

 &
 N

ar
ra

tiv
e



G
ra

nt
 N

um
be

r
0

D
at

e
D

at
e

D
at

e
D

at
e

§2
00

.3
08

 R
ev

isi
on

 o
f b

ud
ge

t a
nd

 p
ro

gr
am

 p
la

ns

4,
86

7,
00

0.
00

$ 
   

   
   

   
   

   
   

   
   

   
 

Pr
og

ra
m

 A
pp

ro
va

l S
ig

na
tu

re
 

Fi
sc

al
 &

 A
dm

in
ist

ra
tiv

e 
A

pp
ro

va
l 

Si
gn

at
ur

e 

(e
) T

he
 F

ed
er

al
/S

ta
te

 a
w

ar
di

ng
 a

ge
nc

y 
m

ay
, a

t i
ts 

op
tio

n,
 re

str
ic

t t
he

 tr
an

sf
er

 o
f f

un
ds

 a
m

on
g 

di
re

ct
 c

os
t c

at
eg

or
ie

s o
r p

ro
gr

am
s, 

fu
nc

tio
ns

 a
nd

 a
ct

iv
iti

es
 fo

r F
ed

er
al

/S
ta

te
 a

w
ar

ds
 in

 w
hi

ch
 th

e 
Fe

de
ra

l/S
ta

te
 sh

ar
e 

of
 th

e 
pr

oj
ec

t e
xc

ee
ds

 th
e 

Si
m

pl
ifi

ed
 A

cq
ui

sit
io

n 
Th

re
sh

ol
d 

an
d 

th
e 

cu
m

ul
at

iv
e 

am
ou

nt
 o

f s
uc

h 
tra

ns
fe

rs
 e

xc
ee

ds
 o

r i
s e

xp
ec

te
d 

to
 e

xc
ee

d 
10

 p
er

ce
nt

 o
r $

1,
00

0 
pe

r d
et

ai
l l

in
e 

ite
m

, 
w

hi
ch

ev
er

 is
 g

re
at

er
 o

f t
he

 to
ta

l b
ud

ge
t a

s l
as

t a
pp

ro
ve

d 
by

 th
e 

Fe
de

ra
l/S

ta
te

 a
w

ar
di

ng
 a

ge
nc

y.
 T

he
 F

ed
er

al
/S

ta
te

 a
w

ar
di

ng
 a

ge
nc

y 
ca

nn
ot

 p
er

m
it 

a 
tra

ns
fe

r t
ha

t w
ou

ld
 c

au
se

 a
ny

 F
ed

er
al

/S
ta

te
 

ap
pr

op
ria

tio
n 

to
 b

e 
us

ed
 fo

r p
ur

po
se

s o
th

er
 th

an
 th

os
e 

co
ns

ist
en

t w
ith

 th
e 

ap
pr

op
ria

tio
n.

 

Bu
dg

et
 R

ev
isi

on
 A

pp
ro

ve
d 

A
ge

nc
y 

A
pp

ro
va

l
   

 S
TA

TE
 O

F 
IL

LI
N

O
IS

   
   

   
   

   
   

   
   

   
 

U
N

IF
O

R
M

 G
R

A
N

T 
BU

D
G

ET
 T

EM
PL

A
TE

A
G

EN
C

Y
: C

om
m

er
ce

 &
 E

co
no

m
ic

 O
pp

or
tu

ni
ty

O
rg

an
iz

at
io

n 
N

am
e:

 C
ity

 o
f C

ha
rl

es
on

C
SF

A
 D

es
cr

ip
tio

n:
 R

eb
ui

ld
 Il

lin
oi

s
N

O
FO

 #
 2

37
3-

13
62

C
SF

A
 #

 4
20

-7
5-

23
73

D
U

N
S 

#3
84

01
88

1
Fi

sc
al

 Y
ea

r:
 2

02
0

Fi
sc

al
 &

 A
dm

in
ist

ra
tiv

e 
A

pp
ro

va
l 

Si
gn

at
ur

e 
Pr

og
ra

m
 A

pp
ro

va
l S

ig
na

tu
re

 
Fi

na
l B

ud
ge

t A
m

ou
nt

 A
pp

ro
ve

d



Donohue & Associates, Inc.

1605 South State Street, Suite 1C I Champaign, IL 61820

donohue-associates.com

This portion of the project involves replacing the existing sludge stabilization and dewatering systems with a new Screw Press dewatering device
plus a Schwing Bioset Reactor unit that will lime pasteurize the sludge to produce a Class A biosolids.

Concrete

Buildings

Demolition

Schwlng Press Class A Equipment

Schwing Press Class A Equipment - Installation

Schwlng Bloset Class A Equipment

Schwing Bloset Class A Equipment - installation

Shaftless Screw Conveyor

Civil (sidewalk, driveway, valve relocation)

Process-Mechanical Piping

Electrical

instrumentation and Controls

Plumbing

HVAC

General Description

UNITS QUANTITY UNIT COST

sy 20 $110

1 $10,000

ea 1 $3,000

ea 1 $720,683

ea 1 $86,482

ea 1 $1,081,024

ea 1 $108,102
Is 1 $60,057

ea 1 $41,148

ea 1 $560,144

ea 1 $248,953

ea 1 $165,968

ea 1 $20,747

ea 1 $41,492

$2,200

$10,000

$3,000

$720,683

$86,482

$1,081,024

$108,102
$60,057

$41,148

$560,144

$248,953

$165,968

$20,747

$41,492

$3,150,000

This portion of the project consist of converting the WWTP’s conventional activated sludge into a Modified University of Cape Town (MUd) system.
This included adding misers to three Aeration Basins and converting them to non-aerated, anoxic basins. Also included is piping for ML recycle and
primary effluent diversions, plus a wail mounted internal Recycle Pump. A new RAS/WAS pump station would also be provided.

Earthwork

Concrete

Buildings

Mixers

Mixer - Installation

Wall Mounted Recycle Pumps

Recycle Pump installation

RAS Pumps

WAS Pumps

RAS Rerouting

Civil (sidewalk, driveway, valve relocation)

Process-Mechanical Piping

Electrical

instrumentation and Controls

Plumbing

HVAC

UNITS QUANTITY UNIT COST

ea 1 $8,800

sy 1500 $110

ea 1 $40,000

ea 6 $18,700

ea 6 $5,100

ea 2 $41,140

ea 1 $18,700

Is 1 $64,827

Is 1 $37,400

Is 1 $88,514

ea 1 $126,203

ea 1 $210,338

ea 1 $154,248

ea 1 $175,282

ea 1 $27,585

ea 1 $14,023

$8,800

$165,000

$40,000

$112,200

$30,600

$82,280

$18,700

$64,827

$37,400

$88,514

$126,203

$210,338

$154,248

$175,282

$27,585

$14,023

$1,356,000

$451,000

$4,957,000

s’CE IC, “,,,

I
f REGIaTERE5

PRopesg
c,*., ENGINEER :*

Ci IL-.’”

Expires 11/30/21

DONOHUE

General Description

City of Charleston, Illinois Wastewater Treatment Plant Improvements

Engineer’s Cost Estimate - Rebuild Illinois Program (RIPI)

PART A - Solids Handling System Improvements

ITEM COST

SUBTOTAL

PART B - Biological Phosphorus Removal Improvements

ITEM COST

SUBTOTAL

Proiect Contingency SUBTOTAL

TOTAL CONSTRUCTION COST ESTIMATE

Donohue and As es, inc.

Vice President 4/30/2020



N
or

th

A
tta

ch
m

en
t “

A
”

Pr
oj

ec
t L

oc
at

io
n 

M
ap

Th
e 

pr
oj

ec
t s

ite
is

lo
ca

te
d 

in
Se

ct
io

ns
9

in
To

w
ns

hi
p

12
N

or
th

,
  R

an
ge

 9
 E

as
t i

n 
th

e 
Th

ir
d 

Pr
in

ci
pa

l M
er

id
ia

n.

Pr
oj

ec
t S

ite



 

Sl
ud

ge
 T

re
at

m
en

t B
ld

g.
 

- R
em

ov
e 

Be
lt 

Pr
es

se
s 

- N
ew

 B
io

se
t R

ea
ct

or
 

- N
ew

 P
ol

ym
er

 S
ys

te
m

 
- N

ew
 S

ul
fa

m
ic 

Ac
id

 S
ys

te
m

 
- A

dd
 O

do
r C

on
tr

ol
 S

ys
te

m
 

- M
in

or
 B

ui
ld

in
g 

Up
gr

ad
es

 
- A

dd
 B

io
se

t R
ea

ct
or

 
- F

ee
d 

Pu
m

p 

Su
pe

rn
at

an
t D

ra
in

 P
um

p 
St

at
io

n 
- N

o 
Ch

an
ge

s 

N
ew

 L
im

e 
Si

lo
 

A
ba

nd
on

 A
na

er
ob

ic
 

D
ig

es
te

rs
 In

-P
la

ce
 

- N
ew

 S
cr

ew
 P

re
ss

  
- F

ee
d 

Pu
m

p 
in

 B
as

em
en

t 

Co
nv

er
t A

er
at

io
n 

Ba
si

ns
 #

7 
an

d 
#8

 to
 

Li
qu

id
 S

lu
dg

e 
St

or
ag

e 
Ta

nk
s 

- N
o 

Ch
an

ge
s 

Ch
ar

le
st

on
 W

as
te

 W
at

er
 T

re
at

m
en

t P
la

nt
  

12
00

 W
 M

ad
is

on
 A

ve
nu

e 
Ch

ar
le

st
on

, I
lli

no
is

 6
19

20
 



Ae
ra

tio
n 

Ba
si

ns
Se

co
nd

ar
y

Cl
ar

ifi
er

s

D
ry

 C
ak

e 
(3

0%
so

lid
s)

 S
to

ra
ge

Fi
na

l
Ef

flu
en

t
In

flu
en

t

Pr
oc

es
se

s 
to

 R
em

ov
e:

•
Th

ic
ke

ni
ng

•
A

na
er

ob
ic

 D
ig

es
tio

n

O
ne

 B
io

se
t

Re
ac

to
r

Co
nv

er
t

Ae
ro

bi
c

D
ig

es
te

r T
an

ks
#7

 a
nd

 #
8 

to
Li

qu
id

 S
to

ra
ge

Ta
nk

s

To
 P

rim
ar

y
Cl

ar
ifi

er
In

flu
en

t
D

iv
er

si
on

St
ru

ct
ur

e 
(v

ia
Ex

is
tin

g
Su

pe
rn

at
an

t
D

ra
in

 P
um

p
St

at
io

n)

Co
nv

er
te

d
to

 A
er

ob
ic

D
ig

es
te

r

Ab
an

do
n 

Ex
is

tin
g 

2
An

ae
ro

bi
c 

D
ig

es
te

rs

Co
nv

er
te

d 
to

Ae
ro

bi
c

D
ig

es
te

r

Ad
d 

Li
m

e 
to

 S
lu

dg
e 

Ca
ke

-
Li

m
e 

si
lo

 n
ee

de
d

O
do

r
Co

nt
ro

l

RA
S

Pr
im

ar
y

Cl
ar

ifi
er

s

O
ne

 R
ot

ar
y 

Lo
be

Pr
es

s 
Fe

ed
 P

um
p

(in
st

al
l i

n 
D

ig
es

te
r

Bl
dg

. B
as

em
en

t)

O
ne

 N
ew

  S
cr

ew
Pr

es
s 

 fo
r

D
ew

at
er

in
g

Pressate

Po
rt

ab
le

Pr
es

s 
Fe

ed
Pu

m
p

Po
rt

ab
le

Be
lt 

Fi
lte

r
Pr

es
s

Tr
uc

k 
to

Lo
ca

l L
an

df
ill

Ba
ck

-U
p 

Pl
an

Fi
gu

re
  7

Fl
ow

 S
ch

em
at

ic
 –

 S
ol

id
s H

an
dl

in
g 

U
pg

ra
de

s
Li

m
e 

St
ab

ili
za

tio
n 

to
 C

la
ss

 A
 v

ia
 S

ch
w

in
g 

Sy
st

em
Pa

ge
15

Tw
o

Sl
ud

ge
H

ol
di

ng
Ta

nk
s

D
ry

Su
lfa

m
ic

Ac
id

Fi
gu

re
 7

 p
ro

vi
de

s 
a 

flo
w

 s
ch

em
at

ic
 o

f t
he

 n
ew

 L
im

e 
Pa

st
eu

riz
at

io
n 

sl
ud

ge
 h

an
dl

in
g 

sy
st

em
.

PA
RT

 A
 - 

SO
LI

D
S 

H
A

N
D

LI
N

G
 U

PG
RA

D
ES



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 17

Figure 9:  Digester Building Basement Modifications Plan

Remove BFP Feed Pump
(Location of Future Screw
Press Feed Pump #2)

Remove BFP Feed
Pump and install
New Screw Press
Feed Pump #1.

6” Sludge to New
Screw Press

(Abandon in-place)

(Abandon in-place)

(Abandon in-place)

(no changes)

(Abandon in-place)

(Abandon
in-place)

(Abandon in-place)

Figure 9 - The feed to the Screw Press will be achieved via one rotary lobe type Sludge Feed Pump that 
will be located in the existing Sludge Treatment Building. 

PART A - SOLIDS HANDLING UPGRADES



Fi
gu

re
  1

0

Sl
ud

ge
 T

re
at

m
en

t B
ui

ld
in

g
M

od
ifi

ca
tio

ns
 P

la
n 

   
   

   
   

   
   

   
   

   
   

Pa
ge

 1
9

N
O

RT
H

U
V

SY
ST

EM

N
ew

 L
im

e 
Si

lo

N
ew

 B
io

se
t R

ea
ct

or
 F

ee
d 

Pu
m

p

G
ra

nu
la

r q
ui

ck
lim

e

Li
m

e
Sl

ud
ge

 C
ak

e

Su
lfa

m
ic

 A
ci

d 
Fe

ed
er

N
ew

Am
m

on
ia

Sc
ru

bb
er

Ty
pe

 O
do

r C
on

tr
ol

 U
ni

t

N
ew

Sh
af

tle
ss

 S
cr

ew
 C

on
ve

yo
r,

co
nv

ey
in

g 
Cl

as
s 

A 
bi

os
ol

id
s c

ak
e 

to
th

e 
ex

is
tin

g 
Co

ve
re

d 
St

or
ag

e 
Pa

d

- I
ns

ta
ll 

ne
w

 S
cr

ew
 P

re
ss

 h
er

e

- N
ew

 P
ol

ym
er

 F
ee

d 
Sy

st
em

- B
ag

ge
d 

Su
lfa

m
ic

 A
ci

d 
St

or
ag

e

Fi
gu

re
 1

0 
pr

ov
id

es
 a

 c
on

ce
pt

ua
l l

ay
ou

t o
f t

he
 B

io
se

t 
re

ac
to

r i
ns

ta
lla

tio
n 

in
si

de
 th

e 
ex

is
tin

g 
Sl

ud
ge

 T
re

at
m

en
t B

ui
ld

in
g.

PA
RT

 A
 - 

SO
LI

D
S 

H
A

N
D

LI
N

G
 U

PG
RA

D
ES





US
GS

 Th
e N

ati
on

al 
Ma

p: 
Or

tho
im

ag
ery

. D
ata

 re
fre

sh
ed

 Ap
ril,

 20
19

.

Na
tio

na
l F

loo
d H

az
ard

 La
ye

r F
IR

Me
tte

0
50

0
1,0

00
1,5

00
2,0

00
25

0
Fe

et

Ü

88°12'34.10"W 39
°2

9'5
7.2

0"N
 

88°11'56.64"W 

39
°2

9'2
9.4

4"N
 

SE
E F

IS 
RE

PO
RT

 FO
R 

DE
TA

ILE
D 

LE
GE

ND
 AN

D 
IN

DE
X M

AP
 FO

R 
FIR

M 
PA

NE
L L

AY
OU

T

SP
EC

IAL
 FL

OO
D

HA
ZA

RD
 AR

EA
S

Wi
tho

ut 
Ba

se
 Fl

oo
d E

lev
ati

on
 (B

FE
)

Zo
ne

 A,
 V,

 A9
9

Wi
th 

BF
E o

r D
ep

th
Zo

ne
 AE

, A
O,

 AH
, V

E, 
AR

Re
gu

lat
ory

 Fl
oo

dw
ay

0.2
% 

An
nu

al 
Ch

an
ce

 Fl
oo

d H
az

ard
, A

rea
s

of 
1%

 an
nu

al 
ch

an
ce

 flo
od

 w
ith

 av
era

ge
de

pth
 le

ss
 th

an
 on

e f
oo

t o
r w

ith
 dr

ain
ag

e
are

as
 of

 le
ss

 th
an

 on
e s

qu
are

 m
ile

  Zo
ne

 X
Fu

tur
e C

on
dit

ion
s 1

% 
An

nu
al

Ch
an

ce
 Fl

oo
d H

az
ard

Zo
ne

 X
Ar

ea
 w

ith
 Re

du
ce

d F
loo

d R
isk

 du
e t

o
Le

ve
e. 

Se
e N

ote
s.

Zo
ne

 X
Ar

ea
 w

ith
 Fl

oo
d R

isk
 du

e t
o L

ev
ee

Zo
ne

 D

NO
 SC

RE
EN

Ar
ea

 of
 M

ini
ma

l F
loo

d H
az

ard
Zo

ne
 X

Ar
ea

 of
 Un

de
ter

mi
ne

d F
loo

d H
az

ard
Zo

ne
 D

Ch
an

ne
l, C

ulv
ert

, o
r S

tor
m 

Se
we

r
Le

ve
e, 

Dik
e, 

or 
Flo

od
wa

ll

Cro
ss

 Se
cti

on
s w

ith
 1%

 An
nu

al 
Ch

an
ce

17
.5

Wa
ter

 Su
rfa

ce
 El

ev
ati

on
Co

as
tal

 Tr
an

se
ct

Co
as

tal
 Tr

an
se

ct 
Ba

se
lin

e
Pr

ofi
le 

Ba
se

lin
e

Hy
dro

gra
ph

ic 
Fe

atu
re

Ba
se

 Fl
oo

d E
lev

ati
on

 Li
ne

 (B
FE

)

Eff
ec

tiv
e L

OM
Rs

Lim
it o

f S
tud

y
Jur

isd
ict

ion
 Bo

un
da

ry

Dig
ita

l D
ata

 Av
ail

ab
le

No
 Di

git
al 

Da
ta 

Av
ail

ab
le

Un
ma

pp
ed

Th
is 

ma
p c

om
pli

es
 w

ith
 FE

MA
's 

sta
nd

ard
s f

or 
the

 us
e o

f 
dig

ita
l fl

oo
d m

ap
s i

f it
 is

 no
t v

oid
 as

 de
sc

rib
ed

 be
low

. 
Th

e b
as

em
ap

 sh
ow

n c
om

pli
es

 w
ith

 FE
MA

's 
ba

se
ma

p 
ac

cu
rac

y s
tan

da
rds

Th
e f

loo
d h

az
ard

 in
for

ma
tio

n i
s d

eri
ve

d d
ire

ctl
y f

rom
 th

e
au

tho
rita

tiv
e N

FH
L w

eb
 se

rvi
ce

s p
rov

ide
d b

y F
EM

A. 
Th

is 
ma

p
wa

s e
xp

ort
ed

 on
 3/

18
/2

02
0 a

t 9
:56

:18
 AM

  a
nd

 do
es

 no
t

ref
lec

t c
ha

ng
es

 or
 am

en
dm

en
ts 

su
bs

eq
ue

nt 
to 

thi
s d

ate
 an

d
tim

e. 
Th

e N
FH

L a
nd

 ef
fec

tiv
e i

nfo
rm

ati
on

 m
ay

 ch
an

ge
 or

be
co

me
 su

pe
rse

de
d b

y n
ew

 da
ta 

ov
er 

tim
e.

Th
is 

ma
p i

ma
ge

 is
 vo

id 
if t

he
 on

e o
r m

ore
 of

 th
e f

oll
ow

ing
 m

ap
ele

me
nts

 do
 no

t a
pp

ea
r: b

as
em

ap
 im

ag
ery

, fl
oo

d z
on

e l
ab

els
,

leg
en

d, 
sc

ale
 ba

r, m
ap

 cr
ea

tio
n d

ate
, c

om
mu

nit
y i

de
nti

fie
rs,

FIR
M 

pa
ne

l n
um

be
r, a

nd
 FI

RM
 ef

fec
tiv

e d
ate

. M
ap

 im
ag

es
 fo

r
un

ma
pp

ed
 an

d u
nm

od
ern

ize
d a

rea
s c

an
no

t b
e u

se
d f

or
reg

ula
tor

y p
urp

os
es

. 

Le
ge

nd

OT
HE

R A
RE

AS
 OF

FL
OO

D H
AZ

AR
D

OT
HE

R A
RE

AS

GE
NE

RA
L

ST
RU

CT
UR

ES

OT
HE

R
FE

AT
UR

ES

MA
P P

AN
EL

S

8

1:6
,00

0

B
20

.2

Th
e p

in 
dis

pla
ye

d o
n t

he
 m

ap
 is

 an
 ap

pro
xim

ate
 

po
int

 se
lec

ted
 by

 th
e u

se
r a

nd
 do

es
 no

t r
ep

res
en

t 
an

 au
tho

rita
tiv

e p
rop

ert
y l

oc
ati

on
.

PamperinS
Text Box
City of Charleston Waste Water Treatment Plan1200 W Madison AvenueCharleston, Illinois 61920

PamperinS
Line

PamperinS
Polygon

PamperinS
Text Box
Project Area

PamperinS
Line



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 39 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

Insert Project Summary here 

The Project Summary should consist of an approximately two-page narrative covering all key points of the 
proposed project to be funded, in part or in full, with RIPI grant funds.   This summary must address the 
following: 

1. Relationship to Governor’s Five-Year Economic Plan – Explain how this project relates 
to the principles, goals, challenges or key industries identified in the Governor’s Five-Year 
Economic Plan.  The Plan can be found at: 
https://www2.illinois.gov/dceo/Pages/EconPlan2019.aspx 

2. Connections to other capital investments – Does this project connect to other ongoing 
projects or planned investments in the region by the State of Illinois, federal or local 
governments?  

3. Impact Amplification –Is this project’s impact amplified by proximity or connection to 
other assets, such as public transportation, highways, bodies of water, and industry clusters, 
among others? 

4. Minority Inclusion Plan –Provide a Plan or at minimum, a narrative on how minority and 
women-owned businesses in the area will be included in the project. 

5. Business Infrastructure – How does this project improve your community’s ability to retain 
or increase jobs?  Provide details of how current infrastructure impacts businesses.  Cite 
specifics and provide documentation and/or testimonials from affected businesses.   

6. Key Details: 

 Describe the project – What is being proposed and why.   

 What is the present condition of the infrastructure for which grant funds are being 
requested?  Is there a lack of infrastructure, or a threat to health and safety being 
addressed?  How long has the problem existed?  Address the severity and immediacy of 
the problem. 

 Describe the project area, including legal boundaries.  Who is being affected and how?   
Provide a detailed explanation of how this specific project area was determined. 

 The project structure (i.e., will the residents be direct customers of the water district or is 
an agreement needed, what is source of water, who will treat wastewater, etc.). 

 Whether the project is necessary to comply with state or federal regulations. 

 Justification of the local government's need for assistance in relation to its overall 
financial capability, including discussion of outstanding indebtedness.  

  



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 40 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

PROJECT SUMMARY 
Describe the project – What is being proposed and why. 
 

The City of Charleston is proposing a $4,957,000 project ($4,867,000 Rebuild Illinois Public Infrastructure Grant 

“RIPI”) for critical improvements to its Waste Water Treatment Plant (WWTP).  Because the WWTP serves the 

entire community, the entire city population will benefit from these improvements.  As a community, according 

to the HUD LMI Mapping Application website, the City of Charleston has a city-wide LMI percentage of 58.78%.  

The City of Charleston, in conjunction with Donohue and Associates engineers have completed a Capital 

Improvements Project Plan (March 13, 2020).  WWTP testing / sampling was done and results are part of the 

Plan pages attached.  To save review time, selected summary pages of the Project Plan for the WWTP are attached 

to this application.  The Project Plan includes a summary of the following proposed critical improvements: 

 
Part A - Solids Handling Upgrades to upgrade its existing solids handling facilities in order to improve or 

replace its antiquated facilities and needed to allow for Biological Nutrient Removal Improvements; and  

Part B - Biological Nutrient Removal Improvements to meet more stringent phosphorus limits required and 

issued in its IEPA NPDES operating permit. 

 

Part A - Solids Handling Upgrades (Use sludge stabilization process (lime pasteurization process) to replace 
the existing anaerobic digestion and dewatering process). 

• Convert two aerobic digester tanks to liquid sludge storage tanks 

• Replace the belt filter press sludge dewatering equipment with a new Screw Press 

• Abandon the anaerobic digesters and pasteurize the sludge via lime, to meet Class A quality 

Part B - Biological Phosphorus Removal Improvements (Convert the plant’s activated sludge system to a 

Modified University of Cape Town (MUCT) configuration) 
• Implement a modified UCT configuration to achieve biological phosphorus removal 

 

What is the present condition of the infrastructure for which grant funds are being requested?  Is there a 
lack of infrastructure, or a threat to health and safety being addressed?  How long has the problem existed?  
Address the severity and immediacy of the problem. 
There exists a serious threat to health and safety because 1.) the present WWTP infrastructure is antiquated; and 

2.) the community public facility is deficient.  Deficiencies at WWTP have caused serious environmental 

pollution issues because the WWTP does not meet the phosphorus limits required by the IEPA in the City’s most 

recent NPDES permit (operating permit attached).  High levels of phosphorus from waste effluent is currently 

discharging into nearby Cassel Creek.  These problems are present, continual and chronic and will continue until 

these improvements are completed.  

 

The proposed community infrastructure project requires these critical improvements in order to protect the health 

and safety of its residents and to protect the local and regional ecosystem.  The WWTP must operate with systems 

and processes that are safe and reliable for the wellbeing of the public; and these improvements ensure that will 

be the case.  The current threats to residents and local creeks are severe and immediate and they are happening 

now. 

 

Part A - Solids Handing Upgrades.  According to the engineer’s IEPA Project Plan, “In general, most of the 

solids handling equipment is past its useful life and in needs to be replaced, repaired or updated” (page 13).  In 

some cases, the existing equipment is over 30 years old and has passed its useful life.  These equipment issues 

are chronic and have existed for several years.  Deficiencies will only increase over time exposing people to an 

unsafe condition.  According to the engineer’s report, current Solids Handling deficiencies include: 



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 41 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

• The existing gas cannon boxes in the digesters have been removed.  There is little-to-no sludge mixing for 

the anerobic digesters 

• The anaerobes digesters’ covers need to be painted and repaired in some places 

• The digesters gas flare does not light 

• The digesters gas safety equipment needs to be replaced 

• Many sludge handling valves and piping segments need replacement/repairing 

• Digester foaming is common during high loadings 

• The anaerobic digesters’ sludge heat exchanger needs to be replaced 

• The belt filter press (BFP) is only dewatering sludge to 12-13% but was designed for 20% 

 

According to excerpts from the City’s Waste Water Treatment Plant Superintendent and the City’s Director of 

Public Works letter attached: “The corroded pipes in the system can present an unsafe environment in which simply 
soldering a small copper water line could be fatal if a methane leak were to develop in the corroded pipes that the 
operator is not aware of.  The digester building currently has no methane detection device installed, and all of the gas 
safety equipment is old and can foul and not work properly.”  “The plant has found paddles in check valves and unions 
in piping that have been almost entirely deteriorated by this corrosive gas.” 
 
“Improper mixing inside the digester is a cause of foaming and digester foaming is common during periods of high 
loading. Our plant has had foaming problems on top of the primary digester. In March 2020, the foam was bad enough 
to consume about a quarter of the top of the primary digester dome, which is floating on the methane gas. The foaming 
can cover the entire dome which causes it to be very unstable and very susceptible to tipping. In the past, foaming has 
created tipping bad enough to break the internal gas piping inside the dome causing a complete failure of the system.” 
 
“The anaerobic digester’s sludge heat exchanger needs to be replaced. Some of the controls for the heat exchanger 
are old and replacements are no longer produced.” 
 
“Our plant’s current sludge dewatering equipment is a belt filter press.  The belt filter press (BFP) is only dewatering 
sludge to 12-13%, even though it was designed for 20% solids. The wet sludge produced by the BFP is only stackable 
to approximately 3 feet and the sludge tends to spread out on the concrete pad taking up significant amount of storage 
space.”  “The BFP also has corrosion issues and bearing seals that are failing.  Holes are present in part of the sludge 
transport piping.  We have remedied this problem temporarily by wrapping rubber around the pipe, which is held on 
by pipe straps, to keep the sludge from squirting out on the floor”.  

 

   
Belt Filter Press Corrosion and Leaking         Wet Sludge Holding Max    Bad Digester Foaming example 

(2/2/2020)                                                        (3/17/2020)                          (Foaming at Charleston WWTP dome) 



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 42 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

Today and throughout the past decade these problems have existed and continue to exist.  Sludge production will 

increase as part of the phosphorus Part B and will make these issue worse if the system is not overhauled.  Overall, 

the proposed system will no longer involve dangerous methane gas; and the finished product will be a lot easier 

to handle.  There will be no more worrying about dangerous pathogens that just the anaerobic process alone could 

not get rid of.   

 

Part A must be completed and implemented before Part B (below) can proceed. 

 

Part B – Biological Phosphorus Removal.  According to the engineer’s IEPA Project Plan, “the City recently 

received from IEPA renewed NPDES permit (operating permit), for its effluent discharge (Project Plan page 22).  

Special Conditions #19 on Page 17 of the permit contains an effluent phosphorus limit of 0.5 mg/L under several 

stipulations”.  Currently, the City’s WWTP routinely discharges between 1.36 and 1.69 mg/L of total phosphorus 

(Project Plan page 23), which is about 3 times the new discharge limit required by the IEPA.  If this new 

phosphorous limit is not met, the City will continue to discharge unsafe levels of phosphorus into its nearby creek 

and risks losing its next operating permit which is required to keep its WWTP facilities running.  When the 

phosphorus discharge levels are reduced, these proposed improvements will be considered “Green Projects” under 

Illinois State Statues and may be a model for other municipal waste plant facilities.  

 

This project is being implemented in order to comply with the nutrient reduction requirements of the City’s IEPA 

NPDES permit.  With these improvements, phosphorous loadings into Cassell Creek will measurably decrease 

which is critical to the health and safety of the City’s residents and local ecosystem. 

 

According to the USGS, “the overabundance of certain nutrients in water can cause a number of adverse health 

and ecological effects.”  Recent toxic algal blooms are caused by phosphorus in the waters.  The decay of algal 

blooms can leave “dead zones” where fish can’t survive.  “If ingested, the algae can cause flu-like symptoms in 

people and death in pets”. 

 

According to Applied Technologies (September 13, 2018), Phosphorus removal during wastewater treatment is 

vital to ensuring public safety and protecting the environment.  Removal of this nutrient from waste streams is 

key to preventing eutrophication – a natural process inciting algae blooms.  Algae blooms can suffocate 

ecosystems, creating dead zones in which animal life cannot survive.  Moreover, this cause other water quality 

issues threatening our drinking water.”   

 

The US EPA writes, “When too much nitrogen and phosphorus enter the environment – usually from a wide range 

of human activities – the air and water can become polluted,  Nutrient pollution has impacted many streams, 

rivers, lakes, bays and coastal waters for the past several decades, resulting in serious environmental and human 

health issues and impacting the economy”.  As previously stated, the City’s effluent phosphorus discharge rate is 

3 times higher than the new limits mandated for the City by IEPA. 

 

The City received its current IEPA NPDES permit on February 19, 2020 and the nutrient reduction requirements 

now required by the IEPA are detailed in this permit (less than 2 years old).  In addition, the City completed its 

Wastewater Treatment Plant Upgrade: Solids Handling Upgrades & Biological Phosphorus Removal 

Improvements Project Plan on March 13, 2020 documenting the aforementioned health and safety issues (less 

than 2 years old). 

 

  



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 43 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

Describe the project area, including legal boundaries.  Who is being affected and how?   Provide a detailed 
explanation of how this specific project area was determined. 
The Charleston WWTP is located at 1200 West Madison Avenue, inside the corporate limits of the City of 

Charleston and situated on the east side of Cassell Creek, west side of the City (Section 9, Township 12 North, 

Range 9 East in the Third Principal Meridian / Charleston Township) {39.495 / -88.204}.  

 

All of the residents of the City of Charleston and the local environmental ecosystems, are being affected due to 

an antiquated waste water treatment facility and high levels of phosphorus effluent being discharged into Cassell 

Creek.   

 

This project and project area were determined after a comprehensive review of all alternatives and evaluation of 

the current treatment process.  Using its own local funds, the City engaged the engineering services of Donohue 

and Associates, Inc. to evaluate the City’s treatment process and develop an IEPA Project Plan for consideration.  

The Project Plan details the “Project Benefits” (Project Plan page 40 / Section 7.6) including stating “the digestion 

equipment is antiquated and has outlived its useful life.”; “the digesters are overloaded with excessive amounts 

of volatile solids, which has caused periodic foaming”; “the belt filter dewatering press system is performing 

poorly”; and improvements “will produce high quality Class A biosolids that are suitable for public distribution”.  

In addition, “the plant routinely discharges 1.36 and 1.69 mg/L of total phosphorous”; the improvements will 

“reduce effluent total phosphorus to 0.5 mg/L or less.  That improvements should increase the receiving stream’s 

water quality since it will reduce phosphorous load on the receiving stream by 63% to 70” on average”.  These 

deficiencies affect residents, businesses, EIU and the local ecosystem and the proposed benefits will 

improvements for the entire City of Charleston and environment.     

 

The project structure (i.e., will the residents be direct customers of the water district or is an agreement 
needed, what is source of water, who will treat wastewater, etc.). 
The City of Charleston owns its waste water treatment plant facilities and sewer collection infrastructure and is 

responsible for providing safe sewage treatment systems to its residents.  The City of Charleston treats its own 

wastewater and it owns the land and facilities that are targeted for improvements. 

 

Charleston is home to Eastern Illinois University and is a major contributor to the City’s waste water treatment 

load.  These improvements are critical in order for the City to continue to safely maintain these services for EIU, 

its students, businesses, industries and the community.  

 

Whether the project is necessary to comply with state or federal regulations. 
These proposed improvements are required to comply with the State IEPA NPDES permit (operating permit).  

These improvements are necessary for the City to ensure and a safe and reliable waste disposal system and keep 

its NPDES permit for future operations.  

 

Justification of the local government's need for assistance in relation to its overall financial capability, 
including discussion of outstanding indebtedness.  
 
In addition to its local commitment of funds to this grant ($45,000), the City of Charleston is also using its own 

funds to pay for ALL engineering costs outside of this grant request.  The design and construction engineering 

costs are estimated by the engineer to be $843,985.00.  The City is making this commitment in order to expedite 

the IEPA permit process.  The City of Charleston has qualified in-house staff to manage this grant which will be 

paid by City funds.   



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 44 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

This is a waste disposal system project so we need to evaluate the City’s combined water/sewer fund.  The 

water/sewer fund is an enterprise fund and cost justification for this project relies on the water/sewer fund. On 

page 39 of the City’s April 30, 2019 ending audit, it shows the City has $1,968,691 of “unrestricted” funds in the 

water/sewer fund.  When you subtract out the City’s local commitment of $45,000; AND its commitment to use 

local dollars to for pay engineering services in the amount of $843,985.00, this will leave a “surplus” in the 

water/sewer fund of $1,079,706.00, which is about 22% of the grant request.  When you subtract out three months 

of fund operating costs ($1,240,683), the City is left in a negative cash position in its water/sewer fund.      

 

In December 2019, the City’s bond rating was downgraded by Standard and Poor’s.  The downgrade reflects “the 

city’s poorly funded pension plans”; and “the city has weak economic indicators and is dependent upon a 

university’s student population.  Sales tax is its primary revenue source, which can be affected by economic cycles 

and is a credit risk for the city”.  S&P considers “Charleston’s economy weak” with “weak budgetary 

performance”.  “The City has a projected per capita effective buying income of 62.4% of the national level per 

capita market value of $26,869 in 2018, which in our view, indicates a limited tax base supporting the debt and 

is a negative credit factor”.  The S&P has “revised our view of Charleston budgetary performance to weak from 

strong, based on current funding of pension contributions.” with “weak budgetary performance”. 

 

According to Berns and Clancy’s 2019 report, the City’s water/sewer rates were the 32nd highest out of 83 area 

communities.  The annual debt service in the water/sewer fund for FY 2021 is $1,253,490 which is 20% of 

estimated revenue.  Due to the Covid-19 crisis, the City is now facing an even more dire economic time ahead. 

COVID-19 has completely changed the budget planning and outlook for municipalities.  Originally, the City 

explored adding a new loan to the books from the IEPA for this critical project, but now, a new 30-year loan 

would be devastating to the City’s water/sewer fund and the overall economic health of the City.  The city simply 

cannot afford a new loan of this magnitude due to plummeting revenue forecasts following COVID-19.  The 

Attached Project Plan was done in March 2020, prior to the apex of the COVID-19 outbreak and the plan’s 

financing assumptions are now in the past.  Eastern Illinois University students left Charleston on March 6, 2020 

and that projected utility revenue is now forever gone.  EIU alone accounts for 12% of the City’s water/sewer 

revenues.  Local businesses have closed with the Governor’s “Shelter in Place” Order and those projected utility 

revenues are forever lost.  Sales tax receipts and income tax receipts (among others) will also be affected 

dramatically and negatively.  Securing this Rebuild Illinois grant for this “Downstate Revitalization” project is 

the only realistic way these improvements can be made at this critical time when new revenues will be a fraction 

of what was once anticipated.  

 

The location of the WWTP project and much of the City of Charleston is designated as a Federal Opportunity 

Zone.  This project area will benefit an “Opportunity Zone”. 

 

The location of the WWTP project and much of the City of Charleston is designated as an Illinois “Underserved 

Area”.  This project area will benefit an “Underserved Area”. 

 
  



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 45 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

Relationship to Governor’s Five-Year Economic Plan – Explain how this project relates to the principles, 
goals, challenges or key industries identified in the Governor’s Five-Year Economic Plan.   
 
According to Governor Pritzger’s “Plan to Revitalize the Illinois Economy and Build the Workforce of the Future” 

(October 2019), the economic plan is driven by foundational principles including “Downtown Revitalization”.  

The plan states “we will work with these communities to rehabilitate blighted and historic properties and re-
envision outdated infrastructure to renew connections between industry and communities”.  The Governor’s 

plan also includes “Strengths to Build On” and this project will ensure a safe environmental ecosystem and our 

local natural resources and project elements are considered to be a “Green Project” by the project engineer. 

 
Connections to other capital investments – Does this project connect to other ongoing projects or planned 
investments in the region by the State of Illinois, federal or local governments?  

As part of this proposed WWTP project, the City has already paid Donohue and Associates approximately 

$60,000 of its own funds to complete the attached Project Plan.  

 

The City has been a good steward of community resources and funds and has made many upgrades and 

connections to its WWTP over the years.  In 2018, the City completed its WWTP ultraviolet (UV) disinfection 

process upgrades in 2018.  This $400,000 project was entirely funded by the City of Charleston with no request 

for grant dollars.  The WWTP UV disinfection project was done to reduce the amount of bacteria and pathogens 

that the city was dumping into Cassell Creek.  With the Covid-19 outbreak, this process is even more important 

today as UV technology kills many viruses, bacteria and pathogens that would affect the ecosystem.  In addition 

to this work, the City has regularly replaced (about one a year) existing lift station at $50,000 each, again without 

asking for grant funds to help.  

In regards to other ongoing or planned investments, the State of Illinois has committed to the construction of a 

new science building at Eastern Illinois University.  In January 2020, the State released $11.8 million in planning 

funds for the eventual construction of the $119 million new science building.  The City needs to do its part by 

providing a safe and reliable WWTP infrastructure to handle the additional waste that is collected from these 

building improvements.   

Finally, in 2020, major street resurfacing and infrastructure improvements along State Highway 16 (Lincoln 

Avenue) have started.  It is planned and anticipated these improvements will attract more business to the City.  In 

order to attract and retain businesses, critical infrastructure like the City’s waste disposal service must be 

guaranteed. 

Impact Amplification – Is this project’s impact amplified by proximity or connection to other assets, such as 
public transportation, highways, bodies of water, and industry clusters, among others? 

The City of Charleston owns, maintains and manages the entire City’s waste collection system, lift stations, pumps 

and treatment process.  All of the city’s waste water is brought to this WWTP facility for treatment.  This project 

is amplified because the treated effluent enters Cassell Creek and all local creeks are part of the Mississippi River 

watershed that terminate at the Gulf of Mexico.  It has been well documented that significant harmful algae 

blooms regularly occur every summer in the Mississippi River Delta (hypoxia zone).  In a 2015 report to Congress, 

the US EPA states, “Human activities are the leading cause of increased amount of nutrients delivered to the 

Gulf”.  Critical impacts occur to fish, shellfish, agriculture, wild harvest, and tourism.  In this report, the US EPA 

made a priority to reduce point and nonpoint source inputs and to accelerate the reduction of nutrient pollution.  

One of those priorities included “Implement state nutrient strategies, including targeting vulnerable lands and 

quantifying nutrient reductions.” The Charleston WWTP is considered a “point source” of nutrient pollution in 

the Mississippi River watershed. 



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 46 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

Successful municipal growth relies on a well thought out planning process and implementation that is coordinated 

and connection between all sectors of the City.  The City’s 2020 comprehensive plan update illustrates these 

incentive programs and provides additional Public Infrastructure and Facilities Policies including specific goals 

and recommendations.  One of these goals is to “Promote environmentally conscience alternatives for waste water 

management processes, recycling and renewable resources strategies” and the plan specifically recommends these 

proposed WWTP improvements (Page 133 Charleston Comprehensive Plan). 

Minority Inclusion Plan – Provide a Plan or at minimum, a narrative on how minority and women-owned 
businesses in the area will be included in the project. 
Based off US Census data, the minority group population residing in the City of Charleston to be around 13%.  

The City will make its best efforts to include a minimum of 13% of minority and women-owned business in the 

project.  At bid advertising, the City will make sure its bid advertisements include provisions to encourage 

including these groups in the project by: 1.) local newspaper notice; 2.) notice directly to Minority Business 

Enterprises (MBE); and 3.) notice directly to Procurement Technical Assistance Centers (PTAC).  In addition, 

the City will include provisions in the bid specifications and contract documents that will encourage the general 

contractor to subcontract with minority and women owned businesses where possible and/or encourage hiring 

new employees, if needed, within these classifications.  After contact award, these goals will be explained and 

reviewed during the pre-construction conference with the general contractor.    

Business Infrastructure – How does this project improve your community’s ability to retain or increase jobs?  

Provide details of how current infrastructure impacts businesses.  Cite specifics and provide documentation 
and/or testimonials from affected businesses.   
The City’s 2020 comprehensive plan update illustrates these incentive programs and provides additional 

Economic Development Policies including specific goals and recommendations.  One of these goals is to 

“Promote new business growth by proving attractive incentive packages with quality infrastructure and business 

support” (Page 53 Charleston Comprehensive Plan). 

In 2020 the State of Illinois approved a new Coles County Enterprise Zone (including the City of Charleston) 

which includes several incentive programs to promote industry and business clusters.  The City’s hope is these 

incentive programs will entice additional industries and business that need a safe and reliable waste disposal 

system and WWTP.  In addition to the new EZ, several other incentive programs in the City of Charleston to 

name a few include: The Opportunity Zone, TIF District, Underserved Areas, and the New Market Tax Credit 

program all allow the City to be in a position to create more jobs through additional businesses and industries.  

With more jobs, comes an increased need for a safe and reliable infrastructure including the City’s WWTP.   

The City’s WWTP serves the entire City of Charleston and all of its businesses.  In its letter of support, Coles 

Together’s testimonial states: “strong public infrastructure is critical to support the growth of existing businesses 

and to attract new business to the state.  Investments in the facility support the effort Coles Together makes when 

working with those key employers”.  The Charleston Area Chamber of Commerce which represents its business 

members writes: “these improvements…will benefit the residents of the City (including EIU), businesses, 

industries, jobs and the local / regional environmental ecosystem.”  Finally, as the largest employer in Charleston, 

Eastern Illinois University’s letter of support is attached and offers their strong support of the application as this 

project will directly benefit EIU and its students.  EIU accounts for over 4,000 jobs in the region (10.3% of jobs 

in Coles County), $244 million in labor income to the State of Illinois and $72 million in tax revenue (2017 EIU 

Impact Study).  The WWTP is critical infrastructure and a deficient plant will be detrimental to the existing 

business and to businesses wishing to locate in the City.  Without a safe, reliable and operating WWTP, businesses 

would close and new businesses would not locate in Charleston.  Expansion of our economic base would be 

impossible.  
  



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 47 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

MINORITY BENEFIT/AFFIRMATIVE HOUSING STATEMENT 
 

a. What is the percentage of the minority group(s) population residing in  
     the community?        13  % 

          
Identify the characteristics of the population of the project area by specific ethnic group.  This information 
may be obtained from the most recent Census Data for the “applicant community.” If submitting an “on 
behalf of” application for a project in an unincorporated area, use Census Data for the project’s County. 

 

Racial Group 
Total 

Persons 
# of Hispanic / 

Latino Ethnicity 
White 19,660 407 
Black/African American 1416 18 
Asian 342  
American Indian/Alaskan Native 0  
Native Hawaiian/Other Pacific Islander 0  
American Indian/Alaskan Native and White 11  
Asian and White 46  
Black/African American and White 82  
American Indian/Alaskan Native and Black/African American 0  
Other Individuals Reporting more than One Race 281 172 
# of Female Headed Households 646  

 

     With the exception of "Female Heads of Households", the above numbers should 
21,838 

     equal the total number of persons to benefit from the project ("targeted" area).  

b.  What is the goal for the percentage of funded contracts to be awarded to 
     minority contractors? 13         % 
c.  If the percentage goal in b is substantially less than the percentage of minorities           
     residing in the community, please explain.  ____________________________________  
     _______________________________________________________________________  
  
d.  The applicant agrees to affirmatively further fair housing by posting Fair Housing Posters 

and by making HUD Fair Housing Complaint Forms available to the public. 
 

     In addition, the unit of local government   
      Already has a Fair Housing Resolution on file.  (Indicate Number and Date Passed  

__68-O-15 (May 21, 1968__)) 
 

      If funded, will pass a Fair Housing Resolution.  
  
  
 
Signature of Chief Elected Official:   __________________________________ Date _________________



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 48 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

IMPACT PER CAPITA DETERMINATION 
 
 

 

 Please provide the following information relative to the project for which funds are being requested: 

 

 
 

a. Total Project Cost:   $_4,957,000_____________ (must match Total Project Costs 

indicated on the Uniform Capital Budget Template, Budget Narrative Summary) 

 

b. Rebuild Illinois Grant Requested: $_4,867,000 ____________ (must match State Request indicated 

on the Uniform Capital Budget Template, Budget Narrative Summary) 

 

c. Total # of Persons Served:   #__21,838  _____________ (must match Project Information page, 

I. Project Benefit Information) 

 

d. Cost per Capita:     $__222.86_______________ (Line b divided by Line c) 

 

 

 

 

 

 

 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 49 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

JOB CREATION DOCUMENTATION 

Engineer providing cost estimate should assist with this information  
(Prepared by Donohue & Associates, Inc. Engineers) 

 
How many days of construction is anticipated? ___420 days_______ 
Provide a list of all personnel that will be necessary to complete construction.  Include the Job 
Title, the total number of people that will hold that job title, and the total number of hours that job 
title is anticipated to be utilized. Use additional pages as needed.  

Job Title Number in 
Job Title 

Number of 
Hours Utilized 

Superintendent 1 2400 
Building Foreman 1 2400 
Building Laborer 5 12000 
Piping Foreman 1 2400 
Piping Laborer 6 14400 
Equipment Foreman 1 2400 
Equipment Laborer 6 9600 
Electrical Foreman 1 2400 
Electrical Laborer 4 9600 
HVAC Foreman 1 2400 
HVAC Laborer 4 4800 
Instrumentation Foreman 1 2400 
Instrumentation Laborer 2 4800 
Civil Foreman 1 2400 
Civil Laborer 2 4800 
Crane Operator 2 4800 
Tool Crib Supervisor 1 2400 
Site Safety Coordinator 1 2400 
   
Contractor Office Engineer 1 2400 
Contractor Admin 1 2400 
Contractor Safety 1 2400 
Project Scheduler 1 2400 
   

 



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 50 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

Provide a list of all personnel that will be necessary to complete construction.  Include the Job 
Title, the total number of people that will hold that job title, and the total number of hours that job 
title is anticipated to be utilized. Use additional pages as needed.  

Job Title Number in 
Job Title 

Number of 
Hours Utilized 

Reactor Equipment Fabrication 6 14400 
Conveying Equipment Fabrication 6 14400 
Pumping Equipment Fabrication 5 12000 
Mixing Equipment Fabrication 5 12000 
Blower Equipment Fabrication 3 7200 
Electrical MCC Fabrication 2 4800 
I&C Panel Fabrication 2 4800 
Piping Fabrication 3 7200 
HVAC Fabrication 2 4800 
Conduit and Wiring Fabrication 2 4800 
   
Material warehouse workers 6 14400 
Construction tools suppliers 3 7200 
Temporary barriers suppliers 2 4800 
Rental equipment clerks 2 4800 
Food supply workers 4 9600 
Porta Potty supply 1 2400 
   
Material delivery truck drivers 6 14400 
Contractor accountant 1 2400 
Contractor legal 1 2400 
Contractor insurance/bonds 1 2400 

   
TOTAL JOBS 108 259,200 

 
 

  



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 51 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

Insert Project Readiness Summary here 

Each application must demonstrate that the proposed project is appropriate and achievable and that 

all actions have been completed to ensure timely implementation of the project.  Specifically, the 

application must address all of the following, if applicable: 

 Status of required permit(s) from the state and or federal agencies.  If not applicable, 

address why; 

 The community must have full control of the right-of-way either by having 100 

percent of the necessary private property easements signed or a right-of-way docket.  

If not applicable, address why;  

 Water/wastewater treatment agreement; If not applicable, address why. 

 Identify the ownership of any property needed to complete the project (including 

option to purchase); and verify that the project will be shovel-ready;  

 Additional funding commitment(s); 

 Status of written permission from railroad(s), county highway commissioners, 

IDOT, etc. to proceed with any railroad and/or road borings that are proposed.  If 

not applicable, address why;  

 If a "phased project,” indicate the status of all pertinent readiness issues.  In 

addition, the application should include supporting documentation, as appropriate. 

Status of required permit(s) from the state and or federal agencies.  If not applicable, address why; 
The IEPA permit has not yet been secured.  The City of Charleston used its own funds to secure the 

services of Donohue and Associates, Inc. to prepare and complete the Project / Facility Plan as 

required by the IEPA.  The City’s Project Plan was submitted received by IEPA on March 31, 2020 

for their review prior to April 30, 2020 (see IEPA letter attached).  We anticipate the IEPA will 

approve the Facility Plan by June 2020.  In order to expediate the design process, which is now 

underway, the City will use its own funds (outside of this grant) to complete the preliminary and 

final design. Plans and specs will be sent to IEPA by January 1, 2021 with the IEPA permit is to be 

issued by April 1, 2021.  As you can see from the Project Schedule below, even without the IEPA 

permit in-hand, the City plans to have this project completed within 2 years of an executed grant 

agreement. 

   

TASK Start Date Completion Date 

Complete Facility Plan and send to IEPA 01/01/2020 04/01/2020 

IEPA approves Facility Plan 04/01/2020 06/30/2020 

Complete Preliminary Design 06/01/2020 09/01/2020 

Complete Final Design and send plans to IEPA 09/01/2020 01/01/2021 

IEPA permit review and approval 01/01/2021 04/01/2021 

Advertise and open bids 04/01/2021 05/15/2021 

Issue Notice of Award 07/01/2021 08/01/2021 

Issue Notice to Proceed 08/01/2021 09/01/2021 

Construction to Substantially Complete 09/01/2021 09/30/2022 



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 52 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

The community must have full control of the right-of-way either by having 100 percent of the 
necessary private property easements signed or a right-of-way docket.  If not applicable, address 
why;  

The City owns the facility and property at the WWTP where these improvements will be made. 
 
Water/wastewater treatment agreement; If not applicable, address why; 

A waste water treatment agreement is not applicable as this is a City owned facility. 
 
Identify the ownership of any property needed to complete the project (including option to 
purchase); and verify that the project will be shovel-ready;  

No new property is needed to be acquired.  All work is on City owned property and after IEPA 
permits are secured, the project is shovel ready. 
 
Additional funding commitment(s); 

Additional funding commitment includes two sources: 
1.) $45,000 from the City’s water/sewer fund (see resolution committing local funds); 
2.) $45,000 from the Charleston Area Charitable Foundation (see letter committing funds) 
 
Status of written permission from railroad(s), county highway commissioners, IDOT, etc. to 
proceed with any railroad and/or road borings that are proposed.  If not applicable, address why;  

There are no railroad and/or road borings being proposed so this is not applicable.  All work on 
City owned property. 
 
If a "phased project,” indicate the status of all pertinent readiness issues.  In addition, the 
application should include supporting documentation, as appropriate. 
 
This is not a phased project.  All critical work is to be done with this overall project.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

Route 16 at the Airport, 400 Airport Road ● Mattoon, Illinois 61938 ● (217) 258-5627  
Fax: (217) 235-9492 ● angela@colestogether.com ● www.colestogether.com 

 

 
April 13, 2020 
 
 
 
Erin Guthrie, Director 
Illinois Department of Commerce and Economic Opportunity 
c/o Wendy Bell, Deputy Director 
Illinois Office of Community Development 
500 East Monroe Street, Mail Code: R-2 
Springfield, Illinois 62701 
 
Dear Director Guthrie: 
 
Please accept this letter as support for the City of Charleston’s application for a Rebuild Illinois 
Public Infrastructure (RIPI) grant.  The City of Charleston seeks funding for much needed 
improvements at its waste water treatment plant.  These improvements include: Solids 
Handling Upgrades and Biological Phosphorus Removal Improvements as mandated by the 
Illinois Environmental Protection Agency’s NPDES operating permit. 
 
The planned improvements will address an immediate and critical health and safety concern in 
the community. Additionally, the upgrade will benefit the residents of the City (including 
Eastern Illinois University), businesses, industries, and the local and regional environmental 
ecosystem.   
 
As you know, strong public infrastructure is critical to support the growth of existing businesses 
and to attract new business to the state. Investments in the facility support the effort Coles 
Together makes when working with those key employers.  
 
Again, I offer my strong support of Charleston’s RIPI application and respectfully request full 
and favorable consideration of this application.  Please feel free to reach out to me if you have 
any questions. 
 
Sincerely, 
 

Angela Griffin 
 
Angela Griffin 
President 









 

Coles County Courthouse ∙ 651 Jackson, Room 309 ∙ Charleston, Illinois 61920 
Phone: 217.348.0521   Fax: 217.348.7343 

 
 

 
 
 
April 13, 2020 
 
Erin Guthrie, Director 
Illinois Department of Commerce and Economic Opportunity 
c/o Wendy Bell, Deputy Director 
Illinois Office of Community Development 
500 East Monroe Street, Mail Code: R-2 
Springfield, Illinois 62701 
 
 
Dear Director Guthrie: 
 
I am honored to write in support of the City of Charleston’s application for a Rebuild Illinois Public 
Infrastructure (RIPI) grant.  The City of Charleston seeks funding for much needed improvements at its Waste 
Water Treatment Plant.  These improvements include: Solids Handling Upgrades and Biological Phosphorus 
Removal Improvements as mandated by the Illinois Environmental Protection Agency’s NPDES operating 
permit. 
 
These improvements will address an immediate and critical health and safety concern; and will benefit the 
residents of the City (including Eastern Illinois University), businesses, industries, jobs and the local / regional 
environmental ecosystem.  This project connects to the regional planning and development efforts of our 
organization.  
 
Again, I offer my strong support of Charleston’s RIPI application and I politely ask for full and favorable 
consideration of this application.  Please feel free to reach out to me if you have any questions. 
 
 
Best Regards, 
 

 
      
Kelly Lockhart, Executive Director 
Coles County Regional Planning & Development Commission 
 
 
 





COUNCIL RESOLUTION OF SUPPORT 
 

Resolution No. _20-R-56__________ 
 

(The Resolution CANNOT be dated prior to the date of the Public Hearing) 
 

 

WHEREAS, the City of Charleston is applying to the State of Illinois for a Rebuild Illinois 

competitive public infrastructure grant to make critical Waste Water Treatment Plant 

Improvements including: Solids Handling System Improvements and Biological Phosphorus 

Removal Improvements, and 

 

WHEREAS, it is necessary that an application be made and agreements entered into with the 

State of Illinois. 

 

NOW, THEREFORE, BE IT RESOLVED as follows: 

 

 1) that the City of Charleston apply for a grant under the terms and conditions of the 

State of Illinois and shall enter into and agree to the understandings and 

assurances contained in said application. 

 

 2) that the Mayor and City Clerk on behalf of the City execute such documents and 

all other documents necessary for the carrying out of said application. 

 

 3) that the Mayor and City Clerk are authorized to provide such additional 

information as may be required to accomplish the obtaining of such grant. 

 

 

Passed this __2nd ____ day of ___June_____________________, __2020_______. 

 

 

   

 

 

 

 

 

 

 

 

 

ATTEST:  ___________________________ ____________________________ 

  City Clerk     Mayor   
 



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 60 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

 

RESOLUTION COMMITTING LOCAL FUNDS 
 

Resolution No. 20-R-57 
 

(The Resolution CANNOT be dated prior to the date of the Public Hearing) 
 

 

WHEREAS, the City Council of the City of Charleston, Illinois has taken action to submit a 

Rebuild Illinois competitive public infrastructure application; and 

 

WHEREAS, receipt of Rebuild Illinois grant assistance is essential to allow the City of Charleston 

to undertake the project to make critical Waste Water Treatment Plant Improvements including 

Solids Handling System Improvements and Biological Phosphorus Removal Improvements; and 

          

WHEREAS, criteria are such that financial participation by the grantee is required in conjunction 

with Rebuild Illinois funds; and 

 

WHEREAS, the City of Charleston has certain monies allocated for the above-referenced project 

with cash on hand, as needed. 

 

NOW, THEREFORE, BE IT RESOLVED THAT the City of Charleston does hereby commit 

funds from the water / sewer fund for use in conjunction with a Rebuild Illinois Public 

Infrastructure Grant, such funds to equal .9078% of the estimated total project cost of $4,957,000,  

or $45,000.00. 

 

PASSED and APPROVED at its regular City Council Meeting, held on the 2nd day of June, 2020. 

 

 

 

_______________________________________ 

Mayor 

 

ATTEST: 

 

 

 

________________________________________ 

City Clerk  

     



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 61 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

PUBLIC HEARING NOTICE 
 
The City of Charleston will hold a public hearing on Tuesday, June 2, 2020, at 6:15 P.M., in Charleston 
City Hall City Council Chambers, 520 Jackson Avenue, Charleston, Illinois to provide interested parties 

an opportunity to express their views on the proposed Rebuild Illinois Infrastructure Grant (RIPI) project.  

Persons with disabilities or non-English speaking persons who wish to attend the public hearing and need 

assistance should contact Steve Pamperin, City Planner, 520 Jackson Avenue, Charleston, Illinois 61920, 
217-345-5650 no later than Friday, May 29, 2020.  Every effort will be made to make reasonable 

accommodations for these persons. 

 

On or about Monday, June 8, 2020, the City of Charleston intends to apply to the Illinois Department of 

Commerce and Economic Opportunity for a grant from the Rebuild Illinois program.  This program is funded 

by state funds as included in the 2019 Capital Bill.  These funds are to be used for a community development 

project that will include the following activities: 

 

The City is applying for Rebuild Illinois Public Infrastructure Grant (RIPI) Program grant funds to serve the 

residents and businesses of the City of Charleston.  This grant is for waste water treatment plant improvements 

in the City as follows:  

PART A - Solids Handling System Improvements: This portion of the project involves replacing the 

existing sludge stabilization and dewatering systems with a new Screw Press dewatering device plus a 

Schwing Bioset Reactor unit that will lime pasteurize the sludge to produce a Class A biosolids.  

PART B - Biological Phosphorus Removal Improvements: This portion of the project consist of converting 

the WWTP's conventional activated sludge into a Modified University of Cape Town (MUCT) system.  This 

included adding mixers to three Aeration Basins and converting them to non-aerated, anoxic basins.  Also 

included is piping for ML recycle and primary effluent diversions, plus a wall mounted Internal Recycle 

Pump.  A new RAS/WAS pump station would also be provided.  
 

The total amount of Rebuild Illinois funds to be requested is $4,867,000.  The City of Charleston also proposed 

to expend $90,000 in non-Rebuild Illinois funds on general construction items for the project.  These non-

Rebuild Illinois funds will be derived from the following sources:  City of Charleston Water and Sewer Fund 

in the amount of $45,000; and the Charleston Area Charitable Foundation in the amount of $45,000.  The 

total project cost is $4,957,000.  

 

Information related to this project will be available for review prior to the public hearing as of Tuesday, May 
19, 2020 at the office of City Planner, Steve Pamperin, Charleston City Hall, 520 Jackson Avenue, 
Charleston, Illinois 61920 (may call ahead by appointment 217-345-5650) between the hours of 8:00 A.M. 
and 5:00 P.M.  Information requests related to this application may also be requested via email at 

cityplanner@co.coles.il.us.; and can be viewed on-line at www.charlestonillinois.org.  Interested residents are 

invited to provide comments regarding these issues either at the public hearing or by prior written statement.  

Written comments should be submitted to Steve Pamperin, City Planner, Charleston City Hall, 520 
Jackson Avenue, Charleston, Illinois 61920 no later than Tuesday, June 2, 2020 to ensure placement of 

such comments in the official record of the public hearing proceedings. A plan to minimize displacement and 

provide assistance to those displaced has been prepared by the City of Charleston and is also available to the 

public. This project will result in no displacement of any persons or businesses. For additional information 

concerning the proposed project, please contact Steve Pamperin, City Planner, 217-345-5650 or write to 

Steve Pamperin, City Planner, Charleston City Hall, 520 Jackson Avenue, Charleston, Illinois 61920. 

 

 

 

  

mailto:cityplanner@co.coles.il.us.


2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 62 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

Insert Seven Day Notice of Hearing here. 
The Notice of Public Hearing must be published at least once in a newspaper of general circulation 

at least seven calendar days (excluding the date of publication and the date of the hearing) prior to 

the public hearing.  All project information must be available for viewing on the first date of 

publication at a location within the community. 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 63 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

Insert Newspaper Clipping and Publisher’s 

Certification here. 

 

 

 

 

 

 

 

 

 



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 64 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

REBUILD ILLINOIS PUBLIC INFRASTRUCTURE GRANT PROGRAM (RIPI) 
WASTE WATER TREATMENT PLANT IMPROVEMENTS PROJECT 

CITY OF CHARLESTON 
 

MINUTES OF PUBLIC HEARING / Part 1 
Tuesday, June 2, 2020, 6:15 pm 

 
The City of Charleston Mayor, Brandon Combs, called the public hearing concerning the 
Rebuild Illinois Public Infrastructure Grant (RIPI) Program proposal to order.  He then 
introduced City Planner Steve Pamperin to detail the proposed project.  The mechanics of 
the proposed waste water treatment plant improvements project as follows: 
 
The City is applying for Rebuild Illinois Public Infrastructure Grant (RIPI) Program grant 
funds to serve the residents and businesses of the City of Charleston.  This grant is for 
waste water treatment plant improvements in the City.  The RIPI grant is funded by state 
funds as included in the 2019 Capital Bill and The Illinois Department of Commerce and 
Economic Opportunity (DCEO) administers the program.  The State allocates the funds to 
various local government units on a competitive basis. 
 
The Rebuild Illinois Public Infrastructure Grant (RIPI) Program has $25,000,000 available 
for the following eligible activities: 
 
Waste disposal systems, water and sewer line extensions, water distribution and 
purification facilities, flood and drainage, dredging of waterways, water tower maintenance 
and painting, rail or air or water port improvements, gas and electric utility extensions, 
publicly owned industrial and commercial sites and other public infrastructure capital 
improvements.  
 
The program component has grant funds available up to a grant ceiling of $5 million per 
project.  
 
The City of Charleston is proposing a $4,957,000 construction project ($4,867,000 Rebuild 
Illinois Public Infrastructure Grant “RIPI”) for critical improvements to its Waste Water 
Treatment Plant (WWTP).  Because the WWTP serves the entire community, the entire city 
population will benefit from these improvements and is the project area.  As a community, 
according to the HUD LMI Mapping Application website, the City of Charleston has a city-
wide LMI percentage of 58.78%.  The City of Charleston, in conjunction with Donohue and 
Associates engineers have completed a Capital Improvements Project Plan for the WWTP 
that identifies these critical improvements. The City is applying for a grant for Rebuild Illinois 
Public Infrastructure Grant Program funds to be used for the following activities: 
 
PART A - Solids Handling System Improvements 
This portion of the project involves replacing the existing sludge stabilization and dewatering 
systems with a new Screw Press dewatering device plus a Schwing Bioset Reactor unit that 
will lime pasteurize the sludge to produce a Class A biosolids.  Part A Cost Estimate: 
$3,150,000 
 
 



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 65 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

PART B - Biological Phosphorus Removal Improvements 
This portion of the project consist of converting the WWTP's conventional activated sludge 
into a Modified University of Cape Town (MUCT) system.  This included adding mixers to 
three Aeration Basins and converting them to non-aerated, anoxic basins.  Also included is 
piping for ML recycle and primary effluent diversions, plus a wall mounted Internal Recycle 
Pump.  A new RAS/WAS pump station would also be provided. Part B Cost Estimate: 
$1,356,000 
 
Project Contingency: $451,000 
 
Total construction cost estimate: $4,957,000 
 
The Charleston WWTP is located at 1200 West Madison Avenue, inside the corporate limits 
of the City of Charleston and situated on the east side of Cassell Creek, west side of the 
City (Section 9, Township 12 North, Range 9 East in the Third Principal Meridian / 
Charleston Township) {39.495 / -88.204}.  
 
All of the residents of the City of Charleston and the local environmental ecosystems, are 
being affected due to an antiquated waste water treatment facility and high levels of 
phosphorus effluent being discharged into Cassell Creek.  This project and project area 
were determined after a comprehensive review of all alternatives and evaluation of the 
current treatment process.   
 
It was described the preliminary engineer’s cost breakdown in terms of sources of project 
financing for the following project components: 
 
REVENUES 
Rebuild Illinois RIPI Grant:                                                      $4,867,000 
City of Charleston Water / Sewer Fund:                                   $     45,000 
Charleston Area Charitable Foundation:                                 $     45,000 
 
Total Funds for Project Costs:                                            $4,957,000 
 
EXPENSES 
PART A - Solids Handling System Improvements:                 $3,150,000 
PART B - Biological Phosphorus Removal Improvements:    $1,356,000 
Contingency:                                                                           $   451,000 
 
Total Construction Cost Estimate:                                     $4,957,000 
 
The City has limited funds and cannot complete this work without an awarded RIPI grant.  
This is a waste disposal system project so we needed to evaluate the City’s combined 
water/sewer fund.  The water/sewer fund is an enterprise fund and cost justification for this 
project relies on the water/sewer fund. On page 39 of the City’s April 30, 2019 ending audit, 
it shows the City has $1,968,691 of “unrestricted” funds in the water/sewer fund.  When you 
subtract out the City’s local commitment of $45,000; AND its commitment to use local 
dollars to for pay engineering services in the amount of $843,985.00, this will leave a 
“surplus” in the water/sewer fund of $1,079,706.00, which is about 22% of the grant request.  



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 66 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

When you subtract out three months of fund operating costs ($1,240,683), the City is left in 
a negative cash position in its water/sewer fund.      
 
There will be no displacement of occupied households or businesses as a result of the 
proposed activities. 
 
The floor was opened to questions and comments from the audience. 
 
There were no questions or comments.  
 
It was announced that a copy of the grant application record is available at the City of 
Charleston City Hall at the office of City Planner, Steve Pamperin, 520 Jackson Avenue, 
Charleston, Illinois 61920 (please call ahead by appointment 217-345-5650) between the 
hours of 8:00 A.M. and 5:00 P.M.  Information requests related to this application may also 
be requested via email at cityplanner@co.coles.il.us.   
 
As there were no other questions, the Mayor continued to the Housing and Community 
Development portion of the RIPI public hearing at 6:25 pm. 

mailto:cityplanner@co.coles.il.us


2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 67 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

REBUILD ILLINOIS PUBLIC INFRASTRUCTURE GRANT PROGRAM (RIPI) 
WASTE WATER TREATMENT PLANT IMPROVEMENTS PROJECT 

CITY OF CHARLESTON 
 

MINUTES OF PUBLIC HEARING / Part 2 
Tuesday, June 2, 2020 

 
 

The City of Charleston Mayor, Brandon Combs, called the public hearing concerning the 
Rebuild Illinois Public Infrastructure Grant “RIPI” - Housing and Community Development 
needs to order.  He then introduced City Planner, Steve Pamperin, for the proposed project.  
It was explained that the RIPI program requires the City to discuss and prioritize short- and 
long-term housing and community development needs and activities.  After some 
discussion, these were identified and prioritized as follows: 
 
1. Waste Water Treatment Plant major upgrades to equipment and processes. 
 
2. Continue single-family owner-occupied rehabilitation program – target 5 homes to be 

rehabilitated annually. 
 
3. Encourage the development of single-family residential projects. 
 
4. Using MFT funds:  various oil and chip and other major road resurfacing projects this 

year. 
 
5. Update the City comprehensive plan and building codes. 
 
6. Major road and infrastructure improvements on Lincoln Avenue and other City streets 

and sidewalks. 
 
7. Continue sewer and water main replacement and improvement projects. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
As there were no other housing and community development needs and plans suggested, 
the Mayor closed the public hearing at 6:30 pm. 
 



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 68 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

I certify that the foregoing is a true and accurate summary of the above referenced 
RIPI public hearing held at the City of Charleston on June 2, 2020. 
 
 
 
 
Respectfully submitted, 
 
 
 
                                             
Brandon Combs, Mayor 
City of Charleston 
 
 
 
                                                  
Date 
 
 
  



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 69 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

REBUILD ILLINOIS PUBLIC INFRASTRUCTURE GRANT PROGRAM (RIPI) 
WASTE WATER TREATMENT PLANT IMPROVEMENTS PROJECT 

CITY OF CHARLESTON 
 

MINUTES OF PUBLIC HEARING / Sign-Up Sheet 
Tuesday, June 2, 2020 

 
 
 

 
 
 
 
 

NAME  / REPRESENTING      ADDRESS    
 
 
               
 
  

               
 

 

               
 

 

               
 

 

               
 

 

               
 

  

               
 

 

               
 

 

               
 

 

               
 

 

               
 

 

               
 
 



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 70 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

LOCAL GOVERNMENT CERTIFICATIONS 
 
On this (3rd) day of (June), (2020), the (Mayor Dr. Brandon Combs) of (the City of Charleston) hereby certifies to the 

Department of Commerce and Economic Opportunity in regard to an application and award of funds through the 

Rebuild Illinois Grant that: 

 

1. It confirms that no aspect of the project for assistance has or shall commence prior to the award of funds to the 

community and the receipt of an environmental clearance from the Department. 

2. It will comply with the Interagency Wetland Policy Act of 1989 including the development of a plan to 

minimize adverse impacts on wetlands, or providing written evidence that the proposed project will not have 

an adverse impact on a wetland. It confirms that Project must also comply with Federal Wetlands Protection 

regulations at 24-CFR 58.5(b)(2) and Executive Order 11990, which may require preparation of an Eight-Step 

Wetlands Review. 

3. It will comply with the Illinois Endangered Species Protection Act and the Illinois Natural Area Preservation 

Act by completing the consultation process with the Endangered Species Consultation Program of the Illinois 

Department of Natural Resources, or providing written evidence that the proposed project is exempt. 

4. It will identify and document all appropriate permits necessary to the proposed project, including, but not 

limited to:  building, construction, zoning, subdivision, IEPA and IDOT. 

5. No legal actions are underway or being contemplated that would significantly impact the capacity of the (the 

City of Charleston) to effectively administer the program, and to fulfill the requirements of the program. 

6. It will coordinate with the County Soil and Water Conservation District regarding standards for surface and 

sub-surface (tile) drainage restoration and erosion control in the fulfillment of any project utilizing Rebuild 

Illinois funds and involving construction. 

7. It is understood that the obligation of the State will cease immediately without penalty of further payment 

being required if in any fiscal year the Illinois General Assembly or federal funding source fails to appropriate 

or otherwise make available sufficient funds for this agreement. 

8. It acknowledges the applicability of Illinois prevailing wage rate requirements to construction projects; a wage 

rate determination must be obtained prior to commencement of any construction or equipment installation; 

and, it shall discuss these requirements with the contractor. 

10. It will comply with OMB 2 CFR 200 and applicable areas of Illinois’ Grant Accountability and Transparency 

Act (GATA). 

11. The area, in whole or in part, in which project activities will take place, IS or IS NOT (circle one) located in a 

floodplain.   

  A FEMA Floodplain map is included in the application (as required) and is located on Page __34_____ 

 If yes, does it participate in the National Flood Insurance Program? Yes ____  No _____ 

 If no, provide an explanation as to why it does not participate:  ____________________________________ 

 _______________________________________________________________________________________ 

 

  

 ____________________________________________________________________06/03/2020___________ 

 Signature of Chief Elected Official   Date 

  

PamperinS
Oval



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 71 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

MANDATORY DISCLOSURES 
 

Award applicants and recipients of awards from the State of Illinois (collectively referred to herein as 

“Grantee”) must disclose, in a timely manner and in writing to the State awarding agency, all violations of 

State or federal criminal law involving fraud, bribery, or gratuity violations potentially affecting the award.  

See 30 ILCS 708/40; 44 Ill. Admin Code § 7000.40(b)(4); 2 CFR § 200.113.  Failure to make the required 

disclosures may result in remedial action. 

 

Please describe all violations of State or federal criminal law involving fraud, bribery, or gratuity violations 

potentially affecting the awarding of a grant to your organization: 

 

      

 

Grantee has a continuing duty to disclose to the Department of Commerce and Economic Opportunity (the 

“Department”) all violations of criminal law involving fraud, bribery or gratuity violations potentially 

affecting this grant award. 

 

By signing this document, below, as the duly authorized representative of the Grantee, I hereby certify that: 

 

• All of the statements in this Mandatory Disclosure form are true, complete and accurate to the best 

of my knowledge.  I am aware that any false, fictitious, or fraudulent statements or claims may 

subject me to criminal, civil or administrative penalties. (U.S. Code, Title 18, Section 1001). 

• There is no action, suit or proceeding at law or in equity pending, nor to the best of Grantee’s 

knowledge, threatened, against or affecting the Grantee, before any court or before any 

governmental or administrative agency, which will have a material adverse effect on the 

performance required by the grant award.   

• Grantee is not currently operating under or subject to any cease and desist order, or subject to any 

informal or formal regulatory action, and, to the best of the Grantee’s knowledge, it is not currently 

the subject of any investigation by any state or federal regulatory, law enforcement or legal 

authority.   

• If Grantee becomes the subject of an action, suit or proceeding at law or in equity that would have a 

material adverse effect on the performance required by an award, or an investigation by any state or 

federal regulatory, law enforcement or legal authority, Grantee shall promptly notify the Department 

in writing. 

Grantee Organization:  City of Charleston  

 

By:   

Signature of Authorized Representative 

 

Printed Name:  Dr. Brandon Combs 

 

 

Printed Title:  Mayor  Date:  06/03/2020      

 
 
 
 



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 72 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

CONFLICT OF INTEREST DISCLOSURE 
 

Award applicants and recipients of awards from the State of Illinois (collectively referred to herein as 

“Grantee”) must disclose in writing to the awarding State agency any actual or potential conflict of interest 

that could affect the State award for which the Grantee has applied or has received.  See 30 ILCS 708/35; 44 

Ill. Admin Code § 7000.40(b)(3); 2 CFR § 200.112.  A conflict of interest exists if an organization’s 

officers, directors, agents, employees and/or their spouses or immediate family members use their 

position(s) for a purpose that is, or gives the appearance of, being motivated by a desire for a personal gain, 

financial or nonfinancial, whether direct or indirect, for themselves or others, particularly those with whom 

they have a family business or other close associations. In addition, the following conflict of interest 

standards apply to governmental and non-governmental entities. 

 
a. Governmental Entity.  If the Grantee is a governmental entity, no officer or employee of the 

Grantee, member of its governing body or any other public official of the locality in which the 

award objectives will be carried out shall participate in any decision relating to a State award which 

affects his/her personal interest or the interest of any corporation, partnership or association in 

which he/she is directly or indirectly interested, or which affects the personal interest of a spouse or 

immediate family member, or has any financial interest, direct or indirect, in the work to be 

performed under the State award. 

b. Non-governmental Entity.  If the Grantee is a non-governmental entity, no officer or employee of 

the Grantee shall participate in any decision relating to a State award which affects his/her personal 

interest or the interest of any corporation, partnership or association in which he/she is directly or 

indirectly interested, or which affects the personal interest of a spouse or immediate family member, 

or has any financial interest, direct or indirect, in the work to be performed under the State award. 

 
The Grantee shall also establish safeguards, evidenced by policies, rules and/or bylaws, to prohibit 

employees or officers of Grantee from engaging in actions, which create or which appear to create a conflict 

of interest as described herein. 

 
The Grantee has a continuing duty to immediately notify the Department of Commerce and 
Economic Opportunity (the “Department”) in writing of any actual or potential conflict of interest, as 
well as any actions that create or which appear to create a conflict of interest. 
 
Please describe all current potential conflict(s) of interest, as well as, any actions that create or which 

appear to create a conflict of interest related to the State award for which your organization has applied. 

 

      

 

 

 

 

 

 

If the Grantee provided information above regarding a current potential conflict of interest or any actions 

that create or appear to create a conflict of interest, the Grantee must immediately provide documentation to 

the applicable Department grant manager to support that the potential conflict of interest was appropriately 

handled by the Grantee’s organization. If at any later time, the Grantee becomes aware of any actual or 

potential conflict of interest, the Grantee must notify the Department’s grant manager immediately, and 



2020 REBUILD ILLINOIS GUIDEBOOK Competitive Public Infrastructure - 73 

 

State of Illinois - Dept. of Commerce and Economic Opportunity (DCEO)  
 

 

provide the same type of supporting documentation that describes how the conflict situation was or is being 

resolved.   

 

Supporting documentation should include, but is not limited to, the following:  the organization’s bylaws; a 

list of board members; board meeting minutes; procedures to safeguard against the appearance of personal 

gain by the organization’s officers, directors, agents, and family members; procedures detailing the proper 

internal controls in place; timesheets documenting time spent on the award; and bid documents supporting 

the selection of the contractor involved in the conflict, if applicable. 

 

By signing this document, below, as the duly authorized representative of Grantee, I hereby certify that: 

 

• All of the statements in this Conflict of Interest Disclosure form are true, complete and accurate to 

the best of my knowledge.  I am aware that any false, fictitious, or fraudulent statements or claims 

may subject me to criminal, civil or administrative penalties. (U.S. Code, Title 18, Section 1001). 

• If I become aware of any situation that conflicts with any of the representations herein, or that might 

indicate a potential conflict of interest or create the appearance of a conflict of interest, I or another 

representative from my organization will immediately notify the Department’s grant manager for 

this award.  

• I have read and I understand the requirements for the Conflict of Interest Disclosure set forth herein, 

and I acknowledge that my organization is bound by these requirements. 

 

 

Grantee Organization:  City of Charleston 

 

By:   

Signature of Authorized Representative 

 

Printed Name:  Dr. Brandon Combs  

 

 

 

 

Printed Title:  Mayor  Date:  06/03/2020 

 

 

 

 

 

 

 

 

 

 

 

 

 

 







1200 West Madison |Charleston, Illinois, 61920

Wastewater Treatment Plant Upgrade:
Solids Handling Upgrades &
Biological Phosphorus Removal Improvements

PROJECT PLAN

March 13, 2020

License Expiration Date:         November 30, 2021

Signature:   ______________________________

Date Signed:                           March 13,  2020

Prepared by:

Donohue & Associates, Inc.
1605 S State Street, Suite 1C |Champaign, IL, 61820
donohue-associates.com

Donohue Project No.: 12251.008



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 7

4. EXISTING CONDITIONS
The City of Charleston owns and operates the Charleston WWTP. The plant is designed for an average
flow of 3.3 MGD and a design maximum flow of 6.0 MGD. The current average daily flow through the
plant is 3.0 MGD, slightly lower than the design average flow. The plant is regulated under NPDES Permit
No. IL0021644. The full permit is found in Appendix A. There are currently three permitted outfalls; Outfall
001 to the Cassell Creek, Outfall A01 to the Cassell Creek and Outfall 002 to the Town Branch Tributary to
Cassell Creek. Outfall 001 is the main plant outfall, Outfall A01 is treated lagoon CSO effluent and 002 is
the Main Pump Station CSO. Current effluent limits (monthly average) for the main outfall 001 are shown
in below.

CBOD5 10 mg/L
TSS 12 mg/L
pH 6 to 9
Fecal Coliform 400 per 100 mL May-Oct only
Chlorine Residual 0.05 mg/L

DO
Mar-Jul 5.0 Daily Min  6.0 Weekly Ave
Aug-Feb 3.5 Daily Min 4.0 Weekly Ave 5.5 Monthly Ave

Ammonia Nitrogen (NH3-N)
Apr-May/Sep-Oct 0.8 mg/L
Jun-Aug 0.8 mg/L
Nov-Mar 4.0 mg/L

Total Phosphorus (TP) Monitor Only
Total Nitrogen (TN) Monitor Only

4.1 EXISTING COLLECTION SYSTEM
The City of Charleston’s sewage collection system consists of a combination of separate sanitary sewers
as well as some combined sewers. Figure 5 provides a map of the City sewer system. The wastewater
treatment plant is on the far west end of the City and gravity sewers transport wastewater to the east
where it is combined in the influent pump station, as shown in Figure 5.

4.2 EXISTING WASTEWATER TREATMENT PROCESSES
The plant’s headworks consists of one JWC Auger Monster Model AMD 4020-AD fine screen, one
aerated grit chamber with a grit pump, and an influent pump station. The fine screen was
installed in 2006. It is of the inclined-cylinder type that is equipped with a grinder unit. It has ¼-
inch  openings  and  is  equipped  with  a  washer-compactor  section.  A  portion  of  the  City’s
wastewater collection system has combined sewers.

When excess flows are encountered, the plant also contains one excess flow lagoon with lagoon
drain pumps. Excess flow is diverted to the excess flow lagoon, from there flow can either be
pumped to the primary clarifier diversion structure or exit the plant via an excess flow outfall via
gravity. The existing headworks unit processes are shown in Table  1 on  page  9.  This  project
proposes no changes to the plant’s headworks system.



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 8

Figure 5:  Charleston Sewer Map

WWTP

Lincoln Ave.

Fo
ur

th
St

.

Reynolds P.S.

Influent
P.S.

NORTH



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 13

4.4 CURRENT SOLIDS HANDLING PROCESSES
 Sheet 009-N-2 in Appendix B provides a copy of the Existing Sludge Flow Schematic.

4.5 CURRENT SOLIDS HANDLING DEFICIENCIES
In general, most of the solids handling equipment is past its useful life and needs to be replaced,
repaired or updated. Some of the current issues with the existing solids handling equipment are:

· The existing gas cannon boxes in the digesters have been removed. There is little-to-no sludge
mixing for the anaerobic digesters.

· The anaerobic digesters’ covers need to be painted and repaired in some places.
· The digesters’ gas flare does not light.
· The digesters’ gas safety equipment needs to be replaced.
· Many sludge handling valves and piping segments need replacement/repairing.
· Digester foaming is common during high loadings.
· The anaerobic digesters’ sludge heat exchanger needs to be replaced.
· The belt filter press (BFP) is only dewatering sludge to 12-13%, but was designed for 20%.



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 14

5. PART A - SOLIDS HANDLING UPGRADES
5.1 INTRODUCTION
At the early stages of the project, Donohue reviewed numerous solids handling options with the City, in
order to sort out which is the optimum upgrade for implementation. Under this project, the City and
Donohue considered the following options:

· Thickening Upgrades + Dewatering Upgrades + Anaerobic Digestion Upgrade
· Convert Anaerobic Digesters to Aerobic Digesters
· Sludge Drying with Aerobic Digestion
· Sludge Drying without Digestion
· Lime Stabilization to Class B quality
· Lime Pasteurization to Class A quality
· Split Digestion (combination of aerobic and anaerobic digestion)
· Auto-thermal Aerobic Digesters (ATAD)

5.2 RECOMMENDED OPTION – LIME PASTEURIZATION TO CLASS A QUALITY
5.2.1 DESCRIPTION
After considerable deliberation and investigations, Donohue and the City selected the lime pasteurization
process for implementation. This sludge stabilization process will replace the existing anaerobic digestion
and dewatering processes. Figure 6 below provides a conceptual diagram of this process. The existing
anaerobic digestion process produces Class B biosolids; however, the recommended process will produce
the higher quality Class A biosolids, as defined by the 503 regulations. Figure 7 on the following page
provides a flow schematic of the new Lime Pasteurization sludge handling system.

Under the recommended solids handling upgrade, all primary sludge and waste activated sludge will be
routed to two Liquid Sludge Storage Tanks.  These tanks will be existing Aerobic Digester Tanks #7 and #8,
which will be converted to completely mixed and aerated holding tanks. Figure 8 on page 16 provides the
plant site plan, showing the locations of these tanks. Sludge from the Storage Tanks will then be pumped
into one Screw Press that will dewater the sludge to an average of 20% total solids. The feed to the Screw
Press will be achieved via one rotary lobe type Sludge Feed Pump that will be located in the existing Sludge
Treatment Building. See Figure 9 on page 17. The new Screw Press and feed pump will be rated to handle
95 gpm or 1,200 dry pounds/hour of sludge. The Screw Press will be housed in the west end of the existing
Sludge Treatment Building, in the locations where the existing Belt Filter Presses exist. The existing Belt
Filter Presses, which are over 30 years old, will be cut up and removed from this building.

Figure 6:  Lime Pasteurization Conceptual Diagram

Raw
Undigested
Sludge from
Screw Press



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 22

6. PART B - BIOLOGICAL PHOSPHORUS REMOVAL
6.1 INTRODUCTION

As  Appendix  A  shows,  the  City  recently  received  from  IEPA  renewed  NPDES  permit  for  its  effluent
discharge.  Special Condition #19 on page 17 of the permit contains an effluent phosphorus limit of 0.5
mg/L under several stipulations. In preparation for this limit, the City in conjunction with Donohue &
Associates has investigated both chemical phosphorus precipitation and biological phosphorus removal.

Biological phosphorus removal is achieved by creating anaerobic zones and anoxic (i.e., unaerated) zones
in the activated sludge process, in order to encourage the growth of phosphorus-accumulating organisms
(PAOs), which biologically uptake the phosphorus. Those PAOs (and therefore the phosphorus within
them) are then removed from the wastewater via sludge wasting. As Special Condition #19 states, the
target  effluent  is  0.5  mg/L  of  total  phosphorus  (TP)  at  an  annual  geometric  mean;  however,  in  its
investigations, Donohue also analyzed the efforts needed to TP meet limits or 1.0 mg/L monthly.

6.2 SPECIAL SAMPLING
In preparation for its nutrient removal evaluation, the City of Charleston completed two six-day special
sampling programs over two weeks in March 2018 and August 2018. This special sampling was used to
better characterize the wastewater and to calibrate an accurate BioWin model to complete evaluations
for future BOD treatment, biological phosphorus removal and total nitrogen removal. The special
sampling focused on phosphorus, COD and BOD/CBOD components at each stage, from raw influent to
final effluent. This sampling served as a platform for estimating potential biological nutrient removal
performance with modifications such as selectors and recycle streams.

When modeling activated sludge systems, it is necessary to characterize the composition of the
wastewater in terms of physical-chemical fractions of COD, phosphorus, and nitrogen. Characterizing the
wastewater in this manner makes it possible for a model to account for the various forms in which these
constituents (e.g., carbon, nutrients) are present and the expected behavior of those forms throughout
the treatment process. For example, a significant portion of particulate COD, particulate phosphorus, and
particulate TKN is removed during primary clarification, while soluble, readily biodegradable COD is
quickly consumed in selectors or at the front of aerobic zones, affecting denitrification, biological
phosphorus uptake, and oxygen utilization rates. Ultimately, site-specific wastewater characteristics
determine the performance that can be expected with biological nutrient removal processes.

Average special  sampling results  for  cold  weather  and warm weather  are  shown in  Tables  11 through
Table 14. Aeration basin profiles were also completed and determined that fully treatment is likely
achieved at the end of the third pass. Therefore, the last three passes of aeration basins could be taken
offline or become un-aerated, with no decline in nitrification.

The special sampling effort also indicated that primary effluent dissolved oxygen (DO) concentrations in
the tanks is extremely high due to over aerating and that the RAS airlift pumps introduce approximately
2.0 mg/L more D.O. into RAS stream. The WAS rates are not shown in the solids sampling tables as it was
determined that the measured flow rates during special sampling are inaccurate. Aeration basin profiles
were also completed.



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 23

Table 11 Cold Weather Special Sampling

Influent Primary
Effluent

Final
Effluent

Flow (mgd) 2.33 2.9
Temp. C 11.3 9.4 10.4

pH S.U. 7.8 5.8 7.3
CBOD5 (mg/l) 88 56 3.0
BOD5 (mg/l) 109 62 -
BOD5 (mg/l) 16.6 16 -
COD (mg/l) 288 155 23
COD (mg/l) 94 76 19

ffCOD (mg/l) 98 50 13
Ammonia (mg/l) 10.8 11 0.01

TKN (mg/l) 16.5 16 2.2
+NO3-N (mg/l) 1.3 1.3 11.9
Total P (mg/l) 2.17 2.08 1.36
Ortho-P (mg/l) - - -

TSS (mg/l) 147 51 7.2
VSS (mg/l) 82 38 5.6

Alkalinity (mg/l) 257 253 156

Table 12 Cold Weather Special Sampling Solids
Aeration

Basins RAS

Flow (mgd) - 6.4
TSS (mg/l) 5,210 7,850
VSS (mg/l) 4,001 6,118

Table 13 Warm Weather Special Sampling

Influent Primary
Effluent

Final
Effluent

Flow (mgd) 1.7 0.0 1.7

Temp. C 23 23 24

pH S.U. 7.4 0.7 7.3

CBOD5 (mg/l) 151 91 1.8

BOD5 (mg/l) 186 95 0.0

BOD5 (mg/l) 41 55 0.0

COD (mg/l) 532 239 15

COD (mg/l) 142 151 19

ffCOD (mg/l) 97 125 17

Ammonia (mg/l) 20 25 0.01

TKN (mg/l) 33 27 -

+NO3-N (mg/l) 0.7 0.3 23

Total P (mg/l) 3.95 2.45 1.69

Ortho-P (mg/l) 2.51 2.25 0.82

TSS (mg/l) 198 51 4.3

VSS (mg/l) - 38 -
Alkalinity (mg/l) 233 237 89

PamperinS
Highlight

PamperinS
Highlight



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 24

Table 14 Warm Weather Special Sampling Solids
Aeration

Basins RAS

Flow (mgd) - 7.0
TSS (mg/l) 3,796 4,635
VSS (mg/l) 2,505 3,105

6.3 BIOLOGICAL PHOSPHORUS REMOVAL DESCRIPTION
Enhanced biological phosphorus removal (EBPR) uses phosphorus-accumulating organisms (PAOs) to
uptake phosphorus from the wastewater, and is most commonly used when phosphorus effluent limits
are below 1 mg/L or when there is a significant amount of phosphorus in the influent flow. The organisms
and cellular phosphorus is then removed from the system via sludge wasting. PAOs are organisms that
uptake and store excess phosphorus beyond what is required for normal cell growth. An activated sludge
system must be set up to select for these particular organisms.

Selecting for PAOs involves alternating mixed liquor exposure to anaerobic (i.e. no common electron
acceptors i.e., oxygen or nitrates) and aerobic conditions. To achieve this selection an anaerobic zone (also
referred to as a selector) is placed in front of the typical aerobic zone. Because typical electron acceptors
are not available in the selector zone PAOs cannot complete typical cellular respiration. Therefore, the
PAOs use readily biodegradable chemical oxygen demand (rbCOD) to produce polyhydroxybuturate
(PHB), a product that can be stored and metabolized under aerobic conditions. Transforming rbCOD into
PHB requires the breakdown of poly-phosphates stored within the cells. The breakdown of poly-
phosphates leads to a release of soluble phosphorus. Once the PAOs reach the aerobic zone the process
will essentially reverse with the organisms creating and storing large amounts of poly-phosphates through
soluble phosphate uptake to ensure the ability to produce energy during anaerobic conditions. In a
properly functioning EBPR system, soluble phosphorus will increase above influent levels in the selector
zone and then drop well below influent levels in the aerobic zone. The PAOs are then recycled back to the
selector zone or removed from the system via sludge wasting. This is demonstrated in Figure 11 below.

Figure 11 Enhanced Biological Phosphorus Removal Using Phosphorus Accumulating Organisms



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 36

7. RECOMMENDED IMPROVEMENTS
7.1 SUMMARY OF RECOMMENDED PROJECT COSTS
As noted previously, Part A of the project (the Solids Handling Upgrades) consists of replacing the plant’s
belt filter press system and anaerobic digestion system with a new Screw Press and a Class A Lime
Pasteurization System. Part B of the project is to convert the plant’s activated sludge system to a Modified
University of Cape Town (MUCT) configuration, in order to achieve biological phosphorus removal down
to 0.5 mg/l.  The MUCT system conversion under Part B includes chemical back-up facilities. Table 27 on
page 38 shows that the total project cost to be funded adds up to just over $5.8 million.

7.2 GREEN PROJECT RESERVE ELIGIBILITY
IEPA’s rules for its Water Pollution Control Loan Program are defined in 35 Ill. Adm. Code 365. Under this
code,  IEPA  has  created  the  Green  Project  Reserve,  which  provides  certain  incentives  for  “Green
Infrastructure” related projects. Beginning in October 2019, the loan rules under 35 Ill. Adm. Code 365.110
and 365.210, and 365.345 provided these incentives for Green Infrastructure projects. These projects are
defined as those that result in or contains any of the following:

· Reduce water or energy usage.
· Resiliency components, including facilities built for redundancy, or if the project assists a loan

applicant with planning for potential service disruptions, natural or manmade.
· Constructs green roofs, pervious pavement, rainwater harvesting or cisterns, sustainable landscaping,

storm water control, constructed wetlands, LEED-certified buildings, and/or riparian buffers.
· Implements agricultural Best Management Practices (BMPs).
· Nutrient removal or nutrient loss reduction projects.
· Providing treatment to un-sewered areas.

Donohue has reviewed the project components and all of Part B – Biological Phosphorus Removal should
be considered for Green Project Reserve funding. As Table 27 shows, the Biological Phosphorus Removal
portion of the project constitutes 29% of the overall project cost. However, under 35 Ill. Adm. Code
365.210-d-2, the 0.2% discount in the loan interest rate available under the “Environmental Impact
Discount” part of the loan rules does not apply, since Biological Phosphorus Removal portion is less than
50% of the total project cost. Therefore, no Green Infrastructure Project loan incentives are expected for
this project.

7.3 APPLICABILITY OF ANTI-DEGRADATION RULE
This section of the Project Plan addresses the anti-degradation aspects and requirements of the project,
which are regulated by 35 Ill. Adm. Code 302.105 under Title 35 Part 302 – Water Quality Standards.  This
section of the code was added to Title 35 in December 2002 in order to “ … protect the existing uses of all
waters of the State of Illinois and to maintain the quality of waters with quality that is better than water
quality standards, and to prevent unnecessary deterioration of waters of the State.”

It should be noted that the project, as proposed, does not propose any increases flows or pollutant
loadings into the receiving stream. In part, the project is being implemented in order to comply with the
nutrient reduction requirements of a NPDES permit that is already in place.  Furthermore, once the project
is implemented, it is expected that the phosphorus loadings into Cassell Creek will measurably decrease,
due to the biological phosphorus removal aspects of the project. For these reasons, the Anti-Degradation
requirements of 35 Ill. Adm. Code 302.105 do not apply to this project.



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 40

The following calculation computes what percentage the current average water and sewer bill is when
compared to the Median Household Income (MHI) in Charleston:

$80.48 per month  x  12 months/year  ÷   MHI of $29,968 x 100  =  3.22%

The above calculation demonstrates that Charleston’s current average water and sewer bill constitutes
3.22% of the MHI. USEPA’s stated view on the cost of drinking water is that it is affordable if it costs less
than 2.5% of the MHI. For system with combined water and wastewater bills, it is commonly inferred that
USEPA considers a combined annual water and wastewater bill of less than 4.5% of MHI to be affordable
(2.5% for drinking water plus an additional 2% for wastewater services and CSO controls when applicable).
Based on this criteria, the current Charleston average water and sewer bill is considered affordable.
As noted previously, the City intends to repay the loan’s principal and interest using existing revenues,
with no further increases in water and sewer bills. With that, the affordability analysis for existing rates
remains unchanged.

7.6 PROJECT BENEFITS
Currently, the City’s WWTF anaerobically digests and dewaters its sludge solids and the City applies these
biosolids to local farmland.  The digestion equipment is antiquated and has outlived its useful life. In
addition, as Table 9 on page 12 demonstrates, the digesters are overloaded with excessive amounts of
volatile solids, which has caused periodic foaming. In addition, the belt filter press dewatering system is
performing poorly, dewatering the sludge to only 12 to 13%.  The result is that excessive volumes of sludge
has to be trucked to the land application sites.

The Solids Handling Upgrades, as proposed, will replace the poorly-performing belt filter press dewatering
system with a new Screw Press unit, which will dewater the sludge to a 20% total solids concentration.
This represents an 8.6% reduction in the water content of the sludge. In addition, the antiquated
anaerobic digestion system, which marginally produces Class B biosolids, will be replaced with a modern
lime pasteurization system that will produce high quality Class A biosolids that are suitable for public
distribution, if so desired.

As Tables 11 and 13 on page 23 showed, the plant routinely discharges between 1.36 and 1.69 mg/L of
total phosphorus.  The Biological Phosphorus Removal Improvements part of the project, once put into
operation, will reduce effluent total phosphorus to 0.5 mg/L or less. That improvement should increase
the receiving stream’s water quality since it will reduce the phosphorus load on the receiving stream by
63% to 70% on average.



jpisula
Text Box
Appendix  ACurrent NPDES Permit

















































N
or

th

A
tta

ch
m

en
t “

A
”

Pr
oj

ec
t L

oc
at

io
n 

M
ap

Th
e 

pr
oj

ec
t s

ite
is

lo
ca

te
d 

in
Se

ct
io

ns
9

in
To

wn
sh

ip
12

No
rt

h,
  R

an
ge

 9
 E

as
t i

n 
th

e 
Th

ir
d 

Pr
in

ci
pa

l M
er

id
ia

n.

Pr
oj

ec
t S

ite



ATTACHMENT  "B"

Page  B -  3

K. DOCUMENTATION OF PRIOR NON-AGRICULTURAL SITE DISTURBANCES

See the photos of the site, which were taken in March 2020. The east end of the site (where the work
will take place) appears to have been previously disturbed when the wastewater treatment facility
was updated in 1987.  The facility was also upgraded in 2013.

Sludge Treatment Building –
Looking Northwest
(no exterior changes)



ATTACHMENT  "B"

Page  B -  4

Sludge Treatment Building –
Looking Southwest
(no exterior changes)

Covered Biosolids Storage Pad –
Looking Northwest
(no exterior changes)



ATTACHMENT  "B"

Page  B -  5

Example of Lime Silo to be
added to the plant



Fi
gu

re
  8

Si
te

 Im
pr

ov
em

en
ts

 P
la

n
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

Pa
ge

 1
6

Su
pe

rn
at

an
t D

ra
in

 P
um

p 
St

a.
-N

o 
ch

an
ge

s

N
O

RT
H

SE
CO

N
DA

RY
CL

AR
IF

IE
RS

FI
LT

ER
BU

IL
DI

N
G

U
V

SY
ST

EM

PR
IM

AR
Y

CL
AR

IF
IE

RS

CO
VE

RE
D

SL
U

DG
E

CA
KE

ST
O

RA
G

E
PA

D

Co
nv

er
t A

er
at

io
n 

Ba
sin

s #
7 

an
d 

#8
to

 Li
qu

id
 S

lu
dg

e 
St

or
ag

e 
Ta

nk
s

-N
o 

ch
an

ge
s

Sl
ud

ge
 T

re
at

m
en

t B
ld

g.
-R

em
ov

e 
Be

lt 
Pr

es
se

s
-N

ew
 B

io
Se

t R
ea

ct
or

-N
ew

 P
ol

ym
er

 S
ys

te
m

-N
ew

 S
ul

fa
m

ic
 A

ci
d 

Sy
st

em
-A

dd
 O

do
r C

on
tr

ol
 S

ys
te

m
-M

in
or

 B
ui

ld
in

g 
U

pg
ra

de
s

-A
dd

 B
io

se
t R

ea
ct

or
Fe

ed
 P

um
p

N
ew

 Li
m

e 
Si

lo

AE
RA

TI
O

N
TA

N
KS

AD
M

IN
. B

LD
G

.

Ab
an

do
n 

An
ae

ro
bi

c
Di

ge
st

er
s I

n-
Pl

ac
e

- N
ew

 S
cr

ew
 P

re
ss

 F
ee

d
  P

um
p 

in
 b

as
em

en
t









PamperinS
Text Box
Charleston Waste Water Treatment Plant1200 W Madison AvenueCharleston, Illinois 61920









5/15/2020 System for Award Management

https://www.sam.gov/SAM/pages/public/searchRecords/searchResults.jsf 1/1

Save PDF Export Results Print

Sort by Relevance  Order by Descending

Status: Active

Save PDF Export Results Print

Total records:1

Result Page: 1

Your search returned the following results...

Entity CHARLESTON, CITY OF

DUNS: 038401881 CAGE Code: 4BXJ8
View Details

Has Active Exclusion?: No DoDAAC: 

Expiration Date: 02/12/2021 Debt Subject to Offset?: No

Purpose of Registration: 

Result Page: 1

IBM-P-20200424-1037

WWW1

Search Records
Data Access
Check Status
About
Help

Disclaimers
Accessibility
Privacy Policy

FAPIIS.gov  
GSA.gov/IAE  
GSA.gov  
USA.gov

ALERT: SAM.gov will be down for scheduled maintenance Saturday, 06/13/2020 from 8:00 AM to 1:00 PM

Search Results
Quick Search Results

This is a U.S. General Services Administration Federal Government computer system that is "FOR OFFICIAL USE ONLY." This system is subject to monitoring. Individuals found
performing unauthorized activities are subject to disciplinary action including criminal prosecution.

Login.gov FAQs

A NEW WAY TO SIGN IN - If you already have 
a SAM account, use your SAM email for login.gov.

Log In

http://www.gsa.gov/
http://www.fapiis.gov/
http://www.gsa.gov/iae
http://www.gsa.gov/
http://www.usa.gov/


PamperinS
Text Box
NOTE: An updated 147C letter was requested on April 7, 2020, but due to COVID-19 the request has been delayed in processing.



 

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

CITY OF CHARLESTON, ILLINOIS 

 

FINANCIAL STATEMENTS 

For the Year Ended April 30, 2019



 

   

 

TABLE OF CONTENTS 

             Page 

              No. 

INDEPENDENT AUDITOR'S REPORT ......................................................................................................... 1  

INDEPENDENT AUDITOR'S REPORT ON INTERNAL CONTROL OVER  

 FINANCIAL REPORTING AND ON COMPLIANCE AND OTHER MATTERS  

 BASED ON AN AUDIT OF FINANCIAL STATEMENTS PERFORMED IN 

 ACCORDANCE WITH GOVERNMENT AUDITING STANDARDS ........................................................... 4 

MANAGEMENT’S DISCUSSION AND ANALYSIS .................................................................................... 6  

 

BASIC FINANCIAL STATEMENTS 

 

  GOVERNMENT-WIDE FINANCIAL STATEMENTS 

 

Statement of Net Position ........................................................................................................................ 20 

Statement of Activities ............................................................................................................................ 22 

 

  FUND FINANCIAL STATEMENTS 

 

Balance Sheet – Governmental Funds .................................................................................................... 24 

Reconciliation of the Governmental Funds Balance Sheet to the 

 Statement of Net Position .................................................................................................................... 26 

Reconciliation of the Component Unit Balance Sheet to the 

 Statement of Net Position .................................................................................................................... 28 

Statement of Revenues, Expenditures and 

  Changes in Fund Balance – Governmental Funds ............................................................................... 29 

Reconciliation of the Statement of Revenues, Expenditures  

   and Changes in Fund Balance of Governmental Funds to the  

 Statement of Activities ......................................................................................................................... 31 

Reconciliation of the Statement of Revenues, Expenditures  

   and Changes in Fund Balance of the Component Unit to the  

 Statement of Activities ......................................................................................................................... 33 

Statement of Revenues, Expenditures and Change in Fund 

 Balance – Budget (GAAP Basis) and Actual – General Fund ............................................................. 35 

Statement of Net Position – Proprietary Funds ....................................................................................... 38 

Reconciliation of Enterprise Fund Statement of Net Position 

  to the Statement of Net Position ........................................................................................................... 40 

Statement of Revenues, Expenses and Changes in Fund Net Position –  

 Proprietary Funds ................................................................................................................................. 41 

Reconciliation of Enterprise Fund Statement of Revenues, Expenses and  

  Change in Net Position to the Statement of Activities ......................................................................... 42 

Statement of Changes in Cash Flows –   

 Proprietary Funds ................................................................................................................................. 43 

Statement of Net Position – Fiduciary Funds ......................................................................................... 45 

Statement of Changes in Net Position – Fiduciary Funds ...................................................................... 46 

Notes to Financial Statements ................................................................................................................. 47 

 

 

 

 

 

 

 

 

 

 



 

   

 

  REQUIRED SUPPLEMENTARY INFORMATION 

 

 Schedule of Changes in Net OPEB Liability and Related Ratios ........................................................... 86 

 Schedule of Changes in Net Pension Liability and Related Ratios – IMRF Plans ................................. 89 

 Schedule of Changes in Net Pension Liability and Related Ratios – Firefighters’ Pension Fund .......... 92 

 Schedule of Changes in Net Pension Liability and Related Ratios – Police Pension Fund .................... 93 

 Schedule of Employer Contributions – IMRF Plans ............................................................................... 94 

 Schedule of Employer Contributions – Firefighters’ Pension Fund........................................................ 96 

 Schedule of Employer Contributions – Police Pension Fund ................................................................. 97 

 Schedule of Investment Returns – Pension Trust Funds ......................................................................... 98 

 

  COMBINING STATEMENTS AND INDIVIDUAL FUND STATEMENTS 

 

Combining Balance Sheet – Non-Major Governmental Funds .............................................................. 99 

Combining Statement of Revenues, Expenditures and Changes in 

  Fund Balance – Non-Major Governmental Funds ............................................................................. 100 

Statement of Revenues, Expenditures and Change in Fund Balance - 

 Budget (GAAP Basis) and Actual – Motor Fuel Tax Fund ............................................................... 101 

Statement of Revenues, Expenditures and Change in Fund Balance - 

 Budget (GAAP Basis) and Actual – Drug Traffic Prevention Fund .................................................. 102 

Statement of Revenues, Expenditures and Change in Fund Balance - 

 Budget (GAAP Basis) and Actual – Tax Increment Financing Fund ................................................ 103 

Statement of Revenues, Expenditures and Change in Fund Balance - 

 Budget (GAAP Basis) and Actual – Recreational Land Fund ........................................................... 104 

Statement of Revenues, Expenditures and Change in Fund Balance - 

 Budget (GAAP Basis) and Actual – Playground and Recreation Fund ............................................. 105 

Statement of Revenues, Expenditures and Change in Fund Balance - 

 Budget (GAAP Basis) and Actual – Debt Service Fund .................................................................... 106 

Combining Statement of Net Position – Non-Major Pension Trust Funds ........................................... 107 

Combining Statement of Changes in Net Position – Non-Major Pension Trust Funds ........................ 108 

Combining Statement of Changes in Assets and Liabilities - 

  Playground and Recreation Affiliate Funds ....................................................................................... 109 

 

  OTHER INFORMATION 

 

  Schedule of Operating Revenues and Expenses of the Waste Water Treatment Plant ......................... 110 

  Schedule of Operating Revenues and Expenses of the Water Treatment Plant .................................... 111 

Water and Sewer Fund – Water Bills, Water Pumped and Water Sales ............................................... 112 

Water and Sewer Fund – Combined Water and Sewerage Service Rates - Monthly ........................... 113 

Legal Debt Margin ................................................................................................................................ 114 

Assessed Valuation, Tax Rates, Taxes Extended and Collected .......................................................... 115 

                                                                             

 



 

   

GILBERT, METZGER & MADIGAN, LLP 

CERTIFIED PUBLIC ACCOUNTANTS 

 
 6029 Park Drive, Suite A 

Michael J. Metzger, CPA P.O. Box 677 phone  (217) 345-2128 

Kelsey D. Swing, CPA Charleston, Illinois  61920 fax       (217) 345-2315 

      website    gmmcpa.com 

Joyce A. Madigan, CPA, Principal 

 
 

     

   

 

INDEPENDENT AUDITOR'S REPORT 

 

 

Honorable Mayor and City Commissioners 

City of Charleston 

Charleston, Illinois 

 

 

Report on the Financial Statements 
 

We have audited the accompanying financial statements of the governmental activities, the business-type activities, 

the discretely presented component unit, each major fund, and the aggregate remaining fund information of the City 

of Charleston, Illinois, as of and for the year ended April 30, 2019, and the related notes to the financial statements, 

which collectively comprise the City of Charleston, Illinois’ basic financial statements as listed in the table of 

contents.   

 

Management’s Responsibility for the Financial Statements 
 
Management is responsible for the preparation and fair presentation of these financial statements in accordance with 

accounting principles generally accepted in the United States of America; this includes the design, implementation, 

and maintenance of internal control relevant to the preparation and fair presentation of financial statements that are 

free from material misstatement, whether due to fraud or error. 

 

Auditor’s Responsibility 

 

Our responsibility is to express opinions on these financial statements based on our audit.  We conducted our audit in 

accordance with auditing standards generally accepted in the United States of America and the standards applicable to 

financial audits contained in Government Auditing Standards, issued by the Comptroller General of the United States. 

Those standards require that we plan and perform the audit to obtain reasonable assurance about whether the financial 

statements are free from material misstatement.   

 

An audit involves performing procedures to obtain audit evidence about the amounts and disclosures in the financial 

statements.  The procedures selected depend on the auditor’s judgment, including the assessment of the risks of 

material misstatement of the financial statements, whether due to fraud or error.  In making those risk assessments, the 

auditor considers internal control relevant to the entity’s preparation and fair presentation of the financial statements 

in order to design audit procedures that are appropriate in the circumstances, but not for the purpose of expressing an 

opinion on the effectiveness of the entity’s internal control.  Accordingly, we express no such opinion.  An audit also 

includes evaluating the appropriateness of accounting policies used and the reasonableness of significant accounting 

estimates made by management, as well as evaluating the overall presentation of the financial statements.   

 

We believe that the audit evidence we have obtained is sufficient and appropriate to provide a basis for our audit 

opinions. 

 

 

 
1 



 

   

 

 
Opinions 
 

In our opinion, the financial statements referred to above present fairly, in all material respects, the respective 

financial position of the governmental activities, the business-type activities, the discretely presented component unit, 

each major fund, and the aggregate remaining fund information of the City of Charleston, Illinois, as of April 30, 

2019, and the respective changes in financial position and, where applicable, cash flows thereof and the respective 

budgetary comparison for the General Fund for the year then ended in accordance with accounting principles 

generally accepted in the United States of America. 

 

Change in Accounting Principle 

 

As discussed in Note A to the financial statements, in 2019 the City adopted new accounting guidance, Governmental 

Accounting Standards Board (GASB) Statement No. 75, Accounting and Financial Reporting for Postemployment 
Benefits Other than Pensions.  Our opinion is not modified with respect to this matter. 

 
Other Matters 
 

Required Supplementary Information 
 
Accounting principles generally accepted in the United States of America require that the management’s discussion 

and analysis on pages 6 through 19 and other required supplementary information on pages 86 through 98 be 

presented to supplement the basic financial statements.  Such information, although not a part of the basic financial 

statements, is required by the Governmental Accounting Standards Board, who considers it to be an essential part of 

financial reporting for placing the basic financial statements in an appropriate operational, economic or historical 

context.  We have applied certain limited procedures to the required supplementary information in accordance with 

auditing standards generally accepted in the United States of America, which consisted of inquiries of management 

about the methods of preparing the information and comparing the information for consistency with management’s 

responses to our inquiries, the basic financial statements, and other knowledge we obtained during our audit of the 

basic financial statements.   We do not express an opinion or provide any assurance on the information because the 

limited procedures do not provide us with sufficient evidence to express an opinion or provide any assurance. 

 

Other Information 
    

Our audit was conducted for the purpose of forming opinions on the financial statements that collectively comprise 

the City of Charleston, Illinois’ basic financial statements.  The combining and individual nonmajor fund financial 

statements and other information listed in the table of contents are presented for purposes of additional analysis and 

are not a required part of the basic financial statements.   

 

The combining and individual nonmajor fund financial statements are the responsibility of management and were 

derived from and relate directly to the underlying accounting and other records used to prepare the basic financial 

statements.  Such information has been subjected to the auditing procedures applied in the audit of the basic financial 

statements and certain additional procedures, including comparing and reconciling such information directly to the 

underlying accounting and other records used to prepare the basic financial statements or to the basic financial 

statements themselves, and other additional procedures in accordance with auditing standards generally accepted in 

the United States of America.  In our opinion, the combining and individual nonmajor fund financial statements are 

fairly stated, in all material respects, in relation to the basic financial statements as a whole.   

 

The other information has not been subjected to the auditing procedures applied in the audit of the basic financial 

statements and, accordingly, we do not express an opinion or provide any assurance on it. 

 

 

 

 

 

 

 
2 



 

   

 

 
Other Reporting Required by Government Auditing Standards 

 

In accordance with Government Auditing Standards, we have also issued our report dated February 19, 2020 on our 

consideration of the City of Charleston, Illinois’ internal control over financial reporting and on our tests of its 

compliance with certain provisions of laws, regulations, contracts and grant agreements and other matters.  The 

purpose of that report is solely to describe the scope of our testing of internal control over financial reporting and 

compliance and the results of that testing, and not to provide an opinion on the effectiveness of the City of Charleston, 

Illinois’ internal control over financial reporting or on compliance.  That report is an integral part of an audit 

performed in accordance with Government Auditing Standards in considering the City of Charleston, Illinois’ internal 

control over financial reporting and compliance.   

 

Gilbert, Metzger & Madigan, LLP 

 

February 19, 2020 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

3 



 

   

GILBERT, METZGER & MADIGAN, LLP 

CERTIFIED PUBLIC ACCOUNTANTS 

 
 6029 Park Drive, Suite A 

Michael J. Metzger, CPA P.O. Box 677 phone  (217) 345-2128 

Kelsey D. Swing, CPA Charleston, Illinois  61920 fax       (217) 345-2315 

      website    gmmcpa.com 

Joyce A. Madigan, CPA, Principal 

 
 

 

 

INDEPENDENT AUDITOR’S REPORT ON INTERNAL CONTROL 

OVER FINANCIAL REPORTING AND ON COMPLIANCE 

AND OTHER MATTERS BASED ON AN AUDIT 

OF FINANCIAL STATEMENTS PERFORMED IN ACCORDANCE 

WITH GOVERNMENT AUDITING STANDARDS 

 

 

Honorable Mayor and City Commissioners 

City of Charleston 

Charleston, Illinois    

 

 

We have audited, in accordance with the auditing standards generally accepted in the United States of America and 

the standards applicable to financial audits contained in Government Auditing Standards issued by the Comptroller 

General of the United States, the financial statements of the governmental activities, the business-type activities, the  

discretely presented component unit, each major fund and the aggregate remaining fund information of the City of 

Charleston, Illinois, as of and for the year ended April 30, 2019, and the related notes to the financial statements, 

which collectively comprise the City of Charleston, Illinois’ basic financial statements and have issued our report 

thereon dated February 19, 2020. 

 

Internal Control over Financial Reporting 
 
In planning and performing our audit of the financial statements, we considered City of Charleston, Illinois’ internal 

control over financial reporting (internal control) to determine the audit procedures that are appropriate in the 

circumstances for the purpose of expressing our opinions on the financial statements, but not for the purpose of 

expressing an opinion on the effectiveness of City of Charleston, Illinois’ internal control. Accordingly, we do not 

express an opinion on the effectiveness of City of Charleston, Illinois’ internal control. 

 

A deficiency in internal control exists when the design or operation of a control does not allow management or 

employees, in the normal course of performing their assigned functions, to prevent, or detect and correct, 

misstatements on a timely basis. A material weakness is a deficiency, or a combination of deficiencies, in internal 

control such that there is a reasonable possibility that a material misstatement of the entity’s financial statements will 

not be prevented, or detected and corrected, on a timely basis. A significant deficiency is a deficiency, or a 

combination of deficiencies, in internal control that is less severe than a material weakness, yet important enough to 

merit attention by those charged with governance. 

 

Our consideration of internal control was for the limited purpose described in the first paragraph of this section and 

was not designed to identify all deficiencies in internal control that might be material weaknesses or significant 

deficiencies. Given these limitations, during our audit we did not identify any deficiencies in internal control that we 

consider to be material weaknesses. However, material weaknesses may exist that have not been identified. 

  

 

 

 

 

4 



 

   

 

Compliance and Other Matters 
 
As part of obtaining reasonable assurance about whether the City of Charleston, Illinois’ financial statements are free 

from material misstatement, we performed tests of its compliance with certain provisions of laws, regulations, 

contracts, and grant agreements, noncompliance with which could have a direct and material effect on the 

determination of financial statement amounts.  However, providing an opinion on compliance with those provisions 

was not an objective of our audit, and accordingly, we do not express such an opinion.  The results of our tests 

disclosed no instances of noncompliance or other matters that are required to be reported under Government Auditing 
Standards. 

 

Purpose of this Report 
 
The purpose of this report is solely to describe the scope of our testing of internal control and compliance and the 

results of that testing, and not to provide an opinion on the effectiveness of the entity’s internal control or on 

compliance. This report is an integral part of an audit performed in accordance with Government Auditing Standards 

in considering the entity’s internal control and compliance. Accordingly, this communication is not suitable for any 

other purpose. 

 

Gilbert, Metzger & Madigan, LLP 

 

February 19, 2020 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

5



6 

City of Charleston, Illinois 
Management’s Discussion and Analysis 

For the Fiscal Year Ended April 30, 2019 
 

As the management of the City of Charleston, we offer the readers of the City’s financial 

statements this narrative analysis and overview of the financial activities of the City for the fiscal 

year ended April 30, 2019.  We encourage readers to consider the information presented here in 

conjunction with the additional information furnished in the financial statements which begin on 

page 20. 

 

Financial Highlights 
 

• At April 30, 2019, the City’s total assets and deferred outflows of resources exceeded its 

liabilities and deferred inflows of resources by $3.3 million.  In accordance with 

governmental accounting standards, this includes all of the City’s infrastructure assets 

(net of depreciation). 

 

• Most of the City’s net position consists of $42.5 million in capital assets, net of related 

debt.  Restricted net position of $1.5 million may be used for the City’s ongoing 

obligations related to programs with external restrictions.  The remaining amount of 

($40.67) million in unrestricted net position includes funds that may be used to meet the 

City’s ongoing obligations to citizens and creditors along with the net pension liabilities 

of the City’s pension plans. 

 

• Expenses of $22.6 million during the year exceeded revenues of $21.1 million, 

decreasing the City’s total net position by $1.5 million.  The decrease in net position 

consists of a $2.3 million decrease in net position of the City’s governmental activities 

and an $862,761 increase in net position related to the City’s business-type activities.   

 

• At the end of the fiscal year, the City’s total fund balances in its governmental funds were 

$6.8 million, a $206,357 decrease from the prior year balances of $7 million. 

 

• At April 30, 2019, approximately $5.3 million (or 78%) of the total fund balance in 

governmental funds is available for spending at the government’s discretion 

(unassigned). Unassigned fund balance increased $55,272 from prior year. Of the 

restricted fund balances, 34% ($404,116) is restricted for highways and streets and 44% 

($530,618) is restricted for culture and recreation. Governmental funds have a committed 

or assigned fund balance of $256,051 and nonspendable fund balance of $68,616. 

 

• The City had $66.3 million in long-term liabilities at the end of the year, including 

bonded general obligation debt of $3.5 million, bonded alternative revenue debt of $2.5 

million, and $51.4 million net pension liability. Outstanding long-term liabilities 

increased by $7.2 million from prior year due to an increase in pension liabilities of $7.5 

million. 

 

 

 

 

 

 

 



7 

Overview of the Financial Statements 
 
This discussion and analysis is intended to serve as an introduction to the City of Charleston’s 

basic financial statements.  The City of Charleston’s basic financial statements are comprised of 

three primary components:  

  

o Government-wide financial statements 

o Fund financial statements 

o Notes to the financial statements. 

 

This report also contains supplementary information in addition to the basic financial statements.   

 

This financial report includes not only the City of Charleston itself (known as the “primary 

government”), but also one additional entity, the Library Fund which operates the Carnegie 

Public Library.  Although legally separate, the City of Charleston includes this component unit in 

its financial report in accordance with governmental accounting standards.  The Library Fund’s 

governing board is appointed by the City’s governing body (City Council).  Separately issued 

financial statements of the Library may be obtained by writing to Carnegie Public Library, 712 6th 

Street, Charleston, IL 61920. 

 

Government-Wide Financial Statements: 
 
The government-wide financial statements are designed to provide readers with a broad overview 

of the City of Charleston’s finances, in a manner similar to a private-sector business and are 

presented on the full accrual basis of accounting. 

 

Government-wide financial statements distinguish functions of the City of Charleston that are 

principally supported by taxes and intergovernmental revenues (governmental activities) from 

other functions that are intended to recover all or a significant portion of their costs through user 

fees and charges (business-type activities). 

 
The governmental activities of the City of Charleston include activities such as general 

government, public safety, highways and streets, health and welfare, culture and recreation, urban 

redevelopment and housing, and economic development and assistance.  The business-type 

activities of the City include water and sewer utility services. 

 

The following two statements make up the government-wide financials: 

 

The Statement of Net Position presents information on all of the City’s assets, liabilities, and 

deferred inflows/outflows of resources, with the difference reported as net position.  Over time, 

increases and decreases in net position may serve as a useful indicator of whether the financial 

position of the City of Charleston is improving or deteriorating.   

 

The Statement of Activities presents information to show how the government’s net position 

changed during the most recent fiscal year.  All changes in net position are reported as soon as the 

underlying event which gives rise to the event occurs, regardless of the timing of related cash 

flows.  Thus, revenues and expenses are reported in this statement for some items that will 
only result in cash flows in future fiscal periods (e.g. uncollected taxes, earned but unused 

vacation leave).   

 

The government-wide financial statements may be found on pages 20-23 of this report. 

 



8 

Fund Financial Statements: 
 
The fund financial statements provide supplementary detailed information about the City’s most 

significant funds, but not the City as a whole. A fund is a group of related accounts that is used to 

maintain control over resources that have been segregated for specific activities or objectives.  

The City of Charleston, like other state and local governments, uses fund accounting to ensure 

and demonstrate compliance with finance-related legal requirements.  The City has three types of 

funds: Governmental, Proprietary, and Fiduciary. 

 

Governmental funds – Governmental funds are used to account for essentially the same 

functions reported as governmental activities in the government-wide financial 

statements. However, governmental fund financial statements focus on near-term inflows 

and outflows of spendable resources as well as on balances of spendable resources 

available at the end of the fiscal year.  This information is useful to evaluate a 

government’s near-term financing requirements. 

 

Because the focus of governmental funds is narrower than the government-wide financial 

statements, it is useful to compare the information presented for governmental funds with 

similar information presented for governmental activities in the government-wide 

financial statements.  By doing so, readers may better understand the long-term impact of 

the government’s near-term financing decisions.  Both the governmental fund balance 

sheet and the governmental fund statement of revenue, expenditures, and changes in fund 

balance present a reconciliation to facilitate comparison between the governmental funds 

and governmental activities. 

 

The City of Charleston has presented eight governmental funds.  Information is presented 

separately in the governmental fund balance sheet and in the governmental funds 

statement of revenues, expenditures, and changes in fund balance for the general fund 

and pensions tax levy fund which are considered major funds.  The remaining 

governmental funds are combined into a single, aggregated presentation termed non-

major governmental funds.  Individual fund data for each non-major governmental fund 

is provided in the form of combining statements elsewhere in this report. 

 

The City adopts an annual budget for its governmental funds.  This report includes a 

budgetary comparison statement for the major funds to demonstrate compliance with the 

budget.  The basic governmental fund financial statements can be found on pages 24-37 

of this report. 

 

Proprietary funds – The City of Charleston maintains two different types of proprietary 

funds: enterprise and internal service.  Enterprise funds are used to report the same 

functions presented as business-type funds to account for its water and sewer utility.  

Internal service funds are an accounting device used to accumulate and allocate costs 

internally among the City of Charleston’s various functions. 

 

The City of Charleston uses internal service funds to account for employee and retiree 

group healthcare.  Because these services benefit the governmental and business-type 

functions, these services have been allocated between governmental and business-type 

activities in the government-wide financial statements.   

 



9 

Proprietary fund financial statements provide the same type of information as the 

government-wide financial statements, only in more detail.  The City adopts an annual 

budget for its proprietary fund.   

 

The basic proprietary fund financial statements can be found on pages 38-44 of this 

report. 

 

Fiduciary funds – Fiduciary funds are used to account for resources held for the benefit 

of parties outside of the government.  Fiduciary funds are not reflected in the 

government-wide financial statements because the resources of the funds are not 

available to support the City of Charleston’s own programs.  The accounting used for 

fiduciary funds is similar to the procedures used by proprietary funds.  The City has 

numerous fiduciary funds including the police pension and firefighter’s pension funds 

and several agency funds affiliated with the Playground and Recreation Fund.  The City 

is the trustee for these two pension funds and it is responsible to ensure the assets 

reported in these funds are used only for the purpose intended.  The affiliate agency funds 

are purely custodial in nature. 

 

The basic fiduciary fund financial statements can be found on pages 45-46 of this report. 

 
Notes to the Financial Statements:   

 

The notes provide additional information essential for the user to acquire a full understanding of 

the data provided in the government-wide and fund financial statements. 

 

The notes to the financial statements can be found on pages 47-85 of this report. 

 

Required Supplementary Information: 
 
In addition to the basic financial statements and accompanying notes, this report presents certain 

required supplementary information in regards to the City of Charleston’s progress in funding 

obligation to provide benefits to its employees.  

 

Required supplemental information can be found on pages 86-98 of this report. 

 

Other Information: 

 

The combining statements referred to earlier in connection with the non-major governmental 

funds and fiduciary funds are presented immediately following the required supplementary 

information.  Combining and individual fund statements and schedules can be found on pages 99-

109 of this report. 

 



10 

Government-Wide Financial Analysis 
 
Net Position - As noted earlier, net position may serve over time as a useful indicator of a 

government’s financial position.  In the case of the City, assets and deferred inflows of resources 

exceed liabilities and deferred inflows of resources by $3.3 million at year ended April 30, 2019.  

The following table reflects the condensed Statement of Net Position of the current year as 

compared to the previous year.   

 

2019 2018 2019 2018 2019 2018
Assets:

Current assets and other 12,116,071$       11,896,550$      4,097,693$      3,631,564$    16,213,764$     15,528,114$     
Capital assets 20,705,258          21,232,853        32,577,739      33,415,503    53,282,997       54,648,356       

Total assets 32,821,329          33,129,403        36,675,432      37,047,067    69,496,761       70,176,470       

Deferred Outflows of Resources 10,379,782          8,892,982           2,066,649        528,433         12,446,431       9,421,415          

Liabilities:
Current liabilities 904,080               812,755              280,687           391,139         1,184,767          1,203,894          
Noncurrent liabilities 56,641,699          50,288,741        9,632,009        8,766,945      66,273,708       59,055,686       

Total liabilities 57,545,779          51,101,496        9,912,696        9,158,084      67,458,475       60,259,580       

Deferred Inflows of Resources 10,065,514          11,595,097        1,096,601        1,397,051      11,162,115       12,992,148       

Net position:
Net investment in capital

assets, net of related debt 16,929,223          16,725,028        25,577,531      25,207,794    42,506,754       41,932,822       
Restricted 1,238,340            1,535,082           243,750           237,500         1,482,090          1,772,582          
Unrestricted (42,577,745)        (38,934,318)       1,911,503        1,575,071      (40,666,242)      (37,359,247)      

Total net position (24,410,182)$      (20,674,208)$     27,732,784$   27,020,365$ 3,322,602$       6,346,157$       

Governmental Activities Business-Type Activities Total Primary Government
Table 1- Statement of Net Position as of April 30, 2019

 
 
The City’s governmental total net position decreased from $(20.7) million in 2018 to $(24.4) 

million in 2019 which is a decrease in net position of $3.7 million. Business-type activities saw 

an increase of $712,419. The City’s combined net position decreased by $3 million from prior 

year balances. 

 

City of Charleston’s net position includes $42.5 million as investment in capital assets (e.g. land, 

buildings, equipment, and infrastructure); less any related debt still outstanding that was used to 

acquire those assets. The City of Charleston uses these capital resources to provide services to 

citizens. Thus, these resources are not available for future spending.  Although the City’s 

investment in capital assets is reported net of related debt in the net position section, the reader 

must bear in mind the resources to repay the debt must be provided from other sources, since the 

capital assets themselves cannot be used to liquidate these liabilities. 

 

An additional $1.5 million of the City’s net position represents resources that are subject to 

external restrictions on their use.  The City’s unrestricted net position includes $4.9 million which 

can be used to finance day-to-day operations. The remaining negative balance primarily reflects 

the net pension liability of the City’s pension plans.  

 



11 

Deferred Outflows primarily reflect the difference between pension plans: 1) expected and actual 

participant experience, 2) changes in plan assumptions, and 3) projected and actual earnings on 

investments. Deferred Inflows primarily reflect property tax revenues and deferred pensions 

which are deferred as revenue until the beginning of the subsequent fiscal year to ensure proper 

revenue recognition with the receipt of the property tax installments. 

 

Changes in Net Position - The following table compares government-wide revenues and 

expenditures for the current and previous fiscal year. 

 

2019 2018 2019 2018 2019 2018
Revenues:

Program revenues:
Charges for services 2,426,384$     2,796,031$    5,754,638$    5,666,536$    8,181,022$    8,462,567$     
Operating grants 653,905           661,419          700                 -                  654,605          661,419          
Capital grants 214,022           752,180          81,200            -                  295,222          752,180          
Total program revenues 3,294,311       4,209,630       5,836,538      5,666,536      9,130,849       9,876,166       

General revenues:
Property taxes 4,486,892       4,326,697       -                  -                  4,486,892       4,326,697       
Income taxes 2,259,256       1,987,128       -                  -                  2,259,256       1,987,128       
Sales taxes 3,143,748       3,087,335       -                  -                  3,143,748       3,087,335       
Other general revenues 1,987,416       1,767,427       111,154         104,834         2,098,570       1,872,261       
Total general revenues 11,877,312     11,168,587    111,154         104,834         11,988,466    11,273,421     

Total Revenues 15,171,623     15,378,217    5,947,692      5,771,370      21,119,315    21,149,587     
Expenses:

General government 2,963,873       3,481,893       -                  -                  2,963,873       3,481,893       
Public safety 11,297,051     11,215,939    -                  -                  11,297,051    11,215,939     
Highways and streets 1,736,774       1,815,306       -                  -                  1,736,774       1,815,306       
Health and welfare 80,513             75,630            -                  -                  80,513            75,630             
Culture and recreation 831,128           778,458          -                  -                  831,128          778,458          
Urban redevelopment and housing 392,324           995,033          -                  -                  392,324          995,033          
Economic development and assist 168,103           65,585            -                  -                  168,103          65,585             
Interest expense 89,252             100,980          -                  -                  89,252            100,980          
Water and sewer -                    -                   5,009,344      5,058,358      5,009,344       5,058,358       

Total expenses 17,559,018     18,528,824    5,009,344      5,058,358      22,568,362    23,587,182     

Increase (Decrease) in net 
position before transfers (2,387,395)      (3,150,607)     938,348         713,012         (1,449,047)     (2,437,595)      

Extraordinary item -                    -                   -                  -                  -                   -                   
Transfers 75,587             210,415          (75,587)          (210,415)        -                   -                   

Increase (Decrease) in net position (2,311,808)      (2,940,192)     862,761         502,597         (1,449,047)     (2,437,595)      

Net position - beginning of year (20,674,208)    (17,038,703)   27,020,365    26,517,768    6,346,157       9,479,065       
Prior Period Adjustment -                    (695,313)         -                  -                  -                   (695,313)         
Accounting Change (1,424,166)      -                   (150,342)        -                  (1,574,508)     -                   

Net position- beginning of year,
restated (22,098,374)    (17,734,016)   26,870,023    26,517,768    4,771,649       8,783,752       

Net position- end of year (24,410,182)$ (20,674,208)$ 27,732,784$ 27,020,365$ 3,322,602$    6,346,157$     

Table 2- Changes in Net Position For Fiscal Year Ended April 30, 2019
Governmental Activities Business-Type Activities Total Primary Government

 
 



12 

Current Year Impacts - Overall Net Position 
 
As noted in the previous chart, the City of Charleston’s net position decreased $3 million. Net 

position of the City’s governmental activities decreased $3.7 million (which includes $4.9 million 

in pension expense) and net position of business-type activities increased $712,419 (which 

includes $241,402 in pension expense).   

 

Net investment in capital assets increased by $573,932 to $42.5 million due to capital asset 

additions and debt retirement.  Restricted net position decreased by $290,492 while unrestricted 

net position decreased $3.3 million.    

 

Total revenues decreased $30,272 (0.14%).  Expenses decreased $1 million (4.32%).  Results for 

specific types of revenues and expenses are discussed below. 



13 

Governmental Activities - Revenues and Expenses 
 
Revenues for governmental activities decreased by $206,594 (1%) to $15.2 million.  Revenue 

types seeing increases from prior year include property taxes ($160,195), income taxes 

($272,128), sales taxes ($56,413), and other general revenues ($219,989).  The increases were 

offset by decreases in charges for services ($369,647), operating grants ($7,514), and capital 

grants ($538,158).   

 

Total expenses for governmental activities decreased $969,806 (5%) to $17.6 million. Most of the 

decrease is within the general government function ($518,020) and urban redevelopment and 

housing ($602,709).  Expenses also decreased within highways and streets ($78,532), and interest 

expense ($11,728). Increases in expenses were recorded in public safety ($81,112), health and 

welfare ($4,883), culture and recreation ($52,670) and economic development and assistance 

($102,518).   

 

The chart below depicts the City’s major revenue sources for governmental activities. It clearly 

shows the diversity of the City’s revenue sources.  While property taxes and sales taxes together 

account for 51 percent of revenues, charges for services also continue to fund governmental 

activities. The City has placed additional reliance upon user fees to lower the impact upon 

property taxes where possible.  Charges for services is made up of various licenses, housing 

permits, fines and parking system fees, franchise fees, rental income, intergovernmental service 

fees, and ambulance revenues. 

 

Charges for services
18%

Operating grants
4%

Capital grants
5%

Property taxes
28%

Income taxes
13%

Sales taxes
20%

Other general 
revenues

12%

Revenues by Source- Governmental Activities

 
 



14 

The chart below compares program revenues with program expenses for governmental functions.  

A relatively small portion of expenditures for governmental functions are derived from program 

revenues. 

 

 -

 2,000,000

 4,000,000

 6,000,000

 8,000,000

 10,000,000

 12,000,000

General
government

Public safety Highways and
streets

Health and
welfare

Culture and
recreation

Urban
redevelopment

and housing

Economic
development

and assist

Interest expense

Expenses and Program Revenues - Governmental Activities

Revenues Expenses

 
 
Business-Type Activities - Revenues and Expenses 
 
Revenues for the City’s business-type activities increased by $176,322 or 3%.  All revenue types 

increased.   The increases are as follows: charges for services ($88,102), operating grants ($700), 

capital grants ($81,200) and other general revenues ($6,320).  In regards to charges for services, 

water and sewer gallons billed increased by 0.8 percent and annual water and sewer rates 

increased 5.3 percent at the beginning of the year. Expenses for the City’s business-type activities 

decreased $49,014 or 1% from prior year.   

 

Overall, the City’s net position from business-type activities increased by $712,419. Program 

revenues exceeded expenses of such activities ($827,194) which was sufficient to fund transfers 

to other activities ($75,587).  Thus the total increase in net position from such activities was 

$862,761 after interest income, gain on sale of assets, and miscellaneous income of $111,154 is 

added as well.  

 

Financial Analysis of the City’s Funds  
 
As noted earlier, the City of Charleston uses fund accounting to ensure and demonstrate 

compliance with finance-related legal requirements. 

 
Governmental Funds 
 
On April 30, 2019, the governmental funds reported combined total fund balance of $6.8 million, 

a $206,357 (3%) decrease from the prior year.  Notable changes in fund balances from the prior 

year are as follows: 

 

• General fund balance decreased by $98,590 or 2%. Shortfalls in revenue were slightly 

larger than the reduction in expenses once all year-end adjustments were recorded. 



15 

 

• The fund balance of the Motor Fuel Tax Fund decreased by $131,267 or 37%.  As 

planned, capital projects accomplished this fiscal year utilized revenues received but 

unspent from prior years. 

• Tax Increment Financing Fund has increased $25,879 this fiscal year. Revenue received 

exceeded grants funded and will be expended in future years. 

 

Of the total fund balance for governmental funds, $5.3 million is unassigned which indicates the 

funds are available to support the continued operations of the City. Unassigned fund balance 

increased $55,272 from prior year.  An additional $256,051 is committed or assigned meaning the 

City has limited the use of funds to specific functions.  Restricted fund balance of $1.2 million is 

limited by legal restrictions from outside parties on how the funds may be spent.  Unspendable 

fund balance in the amount of $68,616 is not available for current expenditures as the funds are 

not in a spendable form such as inventory. 

 

Additional information may be found within the Governmental Funds Balance Sheet presented on 

pages 24-25. 

 
Proprietary Funds 
 
The City of Charleston’s proprietary funds provide the same type of information found in the 

government-wide financial statements, but in more detail.  The City reports the Water and Sewer 

Fund as a major proprietary fund.  This fund accounts for the operations of the water and sewer 

utility including water treatment, waste water treatment, utility lines, and billing and collection.   

 

Net position in the water and sewer fund increased by $665,519 from prior year. Operating 

revenues increased by $79,825 from prior year and operating expenses increased by $71,566.  

Non-operating expenses and other financing sources decreased $249,926. 

 

The proprietary fund financial statements can be found on pages 38-44.  

 



16 

General Fund Budgetary Highlights  
 
Below is a table which reflects the original and final budget plus the actual revenues and 

expenditures for the General Fund.  This corresponds to pages 35-37 in the basic financial 

statements. 

 

Original Budget Final Budget Actual

Revenues:
Taxes 8,237,929$          8,237,929$        8,495,285$        
Licenses and permits 356,792               356,792              382,795              
Intergovernmental revenue 1,712,405            1,712,405           664,164              
Charges for services 1,715,455            1,715,455           1,281,848           
Other 325,562               325,562              230,443              

Total 12,348,143$       12,348,143$      11,054,535$      
Expenditures and transfers:

Expenditures 12,323,804          12,323,804        11,192,716        
Transfers 25,225                  25,225                (39,591)               

Total 12,349,029$       12,349,029$      11,153,125$      

Change in fund balance (886)$                    (886)$                  (98,590)$             

General Fund
For the Fiscal Year Ended April 30, 2019

 
 

The general fund actual revenues were $1.3 million less than the final budgeted amount.  Federal 

grant funds of $800,000 were included in budgeted revenues and the related project was delayed. 

The actual revenue collected in the categories of taxes and licenses and permits were higher than 

the final budget by $257,356 and $26,003 respectively.  Intergovernmental revenue, charges for 

services and other revenue finished under the final budgeted revenue amount by $1,048,241, 

$433,607 and $95,119 respectively.   

 

The general fund actual expenditures were $1.1 million less than the final budget amount.  Most 

functional areas completed the year with actual expenditures being less than the final budget.  
The detail by function includes: general government ($219,610) public safety ($243,448), 

highways and streets ($141,916), culture and recreation ($7,358) urban redevelopment and 

housing ($860,605).  The functional areas finishing with actual expenditures greater than final 

budget were health and welfare ($1,748), debt service ($4), and capital outlay ($340,097). 

 



17 

Capital Assets 
 
As shown on the following chart, the City of Charleston had a $53.3 million investment in capital 

assets of its governmental and business-type activities, net of accumulated depreciation as of 

April 30, 2019.  A large portion (52%) of this investment represents infrastructure including 

roads, sidewalks, bridges, and sewers.  Overall, the City’s investment in capital assets net of 

depreciation decreased by 2.5% ($1.4 million).   

 

2019 2018 2019 2018 2019 2018

Land 1,407,720$       1,394,281$    1,139,233$       1,040,840$    2,546,953$      2,435,121$    
Buildings and Improvements 9,262,664          9,268,654      9,824,638          10,116,379    19,087,302      19,385,033    
Vehicles, machinery 1,766,119          1,694,026      1,516,745          1,134,140      3,282,864        2,828,166      
      and equipment
Infrastructure 7,690,066          8,030,199      20,019,003       20,167,170    27,709,069      28,197,369    
Construction in Progress 578,689             845,693         78,120               956,974         656,809           1,802,667      

20,705,258$     21,232,853$ 32,577,739$     33,415,503$ 53,282,997$   54,648,356$ 

Table 3- Capital Assets at Year-End Net of Depreciation
Governmental Activities Business-Type Activities Total Primary Government

 
 
Significant capital additions in the fiscal year ending April 30, 2019 included the following: 

• 3 Ford Explorer Police Inceptors 

• Pavilion and playground at Lake Charleston 

• Infrastructure and trail improvements to the Lake Charleston recreational area 

• Street resurfacing projects on Madison Avenue and 14th Street 

• Street, sidewalk, water main and sanitary sewer improvements on 10th Street 

• Sanitary sewer improvements on 11th Street near Taylor Avenue 

• Machinery upgrades at the Reynolds Drive waste water lift station 

• Disinfection system addition at the waste water treatment plant 

• Land acquisition north of Lake Charleston 

 

These additions to capital assets were offset by depreciation of $2.7 million.  Readers desiring 

more detailed information on capital assets activity should refer to the discussion in Note C to 

these financial statements on pages 57-59. 

 



18 

Long-Term Liabilities 
 
The City of Charleston’s long term liabilities totaled $56.6 million for governmental activities 

and $9.6 million for business-type activities as of April 30, 2019. 

 

 
 
Governmental long-term liabilities increased by $6.4 million.  The increase in net pension 

liability ($5.6 million) and net OPEB liability ($1.5 million) is responsible for the increase. No 

new debt was issued for governmental activities.     

 

Business-type activities increased long-term debt by $865,064. The increase in net pension 

liability ($1.9 million) and net OPEB liability ($160,804) is responsible for the increase. No new 

debt was issued for business-type activities.  

 

Compensated absences represent the value of accumulated unpaid vacation of employees and an 

estimated value of the sick leave accumulated that may be payable upon retirement based on 

criteria in employment contracts and union agreements. The Other Post-Employment Benefits 

(OPEB) liability will continue to increase as the City’s policy remains to address this liability on 

a pay as you go basis. 

 

Illinois statute restricts municipality general obligation debt to less than 8.625 percent of 

equalized property value.  The City of Charleston is well below the statutory limit. The City of 

Charleston’s AA- rating was affirmed by Standard and Poor’s in May 2014 with a stable outlook. 

In December 2019, Standard and Poor’s lowered its rating to A+ due to the City’s Police and Fire 

Pension Funds net pension liability and funded percentages. 

 

Additional information on long term debt may be found in Note F in the Notes to the Financial 

Statements on pages 77-79. 

 

2019 2018 2019 2018 2019 2018 

Unamortized bond premium 4,771 $                9,543 $               58,242 $             71,793 $                  63,013 $               81,336 $            
Compensated absences 1,619,116           1,597,241           191,734              173,223                   1,810,850             1,770,464          
Net pension liability 49,177,996         43,579,164        2,250,005           351,303                   51,428,001          43,930,467       
Net OPEB liability 2,140,245           670,190              195,514              34,710                      2,335,759             704,900             
Bank notes payable 227,904               334,270              538,014              838,374                   765,918                1,172,644          
State of Illinois notes payable 16,667                 33,333                3,948,500           4,277,542                3,965,167             4,310,875          
General obligation bonds 3,455,000           4,065,000           -                       -                            3,455,000             4,065,000          
Alternative revenue bonds -                        -                       2,450,000           3,020,000                2,450,000             3,020,000          

56,641,699 $      50,288,741 $     9,632,009 $        8,766,945 $             66,273,708 $       59,055,686 $    

Governmental Activities Business-Type Activities Total Primary Government 
Table 4- Long-Term Liabilities 



19 

Economic Factors and Next Year’s Budget  
 
The equalized assessed value (EAV) of taxable property in the City for the 2018 levy year 

decreased 0.62% percent from prior year to $187,968,000. The EAV for the 2019 levy is 

expected to increase by 0.72%.  Under tax law applicable to the City of Charleston, the EAV of 

taxable property should represent one-third market value, so the taxable value of property in the 

City as of January 1, 2018 was roughly $564 million.  

 

The presence of Eastern Illinois University has provided a great deal of stability to the area’s 

economy in past years.  However, recently EIU has experienced large declines in enrollment 

which has impacted our local economy.  After a couple years of small declines in sales tax, 

FY18/19 experienced an increase of 1.83%.  EIU reported an increase in enrollment of 7.1 

percent for fall 2018 semester and an increase of 3.7% for fall 2019 so recovery is promising. We 

are forecasting an increase of 4.6% in fiscal year 2019/2020.   

 
The fiscal year 2019/20 budget is a balanced budget.  Due to the quick response to the declining 

revenues and tight control on spending over the past years, the budget appears to be scaled down 

as needed. Similar to other municipalities, the City of Charleston continues to face multiple 

challenges including but not limited to sluggish tax collections, significant pension costs and 

increasing operating costs all of which are accounted for in the budget.  

 

As the economy continues to recover at a slow pace, the City has aggressively been seeking ways 

boost revenues, control spending, and closely monitor the budget.  This process will continue into 

the fiscal year 2019/20 as the City is committed to providing the same service levels and 

remaining fiscally responsible. 

 

Requests for Information  
 
This financial report is designed to provide the City’s citizens, customers, investors, and creditors 

an overview of the City’s finances, and to demonstrate the City’s accountability for the money it 

receives.  Additional information regarding the City’s finances can be found on the City’s website 

at http://www.charlestonillinois.org. Questions concerning this report or requests for additional 

financial information should be directed to: 

 

Heather Kuykendall 

City Comptroller 

520 Jackson Avenue 

Charleston, Illinois 61920 

Phone: (217)345-5650 

Email: comptroller@co.coles.il.us 
 

 

 

http://www.charlestonillinois.org/


 

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

GOVERNMENT-WIDE FINANCIAL STATEMENTS 



Component

Unit

Governmental Business-Type Library

Activities Activities Totals Fund

 ASSETS 

Cash deposits 3,704,313$       2,718,381$       6,422,694$       225,789$          

Investments 1,466,563         384,267            1,850,830         -                        

Receivables:

Property taxes 4,449,091         -                        4,449,091         392,195            

Other taxes 101,802            -                        101,802            -                        

Customers 245,921            538,986            784,907            -                        

Other 131,892            -                        131,892            -                        

Interest 7,494                12,919              20,413              -                        

Due from other governmental agencies 1,352,841         -                        1,352,841         32,417              

Prepaid expenses 85,559              29,973              115,532            8,366                

Inventory 60,116              285,298            345,414            -                        

Due from component unit 32,332              -                        32,332              -                        

Internal balances 144,037            (144,037)           -                        -                        

Restricted assets:

Cash deposits 300,435            271,906            572,341            -                        

Net pension asset 33,675              -                        33,675              -                        

Capital assets, net of 

  accumulated depreciation 20,705,258       32,577,739       53,282,997       875,946            

  Total assets 32,821,329       36,675,432       69,496,761       1,534,713         

DEFERRED OUTFLOWS

OF RESOURCES

Deferred pensions 10,355,562       2,064,436         12,419,998       -                        

Deferred OPEB 24,220              2,213                26,433              336                   

  Total deferred outflows of resources 10,379,782       2,066,649         12,446,431       336                   

LIABILITIES 

 Accounts payable 412,135 176,988 589,123            24,142

 Claims payable 110,975 - 110,975            -

 Accrued wages 312,216 77,246 389,462            10,703

 Accrued interest 28,023 26,453 54,476              283

 Deposits held for others 5,000 - 5,000                -

 Due to primary government - - -                        32,332              

 Accrued compensated absences 35,731              - 35,731              -

 Long-term liabilities:

 Accrued compensated absences 1,619,116 191,734 1,810,850         10,649

CITY OF CHARLESTON, ILLINOIS

STATEMENT OF NET POSITION

April 30, 2019

20

Primary Government



Component

Unit

Governmental Business-Type Library

Activities Activities Totals Fund

 Net OPEB liability 2,140,245 195,514 2,335,759         29,720

 Net pension liability 49,177,996 2,250,005 51,428,001       -

 Unamortized bond premium 4,771 58,242 63,013              -

 Capital lease payable:

 Due within one year - - -                        4,435

 Due in more than one year - - -                        13,136

 Bonds payable:

 Due within one year 630,000 585,000 1,215,000         -

 Due in more than one year 2,825,000 1,865,000 4,690,000         -

 Notes payable:

 Due within one year 93,574 599,439 693,013            26,267

 Due in more than one year 150,997            3,887,075         4,038,072         156,572            

  Total liabilities 57,545,779       9,912,696         67,458,475       308,239            

DEFERRED INFLOWS

OF RESOURCES

 Unavailable miscellaneous revenue 43,156 - 43,156              -

 Unavailable property tax revenue 4,449,091         -                        4,449,091         392,195            

 Deferred amount on refunding 49,912              -                        49,912              -                        

 Deferred pensions 5,523,355         1,096,601         6,619,956         -                        

  Total deferred inflows of resources 10,065,514       1,096,601         11,162,115       392,195            

NET POSITION

Net investment in capital assets 16,929,223 25,577,531 42,506,754       675,536

Restricted for:

Public safety 16,786 -                        16,786              -                        

Highways and streets 464,232            -                        464,232            -                        

Culture and recreation 530,618 -                        530,618            8,775                

Economic development and assistance 89,414 -                        89,414              -                        

Debt service 73,340 243,750            317,090            -                        

Capital outlay 40,516              -                        40,516              -                        

Judgment 23,434 -                        23,434              -                        

Unrestricted (deficit) (42,577,745)      1,911,503         (40,666,242)      150,304            

Total Net Position (Deficit) (24,410,182)$    27,732,784$     3,322,602$       834,615$          

CITY OF CHARLESTON, ILLINOIS

STATEMENT OF NET POSITION (Continued)

April 30, 2019

Primary Government

The accompanying notes are an integral part of these financial statements.

21



Fees, Fines and Operating Capital

Program Activities: Charges for Grants and Grants and Governmental Business-Type Component

Primary Government: Expenses Services Contributions Contributions Activities Activities Total Unit

Governmental activities:

General government 2,963,873$       363,179$          1,315$              28,800$            (2,570,579)$      -$                      (2,570,579)$      

Public safety 11,297,051       1,631,023         43,901              65,900              (9,556,227)        -                        (9,556,227)        

Highways and streets 1,736,774         -                        554,349            119,322            (1,063,103)        -                        (1,063,103)        

Health and welfare 80,513              -                        2,000                -                        (78,513)             -                        (78,513)             

Culture and recreation 831,128            358,291            52,340              -                        (420,497)           -                        (420,497)           

Urban redevelopment and housing 392,324            73,891              -                        -                        (318,433)           -                        (318,433)           

Economic development and assistance 168,103            -                        -                        -                        (168,103)           -                        (168,103)           

Interest expense 89,252              -                        -                        -                        (89,252)             -                        (89,252)             

Total governmental activities 17,559,018       2,426,384         653,905            214,022            (14,264,707)      -                        (14,264,707)      

Business-type activities:

Water 2,590,009         2,877,319         700                   81,200              -                        369,210            369,210            

Sewer 2,419,335         2,877,319         -                        -                        -                        457,984            457,984            

Total business-type activities 5,009,344         5,754,638         700                   81,200              -                        827,194            827,194            

Total primary government 22,568,362$     8,181,022$       654,605$          295,222$          (14,264,707)      827,194            (13,437,513)      

Component Unit:  Library 451,886$          30,418$            72,743$            10,800$            (337,925)$         

General Revenues:

Taxes:

Property taxes 4,486,892         -                        4,486,892         385,872            

Illinois income tax 2,259,256 -                        2,259,256         -

Municipal retailers' occupation tax 3,143,748 -                        3,143,748         -

Utility tax 757,032 -                        757,032            -

Use tax 663,943 -                        663,943            -

Replacement tax 217,816 -                        217,816            18,771

Other taxes 192,356            -                        192,356            -                        

Interest income 62,202              37,934              100,136            1,243                

Gain (loss) on sale or disposal of assets 3,340                -                        3,340                -                        

Net increase (decrease) in fair value of investments 5,776                2,524                8,300                -                        

Miscellaneous 84,951              70,696              155,647            51                     

Transfers 75,587              (75,587)             -                        -                        

Total general revenues and transfers 11,952,899       35,567              11,988,466       405,937            

Change in net position (2,311,808)        862,761            (1,449,047)        68,012              

Program Revenues

Net (Expenses) Revenues

and Changes in Net Position

CITY OF CHARLESTON, ILLINOIS

STATEMENT OF ACTIVITIES

For the Year Ended April 30, 2019

22



Governmental Business-Type Component

Activities Activities Total Unit

Net position (deficit), beginning of year (20,674,208)      27,020,365       6,346,157         787,876            

Accounting change (1,424,166)        (150,342)           (1,574,508)        (21,273)             

Net position (deficit), beginning of year, as restated (22,098,374)      26,870,023       4,771,649         766,603            

Net Position (Deficit), End of Year (24,410,182)$    27,732,784$     3,322,602$       834,615$          

STATEMENT OF ACTIVITIES (Continued)

For the Year Ended April 30, 2019

Net (Expenses) Revenues

The accompanying notes are an integral part of these financial statements.

23

CITY OF CHARLESTON, ILLINOIS

and Changes in Net Position



 

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

FUND FINANCIAL STATEMENTS 

 

 

 



Component

Pensions Tax Non-Major Total Unit

 General Levy Governmental Governmental Library

 Fund  Fund Funds Funds Fund

 ASSETS 

 Cash deposits 3,123,475$       -$                      535,360$          3,658,835$       225,789$          

 Investments 1,452,023         -                        14,540              1,466,563         -                        

 Receivables:

 Property taxes 962,228            2,733,149         753,714            4,449,091         392,195            

 Other taxes 101,802            -                        -                        101,802            -                        

 Customers 239,401            -                        3,956                243,357            -                        

 Other 121,127            -                        10,765              131,892            -                        

 Interest 7,494                -                        -                        7,494                -                        

 Due from other governmental agencies 1,247,524         48,492              48,492              1,344,508         32,417              

 Prepaid expenditures 8,500                -                        -                        8,500                -                        

 Due from other funds 472,613            -                        -                        472,613            -                        

 Due from component unit 20,859              -                        -                        20,859              -                        

 Restricted assets: 

 Cash deposits 299,792            -                        643                   300,435            -                        

 Inventory -                        -                        60,116              60,116              -                        

Total Assets 8,056,838$       2,781,641$       1,427,586$       12,266,065$     650,401$          

 LIABILITIES 

 Accounts payable 329,338$          48,492$            34,305$            412,135$          24,142$            

 Accrued wages 298,869            -                        13,347              312,216            10,703              

 Deposits held for others 5,000                -                        -                        5,000                -                        

 Due to other funds -                        -                        140,764            140,764            -                        

 Due to primary government -                        -                        -                        -                        20,859              

 Accrued compensated absences 35,731              -                        -                        35,731              -                        

 Total liabilities 668,938            48,492              188,416            905,846            55,704              

DEFERRED INFLOWS OF RESOURCES

 Unavailable miscellaneous revenue 86,778              -                        32,225              119,003            -                        

 Unavailable grant revenue -                        -                        -                        -                        27,298              

 Unavailable property tax revenue 962,228            2,733,149         753,714            4,449,091         392,195            

 Total deferred inflows of resources 1,049,006         2,733,149         785,939            4,568,094         419,493            

CITY OF CHARLESTON, ILLINOIS

BALANCE SHEET

GOVERNMENTAL FUNDS

April 30, 2019

24



Component

Pensions Tax Non-Major Total Unit

 General Levy Governmental Governmental Library

 Fund  Fund Funds Funds Fund

 FUND BALANCE

Nonspendable 8,500                -                        60,116              68,616              -                        

Restricted for:

 Public safety 12,161              -                        4,625                16,786              -                        

 Highways and streets 244,000            -                        160,116            404,116            -                        

 Culture and recreation 516,092            -                        14,526              530,618            8,775                

 Economic development and assistance -                        -                        89,414              89,414              -                        

 Debt service 55,792              -                        19,173              74,965              -                        

 Capital outlay 40,516              -                        -                        40,516              -                        

 Judgment 23,434              -                        -                        23,434              -                        

 IMRF 22,500              -                        -                        22,500              -                        

Committed for:

 Culture and recreation -                        -                        105,261            105,261            -                        

Assigned for:

 Highways and streets 150,790            -                        -                        150,790            -                        

Unassigned 5,265,109         -                        -                        5,265,109         166,429            

 Total fund balance 6,338,894         -                        453,231            6,792,125         175,204            

Total Liabilities, Deferred Inflows

  of Resources, and Fund Balance 8,056,838$       2,781,641$       1,427,586$       12,266,065$     650,401$          

CITY OF CHARLESTON, ILLINOIS

BALANCE SHEET (Continued)

GOVERNMENTAL FUNDS

April 30, 2019

The accompanying notes are an integral part of these financial statements.

25



Total fund balance - total governmental funds 6,792,125$       

Amounts reported for governmental activities in the

statement of net position are different because:

Capital assets used in governmental activities are not current

resources and, therefore, are not reported in the governmental

funds balance sheet.  This is the amount by which capital

assets of $40,824,030 exceeded accumulated depreciation of $20,118,772. 20,705,258       

Certain prepaid expenses reported in the statement of net position are not 

available as current financial resources and, therefore, are

not reported as assets in the governmental funds. 66,136              

Certain receivables reported in the statement of net position are not

available as current financial resources and, therefore, are

not reported as receivables in the governmental funds. 89,617              

Deferred inflows and outflows of resources related to certain changes in net pension

liability are not yet recognized in pension expense, are not current financial resources

and, therefore, are not reported in the funds.

Deferred outflows of resources 10,379,782$       

Deferred inflows of resources (5,523,355)         4,856,427         

Interest payable on long-term debt does not require current financial resources.

Therefore, interest payable is not reported as a liability in the governmental funds 

balance sheet. (28,023)             

Internal service funds are used by management to charge the cost

of certain activities to individual funds.  The assets and liabilities of the 

internal service funds are included in governmental activities in the

statement of net position:

Current assets 127,626$            

Current liabilities (361,412)            (233,786)           

The net pension asset (liability) is the difference between the total pension liability

and fiduciary net position of the plan and is not due and payable in the current

period and, therefore, is not reported in the funds.

Net pension asset 33,675$              

Net pension liability (49,177,996)       (49,144,321)

26

CITY OF CHARLESTON, ILLINOIS

RECONCILIATION OF THE GOVERNMENTAL FUNDS

BALANCE SHEET TO THE STATEMENT OF NET POSITION

April 30, 2019



Long term liabilities are not due and payable in the current period

and, therefore, they are not reported in the governmental funds balance sheet.

Unamortized bond premium (4,771)$              

Accrued compensated absences (1,619,116)         

Net OPEB liability (2,140,245)

Deferred amount on refunding (49,912)

Due within one year (723,574)

Due in more than one year (2,975,997)         (7,513,615)        

Net Position (Deficit) of Governmental Activities (24,410,182)$    

RECONCILIATION OF THE GOVERNMENTAL FUNDS

BALANCE SHEET TO THE STATEMENT OF NET POSITION (Continued)

April 30, 2019

The accompanying notes are an integral part of these financial statements.

27

CITY OF CHARLESTON, ILLINOIS



Total fund balance - component unit 175,204$          

Amounts reported for the component unit in the

statement of net position are different because:

Capital assets used in governmental activities are not current

resources and, therefore, are not reported in the governmental

funds balance sheet.  This is the amount by which capital

assets of $1,313,748 exceeded accumulated depreciation of $437,802. 875,946            

Long term liabilities are not due and payable in the current period

and, therefore, they are not reported in the governmental funds balance sheet.

Accrued compensated absences (10,649)$            

Net OPEB liability (29,720)              

Due within one year (30,702)              

Due in more than one year (169,708)            (240,779)           

Internal service funds are used by the primary government to charge the

costs of various activities internally to individual funds.  The Library's share of the assets 

and liabilities of the internal service fund is included in governmental activities

in the statement of net position. (11,473)             

Interest payable on long-term debt does not require current financial resources.

Therefore, interest payable is not reported as a liability in the governmental funds

balance sheet. (283)                  

Certain prepaid expenses reported in the statement of net position are not 

available as current financial resources and, therefore, are

not reported as assets in the governmental funds. 8,366                

Deferred outflows of resources related to certain changes in OPEB liability

are not yet recognized in OPEB expense, are not current financial resources

and, therefore, are not reported in the funds. 336                   

Certain deferred inflows of resources reported in the governmental funds are not

available as current financial resources and, therefore, are not

reported in the funds. 27,298              

Net Position of Component Unit 834,615$          

April 30, 2019

The accompanying notes are an integral part of these financial statements.

28

CITY OF CHARLESTON, ILLINOIS

RECONCILIATION OF THE COMPONENT UNIT BALANCE

SHEET TO THE STATEMENT OF NET POSITION



Component

 Pensions Tax Non-Major Total Unit

General  Levy Governmental Governmental Library

 Fund  Fund Funds Funds Fund

 Revenues: 

 Property taxes 1,570,985$       1,979,071$       920,628$          4,470,684$       385,319$          

 Mobile home privilege tax 2,056                2,863                1,049                5,968                553                   

 Replacement income tax 46,914              170,902            -                        217,816            18,771              

 Tourism tax 51,351              -                        -                        51,351              -                        

 Utility tax 757,032            -                        -                        757,032            -                        

 Fines, parking system fees, and charge for services 252,611            -                        -                        252,611            9,686                

 Municipal retailers' occupation tax 3,143,748         -                        -                        3,143,748         -                        

 Illinois income tax 2,259,256         -                        -                        2,259,256         -                        

 Use tax 663,943            -                        -                        663,943            -                        

 Ambulance revenue 1,029,237         -                        -                        1,029,237         -                        

 Other governmental agencies 664,164            -                        554,349            1,218,513         4,500                

 Rental income 34,839              -                        -                        34,839              1,372                

 Licenses, permits and fees 382,795            -                        357,316            740,111            6,570                

 Interest income 59,627              -                        2,574                62,201              1,243                

 Private donations and contributions 66,791              -                        27,324              94,115              51,745              

 Net increase (decrease) in fair value of investments 5,390                -                        386                   5,776                -                        

 Miscellaneous income 60,456              -                        28,888              89,344              12,841              

 Total revenues 11,051,195       2,152,836         1,892,514         15,096,545       492,600            

    

 Expenditures: 

 General government 2,905,275         -                        -                        2,905,275         -                        

 Public safety 6,342,073         2,152,836         3,739                8,498,648         -                        

 Highways and streets 882,937            -                        354,180            1,237,117         -                        

 Health and welfare 80,513              -                        -                        80,513              -                        

 Culture and recreation 124,713            -                        579,515            704,228            434,678            

 Urban development and housing 387,242            -                        -                        387,242            -                        

 Economic development and assistance -                        -                        164,009            164,009            -                        

 Debt service: 

   Principal 123,032            -                        610,000            733,032            30,892              

   Interest  6,834                -                        86,488              93,322              5,883                

   Capital outlay 340,097            -                        198,759            538,856            13,793              

 Total expenditures 11,192,716       2,152,836         1,996,690         15,342,242       485,246            

 Excess of revenues over (under) expenditures (141,521)           -                        (104,176)           (245,697)           7,354                

GOVERNMENTAL FUNDS 

For the Year Ended April 30, 2019

29

CITY OF CHARLESTON, ILLINOIS

STATEMENT OF REVENUES, EXPENDITURES AND 

CHANGES IN FUND BALANCE



Component

 Pensions Tax Non-Major Total Unit

General  Levy Governmental Governmental Library

 Fund  Fund Funds Funds Fund

 Other Financing Sources (Uses): 

 Proceeds from sale of capital assets 3,340                -                        -                        3,340                -                        

 Transfers in 198,000            -                        158,409            356,409            -                        

 Transfers out (158,409)           -                        (162,000)           (320,409)           -                        

  Total other financing sources (uses) 42,931              -                        (3,591)               39,340              -                        

 Net change in fund balance (98,590)             -                        (107,767)           (206,357)           7,354                

 Fund balance, beginning of year 6,437,484         -                        560,998            6,998,482         167,850            

 Fund Balance, End of Year 6,338,894$       -$                      453,231$          6,792,125$       175,204$          

30

CITY OF CHARLESTON, ILLINOIS

STATEMENT OF REVENUES, EXPENDITURES AND 

CHANGES IN FUND BALANCE (Continued)

GOVERNMENTAL FUNDS 

For the Year Ended April 30, 2019

The accompanying notes are an integral part of these financial statements.



Net change in governmental fund balance (206,357)$          

Amounts reported for the governmental activities in

the statement of activities are different because:

Governmental funds report capital outlay as expenditures.  However, 

in the government-wide statement of activities, the cost of those assets 

are allocated over their estimated useful lives as depreciation expense.

This is the amount of capital assets recorded in the current period. 604,515             

Depreciation expense on capital assets is reported in the government-wide

statement of activities, but they do not require the use of current

financial resources.  Therefore, depreciation expense is not reported

as an expenditure in the governmental funds. (1,316,700)         

The net effect of various miscellaneous transactions involving capital assets

(i.e., sales, trade-ins, donations, and disposals) is to increase/decrease net position.

This is the amount of contributions of capital assets that increased net position. 65,900               

This is the net book value of capital asset transferred from Business-Type Fund. 121,090             

This is the book value of disposals in the current period. (2,400)                

Deferred outflows of resources related to certain changes in the net pension liability

are not yet recognized in pension expense, are not current financial resources

and, therefore, are not reported in the funds. 1,462,580          

Deferred outflows of resources related to certain changes in OPEB liability

are not yet recognized in OPEB expense, are not current financial resources

and, therefore, are not reported in the funds. (2,139)                

Deferred inflows of resources related to certain changes in the net pension liability

are not yet recognized in pension expense, are not current financial resources

and, therefore, are not reported in the funds. 1,646,468          

Internal service funds are used by management to charge the costs of various

activities internally to individual funds.  The net change of certain activities

of the internal service fund is reported with governmental activities. 199,174             

Certain prepaid expenses reported in the statement of activities do not

require the use of current financial resources and, therefore, are

not reported as expenditures in the governmental funds. (5,481)                

Bond premiums are reported as income in the governmental funds, but 

these are capitalized and amortized in the statement of activities. 20,539               

CITY OF CHARLESTON, ILLINOIS

RECONCILIATION OF THE STATEMENT OF REVENUES, EXPENDITURES AND

CHANGES IN FUND BALANCE OF GOVERNMENTAL

FUNDS TO THE STATEMENT OF ACTIVITIES

For the Year Ended April 30, 2019

31



Certain revenues reported in the statement of activities are not

available as current financial resources and, therefore, are

not reported as revenues in the governmental funds. 8,115                 

Some expenses reported in the statement of activities do not require the use of

current financial resources; therefore, they are not reported as an expenditure in the

governmental funds.

Change in accrued compensated absences (21,875)              

Change in net OPEB liability (19,531)

The change in the net pension (asset) liability does not require the use of current

financial resources and, therefore, is not reported as expenditures in the funds.

Net pension asset (3,976)$          

Net pension liability (5,598,832)     (5,602,808)         

Principal paid on long-term liabilities is an expenditure in the governmental

funds, but the repayment reduces long-term liabilities in the 

statement of net position.  This is the amount of principal payments. 733,032             

Accrued interest reported in the statement of activities does not

require the use of current financial resources and, therefore, is

not reported as an expenditure in governmental funds. 4,070                 

Change in Net Position of Governmental Activities (2,311,808)$       

The accompanying notes are an integral part of these financial statements.

32

CITY OF CHARLESTON, ILLINOIS

RECONCILIATION OF THE STATEMENT OF REVENUES, EXPENDITURES AND

CHANGES IN FUND BALANCE OF GOVERNMENTAL

FUNDS TO THE STATEMENT OF ACTIVITIES (Continued)

For the Year Ended April 30, 2019



Net change in component unit fund balance 7,354$               

Amounts reported for the component unit in

the statement of activities are different because:

Governmental funds report capital outlay as expenditures.  However, 

in the government-wide statement of activities, the cost of those assets 

are allocated over their estimated useful lives as depreciation expense.

This is the amount of capital assets recorded in the current period. 13,793               

Depreciation expense on capital assets is reported in the government-wide

statement of activities, but they do not require the use of current

financial resources.  Therefore, depreciation expense is not reported

as an expenditure in the governmental funds. (15,800)              

The change in deferred outflows of resources does not require the use of

 current financial resources and, therefore, is not reported in the governmental funds. 336                    

Certain revenues reported in the statement of activities are not

available as current financial resources and, therefore, are

not reported as revenues in the governmental funds. 27,298               

The repayment of principal of long-term debt consumes current financial resources

of governmental funds.  However, the repayment has no effect on change in 

net position on the statement of activities. 30,892               

Some expenses reported in the statement of activities do not require the use of

current financial resources; therefore, they are not reported as expenditures in the

governmental funds.

Change in accrued compensated absences (608)                   

Change in net OPEB liability (3,047)                

Accrued interest reported in the statement of activities does not

require the use of current financial resources and, therefore, is

not reported as an expenditure in the governmental funds. 38                      

Internal service funds are used by the primary government to charge the costs of various

activities internally to individual funds.  The net change of certain activities of 

internal service funds is reported with the discretely presented component unit. 8,002                 

CITY OF CHARLESTON, ILLINOIS

RECONCILIATION OF THE STATEMENT OF REVENUES, EXPENDITURES AND

CHANGES IN FUND BALANCE OF THE COMPONENT UNIT

TO THE STATEMENT OF ACTIVITIES

33

For the Year Ended April 30, 2019



Certain prepaid expenses reported in the statement of activities do not

require the use of current financial resources and, therefore, are

not reported as expenditures in the governmental funds. (246)                   

Change in Net Position of Component Unit 68,012$             

CITY OF CHARLESTON, ILLINOIS

CHANGES IN FUND BALANCE OF THE COMPONENT UNIT

TO THE STATEMENT OF ACTIVITIES (Continued)

For the Year Ended April 30, 2019

The accompanying notes are an integral part of these financial statements.

34

RECONCILIATION OF THE STATEMENT OF REVENUES, EXPENDITURES AND



Positive

Original Final (Negative)

Budget Budget Actual Final Budget

General Fund:

Revenues:

 Property taxes 1,582,450$       1,582,450$       1,570,985$       (11,465)$           

 Mobile home privilege tax                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                             2,650                2,650                2,056                (594)                  

 Replacement income tax                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                58,526              58,526              46,914              (11,612)             

 Tourism tax                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                           62,000              62,000              51,351              (10,649)             

 Utility tax                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                           745,180            745,180            757,032            11,852              

 Fines, parking system fees, and                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                       

  charges for services                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                 288,980            288,980            252,611            (36,369)             

 Municipal retailers' occupation tax                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                   3,120,702         3,120,702         3,143,748         23,046              

 Illinois income tax                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                   2,092,081         2,092,081         2,259,256         167,175            

 Use tax                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                               574,340            574,340            663,943            89,603              

 Ambulance revenue                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                     1,426,475         1,426,475         1,029,237         (397,238)           

 Other governmental agencies                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                           1,712,405         1,712,405         664,164            (1,048,241)        

 Rental income                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                         36,662              36,662              34,839              (1,823)               

 Licenses, permits and fees                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                            356,792            356,792            382,795            26,003              

 Interest income                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                       24,500              24,500              59,627              35,127              

 Private donations and contributions                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                   202,300            202,300            66,775              (135,525)           

 Net increase (decrease) in fair value                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                 

  of investments                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                       -                        -                        5,390                5,390                

 Miscellaneous income                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                  53,050              53,050              60,456              7,406                

Total revenues                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                         12,339,093       12,339,093       11,051,179       (1,287,914)        

Expenditures:                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                          

General Government:                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                    

Administration, board of zoning                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                         

  appeals and planning, police                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                         

  and fire boards, and city manager                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                    449,071            449,071            418,279            30,792              

City clerk                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                             107,038            107,038            104,389            2,649                

Comptroller's office 160,337            160,337            160,076            261                   

City attorney's office                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                 107,096            107,096            121,397            (14,301)             

Information services                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                   88,859              88,859              91,935              (3,076)               

Engineering department                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                 408,522            408,522            242,505            166,017            

Contingencies                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                          101,626            101,626            57,274              44,352              

Parks and maintenance department                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                       497,080            497,080            531,139            (34,059)             

Judgment                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                               560,506            560,506            540,035            20,471              

Human resources 123,626            123,626            122,008            1,618                

Employee benefits 521,124            521,124            516,238            4,886                

3,124,885         3,124,885         2,905,275         219,610            

(Includes General and Tourism and Special Events Funds)

For the Year Ended April 30, 2019

CITY OF CHARLESTON, ILLINOIS

GENERAL FUND

STATEMENT OF REVENUES, EXPENDITURES AND CHANGE

IN FUND BALANCE - BUDGET (GAAP BASIS) AND ACTUAL

35



Positive

Original Final (Negative)

Budget Budget Actual Final Budget

Public Safety:                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                         

Police protection                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                      3,165,371         3,165,371         3,138,758         26,613              

Fire protection                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                        3,420,150         3,420,150         3,203,315         216,835            

6,585,521         6,585,521         6,342,073         243,448            

Highways and Streets:                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                  

Street department                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                    798,512            798,512            666,415            132,097            

City garage                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                          86,341              86,341              81,916              4,425                

Street lighting                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                        140,000            140,000            134,606            5,394                

1,024,853         1,024,853         882,937            141,916            

Health and Welfare:                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                    

Public service                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                         78,765              78,765              80,513              (1,748)               

Culture and Recreation:                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                

Tourism                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                131,135            131,135            124,671            6,464                

Urban Redevelopment and Housing:                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                       

Building and development services 1,247,847         1,247,847         387,242            860,605            

Debt Service:                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                          

Principal                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                              123,068            123,068            123,032            36                     

Interest                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                               6,794                6,794                6,834                (40)                    

129,862            129,862            129,866            (4)                      

Capital Outlay -                        -                        340,097            (340,097)           

Total expenditures                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                     12,322,868       12,322,868       11,192,674       1,130,194         

Excess of revenues                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                     

  over (under) expenditures                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                            16,225              16,225              (141,495)           (157,720)           

36

CITY OF CHARLESTON, ILLINOIS

STATEMENT OF REVENUES, EXPENDITURES AND CHANGE

IN FUND BALANCE - BUDGET (GAAP BASIS) AND ACTUAL (Continued)

GENERAL FUND

(Includes General and Tourism and Special Events Funds)

For the Year Ended April 30, 2019



Positive

Original Final (Negative)

Budget Budget Actual Final Budget

Other Financing Sources (Uses):                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                        

Proceeds from sale of capital assets                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                   9,000                9,000                3,340                (5,660)               

Transfers in                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                           133,000            133,000            198,000            65,000              

Transfers out                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                          (158,225)           (158,225)           (158,409)           (184)                  

Total other financing sources (uses)                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                   (16,225)             (16,225)             42,931              59,156              

 Excess of revenues and other financing

  sources over (under) expenditures  

  and other financing uses -                        -                        (98,564)             (98,564)             

Tourism and Special Events Fund:

 Revenues: 

 Donations and contributions 50                     50                     16                     (34)                    

Expenditures:

   Culture and Recreation: 

 Commodities 936                   936                   42                     894                   

Excess of revenues                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                     

  over (under) expenditures                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                            (886)                  (886)                  (26)                    860                   

 Net change in fund balance (886)$                (886)$                (98,590)             (97,704)$           

 Fund balance, beginning of year 6,437,484         

 Fund Balance, End of Year 6,338,894$       

The accompanying notes are an integral part of these financial statements.

37

CITY OF CHARLESTON, ILLINOIS

STATEMENT OF REVENUES, EXPENDITURES AND CHANGE

IN FUND BALANCE - BUDGET (GAAP BASIS) AND ACTUAL (Continued)

GENERAL FUND

(Includes General and Tourism and Special Events Funds)

For the Year Ended April 30, 2019



Water and Internal

    Sewer Service

Fund Fund

 ASSETS 

Current assets:

   Cash deposits 2,718,381$        45,478$             

   Investments 384,267             -                         

 Receivables:

   Customer 538,986             2,564                 

 Interest receivable 12,919               -                         

   Prepaid expenses 29,973               10,923               

   Inventory 285,298             -                         

 Restricted assets:

Cash deposits 271,906             -                         

   Total current assets 4,241,730          58,965               

Noncurrent assets:

   Capital assets, net of accumulated depreciation 32,577,739        -                         

  Total assets 36,819,469        58,965               

DEFERRED OUTFLOWS OF RESOURCES

   Deferred pensions 2,064,436          -                         

   Deferred OPEB 2,213                 -                         

  Total deferred outflows of resources 2,066,649          -                         

LIABILITIES 

Current liabilities:

   Accounts payable 176,988             -                         

   Claims payable -                         110,975             

   Accrued wages 77,246               -                         

   Accrued interest 26,453               -                         

   Due to other funds 86,849               245,000             

   Deferred revenue -                         5,437                 

   Bonds payable 585,000             -                         

   Notes payable 599,439             -                         

   Total current liabilities 1,551,975          361,412             

CITY OF CHARLESTON, ILLINOIS

STATEMENT OF NET POSITION

PROPRIETARY FUNDS

April 30, 2019

38



Water and Internal

    Sewer Service

Fund Fund

Noncurrent liabilities:

   Accrued compensated absences 191,734             -                         

   Net OPEB liability 195,514             -                         

   Net pension liability 2,250,005          -                         

   Unamortized bond premium 58,242 -                         
   Bonds payable 1,865,000          -                         

   Notes payable 3,887,075          -                         

   Total noncurrent liabilities 8,447,570          -                         

  Total liabilities 9,999,545          361,412             

DEFERRED INFLOWS OF RESOURCES

   Deferred pensions 1,096,601          -                         

NET POSITION

Net investment in capital assets 25,577,531        -                         

Debt service 243,750             -                         

Unrestricted (deficit) 1,968,691          (302,447)            

Total Net Position (Deficit) 27,789,972$      (302,447)$          

STATEMENT OF NET POSITION (Continued)

PROPRIETARY FUNDS

April 30, 2019

The accompanying notes are an integral part of these financial statements.

39

CITY OF CHARLESTON, ILLINOIS



Total enterprise fund net position 27,789,972$     

Amounts reported for enterprise activities in the

statement of net position are different because:

Internal service funds are used by management to charge the costs

of certain services to individual funds.  The enterprise fund's share of assets 

and liabilities of the internal service fund is included in business-type activities

in the statement of net position. (57,188)             

Net Position of Business-Type Activities 27,732,784$     

CITY OF CHARLESTON, ILLINOIS

RECONCILIATION OF ENTERPRISE FUND STATEMENT OF NET

POSITION TO THE STATEMENT OF NET POSITION

April 30, 2019

The accompanying notes are an integral part of these financial statements.

40



Water and Internal

Sewer Service

Fund Fund

 Operating Revenues: 

 Water and sewer utility 5,754,638$        -$                       

 Charges for services -                         1,501,982          

 Other 57,146               31                      

 Total operating revenues 5,811,784          1,502,013          

 Operating Expenses: 

 Personnel services 2,181,615          -                         

 Commodities 460,267             -                         

 Contractual services 912,585             306,900             

 Non-capitalized capital outlay 63,318               -                         

 Depreciation 1,344,948          -                         

 Claims expenses -                         941,037             

Total operating expenses 4,962,733          1,247,937          

 Net operating income (loss) 849,051             254,076             

 Non-Operating Revenues (Expenses): 

 Donations 81,900               -                         

 Interest income 37,934               -                         

 Net increase (decrease) in fair value of investments 2,524                 -                         

 Transfer of capital assets (124,483)            -                         

 Interest expense (93,511)              -                         

 Amortization 13,550               -                         

 Total non-operating revenues (expenses) (82,086)              -                         

 Net income (loss) before contributions, extraordinary items, and transfers 766,965             254,076             

Contributions, Extraordinary Items, and Transfers:

 Capital contributions 84,896               -                         
 Transfers out (36,000)              -                         

 Total contributions, extraordinary items, and transfers 48,896               -                         

Change in net position 815,861             254,076             

 Net position (deficit), beginning of year 27,124,453        (556,523)            

 Accounting change (150,342)            -                         

 Net position (deficit), beginning of year, as restated 26,974,111        (556,523)            

 Net Position (Deficit), End of Year 27,789,972$      (302,447)$          

PROPRIETARY FUNDS

For the Year Ended April 30, 2019

The accompanying notes are an integral part of these financial statements.

41

CITY OF CHARLESTON, ILLINOIS

STATEMENT OF REVENUES, EXPENSES AND 

CHANGES IN FUND NET POSITION



Net change in net position of enterprise fund 815,861$       

Amounts reported for enterprise activities in

the statement of activities are different because:

Internal service funds are used by management to charge the costs of various

activities internally to individual funds.  The net change of certain activities

of internal service funds is reported with business-type activities. 46,900           

Change in Net Position of Business-Type Activities 862,761$       

CITY OF CHARLESTON, ILLINOIS

RECONCILIATION OF ENTERPRISE FUND STATEMENT OF REVENUES, 

EXPENSES AND CHANGE IN NET POSITION TO THE STATEMENT OF ACTIVITIES

For the Year Ended April 30, 2019

The accompanying notes are an integral part of these financial statements.

42



Water and Internal

Sewer Service

Fund Fund

Cash Flows from Operating Activities:

Receipts from customers 5,858,073$        431,873$           

Interfund services provided -                         1,071,922          

Payments to suppliers (1,537,630)         (308,069)            

Payments to employees (2,101,604)         -                         

Payments to claimants -                         (1,058,817)         

Net cash provided (used) by operating activities 2,218,839          136,909             

 Cash Flows from Noncapital Financing Activities: 

Transfers in (out) (36,000)              -                         

Loan from (to) other funds (50,547)              (91,431)              

Net cash provided (used) by noncapital financing activities (86,547)              (91,431)              

Cash Flows from Capital and Related Financing Activities:

Contributions 81,900               -                         

Transfers in (out) (124,483)            -                         

Purchases of capital assets (422,290)            -                         

Principal paid on capital debt (1,199,402)         -                         

Interest paid on capital debt (98,169)              -                         

Net cash provided (used) by financing activities (1,762,444)         -                         

Cash Flows from Investing Activities:

Proceeds from sales and maturities of investments 245,000             -                         

Interest income 26,963               -                         

Net cash provided (used) by investing activities 271,963             -                         

Net increase (decrease) in cash and cash deposits 641,811             45,478               

Cash and cash deposits, beginning of year 2,348,476          -                         

Cash and Cash Deposits, End of Year 2,990,287$        45,478$             

43

CITY OF CHARLESTON, ILLINOIS

STATEMENT OF CHANGES IN CASH FLOWS

PROPRIETARY FUNDS

For the Year Ended April 30, 2019



Water and Internal

Sewer Service

Fund Fund

Reconciliation of Operating Income to Net Cash

   Provided (Used) by Operating Activities:

 Operating income (loss) 849,051$           254,076$           

 Noncash items included in operating income: 

 Depreciation 1,344,948          -                         

 Net (increase) decrease in: 

 Customer receivables 46,289               (2,564)                

 Prepaid expenses 18                      (1,169)                

 Inventory (4,682)                -                         

 Deferred pensions (1,536,003)         -                         

 Deferred OPEB (2,213)                -                         

 Net increase (decrease) in: 

 Accounts payable (96,796)              -                         

 Claims payable -                         (115,216)            

 Accrued wages (8,998)                -                         

 Deferred revenue -                         1,782                 

 Accrued compensated absences 18,511               -                         

 Net OPEB liability 10,462               -                         

 Net pension liability 1,898,702          -                         

 Deferred pensions (300,450)            -                         

 Net Cash Provided (Used) by Operating Activities 2,218,839$        136,909$           

STATEMENT OF CHANGES IN CASH FLOWS (Continued)

PROPRIETARY FUNDS

For the Year Ended April 30, 2019

The accompanying notes are an integral part of these financial statements.

44

CITY OF CHARLESTON, ILLINOIS



Pension

Trust Agency

Funds Funds

Cash 707,478$           245,236$           

Receivables: 

Interest 66,311               -                         

Due from primary government 48,492               -                         

Total receivables 114,803             -                         

Investments, at fair value: 

Federal government obligations 4,169,368          -                         

Mutual funds 18,131,378        4,310                 

Corporate bonds 3,339,423          -                         

Certificates of deposit 660,558             -                         

Total investments 26,300,727        4,310                 

Total assets 27,123,008        249,546             

Accounts payable 4,636                 -                         

Amount due to affiliate organizations -                         249,546             

Total liabilities 4,636                 249,546             

 Held in Trust for Pension Benefits 27,118,372$      -$                       

LIABILITIES

NET POSITION

The accompanying notes are an integral part of these financial statements.

45

CITY OF CHARLESTON, ILLINOIS

STATEMENT OF NET POSITION

FIDUCIARY FUNDS

April 30, 2019

ASSETS



Pension

Trust

Funds

 Additions: 

 Contributions: 

 Employer 2,152,835$        

 Plan members 420,328             

 Total contributions 2,573,163          

 Investment income: 

 Net appreciation (depreciation) 

   in fair value of investments 1,105,631          

 Interest 273,104             

 Dividends and capital gain distributions 512,902             

1,891,637          

 Less investment expense (55,431)              

 Net investment income 1,836,206          

 Other additions 895                    

 Total additions 4,410,264          

 Deductions: 

 Benefits 3,357,402          

 Refunds of contributions 22,629               

 Administration expenses 50,285               

 Total deductions 3,430,316          

Change in net position 979,948             

 Net position, beginning of year 26,138,424        

 Net Position, End of Year 27,118,372$      

The accompanying notes are an integral part of these financial statements.

46

CITY OF CHARLESTON, ILLINOIS

STATEMENT OF CHANGES IN NET POSITION

FIDUCIARY FUNDS

For the Year Ended April 30, 2019



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

47 

 

NOTE A - SUMMARY OF SIGNIFICANT ACCOUNTING POLICIES 

 

The accounting policies of the City of Charleston, Illinois, conform to accounting principles generally accepted in 

the United States of America as applicable to governments. 

 

The following is a summary of the more significant policies: 

 

a)  Financial Reporting Entity - The City is governed by a mayor and four commissioners elected at large.  The 

accompanying financial statements present the City's primary government and component units over which 

the City exercises significant influence.  Significant influence or accountability is based primarily on 

operational or financial relationships with the City, as distinct from legal relationships. 

 

The following organization is a discretely presented component unit of the City: 

 

Library Fund - The City Commissioners appoint the Carnegie Public Library Board and approve the tax levy 

for the Library Fund.  In addition, the payroll of the Library is included with the City's payroll in reporting to 

various federal and state agencies.  A report may be obtained by writing to Carnegie Public Library, 712 6th 

Street, Charleston, Illinois 61920.   

 

b) Basis of Presentation - The accounts of the City are organized on the basis of funds, each of which is 

considered a separate accounting entity.  The operations of each fund are accounted for with a separate set of 

self-balancing accounts that comprise its assets, deferred outflows of resources, liabilities, deferred inflows of 

resources, fund balances, revenues and expenditures, or expenses, as appropriate.  Government resources are 

allocated to and accounted for in individual funds based upon the purposes for which they are to be spent and 

the means by which spending activities are controlled.  The City’s basic financial statements include both 

government-wide and fund financial statements.  Both the government-wide and fund financial statements 

categorize primary activities as either governmental or business-type.  The City’s general, special revenue, 

debt service and internal service funds are classified as governmental activities while the City’s enterprise 

funds are classified as business-type activities.  The City’s fiduciary funds are not incorporated into the 

government-wide statements since by definition these assets are being held for the benefit of a third party and 

cannot be used to address activities or obligations of the government. 

 

Government-Wide Financial Statements: 

 

The government-wide financial statements include the statement of net position and the statement of 

activities.  These statements report information on all of the nonfiduciary activities of the primary 

government.  The effect of interfund activity, within the governmental and business-type activities columns, 

has been removed from these statements.  Governmental activities, which normally are supported by taxes 

and intergovernmental revenues, are reported separately from business-type activities, which rely to a 

significant extent on fees and charges for support. 

 

 The statement of activities demonstrates the degree to which the direct expenses of a given function or 

identifiable activity are offset by program revenues.  Direct expenses are those that are clearly identifiable 

with a specific function or identifiable activity.  Program revenues include 1) charges to customers or 

applicants who purchase, use or directly benefit from goods, services or privileges provided by a given 

program and 2) operating or capital grants and contributions that are restricted to meeting the operational or 

capital requirements of a particular program.  Taxes and other items not properly included among program 

revenues are reported instead as general revenues. 

 

 

 

 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

48 

   

  Fund Financial Statements: 

 

  Separate statements are presented for governmental funds, proprietary funds, and fiduciary funds.  These 

statements present each major fund as a separate column on the fund financial statements; all non-major funds 

are aggregated and presented in a single column.  The following fund types are used by the City:  

   

Governmental Funds: 

 

Governmental funds are those funds through which most governmental functions typically are financed.  The 

acquisition, use and balances of the City’s expendable financial resources and the related current liabilities 

(except those accounted for in the proprietary funds) are accounted for through governmental funds.  The 

measurement focus is on determination of “financial flow” (sources, use and balances of financial resources).   

 

   General Fund is the main operating fund of the City.  It is used to account for all financial resources except 

those required to be accounted for in another fund.   All general tax revenues and other receipts that are not 

restricted by law or contractual agreement to some other fund are accounted for in this fund.  General 

operating expenditures, fixed charges and capital improvement costs that are not paid through other funds 

are paid from the General Fund. 

 

 Special Revenue Funds are used to account for the proceeds of specific revenue sources (other than 

special assessments, expendable trusts, or major capital projects) that are restricted or committed to 

expenditures for specified purposes.  The purpose and substantial restricted resources for each major 

special revenue fund are listed below: 

 

  Pensions Tax Levy Fund is used to account for the annual property tax levy of the pension trust funds. 

 

Debt Service Fund is used to account for the accumulation of resources and the payment of general long-

term debt not financed by a specific source. 

 

Proprietary Funds: 

 

Proprietary Funds are those funds through which the accounting objectives are determinations of operating 

income, change in net position, financial position, and changes in cash flows.  These funds are accounted for 

using the economic resources measurement focus which is similar to businesses in the private sector.  The 

following is a description of the proprietary funds of the City: 

 

Enterprise Funds - Enterprise funds are used to account for operations (1) that are financed and operated in 

a manner similar to private business enterprises---where the intent of the governing body is that the costs 

(expenses, including depreciation) of providing goods or services to the general public on a continuing 

basis be financed or recovered primarily through user charges; or (2) where the governing body has 

decided that periodic determination of revenues earned, expenses incurred, and/or net income is 

appropriate for capital maintenance, public policy, management control, accountability, or other purposes.  

The City has one major enterprise fund as follows: 

 

Water and Sewer Fund is used to account for the operations of the City’s utility garage, utility 

department, water treatment plant, and waste water treatment plant. 

   

 

 

 

 

 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

49 

   Internal Service Fund: 

 

Internal service funds are used to finance and account for services and commodities provided by designated 

departments or agencies of the City.  The following internal service fund is used by the City: 

 

Self-Health Insurance Fund is used to account for the premiums and medical claims of all covered City 

employees and their dependents and Library employees. 

 

Fiduciary Funds: 

 

Fiduciary fund types are used to account for assets held by a governmental unit in a trustee capacity or as an 

agent for individuals, private organizations, other governmental units and/or other funds.  The City’s fiduciary 

funds include pension trust and agency funds.   

 

Pension Trust Funds are used to account for the accumulation of resources needed to pay pension costs 

when due.  Resources are member contributions at rates fixed by state statutes and City contributions in the 

form of an annual property tax levy.  The City has two pension trust funds for the Police Pension Fund and 

the Firefighters’ Pension Fund.  The measurement focus and basis of accounting of the pension trust funds 

is similar to proprietary funds.   

 

Agency Funds are used to account for the assets and liabilities of agencies affiliated with the Playground 

and Recreation Fund.  Agency funds are purely custodial in nature and do not involve measurement of 

results of operations.   

 

 c)  Measurement Focus and Basis of Accounting - Basis of accounting refers to when revenues and expenditures 

or expenses are recognized in the accounts and reported in the financial statements.  Basis of accounting 

relates to the timing of the measurements made, regardless of the measurement focus applied.  Measurement 

focus is used to describe which transactions are recorded within the various financial statements. 

 

The government-wide financial statements are presented using the economic resources measurement focus 

and the accrual basis of accounting.  Under the accrual basis of accounting, revenues are recognized when 

earned and expenses are recognized when the liability is incurred.  Revenues, expenses, gains, losses, assets 

and liabilities resulting from exchange and exchange-like transactions are recognized when the exchange 

takes place.  All assets and liabilities, including capital assets and long-term liabilities, are included.  The 

accounting objectives of this measurement focus are the determination of operating income, changes in net 

position, financial position and cash flows.   

 

The governmental fund financial statements are presented using the current financial resources measurement 

focus and the modified accrual basis of accounting.  Only current financial assets, deferred outflows of 

resources, liabilities, and deferred inflows of resources are generally included on their balance sheets.  Their 

operating statements present sources and uses of available spendable financial resources during a given 

period.  These funds use fund balance as their measure of available spendable financial resources at the end of 

the period.  Under the modified accrual basis of accounting, revenues are recognized as soon as they are both 

measurable and available.  Revenues are considered to be available when they are collectible within the 

current period to be used to pay current liabilities.  The City uses the following collection periods for 

determining availability of revenues:  within 60 days for property taxes, 365 days for ambulance revenue, 

and 120 days for all other revenue sources.  Expenditures generally are recorded when a liability is incurred.  

An exception to this general rule is principal and interest on general long-term debt which is recognized when 

due and payable. 

 

The proprietary fund financial statements are presented using the economic resources measurement focus and 

the accrual basis of accounting.  This is the same measurement focus and basis of accounting used on the 

government-wide financial statements.   

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

50 

 

d)  Budgets and Budgetary Accounting - The City follows these procedures in establishing the budgetary data 

reflected in the financial statements: 

 

1. A proposed operating budget is submitted to the city council for the fiscal year commencing May 1.  The 

operating budget includes proposed expenditures and the means of financing them.  The City does not 

prepare a budget for the Pensions Tax Levy Fund.  

 

2. Public meetings are conducted to obtain taxpayer comments. 

 

3. The tax levy ordinance is adopted and filed with the county clerk on or before the last Tuesday in 

December. 

 

4. Formal budgetary integration is employed as a management control device during the year for all funds. 

  

5. The budgets for the governmental funds are adopted substantially on a modified accrual basis of 

accounting which is consistent with U.S. generally accepted accounting principles (GAAP).   All budget 

comparisons presented in this report are on a GAAP budgetary basis and are compared with actual 

revenues and expenditures at April 30, 2019.  The budget was amended April 16, 2019. 

     

6.  Unused appropriations for all of the annually budgeted funds lapse at the end of each year. 
 

e)  Cash and Cash Equivalents - For purposes of the statement of cash flows, the City considers all highly liquid 

investments (including restricted assets) with a maturity of three months or less when purchased to be cash 

equivalents. 

 

f)  Investments - Investments, including those reported in pension trust funds, are stated at fair value.  Short-term 

investments are reported at cost, which approximates fair value.  Securities traded on a national or 

international exchange are valued at the last reported sales price at current exchange rates, and investments 

that do not have an established market are reported at estimated fair value.  Cash deposits are reported at 

carrying amount which reasonably estimates fair value.  The composition of pension trust investments, 

additional cash and investment information, and fair values are presented in Note B. 

 

g)  Inventory - Inventory held by the City’s governmental and proprietary fund types is priced at cost (first-in, 

first-out) which approximates market. 

     

h)  Capital Assets and Depreciation - Capital assets, which includes property, plant, equipment and infrastructure 

assets, are reported in the applicable governmental or business-type activities column in the government-wide 

financial statements and in the fund financial statements for proprietary funds.  All capital assets are valued at 

historical cost or estimated historical cost if actual historical cost is not available.  Donated capital assets are 

stated at their fair market value on the date donated.  Improvements are capitalized and depreciated over the 

remaining useful lives of the related capital assets, as applicable.  Interest incurred during the construction 

phase of capital assets of business-type activities is reflected in the capitalized value of the asset constructed.  

The City had no capitalized interest for the year ended April 30, 2019.  The costs of normal maintenance and 

repairs that do not add to the value of the asset or materially extend asset lives are not capitalized.  The City 

reports all major general infrastructure assets constructed or acquired in fiscal years ending after April 30, 

1980, or that received major renovations, restorations, or improvements during that period.  

  

  The City has defined the following initial individual cost thresholds for when an asset should be capitalized 

and depreciation on all assets is provided on the straight-line basis over the following estimated useful lives: 

 

 

 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

51 

 

                                  Assets   Years       Cost  

Land    N/A $ 5,000 

Buildings, bridges, storm sewers,  

  and water mains   50  50,000 

Traffic signals   25  50,000 

Streets, curb, gutter and other infrastructure 20  50,000 

Sidewalks, bike paths   15  50,000 

Swimming pool   25  - 

Machinery, equipment, computer  

  equipment and hardware, vehicles  10  5,000 

Computer software     3   10,000 

Police vehicles    2  5,000 
  

 i) Prepaid Expenses - Certain payments reflect costs applicable to future accounting periods.  For the 

government-wide and proprietary fund financial statements, the City uses the interperiod allocation method to 

allocate the expenditure among appropriate periods.  For the fund financial statements, the City uses the 

nonallocation method which permits expenditure recognition in the period of payment and is more consistent 

with expendable financial resources.   

 

 j)  Deferred Outflows and Inflows of Resources - The City reports a decrease in net position/fund balance that 

applies to a future period as deferred outflows of resources in a separate section of its government-wide and 

proprietary funds statements of net position and the governmental funds balance sheet. The City reports the 

following deferred outflows of resources:  unrecognized items not yet charged to OPEB expense, 

unrecognized items not yet charged to pension expense, and pension contributions from the City after the 

measurement date but before the end of the City’s reporting period. 

 

The City reports an increase in net position/fund balance that applies to a future period as deferred inflows of 

resources in a separate section of its government-wide and proprietary funds statements of net position and 

the governmental funds balance sheet. The City will not recognize the related revenues until a future event 

occurs. Under the modified accrual basis of accounting, governmental fund revenues are not recognized until 

available. Accordingly, unavailable miscellaneous revenue and unavailable property taxes are reported in the 

government-wide statement of net position and the governmental funds balance sheet. The City reports 

deferred inflows for unrecognized items not yet charged to pension expense and a deferred amount on 

refunding in the current year.   

 

k)  Interfund Activity - Interfund activity is reported as either loans, services provided, reimbursements or 

transfers.  Loans are reported as interfund receivables and payables, as appropriate and are subject to 

elimination upon consolidation.  Any residual balances outstanding between the governmental and business-

type activities are reported in the government-wide financial statements as “internal balances.”  Services 

provided, deemed to be at market or near market rates, are treated as revenues and expenditures or expenses.  

Reimbursements are when a fund incurs a cost, charges the appropriate benefiting fund and reduces its related 

cost as a reimbursement.  All other interfund transactions are treated as transfers.  Transfers between 

governmental and proprietary funds are netted as part of the reconciliation to the government-wide financial 

statements.  Operating transfers between funds during the year ended April 30, 2019 were as follows: 
   

          Transfers In   Transfers Out 

    Governmental Activities: 

      General Fund $ 198,000 $ 158,409 

    Other governmental funds  158,409  162,000 

 

     Total Governmental Activities   $ 356,409 $  320,409 
 

 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

52 

 

          Transfers In   Transfers Out 

    Business-Type Activities: 

      Water and Sewer Fund   $ - $  36,000 

 

   The purposes of interfund transfers are as follows:  

   

   The General Fund transferred $20,000 to the Playground and Recreation Fund to supplement their tax levy 

and $138,409 to the Debt Service Fund for principal and interest payments on the Pool bonded debt.  The 

Motor Fuel Tax Fund transferred $150,000 to the General Fund for the Lake Island project overage.  The 

Drug Traffic Prevention Fund transferred $12,000 to the General Fund for a police vehicle purchase.  The 

Water and Sewer Fund transferred $36,000 to the General Fund to cover expenses related to human resources.  

On the government-wide financial statements only, the business-type activities transferred $124,483 of capital 

assets which was reduced by $81,503 of internal labor on capital projects for business-type activities. 

    

            Due From      Due To  

           Other Funds   Other Funds  

    Governmental Activities: 

     General Fund $ 493,472 $ - 

     Other governmental funds  -  140,764 

 

     Total Governmental Activities   $ 493,472 $  140,764 

 

    Business-Type Activities: 

     Water and Sewer Fund   $ - $  86,849 

 

    Internal Service Fund: 

     Self-Health Insurance Fund   $ - $  245,000 
 

    Component Unit: 

     Carnegie Public Library   $ - $ 20,859 

 

   The purposes of interfund receivables and payables are as follows:  

 

The General Fund has loaned $20,859 to the Library Fund for operating expenses from the pooled cash 

account, $140,764 to the Motor Fuel Tax Fund for operating expenses from the pooled cash account, $86,849 

to the Water and Sewer Fund for operating expenses from the pooled cash account, and $245,000 to the Self-

Health Insurance Fund for operating expenses.  All loans are expected to be repaid within one year.  The 

internal service fund net position has been charged to various activities resulting in a loan of $144,037 to the 

Water and Sewer Fund and $11,473 to the Library Fund from the Self-Health Insurance Fund. 

    

l)  Property Taxes - Property taxes are deferred in the fiscal year for which they are levied and are recorded as 

revenue in the fiscal year in which they are received.  Taxes levied and uncollected are carried as an asset of 

the appropriate fund. 

 

The City's property tax calendar is as follows: 

 

1. Property is assessed on January 1 each year. 

 

2. The tax levy ordinance was adopted on December 18, 2018 and filed with the county clerk. 

 

3. Property taxes are due to be collected by the County from July through September in two installments in 

    the year following the levy year. 

 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

53 

 

m) Accrued Liabilities and Long-Term Obligations - All payables, accrued liabilities and long-term obligations 

are reported in the government-wide financial statements and proprietary fund financial statements.  Bond 

premiums and discounts, as well as insurance costs, are deferred and amortized over the life of the bonds.   

 

In the fund financial statements, governmental fund payables and accrued liabilities are reported as obligations 

of the funds once incurred and is expected to be paid in a timely manner and in full from current financial 

resources.  Bonds, capital leases and long-term notes that will be paid from governmental funds are recognized 

as a liability in the fund financial statements when due.  The face amount of debt issued is reported as other 

financing sources.  Bond premiums received on debt issuances are reported as other financing sources while 

bond discounts on debt issuances are reported as other financing uses.  Bond issuance costs, whether or not 

withheld from the actual debt proceeds received, are reported as debt service expenditures. 

 

n)  Compensated Absences - The City permits employees to accumulate unpaid vacation, sick pay and other 

employee benefit amounts.  For proprietary fund types, these accumulations are recorded as expenses and 

liabilities of the appropriate fund in the fiscal year earned.  For governmental fund types, these accumulations 

which are payable from available financial resources are recorded as a liability in the fund financial statements.  

These accumulations which will not be liquidated with expendable available financial resources are recorded 

as long-term liabilities in the government-wide financial statements only. 

 

o) Operating Revenues and Expenses - Proprietary funds distinguish operating revenues and expenses from 

nonoperating items.  Operating revenues and expenses result from providing services in connection with 

proprietary funds’ principal operations.  Operating expenses include the cost of services, administrative 

expenses, and depreciation on capital assets.  All revenues and expenses not meeting this definition are 

reported as nonoperating revenues and expenses. 

 

p) Net Position - Net position on the government-wide and proprietary fund financial statements is divided into 

three components: 

  

1. Net investment in capital assets - consists of the historical cost of capital assets less accumulated 

depreciation and less any debt that remains outstanding that was used to finance those assets. 

 

2. Restricted - consists of net position that is restricted by the City’s creditors (for example, through debt 

covenants), by the state enabling legislation (through restrictions on shared revenues), by both federal 

and state grantors and by other contributors. 

 

3. Unrestricted - all other net position is reported in this category. 

 

q)  Fund Balance - The following classifications describe the constraints placed on the purposes for which 

resources can be used: 

 

1. Nonspendable fund balance - consists of amounts that cannot be spent because they are either not in 

spendable form or are legally or contractually required to be maintained intact.   

 

2. Restricted fund balance - consists of amounts that are subject to outside restrictions, such as those 

imposed by creditors, grantors, contributors, or laws and regulations of other governments, or by law 

through constitutional provisions or enabling legislation.   

 

3. Committed fund balance - consists of amounts that can only be used for specific purposes pursuant to 

constraints imposed by formal action of the government’s highest level of decision making authority (the 

City Council).  Those committed amounts cannot be used for any other purpose unless the government 

removes or changes the specified use by taking the same type of formal action it employed to previously 

commit those amounts.   

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

54 

 

4. Assigned fund balance - consists of amounts that are constrained by the government’s intent to be used 

for a specific purpose, but are neither restricted nor committed.  The intent can be expressed by the City 

Council or by an official or body which the Council delegates authority.   

 

5. Unassigned fund balance - consists of amounts available for any purpose and positive amounts are 

reported only in the General Fund.   

 

 Unless specifically identified, expenditures act to reduce restricted balances first, then committed balances, 

next assigned balances, and finally act to reduce unassigned balances.  Expenditures for a specifically 

identified purpose will act to reduce the specific classification of fund balance that is identified. 

       

r)  Use of Estimates - The preparation of financial statements in conformity with accounting principles generally 

accepted in the United States of America requires management to make estimates and assumptions that affect 

certain reported amounts and disclosures.  Accordingly, actual results could differ from those estimates. 

 

s)  Recently Issued and Adopted Accounting Pronouncements - In 2019, the City implemented Governmental 

Accounting Standards Board (GASB) Statement No. 75, Accounting and Financial Reporting for 

Postemployment Benefits Other than Pensions. This statement improves accounting and financial reporting 

by state and local governments for postemployment benefits other than pensions.  It establishes standards for 

recognizing and measuring liabilities, deferred outflows of resources, deferred inflows of resources, and 

OPEB expense.  See Note M for the restatement of previously reported net position. 

 

  In 2020, the City will implement Governmental Accounting Standards Board (GASB) Statement No, 84, 

Fiduciary Activities.  This primary objective of this statement is to enhance consistency and comparability by 

establishing specific criteria for identifying activities that should be reported as fiduciary activities and 

clarifying whether and how business-type activities should report their fiduciary activities.   

 

 

NOTE B - CASH DEPOSITS AND INVESTMENTS 

 

The City maintains a cash pool that is available for use by all funds, except for the Firefighters’ Pension Fund and 

Police Pension Fund.  Each fund type's portion of this pool is displayed on the combined balance sheet as cash 

deposits.  In addition, cash deposits and investments are separately held by several of the City's funds.  The City is 

allowed to invest in securities as authorized by 30ILCS 235/2 and 235/6. 

         

 At April 30, 2019, the City had the following investments: 

                Weighted 

                  Fair              Average 

        Value           Maturity   

  Governmental Activities: 

   Certificates of Deposit   $ 1,431,094       0.73 

   Illinois Metropolitan Investment Fund   35,469  n/a 

    

    Total Investments   $ 1,466,563 

 

  Business-Type Activities: 

   Certificates of Deposit   $ 384,267      0.76 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

55 

                Weighted 

                  Fair              Average 

        Value           Maturity   

  Fiduciary Pension Trust Funds: 

    Firefighters’ Pension Fund: 

   U.S. Government and Primary Obligation Agencies $ 1,934,023 

   U.S. Government Implied Obligation Agencies    368,950 

    Subtotal, U.S. Government and its Agencies   2,302,973  7.28 

   Mutual Funds     8,923,292  n/a 

   Corporate Bonds     2,031,558  9.52 

    

    Total Investments   $ 13,257,823      

   

          Police Pension Fund:       

   U.S. Government and Primary Obligation Agencies $ 653,503 

   U.S. Government Implied Obligation Agencies    1,212,892 

    Subtotal, U.S. Government and its Agencies   1,866,395  14.35 

   Mutual Funds     9,208,086  n/a 

   Corporate Bonds     1,307,865  12.07 

   Certificates of Deposit    660,558  4.58 

 

    Total Investments   $ 13,042,904 

 

  Agency Funds: 

   Illinois Metropolitan Investment Fund  $ 4,310  n/a 

 

Disclosures Relating to Interest Rate Risk: 

 

  Interest rate risk is the risk that changes in market interest rates will adversely affect the fair value of an 

investment.  Generally, the longer the maturity of an investment the greater the sensitivity of its fair value to 

changes in market interest rates.  For investments in all funds except fiduciary funds, the City minimizes its 

exposure to interest rate risk structuring investments to mature to meet cash requirements thereby avoiding the 

need to sell securities prior to maturity.  At April 30, 2019, the City’s investments consisted of negotiable 

certificates of deposit and the Illinois Metropolitan Investment Fund. 

 

  In accordance with the Firefighters’ and Police Pension Funds investment policies, the Pension Funds investment 

portfolios will remain sufficiently liquid to enable the pension fund to pay all necessary benefits and meet all 

operating requirements which might be reasonably anticipated. 

 

 Disclosures Relating to Credit Risk: 

 

Generally, credit risk is the risk that an issuer of an investment will not fulfill its obligation to the holder of the 

investment.  This is measured by the assignment of a rating by a nationally recognized statistical rating 

organization.  Credit quality ratings for obligations of the U.S. government or guaranteed by the U.S. 

government are not required to be disclosed.  The City’s negotiable certificates of deposit are not subject to 

credit risk rating.   

 

At April 30, 2019, the City’s investments were rated as follows by Moody’s: 

  

  Governmental Activities: 

 

   Illinois Metropolitan Investment Fund   Aaa/bf 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

56 

 

The Firefighters’ and Police Pension Funds investment policy states that the Pension Funds investment in 

contracts and agreements of Life Insurance Companies licensed to do business in the State of Illinois shall be 

rated at least A+ by A.M. Best Company, Aa rated by Moody’s, and AA+ rated by Standard and Poors rating 

services.  Not withstanding, the portfolio of the general account of the Insurance Company shall not invest more 

than 10% of the portfolio in real estate and/or more than 10% of the portfolio in bonds with ratings of less than 

Baa1 by Moody’s or BBB+ by Standard and Poors.  Credit quality ratings for obligations of the U.S. government 

or guaranteed by the U.S. government are not required to be disclosed.   

 

 Concentration of Credit Risk: 

 

The City’s investment policy does not place limitations on the amount that can be invested in any one issuer.  

The City’s cash and negotiable certificates of deposit are not subject to credit risk rating. 

 

It is the policy of the Firefighters’ and Police Pension Funds to invest in a manner that seeks to ensure the 

preservation of capital.  The Pension Funds are to consciously diversify the aggregate fund to ensure that adverse 

or unexpected results will not have an excessively detrimental impact on the entire portfolio.   

 

The Firefighters’ Pension Fund has adopted an asset allocation policy as follows: 

 

        Min    Target  Max 

Cash        0%              3%               10%     

Fixed Income  32%            32%  52%  

Equities   35% 65% 70%    

Real Estate    0%               5% 10%  

 

 

The Police Pension Fund has adopted an asset allocation policy as follows: 

 

        Min    Target  Max 

Cash        1%              3%              10%      

Fixed Income  29%            32% 67%  

Equities   32%            60% 75%     

Real Estate    0%              5% 10%  

 

 Custodial Credit Risk for Deposits: 

 

Custodial credit risk for deposits is the risk that, in the event of the failure of a depository financial institution, 

the government will not be able to recover its deposits or will not be able to recover collateral securities that are 

in the possession of an outside party.  Deposits in federally insured banks and savings and loans are insured up to 

$250,000 for demand deposits and $250,000 for time deposits.  The City’s policy requires that all deposits with 

financial institutions in excess of any insurance limit will be secured by the institution pledging securities with a 

third party institution in fair value amounts at least to cover uninsured amounts.  As of April 30, 2019, of the 

City’s total bank balances (excluding $1,222,271 of deposits held with the Illinois Funds Money Market Fund), 

$821,151 was secured by federal depository insurance and $4,956,983 was collateralized with securities held by 

the pledging financial institution’s trust department in the City’s name. 

 

Deposits for the Firefighters’ and Police Pension Funds are insured in an amount equal to $250,000 for the fund 

plus an amount for each member’s beneficial interest in the deposits, limited to an amount equal to $250,000 

divided by the largest beneficial interest percentage of a member.  As of April 30, 2019, all cash deposits were 

adequately insured. 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

57 

 

Custodial Credit Risk for Investments: 

 

Custodial credit risk for investments is the risk that in the event of the failure of the counterparty, the government 

will not be able to recover the value of its investments or collateral securities that are in the possession of an 

outside party.  The City has no custodial credit risk in that all of its investments are insured. 

 

 Foreign Currency Risk: 

 

Foreign currency risk is the risk that changes in foreign exchange rates will adversely affect the fair values of 

deposits or investments.  None of the City’s deposits or investments are directly subject to foreign currency risk. 

 

 

NOTE C - CAPITAL ASSETS 

 

A summary of changes in capital assets follows: 

                 Balance             Balance 

      May 1,             April 30, 

             2018            Additions    Deletions            2019    

 Primary Government: 

  Governmental Activities: 

 

   Capital assets not being depreciated: 

    Land     $ 1,394,281 $ 13,439 $ - $ 1,407,720 

      

  Construction in progress     845,693  599,483  (866,487)  578,689 

  

   Capital assets being depreciated: 

  Building and improvements     12,830,829  258,241  -  13,089,070 

  Accumulated depreciation     (3,562,175)  (264,231)  -  (3,826,406) 

  Building and improvements, net    9,268,654  (5,990)  -  9,262,664 

 

  Vehicles, machinery and equipment   7,853,398  406,265  (49,696)  8,209,967

 Accumulated depreciation     (6,159,372)  (334,172)  49,696  (6,443,848) 

  Vehicles, machinery and equipment, net   1,694,026  72,093  -  1,766,119 

 

  Infrastructure      17,160,420  378,164  -  17,538,584

 Accumulated depreciation     (9,130,221)  (718,297)  -  (9,848,518)

 Infrastructure, net      8,030,199  (340,133)  -  7,690,066 

 

  Total, Governmental Activities, 

     Net Capital Assets    $ 21,232,853 $ 338,892  $ (866,487)  $ 20,705,258

   

Business-Type Activities: 

   Capital assets not being depreciated: 

  Land      $    1,040,840 $ 98,393  $ - $ 1,139,233 

  

  Construction in progress     956,974  489,716  (1,368,570)  78,120 

 

 Capital assets being depreciated: 

  Building and improvements     15,165,981  -  -  15,165,981 

  Accumulated depreciation     (5,049,602)  (291,741)  -  (5,341,343) 

  Building and improvements, net    10,116,379  (291,741)  -  9,824,638 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

58 

 

          Balance             Balance 

      May 1,             April 30, 

                 2018            Additions    Deletions            2019     

 

  Vehicles, machinery and equipment   4,477,188  654,642  (5,000)  5,126,830 

  Accumulated depreciation     (3,343,048)  (272,037)  5,000  (3,610,085) 

  Vehicles, machinery and equipment, net   1,134,140  382,605  -  1,516,745

                

  Infrastructure      38,246,546  633,002  -  38,879,548 

  Accumulated depreciation     (18,079,376)  (781,169)  -  (18,860,545) 

  Infrastructure, net     20,167,170  (148,167)  -  20,019,003

  

  Total, Business-Type Activities, 

    Net Capital Assets    $ 33,415,503 $ 530,806 $(1,368,570) $ 32,577,739 

 

 Component Units: 

 Governmental Activities: 

  

 Capital assets not being depreciated:  

  Land     $ 395,957 $  - $ - $ 395,957 

 

 Capital assets being depreciated: 

       Building and improvements     804,497  -  -  804,497 

      Accumulated depreciation     (344,169)  (13,457)  -  (357,626) 

      Building and improvements, net    460,328  (13,457)  -  446,871 

 

  Vehicles, machinery and equipment   99,501  13,793  -  113,294 

      Accumulated depreciation     (77,833)  (2,343)  -  (80,176) 

      Vehicles, machinery and equipment, net   21,668  11,450  -  33,118 

  

 Total, Governmental Activities, 

        Net Capital Assets    $ 877,953 $ (2,007) $ - $ 875,946 

 

 Depreciation expense was charged to functions/programs as follows: 

 

  Governmental Activities: 

   General government       $ 283,378 

   Public safety        237,512 

   Highways and streets        643,823 

   Culture and recreation       142,496 

   Urban development and housing       5,397 

   Economic development and assistance     4,094 

    

       Total Depreciation Expense, Governmental Activities  $ 1,316,700 

 

  Business-Type Activities      $ 1,344,948 

  

  Component Unit - Library      $ 15,800 

 

 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

59 

  

 The City has the following construction in progress at April 30, 2019: 

                 Estimated 

               Estimated    Completion                                

Project         Expenses                 Cost         Date  

 

 Governmental Activities: 

 Lake Island Tract Improvements  $ 547,167 $ 602,159 September 2019 

 Surveillance System   11,531  13,507 December  2020 

 Dam A Project   1,991  268,042 October 2020 

 12th Street Drainage    18,000  Unknown Unknown 

  

     $ 578,689 

 

Business-Type Activities: 

 Krishire Sanitary Extension  $ 29,411 $ 39,740 May 2019 

 Wastewater Treatment Plant Nutrient Removal  48,709  67,500 April 2020 

 

     $ 78,120 

 

 

NOTE D - DEFINED BENEFIT PENSION PLANS 

 

Plan Description - The City’s defined benefit pension plans provide retirement and disability benefits, post 

retirement increases, and death benefits to plan members and beneficiaries.  The plans are managed by the Illinois 

Municipal Retirement Fund (IMRF), the administrator of a multi-employer public pension fund. A summary of 

IMRF’s pension benefits is provided in the “Benefits Provided” section. Details of all benefits are available from 

IMRF. Benefit provisions are established by statute and may only be changed by the General Assembly of the 

State of Illinois. IMRF issues a publicly available Comprehensive Annual Financial Report that includes 

financial statements, detailed information about the pension plan’s fiduciary net position, and required 

supplementary information. The report is available for download at www.imrf.org.   

 

Benefits Provided - IMRF has three benefit plans. The vast majority of IMRF members participate in the Regular Plan 

(RP). The Sheriff’s Law Enforcement  Personnel (SLEP) plan is for sheriffs, deputy sheriffs, and selected police 

chiefs. Counties could adopt the Elected County Official (ECO) plan for officials elected prior to August 8, 2011 (the 

ECO plan was closed to new participants after that date). 

 

All three IMRF benefit plans have two tiers. Employees hired before January 1, 2011, are eligible for Tier 1 benefits. 

Tier 1 employees are vested for pension benefits when they have at least eight years of qualifying service credit. Tier 

1 employees who retire at age 55 (at reduced benefits) or after age 60 (at full benefits) with eight years of 

service are entitled to an annual retirement benefit, payable monthly for life, in an amount equal to 1-2/3% of 

the final rate of earnings for the first 15 years of service credit, plus 2% for each year of service credit after 15 years 

to a maximum of 75% of their final rate of earnings. Final rate of earnings is the highest total earnings during any 

consecutive 48 months within the last 10 years of service, divided by 48. Under Tier 1, the pension is increased 

by 3% of the original amount on January 1 every year after retirement. 

 

Employees hired on or after January 1, 2011, are eligible for Tier 2 benefits. For Tier 2 employees, pension 

benefits vest after ten years of service. Participating employees who retire at age 62 (at reduced benefits) or after 

age 67 (at full benefits) with ten years of service are entitled to an annual retirement benefit, payable 

monthly for life, in an amount equal to 1-2/3% of the final rate of earnings for the first 15 years of service 

credit, plus 2% for each year of service credit after 15 years to a maximum of 75% of their final rate of 

earnings. Final rate of earnings is the highest total earnings during any 96 consecutive months within the last 10 

years of service, divided by 96. Under Tier 2, the pension is increased on January 1 every year after retirement, 

upon reaching age 67, by the lesser of: 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

60 

 

• 3% of the original pension amount, or  

• 1/2 of the increase in the Consumer Price Index of the original pension amount. 

 

Net Pension Liability - The City’s net pension liability was measured as of December 31, 2018. The total pension 

liability used to calculate the net pension liability was determined by an actuarial valuation as of that date. 

 

Actuarial Assumptions - The following are the methods and assumptions used to determine total pension liability 

at December 31, 2018: 

 

Actuarial Cost Method:   Entry Age Normal 

Asset Valuation Method:  Market Value of Assets 

Price Inflation:   2.50% 

Salary Increases:   3.39% to 14.25% 

Investment Rate of Return: 7.25% 

Retirement Age:   Experience-based table of rates that are specific to the type 

of eligibility condition.  Last updated for the 2017 valuation 

according to an experience study of the period 2014-2016.  

Mortality: For non-disabled retirees, an IMRF specific mortality table 

was used with fully generational projection scale MP-2017 

(base year 2015).  The IMRF specific rates were developed 

from the RP-2014 Blue Collar Health Annuitant Mortality 

Table with adjustments to match current IMRF experience.  

For disabled retirees, an IMRF specific mortality table was 

used with fully generational projection scale MP-2017 

(base year 2015).  The IMRF specific rates were developed 

from the RP-2014 Disabled Retirees Mortality Table 

applying the same adjustments that were applied for non-

disabled lives.  For active members, an IMRF specific 

mortality table was used with fully generational projection 

scale MP 2017 (base year 2015).  The IMRF specific rates 

were developed from the RP-2014 Employee Mortality 

Table with adjustments to match current IMRF experience.   

 

The long-term expected rate of return on pension plan investments was determined using a 

building-block method in which best-estimate ranges of expected future real rates of return 

(expected returns, net of pension plan investment expense, and inflation) are developed for each 

major asset class. These ranges are combined to produce the long-term expected rate of return by 

weighting the expected future real rates of return to the target asset allocation percentage and 

adding expected inflation. The target allocation and best estimates of geometric real rates of 

return for each major asset class are summarized in the following table: 

 

  Long-Term 

 Portfolio Expected 

 Target Real Rate 

  Asset Class     Percentage       of Return   

Domestic Equity 37% 7.15% 

International Equity 18% 7.25% 

Fixed Income 28% 3.75% 

Real Estate 9% 6.25% 

Alternative Investments 7% 3.20-8.50% 

Cash Equivalents     1% 2.50% 

      Total 100%  

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

61 

 

Single Discount Rate - A single discount rate of 7.25% was used to measure the total pension liability. The 

projection of cash flow used to determine this single discount rate assumed that the plan members’ contributions 

will be made at the current contribution rate, and that employer contributions will be made at rates equal to the 

difference between actuarially determined contribution rates and the member rate. The single discount rate reflects: 

 

1. The long-term expected rate of return on pension plan investments (during the period in which the 

fiduciary net position is projected to be sufficient to pay benefits), and  

 

2. The tax-exempt municipal bond rate based on an index of 20-year general obligation bonds with an 

average AA credit rating (which is published by the Federal Reserve) as of the measurement 

date (to the extent that the contributions for use with the long-term expected rate of return are not 

met).  

 

For the purpose of the most recent valuation, the expected rate of return on plan investments is 7.25%, the 

municipal bond rate is 3.71%, and the resulting single discount rate is 7.25%. 

 

Additional information for each plan follows: 

 

a) Illinois Municipal Retirement Fund - Regular (All Other Employees) 

 

Employees Covered by Benefit Terms - As of December 31, 2018, the following employees were covered by the 

benefit terms: 

 

 Retirees and beneficiaries currently receiving benefits   105 

 Inactive plan members entitled to but not yet receiving benefits   40 

 Active plan members   81 

       

  Total    226 

       

Contributions - As set by statute, the City’s Regular Plan Members are required to contribute 4.5% of their 

annual covered salary. The statute requires employers to contribute the amount necessary, in addition to 

member contributions, to finance the retirement coverage of its own employees. The City’s annual 

contribution rate was 12.63% and 10.42% for calendar year 2018 and 2019, respectively.  For the fiscal year 

ended April 30, 2019, the City contributed $456,530 to the plan. The City also contributes for disability 

benefits, death benefits, and supplemental retirement benefits, all of which are pooled at the IMRF level. 

Contribution rates for disability and death benefits are set by IMRF’s Board of Trustees, while the supplemental 

retirement benefits rate is set by statute. 

 

Net Pension Liability - The City’s net pension liability was measured as of December 31, 2018. The total 

pension liability used to calculate the net pension liability was determined by an actuarial valuation as of that 

date. 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

62 

              Total 

             Pension           Plan     Net Pension 

             Liability     Net Position       Liability 

   Changes in the Net Pension Liability:           (A)            (B)       (A) – (B)  

 

   Balances at December 31, 2017 $ 30,687,243 $ 29,785,721 $ 901,522 

   Changes for the year: 

    Service cost  380,401  -  380,401 

    Interest on the total  

      pension liability  2,244,216  -  2,244,216 

    Differences between expected 

      and actual experience of the 

      total pension liability  423,358  -  423,358 

    Changes of assumptions  870,592  -  870,592 

    Contributions – employer  -  547,453  (547,453) 

    Contributions – employees  -  176,685  (176,685) 

    Net investment income  -  (1,809,322)  1,809,322 

    Benefit payments, including 

      refunds of employee contributions  (1,909,134)  (1,909,134)  - 

    Other (net transfer)  -  655,653  (655,653) 

     Net changes  2,009,433  (2,338,665)  4,348,098 

 

   Balances at December 31, 2018 $ 32,696,676 $ 27,447,056 $ 5,249,620 

 

Sensitivity of the Net Pension Liability to Changes in the Discount Rate - The following presents the plan’s 

net pension liability, calculated using a single discount rate of 7.25%, as well as what the plan’s net 

pension liability would be if it were calculated using a single discount rate that is 1% lower or 1% higher: 

 

            1% Lower           Current            1% Higher 

                6.25%             7.25%                8.25%   

 

    Net Pension Liability (Asset) $ 9,171,143 $ 5,249,620 $ 1,992,258 

 

Pension Expense, Deferred Outflows of Resources, and Deferred Inflows of Resources Related to Pensions - 

For the year ended April 30, 2019, the City recognized pension expense of $317,443.  At April 30, 2019, 

the City reported deferred outflows of resources and deferred inflows of resources related to pensions from 

the following sources: 

 

              Deferred      Deferred 

             Outflows of     Inflows of 

   Deferred Amounts Related to Pensions:        Resources      Resources  

    Deferred Amounts to be Recognized in Pension 

       Expense in Future Periods: 

     Differences between expected and actual experience $ 388,255 $ 252,811 

     Changes of assumptions    661,766  547,765 

     Net difference between projected and actual 

       earnings on pension plan investments   3,645,243  1,757,969 

      Total deferred amounts to be recognized 

        in pension expense in future periods   4,695,264  2,558,545 

     Pension contributions made subsequent 

       to the measurement date    121,393  - 

 

    Total Deferred Amounts Related to Pensions  $ 4,816,657 $ 2,558,545 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

63 

 

Amounts reported as deferred outflows of resources and deferred inflows of resources related to pensions 

will be recognized in pension expense in future periods as follows: 

 

            Net Deferred     

              Outflows/ 

              (Inflows)         

    Year Ending April 30     of Resources   

 

     2020   $ 566,199   

     2021    252,494    

     2022    491,059  

     2023    826,967  

     2024    -  

      

      Total  $ 2,136,719  

 

b) Illinois Municipal Retirement Fund - Sheriff’s Law Enforcement Personnel 

 

Employees Covered by Benefit Terms - As of December 31, 2018, the following employees were covered by the 

benefit terms: 

 

 Retirees and beneficiaries currently receiving benefits  - 

 Inactive plan members entitled to but not yet receiving benefits  1 

 Active plan members   - 

       

  Total    1 

       

Contributions - As set by statute, the City’s SLEP Plan Members are required to contribute 7.5% of their 

annual covered salary. The statute requires employers to contribute the amount necessary, in addition to 

member contributions, to finance the retirement coverage of its own employees. The City’s annual 

contribution rate was 13.28% and 12.78% for calendar year 2018 and 2019, respectively.  For the fiscal year 

ended April 30, 2019, the City contributed $0 to the plan. The City also contributes for disability benefits, 

death benefits, and supplemental retirement benefits, all of which are pooled at the IMRF level. Contribution 

rates for disability and death benefits are set by IMRF’s Board of Trustees, while the supplemental retirement 

benefits rate is set by statute. 

 

Net Pension Liability - The City’s net pension liability was measured as of December 31, 2018. The total 

pension liability used to calculate the net pension liability was determined by an actuarial valuation as of that 

date. 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

64 

       Total Pension       Net Pension 

             Liability           Plan       Liability 

              (Asset)     Net Position        (Asset) 

   Changes in the Net Pension (Asset):           (A)            (B)       (A) – (B)  

 

   Balances at December 31, 2017 $ 21,960 $ 59,611 $ (37,651) 

   Changes for the year: 

    Interest on the total  

      pension liability  1,647  -  1,647 

    Differences between expected 

      and actual experience of the 

      total pension liability  (1,073)  -  (1,073) 

    Changes of assumptions  565  -  565 

    Net investment income  -  (2,999)  2,999 

    Other (net transfer)  -  162  (162) 

     Net changes  1,139  (2,837)  3,976 

 

   Balances at December 31, 2018 $ 23,099 $ 56,774 $ (33,675) 

 

Sensitivity of the Net Pension Liability to Changes in the Discount Rate - The following presents the plan’s 

net pension liability, calculated using a single discount rate of 7.25%, as well as what the plan’s net 

pension liability would be if it were calculated using a single discount rate that is 1% lower or 1% higher: 

 

            1% Lower           Current            1% Higher 

                6.25%             7.25%                8.25%   

 

    Net Pension Liability (Asset) $ (31,155) $ (33,675) $ (35,745) 

 

Pension Expense, Deferred Outflows of Resources, and Deferred Inflows of Resources Related to Pensions - 

For the year ended April 30, 2019, the City recognized pension expense (income) of ($2,278). At April 

30, 2019, the City reported deferred outflows of resources and deferred inflows of resources related to 

pensions from the following sources: 

              Deferred      Deferred 

             Outflows of     Inflows of 

   Deferred Amounts Related to Pensions:        Resources      Resources  

    Deferred Amounts to be Recognized in Pension 

       Expense in Future Periods: 

     Differences between expected and actual experience $ - $ - 

     Changes of assumptions    -  - 

     Net difference between projected and actual 

       earnings on pension plan investments   6,771  3,040 

      Total deferred amounts to be recognized 

        in pension expense in future periods   6,771  3,040 

     Pension contributions made subsequent 

       to the measurement date    -  - 

 

    Total Deferred Amounts Related to Pensions  $ 6,771 $ 3,040 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

65 

 

Amounts reported as deferred outflows of resources and deferred inflows of resources related to pensions 

will be recognized in pension expense in future periods as follows: 

 

            Net Deferred     

              Outflows/ 

              (Inflows)         

    Year Ending April 30     of Resources   

 

     2020   $ 1,224    

     2021    530    

     2022    481  

     2023    1,496  

     2024    -  

      

      Total  $ 3,731  

 

c) Illinois Municipal Retirement Fund - Elected County Officials 

 

Employees Covered by Benefit Terms - As of December 31, 2018, the following employees were covered by the 

benefit terms: 

 

 Retirees and beneficiaries currently receiving benefits  - 

 Inactive plan members entitled to but not yet receiving benefits  - 

 Active plan members   - 

       

  Total    - 

       

Contributions - As set by statute, the City’s ECO Plan Members are required to contribute 4.5% of their 

annual covered salary. The statute requires employers to contribute the amount necessary, in addition to 

member contributions, to finance the retirement coverage of its own employees. The City’s annual 

contribution rate was 0% and 0% for calendar year 2018 and 2019, respectively.  For the fiscal year ended 

April 30, 2019, the City contributed $0 to the plan. The City also contributes for disability benefits, death 

benefits, and supplemental retirement benefits, all of which are pooled at the IMRF level. Contribution rates for 

disability and death benefits are set by IMRF’s Board of Trustees, while the supplemental retirement benefits 

rate is set by statute. 

 

Net Pension Liability - The City’s net pension liability was measured as of December 31, 2018. The total 

pension liability used to calculate the net pension liability was determined by an actuarial valuation as of that 

date. 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

66 

         Total Pension       Net Pension 

             Liability            Plan       Liability 

              (Asset)     Net Position        (Asset) 

   Changes in the Net Pension (Asset):           (A)            (B)       (A) – (B)  

 

   Balances at December 31, 2017 $ - $ - $ - 

   Changes for the year: 

    Interest on the total  

      pension liability  -  -  - 

    Differences between expected 

      and actual experience of the 

      total pension liability  -  -  - 

    Net investment income  -  -  - 

    Other (net transfer)  -  -  - 

     Net changes  -  -  - 

 

   Balances at December 31, 2018 $ - $ - $ - 

 

Sensitivity of the Net Pension Liability to Changes in the Discount Rate - The following presents the plan’s 

net pension liability, calculated using a single discount rate of 7.25%, as well as what the plan’s net 

pension liability would be if it were calculated using a single discount rate that is 1% lower or 1% higher: 

 

            1% Lower           Current            1% Higher 

                6.25%             7.25%                8.25%   

 

    Net Pension Liability (Asset) $ - $ - $ - 

 

Pension Expense, Deferred Outflows of Resources, and Deferred Inflows of Resources Related to Pensions - 

For the year ended April 30, 2019, the City recognized pension expense of $700.  At April 30, 2019, the 

City reported deferred outflows of resources and deferred inflows of resources related to pensions from the 

following sources: 

              Deferred      Deferred 

             Outflows of     Inflows of 

   Deferred Amounts Related to Pensions:        Resources      Resources  

    Deferred Amounts to be Recognized in Pension 

       Expense in Future Periods: 

     Differences between expected and actual experience $ - $ - 

     Changes of assumptions    -  - 

     Net difference between projected and actual 

       earnings on pension plan investments   1,465  1,528  

      Total deferred amounts to be recognized 

        in pension expense in future periods   1,465  1,528 

     Pension contributions made subsequent 

       to the measurement date    -  - 

 

    Total Deferred Amounts Related to Pensions  $ 1,465 $ 1,528 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

67 

Amounts reported as deferred outflows of resources and deferred inflows of resources related to pensions 

will be recognized in pension expense in future periods as follows: 

 

            Net Deferred     

              Outflows/ 

              (Inflows)        

    Year Ending April 30     of Resources   

 

     2020   $ 700    

     2021    (763)    

     2022    -  

     2023    -  

     2024    -  

      

      Total  $ (63)  

 

d)  Firefighters’ Pension Trust Fund 

 

   Plan Description: 

 

All eligible City fire and ambulance personnel are covered by the Firefighters’ Pension Trust Fund (the 

“Fund”), a single-employer defined benefit pension plan sponsored by the City. The defined benefits and 

employee and minimum employer contribution levels are governed by Illinois Compiled Statutes (40 ILCS 

5/4) and may only be amended by the Illinois legislature.  The City accounts for the Firefighters’ Pension 

Plan as a pension trust fund.   

 

The Fund is governed by a five-member Board of Trustees.  Two members of the Board are elected by active 

fire employees, one member is elected by pension beneficiaries and two members are appointed by the City’s 

Mayor. 

 

Benefits Provided: 

 

The Fund provides retirement benefits as well as death and disability benefits in two tiers depending on when 

a participant enters a plan.  Tier 1 employees (those hired prior to January 1, 2011) attaining the age of 50 or 

more with 20 or more years of creditable service are entitled to receive an annual retirement benefit of one-

half of the salary attached to the rank held on the last day of service, or for one year prior to the last day, 

whichever is greater. The annual benefit shall be increased by 1/12 of 2.5% of such monthly salary for each 

additional month of service over 20 years up to 30 years, to a maximum of 75% of such monthly salary.  

Employees with at least 10 years, but less than 20 years, of credited service may retire at or after age 60 and 

receive a reduced benefit ranging from 15% of final salary for 10 years of service to 45.6% for 19 years of 

service.  The monthly benefit of a covered employee who retired with 20 or more years of service after 

January 1, 1977, shall be increased annually, following the first anniversary date of retirement and be paid 

upon reaching the age of at least 55 years, by 3% of the original pension and 3% compounded annually 

thereafter. 

 

Tier 2 employees (those hired on or after January 1, 2011) attaining the age of 55 or older with ten or more 

years of creditable service are entitled to receive an annual retirement benefit equal to the average monthly 

salary obtained by dividing the total salary of the firefighter during the 96 consecutive months of service 

within the last 120 months of service in which the total salary was the highest by the number of months of 

service in that period.  Firefighters’ salary for pension purposes is capped at $106,800, plus the lesser of 1/2 

of the increase in the Consumer Price Index of the original pension amount or 3% of the original pension 

amount.  The annual benefit shall be increased by 2.5% of such salary for each additional year of service over 

20 years up to 30 years to a maximum of 75% of such salary.  Employees with at least ten years may retire at  

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

68 

 

or after age 50 and receive a reduced benefit (i.e., 1/2% for each month under age 55).  The monthly benefit 

of a Tier 2 firefighter shall be increased annually at age 60 on the January 1st after the firefighter retires, or the 

first anniversary of the pension starting date, whichever is later.  Non-compounding increases occur annually, 

each January thereafter.  The increase is the lesser of 3% or 1/2 of the change in the Consumer Price Index for 

the proceeding calendar year. 

 

Surviving spouses receive 100% of final salary for fatalities resulting from an act of duty or otherwise the 

greater of 54% of final salary or the monthly retirement pension that the deceased firefighter was receiving at 

the time of death.  Surviving children receive 12% of final salary.  The maximum family survivor benefit is 

75% of final salary.  Employees disabled in the line of duty receive 65% of final salary. 

 

Plan Membership: 

 

At April 30, 2019, participation was: 

 

 Inactive plan members or beneficiaries currently receiving benefits 40 

 Inactive plan members entitled to but not yet receiving benefits   2 

 Active plan members  34 

       

    Total          76 

    

   Contributions: 

 

   Covered employees are required by Illinois Compiled Statutes to contribute 9.455% of their base salary to the 

Firefighters’ Pension Plan.  If an employee leaves covered employment with less than 20 years of service, 

accumulated employee contributions may be refunded without accumulated interest.  The City is required to 

contribute the remaining amounts necessary to finance the Fund, as actuarially determined by an enrolled 

actuary.  However, effective January 1, 2011, Illinois Compiled Statutes requires the City to contribute a 

minimum amount annually calculated using the projected unit credit actuarial cost method that will result in 

the funding of 90% of the past service cost by the year 2040.  For the fiscal year ended April 30, 2019, the 

City contributed $1,108,429 to the plan.   

 

   Actuarial Assumptions: 

 

The total pension liability was determined by an actuarial valuation performed as of May 1, 2018 with a 

measurement date of April 30, 2019 using the following actuarial methods and assumptions. 

 

    Actuarial Valuation Date    May 1, 2018 

    Actuarial Cost Method    Entry-age normal (level %) 

    Amortization Method    Straight Line 

    Actuarial Assumptions: 

     Discount rate used for the total pension liability 6.41% 

     Long term expected rate of return on plan assets 6.75% 

     High Quality 20 Year Tax-Exempt G.O. Bond Rate 3.79% 

     Projected individual salary increases  4.00%-18.31% 

     Projected increase in total payroll  3.25% 

     Consumer price index (urban)  2.50% 

     Inflation     2.50% 

     Mortality     RP-2014 Adjusted for Plan Status, Collar, and 

Illinois Public Pension Data, as Appropriate  

     Retirement     L&A 2016 IL Firefighters Retirement Rates 

(Capped at age 65) 

     Disability      L&A 2016 IL Firefighters Disability Rates 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

69 

      

     Termination      L&A 2016 IL Firefighters Termination Rates 

     Percent Married     80% Married 

 

Some assumptions were changed from the prior year.  The assumed rate on High Quality 20 Year Tax-

Exempt G.O. Bonds was changed from 3.97% to 3.79%. The underlying index used is The Bond Buyer 20-

Bond G.O. Index and is unchanged from the prior year.  The rate has been updated to the current fiscal year 

end based on changes in market conditions as reflected in the Index.  The discount rate used in the 

determination of the Total Pension Liability was changed from 6.42% to 6.41%.  Any change in the 

underlying High Quality 20 Year Tax Exempt G.O. Bond Rate impacts the blended discount rate.   

 

   Investment Policy: 

 

   The deposits and investments of the Fund are held separately from those of the City and are under the control 

of the Funds’ Board of Trustees.  Illinois Compiled Statutes (ILCS) limit the Fund’s investments to those 

allowable by ILCS and require the Funds’ Board of Trustees to adopt an investment policy which can be 

amended by a majority vote of the Board of Trustees.  The Fund’s investment policy authorizes the Fund to 

make deposits/invest in insured commercial banks, savings and loan institutions, obligations of the U.S. 

Treasury and U.S. agencies, insured credit union shares, money market mutual funds with portfolios of 

securities issued or guaranteed by the United States, investment grade corporate bonds and Illinois Funds.   

 

   The Fund may also invest in certain non-U.S. obligations, Illinois municipal corporations tax anticipation 

warrants, veteran’s loans, investment grade obligations of the State of Illinois and its political subdivisions, 

Illinois insurance company general and separate accounts, mutual funds, corporate equity, and corporate debt 

securities and real estate investment trusts.  All bank balances are required to be covered by federal depository 

insurance. There were no changes made to the investment policy during the year. 

 

The Fund’s investment policy in accordance with ILCS establishes the following target allocation across asset 

classes:         

         Long-Term Expected 

Asset Class    Target    Real Rate of Return   

Cash and cash equivalents   3%           (.25%) 

Fixed income   32%    1.50% 

Equities    65%     4.00% 

Real estate   5%     4.00%                  
    

   Illinois Compiled Statutes (ILCS) limit the Fund’s investments in equities, mutual funds and variable 

annuities to 65%.  Securities in any one company should not exceed 5% of the total fund. There are no 

significant investments (other than U.S. Government guaranteed obligations) in any one organization that 

represent 5.0% or more of the Fund’s investments.   
 

   The long-term expected rate of return on the Fund’s investments was determined using an asset allocation 

study conducted by the Fund’s investment management consultant in which best-estimate ranges of expected 

future real rates of return (net of pension plan investment expense and inflation) were developed for each 

major asset class. These ranges were combined to produce the long-term expected rate of return by weighting 

the expected future real rates of return by the target asset allocation percentage and by adding expected 

inflation.  Best estimates or arithmetic real rates of return for each major asset class included in the Fund’s 

target asset allocations as of April 30, 2019 are listed in the table above.     
 

   Investment Rate of Return: 
 

   For the year ended April 30, 2019, the annual money-weighted rate of return on pension plan investments, net 

of pension plan investment expense, was 5.41%.  The money-weighted rate of return expresses investment 

performance, net of investment expense, adjusted for the changing amounts actually invested. 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

70 

 

Discount Rate: 

 

The discount rate used to measure the total pension liability was changed from 6.42% to 6.41%.  The 

projection of cash flows used to determine the discount rate assumed that plan member contributions will be 

made at the current contribution rate and that City contributions will be made at rates equal to the difference 

between actuarially determined contribution rates and the member rate.  The discount rate is based on a 

combination of the expected long-term rate of return on plan investments and the municipal bond rate.   

 

The expected rate of return on plan investments is 6.75%, the municipal bond rate is 3.79%, and the resulting 

single discount rate is 6.41%. 

 

Discount Rate Sensitivity: 

 

The following is a sensitivity analysis of the net pension liability to changes in the discount rate.  The table 

below presents the pension liability of the City calculated using the discount rate of 6.41% as well as what the 

City’s net pension liability would be if it were calculated using a discount rate that is one percentage point 

lower (5.41%) or one percentage point higher (7.41%) than the current rate: 

 

            Current 

            Discount 

      1% Decrease                   Rate     1% Increase 

          (5.41%)         (6.41%)         (7.41%)  

 

Net Pension Liability    $ 29,111,829 $ 23,491,247 $ 18,947,410 

 

 

   Net Pension Liability of the City: 

                     

             Pension            Plan       Net Pension 

             Liability     Net Position        Liability 

   Changes in the Net Pension:           (A)            (B)       (A) – (B)  

 

   Balances at April 30, 2018 $ 35,683,517 $ 13,664,075 $ 22,019,442 

   Changes for the year: 

    Service cost  658,795  -  658,795 

    Interest on the total  

      pension liability  2,235,344  -  2,235,344 

    Differences between expected 

      and actual experience of the 

      total pension liability  495,946  -  495,946 

    Changes of assumptions  50,281  -  50,281 

    Contributions – employer  -  1,108,429  (1,108,429) 

    Contributions – member  -  218,125  (218,125) 

    Net investment income  -  663,012  (663,012) 

    Benefit payments, including 

      refunds of member contributions  (1,730,149)  (1,730,149)  - 

    Administrative expense  -  -  - 

    Other (net transfer)  -  (21,005)  21,005 

     Net changes  1,710,217  238,412  1,471,805 

 

   Balances at April 30, 2019 $ 37,393,734 $ 13,902,487 $ 23,491,247 

 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

71 

 

Pension Expense, Deferred Outflows of Resources, and Deferred Inflows of Resources Related to Pensions - 

For the year ended April 30, 2019, the City recognized pension expense of $2,520,228. At April 30, 2019, 

the City reported deferred outflows of resources and deferred inflows of resources related to pensions from 

the following sources: 

 

                  Deferred      Deferred 

             Outflows of     Inflows of 

   Deferred Amounts Related to Pensions:        Resources      Resources  

    Deferred Amounts to be Recognized in Pension 

       Expense in Future Periods: 

     Differences between expected and actual experience $ 691,023 $ 959,066 

     Changes of assumptions    2,494,807  1,140,809 

     Net difference between projected and actual 

       earnings on pension plan investments   638,880  7,111 

      Total deferred amounts to be recognized 

        in pension expense in future periods   3,824,710  2,106,986 

     Pension contributions made subsequent 

       to the measurement date    -  - 

 

    Total Deferred Amounts Related to Pensions  $ 3,824,710 $ 2,106,986 

 

Amounts reported as deferred outflows of resources and deferred inflows of resources related to pensions 

will be recognized in pension expense in future periods as follows:  

      

            Net Deferred     

              Outflows/ 

              (Inflows)        

    Year Ending April 30     of Resources  

 

     2020   $ 731,199   

     2021    461,972   

     2022    (77,029)   

     2023    174,850   

     2024    316,758   

     Thereafter    109,974  

      

 Total     $ 1,717,724  

 

e)  Police Pension Trust Fund 

 

Plan Description: 

 

Police sworn personnel are covered by the Police Pension Trust Fund (the “Fund”), a single-employer defined 

benefit pension plan sponsored by the City. The defined benefits and employee and minimum employer 

contribution levels are governed by Illinois Compiled Statutes (40 ILCS 5/4) and may only be amended by 

the Illinois legislature.  The City accounts for the Police Pension Plan as a pension trust fund.   

 

The Fund is governed by a five-member Board of Trustees.  Two members of the Board are elected by active 

police employees, one member is elected by pension beneficiaries and two members are appointed by the 

City’s Mayor. 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

72 

 

Benefits Provided: 

 

The Fund provides retirement benefits as well as death and disability benefits in two tiers depending on when 

a participant enters a plan.  Tier 1 employees (those hired prior to January 1, 2011) attaining the age of 50 or 

more with 20 or more years of creditable service are entitled to receive an annual retirement benefit of one-

half of the salary attached to the rank held on the last day of service, or for one year prior to the last day, 

whichever is greater. The annual benefit shall be increased by 2.5% of such salary for each additional year of 

service over 20 years up to 30 years, to a maximum of 75% of such monthly salary.  Employees with at least 

8 years, but less than 20 years, of credited service may retire at or after age 60 and receive a reduced benefit 

of 2.5% of final salary for each year of service. The monthly benefit of a covered employee who retired with 

20 or more years of service after January 1, 1977, shall be increased annually, following the first anniversary 

date of retirement and be paid upon reaching the age of at least 55 years, by 3% of the original pension and 

3% compounded annually thereafter. 

 

Tier 2 employees (those hired on or after January 1, 2011) attaining the age of 55 or older with 10 or more 

years of creditable service are entitled to receive an annual retirement benefit equal to the average monthly 

salary obtained by dividing the total salary of the police officer during the 96 consecutive months of service 

within the last 120 months of service in which the total salary was the highest by the number of months of 

service in that period.  Police officers’ salary for pension purposes is capped at $106,800, plus the lesser of 

1/2 of the increase in the Consumer Price Index of the original pension amount or 3% of the original pension 

amount.  The annual benefit shall be increased by 2.5% of such salary for each additional year of service over 

20 years up to 30 years to a maximum of 75% of such salary.  Employees with at least ten years of service 

may retire at or after age 50 and receive a reduced benefit (i.e., 1/2% for each month under age 55).  The 

monthly benefit of a Tier 2 police officer shall be increased annually at age 60 on the January 1st after the 

police officer retires, or the first anniversary of the pension starting date, whichever is later.  Non-

compounding increases occur annually each January thereafter.  The increase is the lesser of 3% or 1/2 of the 

change in the Consumer Price Index for the proceeding calendar year. 

 

Surviving spouses receive 100% of final salary for fatalities resulting from an act of duty or otherwise the 

greater of 50% of final salary or the employee’s retirement benefit.  Employees disabled in the line of duty 

receive 65% of final salary. 

 

Plan Membership: 

 

At April 30, 2019, participation was: 

 

 Inactive plan members or beneficiaries currently receiving benefits 32 

 Inactive plan members entitled to but not yet receiving benefits  - 

 Active plan members  31 

       

    Total          63 

 

Contributions: 

 

Covered employees are required by Illinois Compiled Statutes to contribute 9.91% of their base salary to the 

Police Pension Plan.  If an employee leaves covered employment with less than 20 years of service, 

accumulated employee contributions may be refunded without accumulated interest.  The City is required to 

contribute the remaining amounts necessary to finance the Fund, as actuarially determined by an enrolled 

actuary.  However, effective January 1, 2011, Illinois Compiled Statutes requires the City to contribute a 

minimum amount annually calculated using the projected unit credit actuarial cost method that will result in 

the funding of 90% of the past service cost by the year 2040.  For the fiscal year ended April 30, 2019, the 

City contributed $1,044,406 to the plan. 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

73 

 

Actuarial Assumptions: 

 

The total pension liability above was determined by an actuarial valuation performed as of May 1, 2018 with 

a measurement date of April 30, 2019 using the following actuarial methods and assumptions. 

 

    Actuarial Valuation Date    May 1, 2018 

    Actuarial Cost Method    Entry-age normal (level %) 

    Amortization Method    Straight Line 

    Actuarial Assumptions: 

     Discount rate used for the total pension liability 6.24% 

     Long term expected rate of return on plan assets 6.75% 

     High Quality 20 Year Tax-Exempt G.O. Bond Rate 3.79% 

     Projected individual salary increases  4.00%-22.52% 

     Projected increase in total payroll  3.25% 

     Consumer price index (urban)  2.50% 

     Inflation     2.50% 

     Mortality     RP-2014 Adjusted for Plan Status, Collar, and 

Illinois Public Pension Data, as Appropriate  

     Retirement     L&A 2016 IL Police Retirement Rates (Capped 

at age 65) 

     Disability      L&A 2016 IL Police Disability Rates 

     Termination      L&A 2016 IL Police Termination Rates 

     Percent Married     80% Married 

 

Some assumptions were changed from the prior year.  The assumed rate on High Quality 20 Year Tax-

Exempt G.O. Bonds was changed from 3.97% to 3.79%. The underlying index used is The Bond Buyer 20-

Bond G.O. Index and is unchanged from the prior year.  The rate has been updated to the current fiscal year 

end based on changes in market conditions as reflected in the Index.  The discount rate used in the 

determination of the Total Pension Liability was changed from 6.32% to 6.24%.  Any change in the 

underlying High Quality 20 Year Tax Exempt G.O. Bond Rate impacts the blended discount rate.   

 

Investment Policy: 

 

   The deposits and investments of the Fund are held separately from those of the City and are under the control 

of the Funds’ Board of Trustees.  Illinois Compiled Statutes (ILCS) limit the Fund’s investments to those 

allowable by ILCS and require the Funds’ Board of Trustees to adopt an investment policy which can be 

amended by a majority vote of the Board of Trustees.  The Fund’s investment policy authorizes the Fund to 

make deposits/invest in insured commercial banks, savings and loan institutions, obligations of the U.S. 

Treasury and U.S. agencies, insured credit union shares, money market mutual funds with portfolios of 

securities issued or guaranteed by the United States, investment grade corporate bonds and Illinois Funds.   

 

   The Fund may also invest in certain non-U.S. obligations, Illinois municipal corporations tax anticipation 

warrants, veteran’s loans, investment grade obligations of the State of Illinois and its political subdivisions, 

Illinois insurance company general and separate accounts, mutual funds, corporate equity, and corporate debt 

securities and real estate investment trusts.  All bank balances are required to be covered by federal depository 

insurance. There were no significant changes made to the investment policy during the year. 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

74 

 

The Fund’s investment policy in accordance with ILCS establishes the following target allocation across asset 

classes: 

        

       Long-Term Expected 

Asset Class    Target    Real Rate of Return   

Cash and cash equivalents   3%           (.25%) 

Fixed income   32%    1.50% 

Equities    60%    4.00% 

 Real estate      5%  4.00%  

  

   Illinois Compiled Statutes (ILCS) limit the Fund’s investments in equities, mutual funds and variable 

annuities to 65%.  Securities in any one company should not exceed 5% of the total fund. There are no 

significant investments (other than U.S. Government guaranteed obligations) in any one organization that 

represent 5.0% or more of the Fund’s investments.   

 

   The long-term expected rate of return on the Fund’s investments was determined using an asset allocation 

study conducted by the Fund’s investment management consultant in which best-estimate ranges of expected 

future real rates of return (net of pension plan investment expense and inflation) were developed for each 

major asset class. These ranges were combined to produce the long-term expected rate of return by weighting 

the expected future real rates of return by the target asset allocation percentage and by adding expected 

inflation.  Best estimates or arithmetic real rates of return for each major asset class included in the Fund’s 

target asset allocations as of April 30, 2019 are listed in the table above.     

 

   Investment Rate of Return: 

 

For the year ended April 30, 2019, the annual money-weighted rate of return on pension plan investments, net 

of pension plan investment expense, was 9.34%.  The money-weighted rate of return expresses investment 

performance, net of investment expense, adjusted for the changing amounts actually invested. 

 

Discount Rate: 

 

The discount rate used to measure the total pension liability was changed from 6.32% to 6.24%.  The 

projection of cash flows used to determine the discount rate assumed that plan member contributions will be 

made at the current contribution rate and that City contributions will be made at rates equal to the difference 

between actuarially determined contribution rates and the member rate.  The discount rate is based on a 

combination of the expected long-term rate of return on plan investments and the municipal bond rate. 

 

The expected rate of return on plan investments is 6.75%, the municipal bond rate is 3.79%, and the resulting 

single discount rate is 6.24%. 

 

Discount Rate Sensitivity: 

 

The following is a sensitivity analysis of the net pension liability to changes in the discount rate.  The table 

below presents the pension liability of the City calculated using the discount rate of 6.24% as well as what the 

City’s net pension liability would be if it were calculated using a discount rate that is one percentage point 

lower (5.24%) or one percentage point higher (7.24%) than the current rate:  

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

75 

            Current 

            Discount 

      1% Decrease                   Rate     1% Increase 

           (5.24%)         (6.24%)         (7.24%)  

 

Net Pension Liability    $ 28,221,875 $ 22,687,134 $ 18,238,465 

 

   Net Pension Liability of the City:                  

             Pension            Plan       Net Pension 

              Liability     Net Position        Liability 

   Changes in the Net Pension:           (A)            (B)       (A) – (B)  

 

   Balances at April 30, 2018 $ 33,483,852 $ 12,474,349 $ 21,009,503 

   Changes for the year: 

    Service cost  587,888  -  587,888 

    Interest on the total  

      pension liability  2,064,043  -  2,064,043 

    Changes of benefit terms  -  -  - 

    Differences between expected 

      and actual experience of the 

      total pension liability  1,025,200  -  1,025,200 

    Changes of assumptions  391,918  -  391,918 

    Contributions – employer  -  1,044,406  (1,044,406) 

    Contributions – member  -  202,203  (202,203) 

    Net investment income  -  1,174,039  (1,174,039) 

    Benefit payments, including 

      refunds of member contributions  (1,649,883)  (1,649,883)  - 

    Administrative expense  -  -  - 

    Other (net transfer)  -  (29,230)  29,230 

     Net changes  2,419,166  741,535  1,677,631 

 

   Balances at April 30, 2019 $ 35,903,018 $ 13,215,884 $ 22,687,134 

 

Pension Expense, Deferred Outflows of Resources, and Deferred Inflows of Resources Related to Pensions - 

For the year ended April 30, 2019, the City recognized pension expense of $2,329,280. At April 30, 2019, 

the City reported deferred outflows of resources and deferred inflows of resources related to pensions from 

the following sources: 

 

              Deferred      Deferred 

             Outflows of     Inflows of 

   Deferred Amounts Related to Pensions:        Resources      Resources  

    Deferred Amounts to be Recognized in Pension 

       Expense in Future Periods: 

     Differences between expected and actual experience $ 879,987 $ 833,759 

     Changes of assumptions    2,539,575  838,805 

     Net difference between projected and actual 

       earnings on pension plan investments   350,833  277,293 

      Total deferred amounts to be recognized 

        in pension expense in future periods   3,770,395  1,949,857 

     Pension contributions made subsequent 

       to the measurement date    -  - 

 

    Total Deferred Amounts Related to Pensions  $ 3,770,395 $ 1,949,857 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

76 

 

Amounts reported as deferred outflows of resources and deferred inflows of resources related to pensions 

will be recognized in pension expense in future periods as follows: 

          

            Net Deferred     

              Outflows/ 

              (Inflows)        

    Year Ending April 30     of Resources  

  

     2020   $ 677,744 

     2021    297,720   

     2022    121,226   

     2023    254,823   

     2024    256,263   

     Thereafter    212,762   

      

 Total     $ 1,820,538  

 

 f)  Aggregate Pension Reporting: 

 

   The following aggregate pension information is provided for pension expense by plan: 

 

    IMRF – Regular     $ 317,443 

    IMRF – Sheriff’s Law Enforcement Personnel  (2,278) 

    IMRF – Elected County Officials    700 

    Firefighters’ Pension Trust Fund    2,520,228 

    Police Pension Trust Fund     2,329,280 

 

      Total     $ 5,165,373 

 

 

NOTE E - DEFERRED COMPENSATION AND OTHER RETIREMENT PLANS 

 

a) The City maintains for its employees a deferred compensation plan under provisions of Internal Revenue 

Code Section 457.  The plan, available to all full-time employees, allows participants to defer a portion of 

their salary until future years.  Plan assets are held in trust for the exclusive benefit of participants and their 

beneficiaries.  The City has very little administrative involvement, performs no investing function, and has no 

fiduciary responsibility for this plan.  All amounts of compensation deferred under the plan, all property and 

rights purchased with those amounts, and all income attributable to those amounts, property or rights are 

solely the property and rights of the participants and are not subject to claims of the City’s creditors.  

Accordingly, these plan assets are not reported as a part of these financial statements. 

 

b) The City participates in a Section 401 qualified plan.  The City has agreed to provide additional compensation 

to the City Manager through the Illinois City Managers Association Retirement Fund.  The City’s agreement 

states it will make mandatory contributions to the Illinois City Managers Association Retirement Fund in an 

amount equal to 7.5% of the employee’s salary.   

 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

77 

 

NOTE F - LONG-TERM LIABILITIES 

 

a) The following is a summary of the City’s long-term liabilities as of April 30, 2019, and transactions for the year 

then ended:         

     Balance          Balance     Amount 

              May 1,              April 30,    Due Within 

       2018           Additions    Retired           2019      One Year           

  Governmental Activities: 

   Notes payable $ 367,603 $ - $ 123,032 $ 244,571 $ 93,574 

   2011B GO Refunding Bonds  260,000  -  130,000  130,000  130,000 

2012 GO Refunding Bonds  3,805,000  -  480,000  3,325,000  500,000 

Compensated absences  1,597,241  21,875  -  1,619,116  - 

 Total Governmental 

  Activities, Long-Term 

  Liabilities $ 6,029,844 $ 21,875 $ 733,032 $ 5,318,687 $ 723,574 

  

  Business-Type Activities: 

   Notes payable $ 5,115,916 $ - $ 629,402 $ 4,486,514 $ 599,439

   2011A Alternative 

    Revenue Bonds  3,020,000  -  570,000  2,450,000  585,000 

   Compensated absences  173,223  18,511  -  191,734  - 

    Total Business-Type 

     Activities, Long-Term 

     Liabilities $ 8,309,139 $ 18,511 $ 1,199,402 $ 7,128,248 $ 1,184,439 

 

  Component Unit: 

   Notes payable $ 208,531 $ - $ 25,692 $ 182,839 $ 26,267 

   Capital lease payable  22,771  -  5,200  17,571  4,435 

   Compensated absences  10,041  608  -  10,649  - 

 

    Total Component Unit $ 241,343 $ 608 $ 30,892 $ 211,059 $ 30,702 

     

 b) Governmental Activities: 
 

    Illinois Finance Authority, dated December 8, 2004, due November 1, 

    2019, yearly payments of $16,666.67 with no interest, secured by equipment. $ 16,667 
      

    Prairie State Bank & Trust, dated December 27, 2016, due December 27, 2021,  

    monthly payments of $4,403.55 including interest at 2.33%, secured by equipment.      136,196 
 

    First Mid Bank and Trust, dated August 10, 2017, due August 10, 2022, monthly 

    payments of $2,391.57 including interest at 2.51%, secured by equipment.  91,708 

 

   Total Notes Payable of Governmental Activities $ 244,571 

 

   $950,000 general obligation refunding bonds, series 2011B.  

   Bond proceeds were issued to refund the general obligation 

   bonds, series 2004 which were originally for pool renovation. 

   BNY Mellon Trust Company is bond registrar and paying agent.   

   Bonds are dated October 1, 2011, with final payment due  

   December 15, 2019.  Principal payments are due annually on  

   December 15 and interest payments, varying from 2.00% to 3.00%,  

   are due semiannually on June 15 and December 15.  The bonds  

   were issued with a premium of $20,979 which will be amortized over  



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

78 

   the life of the bonds.  The economic gain, calculated on a present  

   value basis, amounted to $74,543.  City pays debt service expenditures  

   from general revenues and abates associated property tax levies.        $ 130,000 

 

   $5,145,000 general obligation refunding bonds, series 2012.  

   Bond proceeds were issued to refund the general obligation bonds,  

   series 2005 which were originally for the library renovation. 

   BNY Mellon Trust Company is bond registrar and paying agent.   

  Bonds are dated May 30, 2012, with final payment due  

   December 15, 2024.  Principal payments are due annually on  

   December 15 and interest payments, varying from 0.80% to 2.50%,  

   are due semiannually on June 15 and December 15.  The economic  

   gain, calculated on a present value basis, amounted to $481,195.      3,325,000 

 

         $ 3,455,000 

 

 The annual requirements to retire long-term debt (excluding compensated absences) as of April 30, 2019, are as 

follows: 

  

     Year Ending 

   April 30      Principal         Interest               Total       

 

 2020 $ 723,574 $ 79,042 $ 802,616 

 2021  598,767  65,032  663,799 

 2022  597,685  53,563  651,248 

 2023  574,545  41,676  616,221 

 2024  590,000  29,240  619,240 

 2025  615,000  15,375  630,375 

  

  Total $ 3,699,571 $ 283,928 $ 3,983,499 

 

 c) Business-Type Activities: 

 

 State of Illinois, dated October 9, 2009, due March 8, 2031, 

 semi-annual payments of $164,520.83 with no interest, unsecured.   $  3,948,500 

 

    First Mid Bank and Trust, dated April 4, 2012, due August 4, 2021, 

    monthly payments of $22,931.98, interest only until May 4, 2016, including 

    interest at 2.64%, one payment of $30,276 on May 4, 2016, then 

    monthly payments of $22,640.15, secured by equipment.    528,487 

     

    First Financial Bank, dated July 9, 2014, due July 28, 2019, 

    monthly payments of $979.78 including interest at 1.77%, secured by equipment.  1,945 

 

    First Financial Bank, dated August 12, 2014, due August 12, 2019, 

    monthly payments of $449.49 including interest at 1.77%, secured by equipment.  546 

 

    First Financial Bank, dated August 27, 2014, due August 27, 2019, 

    monthly payments of $1,012.97 including interest at 1.77%, secured by equipment.  4,027 

 

    First Financial Bank, dated October 15, 2014, due October 15, 2019, 

    monthly payments of $636.61 including interest at 1.77%, secured by equipment.  3,009 

    

     Total Notes Payable of Business-Type Activities    $ 4,486,514 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

79 

   

  $6,140,000 general obligation waterworks and sewerage refunding bonds  

  (alternative revenue source), series 2011A.  Bond proceeds were issued to refund 

  the general obligation waterworks and sewerage bonds (alternative revenue  

  source), series 2003 which were originally for water treatment plant upgrade. 

   BNY Midwest Trust Company is bond registrar and paying agent.  Bonds are  

   dated October 1, 2011, with final payment due December 15, 2022.  Principal  

   payments are due annually on December 15 and interest payments, varying from  

   2.00% to 3.00%, are due semiannually on June 15 and December 15.   The bonds  

   were issued with a premium of $21,409 which will be amortized over the life of  

   the bonds.  The economic gain, calculated on a present value basis, amounted  

   to $497,326.  City pays debt service expenditures from water and sewer revenues  

   and abates the associated property tax levies.          $ 2,450,000 

 

The annual requirements to retire long-term debt (excluding compensated absences) as of April 30, 2019, are as 

follows: 

            

Year Ending               

  April 30      Principal        Interest               Total  

 

     2020 $ 1,184,439 $ 78,426 $ 1,262,865 

 2021  1,196,658  56,832  1,253,490 

 2022  949,042  37,950  986,992 

 2023  974,042  19,350  993,392 

 2024  329,042  -  329,042 

 2025-2029  1,645,208  -  1,645,208 

 2030-2031  658,083  -  658,083 

   

    Total $ 6,936,514 $ 192,558 $ 7,129,072 

 

 d) Component Unit: 

 

   First Mid Bank and Trust, dated February 5, 2010, 

   refinanced February 5, 2013 and February 5, 2016, monthly  

   payments of $2,510 including interest at 2.25%, due  

   August 5, 2025, secured by real estate and co-signed by  

   City of Charleston.        $  182,838 

 

   Watts Copy Systems, Inc. dated August 11, 2017, 

   due December 21, 2022, monthly payments of $444 

   including interest at 5.706%, secured by equipment.      17,572 

 

     Total Long-Term Debt of Component Unit    $ 200,410 

 

  



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

80 

 

The annual requirements to retire long-term debt (excluding compensated absences) as of April 30, 2019, are as 

follows: 

 

Year Ending               

  April 30     Principal         Interest               Total  

 

 2020 $ 30,702 $ 4,742 $ 35,444 

 2021  31,569  3,875  35,444 

 2022  32,455  2,989  35,444 

 2023  31,583  2,086  33,669 

 2024  28,745  1,376  30,121 

 2025-2026  45,356  811  46,167 

 

  Total $ 200,410 $ 15,879 $ 216,289 

 

 

NOTE G - ECONOMIC DEPENDENCY 

 

Twelve percent or $715,191 of Water and Sewer Fund revenues were derived from sales to one customer, Eastern 

Illinois University. 

 

 

NOTE H - DEFICIT FUND BALANCES 

 

The following funds had deficit fund balances as of April 30, 2019: 

  

 Internal Service Fund $ 302,447 

  

 

NOTE I - RISK MANAGEMENT AND SELF INSURANCE 

 

The City is exposed to various risks of loss including, but not limited to, general liability, property casualty, 

workers compensation and public official liability.  To limit exposure to these risks, the City purchases commercial 

insurance. 

 

The City maintains an internal service fund for its self-insured employees’ health insurance claims.  Each 

participating fund makes payments to the self-insurance fund for amounts which are determined based on historical 

claims experience.  Such payments are displayed on the fund financial statements as revenues and 

expenditures/expenses. 

 

For medical claims, self-insurance is in effect up to a stop loss of $60,000 per covered person.  Coverage from a 

private insurance company is maintained for losses in excess of the stop loss amount.  An independent claims 

administrator performs all claim handling procedures. 

 

Liabilities are reported when it is probable that a loss has occurred and the amount of the loss can be reasonably 

estimated.  Liabilities include an amount for claims that have been incurred but not reported (IBNRs).  Claim 

liabilities are calculated considering the effects of inflation, recent claim settlement trends including frequency and 

amount of payouts and other economic and social factors.   

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

81 

The change in the aggregate liability for claims for the year ended April 30, 2019 is as follows: 

 

   Claims payable, beginning of the year $ 226,191 

   Claims incurred and changes in accrual  941,037 

   Claims payments   (1,056,253) 

 

   Claims Payable, End of the Year $ 110,975 

 

 

NOTE J - OTHER POST-EMPLOYMENT BENEFITS 

 

Plan Description - In addition to providing the pension benefits described, the City provides post-employment 

health care and life insurance benefits (OPEB) for retired employees through a single employer defined benefit 

plan.  The benefits, benefit levels, employee contributions and employer contributions are governed by the City and 

can be amended by the City through its personnel manual and union contracts.  The plan is not accounted for as a 

trust fund, as an irrevocable trust has not been established to account for the plan.  The plan does not issue a 

separate report. 

 

Benefits Provided - The City provides post-employment health care and life insurance benefits to its retirees.  To be 

eligible for benefits, an employee must qualify for retirement under one of the City’s retirement plans.  All health 

care benefits are provided through the City’s self-insured health plan.  The benefit levels are the same as those 

afforded to active employees.  Benefits include: general inpatient and outpatient medical services; mental, nervous 

and substance abuse care; vision care; dental care; and prescriptions.  Upon a retiree reaching 65 years of age, 

Medicare becomes the primary insurer and the City’s plan becomes secondary.  Retirees have the ability to 

purchase life insurance coverage equal to half of the employee coverage (currently $20,000) as a part of the group 

plan. 

 

Membership - At April 30, 2019, membership consisted of: 

 

Total active employees       139   

Inactive employees currently receiving benefit payments   17 

Inactive employees entitled to but not yet receiving benefit payments  - 
 

      Total        156 

 

Contributions - The City negotiates the contribution percentages between the City and employees through the union 

contracts and personnel policy.  All retirees contribute 100% of the blended premium to the plan and the City 

contributes the remainder to cover the cost of providing the benefits to the retirees via the insured plan (pay as you 

go).  For the fiscal year ended April 30, 2019, benefit payments for retiree medical coverage were $166,674.  

Active employees do not contribute to the plan until retirement. 

 

Actuarial Assumptions - The following are the methods and assumptions used to determine total OPEB liability at 

April 30, 2019: 

 

Actuarial Cost Method:   Entry Age Normal 

Salary Increases:   3.00% 

Municipal Bond Rate: 3.97% beginning of year 

 3.79% end of year 

Healthcare Cost Trend Rates: 9.40% for FY18 to FY19 

 7.50% for FY19 to FY20 

 7.00% for FY20 to FY21 

 7.00% for FY21 to FY22 

 6.50% for FY22 to FY23 

 6.50% for FY23 to FY24 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

82 

 

Healthcare Cost Trend Rates: 6.00% for FY24 to FY25 

(continued) 6.00% for FY25 to FY26 

 5.50% for FY26 to FY27 

 5.50% for FY27 to FY28 

 5.00% for FY28 to FY29 

 5.00% Ultimate 

Retirement Rates: IMRF 2017 for IMRF Employees 

100% of the L&A Assumption Study Cap Age 65 for 

Firefighters 2016 

100% of the L&A Assumption Study Cap Age 65 for Police 

2016  

Termination Rates: IMRF 2017 for IMRF Employees 

 100% of the L&A Assumption Study for Firefighters 2016 

 100% of the L&A Assumption Study for Police 2016 

Disability Rates: IMRF 2017 for IMRF Employees 

 100% of the L&A Assumption Study for Firefighters 2016 

 100% of the L&A Assumption Study for Police 2016 

    Mortality Rates:   Active IMRF mortality follows the sex distinct raw rates as 

developed in the RP-2014 study.  These rates are improved 

generationally using MP-2017 improvement rates and 

weighted based on the IMRF December 31, 2017 actuarial 

valuation. 

       Retiree and spousal IMRF mortality follows the sex distinct 

raw rates as developed in the RP-2014 study, with blue 

collar adjustment.  These rates are improved generationally 

using MP-2017 improvement rates. 

       Active firefighter mortality follows the sex distinct raw rates 

as developed in the RP-2014 study, with blue collar 

adjustment.  These rates are improved generationally using 

MP-2016 improvement rates. 

       Retiree firefighter mortality follows the L&A assumption 

study for firefighters 2016.  These rates are experience 

weighted with the raw rates as developed in the RP-2014 

study, with blue collar adjustment and improved 

generationally using MP-2016 improvement rates. 

       Active police mortality follows the sex distinct raw rates as 

developed in the RP-2014 study, with blue collar adjustment.  

These rates are improved generationally using MP-2016 

improvement rates. 

       Retiree police mortality follows the L&A assumption study 

for police 2016.  These rates are experience weighted with 

the raw rates as developed in the RP-2014 study, with blue 

collar adjustment and improved generationally using MP-

2016 improvement rates. 

       Disabled mortality follows the sex distinct raw rates as 

developed in the RP-2014 study for disabled participants.  

These rates are improved generationally using MP-2016 

improvement rates. 

 Spouse mortality follows the sex distinct raw rates as 

developed in the RP-2014 study.  These rates are improved 

generationally using MP-2016 improvement rates. 

 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

83 

 

Because this is the implementation year of GASB Statement No. 75, the beginning total OPEB liability is based on 

the same data and plan provisions as the ending total OPEB liability.  For the purpose of developing changes in the 

OPEB liability for GASB Statement No. 75 reporting, the only change in assumptions was the discount rate. 

 

Discount Rate - The discount rate used in the determination of the total OPEB liability is based solely on the 

municipal bond rate since the City does not have a trust dedicated exclusively to the payment of OPEB benefits.  

The discount rate used at April 30, 2019 was 3.79%.  The discount rate was 3.97% for the April 30, 2018 

measurement date. 

 

               Total 

               OPEB      OPEB Plan       Net OPEB 

               Net Position         Liability 

   Changes in OPEB Liability:           (A)            (B)       (A) – (B)  

 

   Balances at April 30, 2018 $ 2,335,104 $ - $ 2,335,104 

   Changes for the year: 

    Service cost  78,631  -  78,631 

    Interest  89,395  -  89,395 

    Changes of benefit terms  -  -  - 

    Actual experience  -  -  - 

    Assumptions changes  29,023  -  29,023 

    Contributions – employer  -  166,674  (166,674) 

    Contributions – employees  -  -  - 

    Net investment income  -  -  - 

    Benefit payments  (166,674)  (166,674)  - 

    Other (net transfer)  -  -  - 

     Net changes  30,375  -  30,375 

 

   Balances at April 30, 2019 $ 2,365,479 $ - $ 2,365,479 

 

 

Sensitivity of the Net OPEB Liability to Changes in the Discount Rate - The following presents the plan’s 

net OPEB liability, calculated using a single discount rate of 3.79%, as well as what the plan’s net OPEB 

liability would be if it were calculated using a single discount rate that is 1% lower or 1% higher: 

 

           1% Lower        Current      1% Higher 

               2.79%          3.79%          4.79%  

 

    Net OPEB Liability (Asset) $ 2,532,359 $ 2,365,479 $ 2,208,651 

 

Sensitivity of the Net OPEB Liability to Changes in the Healthcare Cost Trend Rates - The following 

presents the plan’s net OPEB liability, calculated using the current healthcare cost trend rate according to the 

actuarial assumptions above as well as what the plan’s net OPEB liability would be if it were calculated 

using a rate that is 1% lower or 1% higher: 

 

           1% Lower        Current      1% Higher 

              Varies         Varies          Varies  

 

    Net OPEB Liability (Asset) $ 2,136,847 $ 2,365,479 $ 2,632,726 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

84 

 

OPEB Expense, Deferred Outflows of Resources, and Deferred Inflows of Resources Related to OPEB - For 

the year ended April 30, 2019, the City recognized OPEB expense of $170,280. At April 30, 2019, the City 

reported deferred outflows of resources and deferred inflows of resources related to OPEB from the 

following sources: 

              Deferred       Deferred 

             Outflows of      Inflows of 

   Deferred Amounts Related to OPEB:        Resources      Resources  

 

   Deferred Amounts to be Recognized in OPEB 

     Expense in Future Periods: 

    Differences between expected and actual experience  $ - $ - 

    Changes of assumptions    26,769  - 

    Net difference between projected and actual 

      earnings on plan investments    -  - 

     Total deferred amounts to be recognized 

       in OPEB expense in future periods   26,769  - 

    Contributions made subsequent 

      to the measurement date    -  - 

 

    Total Deferred Amounts Related to OPEB  $ 26,769 $ - 

 

Amounts reported as deferred outflows of resources and deferred inflows of resources related to OPEB will 

be recognized in OPEB expense in future periods as follows: 

            Net Deferred     

                                             Outflows/ 

              (Inflows)         

    Year Ending April 30     of Resources   

 

     2020   $ 2,254   

     2021    2,254 

     2022    2,254 

     2023    2,254   

     2024    2,254 

     Thereafter    15,499  

      

      Total   $ 26,769  

 

 

NOTE K - TAX ABATEMENTS 

 

As a result of tax abatement agreements imposed by Coles County to further the objectives of the Enterprise Zone, 

the City’s current year property tax revenues are affected. The gross amount of property taxes abated during the 

period are $7,452. 

 

The City has also entered into a redevelopment agreement with RHP Charleston, LLC to abate 30% of property 

taxes due to the City for two years beginning with the 2019 taxes payable in 2020.  The City’s property taxes were 

not reduced for the year ended April 30, 2019. 

 

 



CITY OF CHARLESTON, ILLINOIS 

NOTES TO FINANCIAL STATEMENTS 
 

 

85 

 

NOTE L - LITIGATION 

 

The City is a defendant in various lawsuits.  The outcome of these lawsuits is not presently determinable.   

 

The City previously filed an appeal of the Coles County Circuit Court’s award to an employee for Public Safety 

Employee Benefits Act (PSEBA) health insurance benefits.  In October 2019, the Illinois Supreme Court denied 

the City’s petition.  The loss contingency in the amount of $51,256 has been accrued as of April 30, 2019.   

 

 

NOTE M – ACCOUNTING CHANGE 

 

In 2019, the City implemented GASB Statement No. 75, “Accounting and Financial Reporting for 
Postemployment Benefits Other Than Pensions.”  The adoption of this accounting standard requires retroactive 

application by restating financial statements for all periods presented.  As a result, the City has restated beginning 

net position as of May 1, 2018 to record the net OPEB liability and to remove the net OPEB obligation previously 

reported.  The beginning net position was restated as follows: 

 

      

 

           Governmental  Business-Type   Component    

               Activities      Activities          Unit  

  

 Net position (deficit), beginning of year  $ (20,674,208) $ 27,020,365 $ 787,876 

 

  Accounting changes: 

   Net OPEB liability    (2,120,714)   (187,381)  (27,009) 

   Net OPEB obligation    670,190   34,710  5,400 

   Deferred outflows 

     of resources     26,358   2,329  336 

 

Net Position (Deficit), Beginning of  

  Year, as Restated    $ (22,098,374)  $ 26,870,023 $ 766,603 

 

 

              Water and         

             Sewer Fund   

  

 Net position, beginning of year  $ 27,124,453  

 

  Accounting changes: 

   Net OPEB liability    (187,381)   

   Net OPEB obligation    34,710   

   Deferred outflows 

     of resources     2,329  

Net Position (Deficit), Beginning of  

  Year, as Restated    $ 26,974,111  

 

                      

  



 

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

REQUIRED SUPPLEMENTARY INFORMATION 



Total OPEB Liability: 2019

Service cost 78,631$             

Interest 89,395               

Changes of assumptions 29,023               

Benefit payments (166,674)           

Net change in total OPEB liability 30,375               

Total OPEB liability, beginning of year 2,335,104          

Total OPEB Liability, End of Year 2,365,479$        

Plan Fiduciary Net Position:

Contributions - employer 166,674$           

Benefit payments (166,674)           

Plan Net Position, End of Year -$                  

Employer's Net OPEB Liability 2,365,479$        

Plan Fiduciary Net Position

    as a Percentage of the Total OPEB Liability 0.00%

Covered Employee Payroll 7,784,109$        

Employer's Net OPEB Liability

   as a Percentage of Covered Employee Payroll 30.39%

Note:  This schedule is presented to illustrate the requirement to show information for 10 years.

However, until a full 10-year trend is compiled, information is presented for those years for which 

information is available.

CITY OF CHARLESTON, ILLINOIS

REQUIRED SUPPLEMENTARY INFORMATION

SCHEDULE OF CHANGES IN NET OPEB LIABILITY AND RELATED RATIOS

April 30, 2019

86



Notes to Schedule:

The total OPEB liability amount presented for each fiscal year was determined as of the fiscal year-end.

No assets have been accumulated in a trust that meets the criteria in GASB Statement No. 75,

paragraph 4, to pay related benefits.

Actuarial Methods and Assumptions Used:

The total OPEB liability was determined by an actuarial valuation as of April 30, 2018 rolled 

forward to April 30, 2019, the measurement date.  The following actuarial assumptions 

applied to all periods in the measurement, unless otherwise specified:

Actuarial Cost Method: Entry age normal

Salary Increases: 3.00%

Municipal Bond Rate: 3.97% beginning of year

3.79% end of year

Healthcare Cost Trend Rates: 9.40% for FY18 to FY19

7.50% for FY19 to FY20

7.00% for FY20 to FY21

7.00% for FY21 to FY22

6.50% for FY22 to FY23

6.50% for FY23 to FY24

6.00% for FY24 to FY25

6.00% for FY25 to FY26

5.50% for FY26 to FY27

5.50% for FY27 to FY28

5.00% for FY28 to FY29

5.00% Ultimate

Retirement Rates: IMRF 2017 for IMRF Employees

100% of the L&A Assumption Study Cap Age 65 for

Firefighters 2016

100% of the L&A Assumption Study Cap Age 65 for

Police 2016

Termination Rates: IMRF 2017 for IMRF Employees

100% of the L&A Assumption Study for Firefighters 2016

100% of the L&A Assumption Study for Police 2016

Disability Rates: IMRF 2017 for IMRF Employees

100% of the L&A Assumption Study for Firefighters 2016

100% of the L&A Assumption Study for Police 2016

Mortality Rates: Active IMRF mortality follows the sex distinct raw rates as 

developed in the RP-2014 study.  These rates are improved 

generationally using MP-2017 improvement rates and 

weighted based on the IMRF December 31, 2017 actuarial 

valuation.

87

CITY OF CHARLESTON, ILLINOIS

REQUIRED SUPPLEMENTARY INFORMATION (Continued)

SCHEDULE OF CHANGES IN NET OPEB LIABILITY AND RELATED RATIOS

April 30, 2019



Notes to Schedule (Continued):

Retiree and spousal IMRF mortality follows the sex distinct 

raw rates as developed in the RP-2014 study, with blue 

collar adjustment.  These rates are improved generationally 

using MP-2017 improvement rates.

Active firefighter mortality follows the sex distinct raw rates 

as developed in the RP-2014 study, with blue collar 

adjustment.  These rates are improved generationally using 

MP-2016 improvement rates.

Retiree firefighter mortality follows the L&A assumption 

study for firefighters 2016.  These rates are experience 

weighted with the raw rates as developed in the RP-2014 

study, with blue collar adjustment and improved 

generationally using MP-2016 improvement rates.

Active police mortality follows the sex distinct raw rates as 

developed in the RP-2014 study, with blue collar adjustment.  

These rates are improved generationally using MP-2016 

improvement rates.

Retiree police mortality follows the L&A assumption study 

for police 2016.  These rates are experience weighted with 

the raw rates as developed in the RP-2014 study, with blue 

collar adjustment and improved generationally using MP-

2016 improvement rates.

Disabled mortality follows the sex distinct raw rates as 

developed in the RP-2014 study for disabled participants.  

These rates are improved generationally using MP-2016 

improvement rates.

Spouse mortality follows the sex distinct raw rates as 

developed in the RP-2014 study.  These rates are improved 

generationally using MP-2016 improvement rates.

Other Information:  There were no benefit changes during the year.

Because this is the implementation year of GASB Statement No. 75, the beginning total OPEB

liability is based on the same data and plan provisions as the ending total OPEB liability.  For the purpose

of developing changes in the OPEB liability for GASB Statement No. 75 reporting, the only change in

assumptions was the discount rate.

CITY OF CHARLESTON, ILLINOIS

REQUIRED SUPPLEMENTARY INFORMATION (Continued)

SCHEDULE OF CHANGES IN NET OPEB LIABILITY AND RELATED RATIOS

April 30, 2019

88



Total Pension Liability: 2018 2017 2016 2015

Service cost 380,401$           401,334$           440,775$           405,183$          

Interest 2,244,216          2,258,310          2,230,481          2,084,227         

Differences between expected and actual experience 423,358             (86,560)             (683,055)           989,302            

Changes of assumptions 870,592             (988,996)           (106,305)           72,805              

Benefit payments, including refunds of employee contributions (1,909,134)        (1,613,952)        (1,607,168)        (1,466,691)        

Net change in total pension liability 2,009,433          (29,864)             274,728             2,084,826         

Total pension liability, beginning of year 30,687,243        30,717,107        30,442,379        28,357,553       

Total Pension Liability, End of Year 32,696,676$      30,687,243$      30,717,107$      30,442,379$     

Plan Fiduciary Net Position:

Contributions - employer 547,453$           558,745$           529,174$           552,229$          

Contributions - employees 176,685             184,679             187,795             217,296            

Net investment income (1,809,322)        4,871,511          1,766,549          129,901            

Benefit payments, including refunds of employee contributions (1,909,134)        (1,613,952)        (1,607,168)        (1,466,691)        

Other (net transfer) 655,653             (1,076,041)        (69,676)             292,517            

Net change in fiduciary net position (2,338,665)        2,924,942          806,674             (274,748)           

Plan net position, beginning of year 29,785,721        26,860,779        26,054,105        26,328,853       

Plan Net Position, End of Year 27,447,056$      29,785,721$      26,860,779$      26,054,105$     

Employer's Net Pension Liability 5,249,620$        901,522$           3,856,328$        4,388,274$       

Plan Fiduciary Net Position

    as a Percentage of the Total Pension Liability 83.94% 97.06% 87.45% 85.58%

Covered Employee Payroll 3,926,327$        3,976,231$        3,951,200$        4,184,930$       

Employer's Net Pension Liability

   as a Percentage of Covered Employee Payroll 133.70% 22.67% 97.60% 104.86%

Note:  This schedule is presented to illustrate the requirement to show information for 10 years.

However, until a full 10-year trend is compiled, information is presented for those years for which 

information is available.

CITY OF CHARLESTON, ILLINOIS

REQUIRED SUPPLEMENTARY INFORMATION

SCHEDULE OF CHANGES IN NET PENSION LIABILITY AND RELATED RATIOS

REGULAR PLAN

December 31, 2018

89



Total Pension Liability: 2018 2017 2016 2015

Interest 1,647$               1,614$               1,544$               1,429$              

Differences between expected and actual experience (1,073)               (897)                  (600)                  101                   

Changes of assumptions 565                    (283)                  -                        -                        

Net change in total pension liability 1,139                 434                    944                    1,530                

Total pension liability, beginning of year 21,960               21,526               20,582               19,052              

Total Pension Liability, End of Year 23,099$             21,960$             21,526$             20,582$            

Plan Fiduciary Net Position:

Net investment income (2,999)$             8,875$               3,321$               260$                 

Other (net transfer) 162                    (108)                  94                      (4,906)               

Net change in fiduciary net position (2,837)               8,767                 3,415                 (4,646)               

Plan net position, beginning of year 59,611               50,844               47,429               52,075              

Plan Net Position, End of Year 56,774$             59,611$             50,844$             47,429$            

Employer's Net Pension Liability (Asset) (33,675)$           (37,651)$           (29,318)$           (26,847)$           

Plan Fiduciary Net Position

    as a Percentage of the Total Pension Liability 245.79% 271.45% 236.20% 230.44%

Covered Employee Payroll -$                      -$                      -$                      -$                      

Employer's Net Pension Liability (Asset)

   as a Percentage of Covered Employee Payroll 0.00% 0.00% 0.00% 0.00%

Note:  This schedule is presented to illustrate the requirement to show information for 10 years.

However, until a full 10-year trend is compiled, information is presented for those years for which 

information is available.

December 31, 2018

90

CITY OF CHARLESTON, ILLINOIS

REQUIRED SUPPLEMENTARY INFORMATION

SCHEDULE OF CHANGES IN NET PENSION LIABILITY AND RELATED RATIOS (Continued)

SHERIFF'S LAW ENFORCEMENT PERSONNEL



Total Pension Liability: 2018 2017 2016 2015

Interest -$                      -$                      7,114$               9,312$              

Differences between expected and actual experience -                        -                        (101,969)           (38,621)             

Net change in total pension liability -                        -                        (94,855)             (29,309)             

Total pension liability, beginning of year -                        -                        94,855               124,164            

Total Pension Liability, End of Year -$                      -$                      -$                      94,855$            

Plan Fiduciary Net Position:

Net investment income -$                      -$                      7,114$               583$                 

Other (net transfer) -                        -                        (101,985)           (22,305)             

Net change in fiduciary net position -                        -                        (94,871)             (21,722)             

Plan net position, beginning of year -                        -                        94,871               116,593            

Plan Net Position, End of Year -$                      -$                      -$                      94,871$            

Employer's Net Pension Liability (Asset) -$                      -$                      -$                      (16)$                  

Plan Fiduciary Net Position

    as a Percentage of the Total Pension Liability 0.00% 0.00% 0.00% 100.02%

Covered Employee Payroll -$                      -$                      -$                      -$                      

Employer's Net Pension Liability

   as a Percentage of Covered Employee Payroll 0.00% 0.00% 0.00% 0.00%

Note:  This schedule is presented to illustrate the requirement to show information for 10 years.

However, until a full 10-year trend is compiled, information is presented for those years for which 

information is available.

SCHEDULE OF CHANGES IN NET PENSION LIABILITY AND RELATED RATIOS (Continued)

ELECTED COUNTY OFFICIALS

December 31, 2018

91

CITY OF CHARLESTON, ILLINOIS

REQUIRED SUPPLEMENTARY INFORMATION



Total Pension Liability: 2019 2018 2017 2016 2015

Service cost 658,795$           732,324$           748,705$           637,009$           534,247$           

Interest 2,235,344          2,136,096          2,230,456          1,965,715          1,836,335          

Differences between expected and actual experience 495,946             208,933             (1,830,944)        316,828             178,958             

Changes of assumptions 50,281               1,498,602          (2,177,903)        3,888,066          3,843,696          

Benefit payments, including refunds of member contributions (1,730,149)        (1,644,259)        (1,598,424)        (1,533,438)        (1,543,895)        

Net change in total pension liability 1,710,217          2,931,696          (2,628,110)        5,274,180          4,849,341          

Total pension liability, beginning of year 35,683,517        32,751,821        35,379,931        30,105,751        25,256,410        

Total Pension Liability, End of Year 37,393,734$      35,683,517$      32,751,821$      35,379,931$      30,105,751$      

Plan Fiduciary Net Position:

Contributions - employer 1,108,429$        1,077,518$        828,911$           853,070$           737,795$           

Contributions - members 218,125             198,334             185,745             180,258             167,333             

Net investment income 663,012             697,658             969,425             (327,615)           970,210             

Benefit payments, including refunds of member contributions (1,730,149)        (1,644,259)        (1,598,424)        (1,533,438)        (1,543,895)        

Administrative expense (21,005)             (21,371)             (19,833)             (25,281)             (21,700)             

Net change in fiduciary net position 238,412             307,880             365,824             (853,006)           309,743             

Plan net position, beginning of year 13,664,075        13,356,195        12,990,371        13,843,377        13,533,634        

Plan Net Position, End of Year 13,902,487$      13,664,075$      13,356,195$      12,990,371$      13,843,377$      

Employer's Net Pension Liability 23,491,247$      22,019,442$      19,395,626$      22,389,560$      16,262,374$      

Plan fiduciary net position

    as a percentage of the total pension liability 37.18% 38.29% 40.78% 36.72% 45.98%

Covered employee payroll 2,306,984$        2,252,717$        2,283,318$        2,170,081$        2,036,241$        

Employer's net pension liability

   as a percentage of covered employee payroll 1018.27% 977.46% 849.45% 1031.74% 798.65%

Note:  This schedule is presented to illustrate the requirement to show information for 10 years. 

However, until a full 10-year trend is compiled, information is presented for those years for which 

information is available.

CITY OF CHARLESTON, ILLINOIS

REQUIRED SUPPLEMENTARY INFORMATION

SCHEDULE OF CHANGES IN NET PENSION LIABILITY AND RELATED RATIOS

FIREFIGHTERS' PENSION FUND

April 30, 2019

92



Total Pension Liability: 2019 2018 2017 2016 2015

Service cost 587,888$           650,800$           587,268$           545,029$           429,374$           

Interest 2,064,043          2,079,372          2,054,386          1,865,469          1,672,362          

Differences between expected and actual experience 1,025,200          (1,072,898)        (11,029)             (296,852)           733,545             

Changes of assumptions 391,918             1,868,943          (1,845,368)        3,063,749          3,559,196          

Benefit payments, including refunds of member contributions (1,649,883)        (1,423,140)        (1,347,343)        (1,335,801)        (1,182,746)        

Net change in total pension liability 2,419,166          2,103,077          (562,086)           3,841,594          5,211,731          

Total pension liability, beginning of year 33,483,852        31,380,775        31,942,861        28,101,267        22,889,536        

Total Pension Liability, End of Year 35,903,018$      33,483,852$      31,380,775$      31,942,861$      28,101,267$      

Plan Fiduciary Net Position:

Contributions - employer 1,044,406$        987,043$           817,671$           730,357$           665,353$           

Contributions - members 202,203             240,179             198,592             229,505             189,348             

Net investment income 1,174,039          714,790             823,497             (270,127)           781,669             

Benefit payments, including refunds of member contributions (1,649,883)        (1,423,140)        (1,347,343)        (1,335,801)        (1,182,746)        

Administrative expense (29,230)             (35,528)             (22,259)             (91,373)             (40,273)             

Net change in fiduciary net position 741,535             483,344             470,158             (737,439)           413,351             

Plan net position, beginning of year 12,474,349        11,991,005        11,520,847        12,258,286        11,844,935        

Plan Net Position, End of Year 13,215,884$      12,474,349$      11,991,005$      11,520,847$      12,258,286$      

Employer's Net Pension Liability 22,687,134$      21,009,503$      19,389,770$      20,422,014$      15,842,981$      

Plan fiduciary net position

    as a percentage of the total pension liability 36.81% 37.25% 38.21% 36.07% 43.62%

Covered employee payroll 2,036,242$        2,055,187$        2,030,064$        1,882,651$        1,887,054$        

Employer's net pension liability

   as a percentage of covered employee payroll 1114.17% 1022.27% 955.13% 1084.75% 839.56%

Note:  This schedule is presented to illustrate the requirement to show information for 10 years. 

However, until a full 10-year trend is compiled, information is presented for those years for which 

information is available.

CITY OF CHARLESTON, ILLINOIS

REQUIRED SUPPLEMENTARY INFORMATION

SCHEDULE OF CHANGES IN NET PENSION LIABILITY AND RELATED RATIOS

POLICE PENSION FUND

April 30, 2019

93



Calendar

Year Actuarially Contribution Covered Actual Contribution

Ending Determined Actual Deficiency Employee as a % of Covered

December 31 Contribution Contribution (Excess) Payroll Employee Payroll

Illinois Municipal Retirement Fund - Regular Plan:

2018 495,895$            547,453$            (51,558)$            3,926,327$         13.94%

2017 508,162              558,745              (50,583)              3,976,231           14.05%

2016 507,729              529,174              (21,445)              3,951,200           13.39%

2015 546,970              552,229              (5,259)                4,184,930           13.20%

Illinois Municipal Retirement Fund - Sheriff's Law Enforcement Personnel (SLEP):

2018 -$                       -$                       -$                       -$                       0.00%

2017 -                         -                         -                         -                         0.00%

2016 -                         -                         -                         -                         0.00%

2015 -                         -                         -                         -                         0.00%

Illinois Municipal Retirement Fund - Elected County Officials (ECO):

2018 -$                       -$                       -$                       -$                       0.00%

2017 -                         -                         -                         -                         0.00%

2016 -                         -                         -                         -                         0.00%

2015 -                         -                         -                         -                         0.00%

CITY OF CHARLESTON, ILLINOIS

REQUIRED SUPPLEMENTARY INFORMATION

SCHEDULE OF EMPLOYER CONTRIBUTIONS

December 31, 2018

94



Notes to Schedule:

Summary of Actuarial Methods and Assumptions Used in the Calculation of the 2018 Contribution Rate *

Valuation Date:

Actuarially determined contribution rates are calculated as of December 31 each year, which is

12 months prior to the beginning of the fiscal year in which contributions are reported.

Methods and Assumptions Used to Determine 2018 Contributions Rates:

Actuarial Cost Method: Aggregate entry age normal

Amortization Method: Level percentage of payroll, closed

Remaining Amortization Period: 25-year closed period 

Early Retirement Incentive Plan liabilities: a period up to 10 years

selected by the Employer upon adoption of ERI.

SLEP supplemental liabilities attributable to Public Act 94-712 were 

financed over 20 years for most employers.

Asset Valuation Method: 5-year smoothed market; 20% corridor

Wage Growth: 3.50%

Price Inflation: 2.75%

Salary Increases: 3.75% to 14.50%, including inflation

Investment Rate of Return: 7.5%

Retirement Age: Experience-based table of rates that are specific to the type of eligibility

condition; last updated for the 2014 valuation pursuant to an experience 

study of the period 2011 to 2013.

Mortality: For non-disabled retirees, an IMRF specific mortality table was used with 

fully generational projection scale MP-2014 (base year 2012).  The IMRF

specific rates were developed from the RP-2014 Blue Collar Health

Annuitant Mortality Table with adjustments to match current IMRF

experience.  For disabled retirees, an IMRF specific mortality table was

used with fully generational projection scale MP-2014 (base year 2012).

The IMRF specific rates were developed from the RP-2014 Disabled

Retirees Mortality Table applying the same adjustments that were 

applied for non-disabled lives.  For active members, an IMRF specific

mortality table was used with fully generational projection scale MP-2014

(base year 2012).  The IMRF specific rates were developed from the

RP-2014 Employee Mortality Table with adjustments to match current

IMRF experience.

Other Information: There were no benefit changes during the year.

*Based on Valuation Assumptions used in the December 31, 2016, actuarial valuation.

This schedule is presented to illustrate the requirement to show information for 10 years.  However, until

a full 10-year trend is compiled, information is presented for those years for which information is available.

REQUIRED SUPPLEMENTARY INFORMATION 

SCHEDULE OF EMPLOYER CONTRIBUTIONS (Continued)

December 31, 2018

95

CITY OF CHARLESTON, ILLINOIS



2019 2018 2017 2016 2015 2014 2013 2012 2011 2010

Actuarially determined contribution 1,039,797$     1,024,356$     809,085$        661,765$        613,488$        543,261$        516,548$        799,361$        800,970$        598,414$        

Contributions in relation to the actuarially 

    determined contribution 1,108,429       1,077,518       828,911          853,070          737,795          711,004          791,765          806,563          602,905          470,257          

Contribution Deficiency (Excess) (68,632)$        (53,162)$        (19,826)$        (191,305)$      (124,307)$      (167,743)$      (275,217)$      (7,202)$          198,065$        128,157$        

Covered employee payroll 2,306,984$     2,252,717$     2,283,318$     2,170,081$     2,036,241$     1,943,033$     1,861,605$     1,721,457$     1,753,789$     1,687,275$     

Contributions as a percentage of covered employee payroll 48.05% 47.83% 36.30% 39.31% 36.23% 36.59% 42.53% 46.85% 34.38% 27.87%

Notes to the Required Supplementary Information:

The information is formatted to comply with the requirements of GASB Statement No. 67 & 68.

The information presented was determined as part of the actuarial valuation as of April 30

of the prior fiscal year.  Methods and assumptions used to determine contribution rates

are as follows:  

Actuarial cost method Projected unit credit in 2019; Entry-age normal in 2018; projected unit credit from 2013-2017; entry-age normal 2010-2012

Amortization method Level percentage of pay, closed for 2019; straight line in 2018; level percentage of pay, closed for 2010-2017

Remaining amortization period 24 years (The funding schedule was reset to end in 2040 in 2011.)

Asset valuation method 5-Year smoothed market value

Inflation 2.5% from 2015-2019; 3% from 2010-2014

Salary increases 5.50% in 2019; 4%-18.31% in 2018; 5.5% compounded annually, including inflation from 2010-2017

Investment rate of return 7.50% in 2019; 6.75% in 2018; 7.5% including inflation from 2010-2017

Retirement age See the Notes to the Financial Statements

Mortality RP-2014 Mortality Table (BCHA) projected to 2017 using Improvement Scale MP-2016 was used in 2019;

  the RP-2014 study, with blue collar adjustment and improved generationally using MP-2016 improvement rates were used in 2018;

the RP-2014 projected to 2017 was used 2016-2017;

the RP-2000 Mortality Table (BCA, +1M, -4F, 2x>105) was used from 2013-2015;

the 1971 GAM Mortality Table was used from 2010-2012.

CITY OF CHARLESTON, ILLINOIS

REQUIRED SUPPLEMENTARY INFORMATION

SCHEDULE OF EMPLOYER CONTRIBUTIONS

FIREFIGHTERS' PENSION FUND

April 30, 2019

96



2019 2018 2017 2016 2015 2014 2013 2012 2011 2010

Actuarially determined contribution 979,592$        938,100$        804,106$        669,480$        615,874$        573,920$        558,760$        738,930$        691,702$        521,866$        

Contributions in relation to the actuarially 

    determined contribution 1,044,406       987,043          817,671          730,357          665,353          665,412          734,408          700,017          529,766          426,813          

Contribution Deficiency (Excess) (64,814)$        (48,943)$        (13,565)$        (60,877)$        (49,479)$        (91,492)$        (175,648)$      38,913$          161,936$        95,053$          

Covered employee payroll 2,036,242$     2,055,187$     2,030,064$     1,882,651$     1,887,054$     1,888,677$     1,772,626$     1,724,222$     1,756,393$     1,695,983$     

Contributions as a percentage of covered employee payroll 51.29% 48.03% 40.28% 38.79% 35.26% 35.23% 41.43% 40.60% 30.16% 25.17%

Notes to the Required Supplementary Information:

The information is formatted to comply with the requirements of GASB Statement No. 67 & 68.

The information presented was determined as part of the actuarial valuation as of April 30

of the prior fiscal year.  Methods and assumptions used to determine contribution rates

are as follows:  

Actuarial cost method Projected unit credit in 2019; Entry-age normal in 2018; projected unit credit from 2013-2017; entry-age normal 2010-2012

Amortization method Level percentage of pay, closed for 2019; straight line in 2018; level percentage of pay, closed for 2010-2017

Remaining amortization period 24 years (The funding schedule was reset to end in 2040 in 2011.)

Asset valuation method 5-Year smoothed market value

Inflation 2.5% from 2015-2019; 3% from 2010-2014

Salary increases 5.50% in 2019; 4%-22.52% in 2018; 5.5% compounded annually, including inflation from 2010-2017

Investment rate of return 7.50% in 2019; 6.75% in 2018; 7.5% including inflation from 2010-2017

Retirement age See the Notes to the Financial Statements

Mortality RP-2014 Mortality Table (BCHA) projected to 2017 using Improvement Scale MP-2016 was used in 2019;

  the RP-2014 study, with blue collar adjustment and improved generationally using MP-2016 improvement rates were used in 2018;

the RP-2014 projected to 2017 was used 2016-2017;

the RP-2000 Mortality Table (BCA, +1M, -4F, 2x>105) was used from 2013-2015;

the 1971 GAM Mortality Table was used from 2010-2012.

CITY OF CHARLESTON, ILLINOIS

REQUIRED SUPPLEMENTARY INFORMATION

SCHEDULE OF EMPLOYER CONTRIBUTIONS

POLICE PENSION FUND

April 30, 2019

97



2019 2018 2017 2016 2015

Firefighters' Pension Fund:

Annual money-weighted rate of return,

net of investment expense 5.41% 5.20% 7.93% -1.80% 7.18%

Police Pension Fund:

Annual money-weighted rate of return,

net of investment expense 9.34% 6.05% 6.53% -1.90% 6.78%

April 30, 2019

98

CITY OF CHARLESTON, ILLINOIS

REQUIRED SUPPLEMENTARY INFORMATION

SCHEDULE OF INVESTMENT RETURNS

PENSION TRUST FUNDS



 

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

COMBINING STATEMENTS AND INDIVIDUAL FUND STATEMENTS 

 



 Drug  Tax  Total

Motor  Traffic  Increment  Recreational  Playground Debt Non-Major

Fuel Tax  Prevention  Financing  Land  and Recreation Service Governmental

 Fund  Fund  Fund  Fund  Fund  Fund Funds

 ASSETS 

 Cash deposits 270,002$          3,881$              99,414$            -$                      142,890$          19,173$            535,360$          

 Investments 14                     -                        -                        14,526              -                        -                        14,540              

 Receivables:

 Property taxes -                        -                        -                        -                        177,479            576,235            753,714            

 Other -                        -                        -                        -                        10,765              -                        10,765              

 Customers -                        -                        -                        -                        3,956                -                        3,956                

 Due from other governmental agencies 48,391              101                   -                        -                        -                        -                        48,492              

 Restricted assets:

 Cash deposits -                        643                   -                        -                        -                        -                        643                   

 Inventory 60,116              -                        -                        -                        -                        -                        60,116              

 Total Assets 378,523$          4,625$              99,414$            14,526$            335,090$          595,408$          1,427,586$       

 LIABILITIES 

 Accounts payable 16,027$            -$                      10,000$            -$                      8,278$              -$                      34,305$            

 Accrued wages 1,500                -                        -                        -                        11,847              -                        13,347              

 Due to other funds 140,764            -                        -                        -                        -                        -                        140,764            

 Total liabilities               158,291            -                        10,000              -                        20,125              -                        188,416            

DEFERRED INFLOWS OF RESOURCES

 Unavailable miscellaneous revenue -                        -                        -                        -                        32,225              -                        32,225              

 Unavailable property tax revenue -                        -                        -                        -                        177,479            576,235            753,714            

 Total deferred inflows of resources -                        -                        -                        -                        209,704            576,235            785,939            

FUND BALANCE

Nonspendable 60,116              -                        -                        -                        -                        -                        60,116              

Restricted for:

Public safety -                        4,625                -                        -                        -                        -                        4,625                

Highways and streets 160,116            -                        -                        -                        -                        -                        160,116            

Culture and recreation -                        -                        -                        14,526              -                        -                        14,526              

Economic development and assistance -                        -                        89,414              -                        -                        -                        89,414              

Debt service -                        -                        -                        -                        -                        19,173              19,173              

Committed for:

Culture and recreation -                        -                        -                        -                        105,261            -                        105,261            

 Total fund balance 220,232            4,625                89,414              14,526              105,261            19,173              453,231            

Total Liabilities, Deferred Inflows 

 of Resources, and Fund Balance 378,523$          4,625$              99,414$            14,526$            335,090$          595,408$          1,427,586$       

CITY OF CHARLESTON, ILLINOIS

COMBINING BALANCE SHEET 

NON-MAJOR GOVERNMENTAL FUNDS

April 30, 2019

99



 Drug  Tax Total

Motor  Traffic  Increment  Recreational  Playground Debt Non-Major

Fuel Tax  Prevention  Financing  Land  and Recreation Service Governmental

 Fund  Fund  Fund  Fund  Fund  Fund Funds

 Revenues: 

 Property taxes -$                      -$                      189,552$          -$                      173,544$          557,532$          920,628$          

 Mobile home privilege tax -                        -                        -                        -                        249                   800                   1,049                

 Other governmental agencies 554,349            -                        -                        -                        -                        -                        554,349            

 Licenses, permits and fees -                        -                        -                        -                        357,316            -                        357,316            

 Interest income 2                       148                   336                   -                        1,059                1,029                2,574                

 Private donations and contributions -                        -                        -                        -                        27,324              -                        27,324              

 Net increase (decrease) in fair value

 of investments -                        -                        -                        386                   -                        -                        386                   

Miscellaneous income 17,321              5,720                -                        -                        5,847                -                        28,888              

 Total revenues 571,672            5,868                189,888            386                   565,339            559,361            1,892,514         

    

 Expenditures: 

 Public safety -                        3,739                -                        -                        -                        -                        3,739                

 Highways and streets 354,180            -                        -                        -                        -                        -                        354,180            

 Culture and recreation -                        -                        -                        -                        579,515            -                        579,515            

 Economic development and assistance -                        -                        164,009            -                        -                        -                        164,009            

 Debt service: 

 Principal -                        -                        -                        -                        -                        610,000            610,000            

 Interest  -                        -                        -                        -                        -                        86,488              86,488              

 Capital outlay 198,759            -                        -                        -                        -                        -                        198,759            

 Total expenditures 552,939            3,739                164,009            -                        579,515            696,488            1,996,690         

 Excess of revenues over (under) expenditures 18,733              2,129                25,879              386                   (14,176)             (137,127)           (104,176)           

 Other Financing Sources (Uses): 

 Transfers in -                        -                        -                        -                        20,000              138,409            158,409            

 Transfers out (150,000)           (12,000)             -                        -                        -                        -                        (162,000)           

Total other financing sources (uses) (150,000)           (12,000)             -                        -                        20,000              138,409            (3,591)               

 Net change in fund balance (131,267)           (9,871)               25,879              386                   5,824                1,282                (107,767)           

 Fund balance, beginning of year 351,499            14,496              63,535              14,140              99,437              17,891              560,998            

 Fund Balance, End of Year 220,232$          4,625$              89,414$            14,526$            105,261$          19,173$            453,231$          

For the Year Ended April 30, 2019

100

CITY OF CHARLESTON, ILLINOIS

COMBINING STATEMENT OF REVENUES, EXPENDITURES AND 

CHANGES IN FUND BALANCE

NON-MAJOR GOVERNMENTAL FUNDS 



Positive

Original Final (Negative)

 Budget  Budget  Actual Final Budget

 Revenues: 

 Motor fuel tax allotments 562,329$          562,329$          554,349$          (7,980)$             

 Interest income -                        -                        2                       2                       

 Contingencies 4,500                4,500                17,321              12,821              

 Total revenues 566,829            566,829            571,672            4,843                

 Expenditures:

   Highways and Streets: 

 Personnel services 36,831              36,831              37,523              (692)                  

 Commodities 80,000              80,000              75,465              4,535                

 Contractual services 21,000              21,000              18,681              2,319                

 Non-capitalized capital outlay 447,500            447,500            222,511            224,989            

585,331            585,331            354,180            231,151            

   Capital Outlay: -                        -                        198,759            (198,759)           

 Total expenditures 585,331            585,331            552,939            32,392              

 Excess of revenues

   over (under) expenditures (18,502)             (18,502)             18,733              37,235              

 Other Financing Sources (Uses): 

 Transfers out (85,000)             (215,000)           (150,000)           65,000              

 Net change in fund balance (103,502)$         (233,502)$         (131,267)           102,235$          

 Fund balance, beginning of year 351,499            

 Fund Balance, End of Year 220,232$          

101

For the Year Ended April 30, 2019

CITY OF CHARLESTON, ILLINOIS

MOTOR FUEL TAX FUND

STATEMENT OF REVENUES, EXPENDITURES AND CHANGE

IN FUND BALANCE - BUDGET (GAAP BASIS) AND ACTUAL



Positive

Original Final (Negative)

 Budget  Budget  Actual Final Budget

 Revenues: 

 Interest income 35$                   35$                   148$                 113$                 

 Offender payments 1,500                6,500                4,220                (2,280)               

 Miscellaneous income -                        -                        1,500                1,500                

 Total revenues 1,535                6,535                5,868                (667)                  

 Expenditures:

   Public Safety: 

 Commodities 500                   500                   739                   (239)                  

 Contractual services 1,000                6,000                3,000                3,000                

       Total expenditures 1,500                6,500                3,739                2,761                

 Excess of revenues 

   over (under) expenditures 35                     35                     2,129                2,094                

 Other Financing Sources (Uses):

 Transfers out (12,000)             (12,000)             (12,000)             -                        

 Net change in fund balance (11,965)$           (11,965)$           (9,871)               2,094$              

               

 Fund balance, beginning of year 14,496              

 Fund Balance, End of Year 4,625$              

For the Year Ended April 30, 2019

CITY OF CHARLESTON, ILLINOIS

DRUG TRAFFIC PREVENTION FUND

STATEMENT OF REVENUES, EXPENDITURES AND CHANGE

IN FUND BALANCE - BUDGET (GAAP BASIS) AND ACTUAL

102



Positive

Original Final (Negative)

 Budget  Budget  Actual Final Budget

Revenues:

 Property taxes 164,000$          189,500$          189,552$          52$                   

 Interest income 100                   100                   336                   236                   

 Total revenues 164,100            189,600            189,888            288                   

Expenditures:

  Economic Development and Assistance:

Contractual services:

Audit and accounting services 650                   650                   600                   50                     

Other consulting services 650                   650                   650                   -                        

1,300                1,300                1,250                50                     

 

 Capital outlay:

 Rebate to taxing bodies 32,800              37,800              37,910              (110)                  

 TIF grants 70,000              135,000            124,849            10,151              

 TIF public improvements 20,000              25,000              -                        25,000              

122,800            197,800            162,759            35,041              

 

   Total expenditures 124,100            199,100            164,009            35,091              

 

 Net change in fund balance 40,000$            (9,500)$             25,879              35,379$            

 Fund balance, beginning of year 63,535              

 Fund Balance, End of Year 89,414$            

For the Year Ended April 30, 2019

CITY OF CHARLESTON, ILLINOIS

TAX INCREMENT FINANCING FUND

STATEMENT OF REVENUES, EXPENDITURES AND CHANGE

IN FUND BALANCE - BUDGET (GAAP BASIS) AND ACTUAL

103



Positive

Original Final (Negative)

 Budget  Budget  Actual Final Budget

 Revenues: 

 Net increase (decrease) in fair

  value of investments 50$                   50$                   386$                 336$                 

Expenditures:

None -                        -                        -                        -                        

Net change in fund balance 50$                   50$                   386                   336$                 

Fund balance, beginning of year 14,140              

Fund Balance, End of Year 14,526$            

For the Year Ended April 30, 2019

CITY OF CHARLESTON, ILLINOIS

RECREATIONAL LAND FUND

STATEMENT OF REVENUES, EXPENDITURES AND CHANGE

IN FUND BALANCE - BUDGET (GAAP BASIS) AND ACTUAL

104



Positive

Original Final (Negative)

 Budget  Budget  Actual Final Budget

 Revenues: 

 Property taxes 174,728$        174,728$           173,544$           (1,184)$              

 Mobile home taxes 260                 260                    249                    (11)                     

 Rentals 5,500              5,500                 2,226                 (3,274)                

 Recreation programs fees 228,400          248,400             261,171             12,771               

 Concessions 2,600              2,600                 2,513                 (87)                     

 Brochure advertising 2,300              2,300                 2,450                 150                    

 Interest income 300                 300                    1,059                 759                    

  Private donations and contributions 24,500            24,500               21,380               (3,120)                

Program sponsors 8,000              8,000                 5,944                 (2,056)                

 Swimming pool 103,840          103,840             88,956               -                         

 Miscellaneous income 5,025              5,025                 5,847                 822                    

 Total revenues 555,453          575,453             565,339             (10,114)              

Expenditures:

 Culture and Recreation: 

 Recreation programs 379,026          399,026             393,733             5,293                 

 Swimming pool 196,427          196,427             185,782             10,645               

 Total expenditures 575,453          595,453             579,515             15,938               

   

 Excess of revenues over

(under) expenditures (20,000)          (20,000)              (14,176)              5,824                 

 Other Financing Sources (Uses): 

 Transfers in 20,000            20,000               20,000               -                         

Net change in fund balance -$                -$                   5,824                 5,824$               

Fund balance, beginning of year 99,437               

Fund Balance, End of Year 105,261$           

105

CITY OF CHARLESTON, ILLINOIS

PLAYGROUND AND RECREATION FUND

STATEMENT OF REVENUES, EXPENDITURES AND CHANGE

For the Year Ended April 30, 2019

IN FUND BALANCE - BUDGET (GAAP BASIS) AND ACTUAL



Positive

Original Final (Negative)

 Budget  Budget  Actual Final Budget

 Revenues: 

 Property taxes 557,468$          557,468$          557,532$          64$                   

Mobile home taxes 750                   750                   800                   50                     

 Interest income -                        500                   1,029                529                   

 Total revenues 558,218            558,718            559,361            643                   

 Expenditures:

 Debt service: 

 Principal 610,000            610,000            610,000            -                        

 Interest  86,443              86,943              86,488              455                   

       Total expenditures 696,443            696,943            696,488            455                   

 Excess of revenues over

(under) expenditures (138,225)           (138,225)           (137,127)           1,098                

 Other Financing Sources (Uses): 

 Transfers in 138,225            138,225            138,409            184                   

 Net change in fund balance -$                      -$                      1,282                1,282$              

               

 Fund balance, beginning of year 17,891              

 Fund Balance, End of Year 19,173$            

CITY OF CHARLESTON, ILLINOIS

STATEMENT OF REVENUES, EXPENDITURES AND CHANGE

IN FUND BALANCE - BUDGET (GAAP BASIS) AND ACTUAL

DEBT SERVICE FUND

For the Year Ended April 30, 2019

106



    Total

Non-Major

 Firefighters'  Police Pension

 Pension  Pension Trust

 Fund  Fund Funds

 ASSETS 

 Cash 585,427$           122,051$           707,478$           

 Receivables: 

 Interest 38,077               28,234               66,311               

 Due from primary government 24,805               23,687               48,492               

 Total receivables 62,882               51,921               114,803             

 Investments, at fair value:

 Federal government obligations 2,302,973          1,866,395          4,169,368          

 Mutual funds 8,923,292          9,208,086          18,131,378        

 Corporate bonds 2,031,558          1,307,865          3,339,423          

 Certificates of deposit -                         660,558             660,558             

 Total investments 13,257,823        13,042,904        26,300,727        

 Total assets 13,906,132        13,216,876        27,123,008        

 LIABILITIES 

 Accounts payable 3,645                 991                    4,636                 

NET POSITION

 Held in Trust for Pension Benefits 13,902,487$      13,215,885$      27,118,372$      

CITY OF CHARLESTON, ILLINOIS

COMBINING STATEMENT OF NET POSITION

NON-MAJOR PENSION TRUST FUNDS

April 30, 2019

107



    Total

Non-Major

 Firefighters'  Police Pension

 Pension  Pension Trust

 Fund  Fund Funds

 Additions: 

 Contributions: 

 Employer 1,108,429$        1,044,406$        2,152,835$        

 Plan members 218,125             202,203             420,328             

 Total contributions 1,326,554          1,246,609          2,573,163          

 Investment Income: 

 Net appreciation (depreciation) 

   in fair value of investments 316,020             789,611             1,105,631          

 Interest 151,041             122,063             273,104             

 Dividends and capital gain distributions 231,893             281,009             512,902             

698,954             1,192,683          1,891,637          

 Less investment expense (36,363)              (19,068)              (55,431)              

 Net investment income 662,591             1,173,615          1,836,206          

 Other additions 471                    424                    895                    

Total additions 1,989,616          2,420,648          4,410,264          

 Deductions: 

 Benefits 1,725,417          1,631,985          3,357,402          

 Refunds of contributions 4,732                 17,897               22,629               

 Administration expenses 21,055               29,230               50,285               

Total deductions 1,751,204          1,679,112          3,430,316          

Change in net position 238,412             741,536             979,948             

 Net position, beginning of year 13,664,075        12,474,349        26,138,424        

 Net Position, End of Year 13,902,487$      13,215,885$      27,118,372$      

CITY OF CHARLESTON, ILLINOIS

COMBINING STATEMENT OF CHANGES IN

NET POSITION - NON-MAJOR PENSION TRUST FUNDS

For the Year Ended April 30, 2019

108



Balance Balance

4/30/2018  Receipts  Disbursements 4/30/2019

ASSETS

Cash 216,495$          269,972$          241,231$          245,236$          

Investments 4,196                114                   -                        4,310                

Total Assets 220,691$          270,086$          241,231$          249,546$          

LIABILITIES

Amounts due to affiliate organizations:

Girl's softball 12,584$            7,396$              12,461$            7,519$              

Boy's baseball 14,348              45,108              23,012              36,444              

Boy's baseball payroll 10,017              21,001              15,000              16,018              

Penguins swim club 10,630              2,318                2,740                10,208              

5th quarter 1,228                2                       329                   901                   

Wrestling club 4,183                1                       2,466                1,718                

Dog activity club 22,664              4,310                1,577                25,397              

Boy's baseball concessions 18,653              29,945              35,062              13,536              

Community band memorial fund 10,311              2,663                9,054                3,920                

Charleston windrunners club 669                   1                       2                       668                   

Officials payroll account 4,177                9,882                10,410              3,649                

Selfless volleyball academy 1,569                5,590                6,579                580                   

Junior football league 47,510              57,875              45,314              60,071              

Red, white & blue days 37,815              47,683              49,900              35,598              

Christmas in the heart of Charleston 3,963                4,520                4,169                4,314                

Tree commission 332                   250                   75                     507                   

Charleston youth soccer program 20,038              31,541              23,081              28,498              

Total Amount Due to 

  Affiliate Organizations 220,691$          270,086$          241,231$          249,546$          

CITY OF CHARLESTON, ILLINOIS

COMBINING STATEMENT OF CHANGES IN ASSETS

AND LIABILITIES - PLAYGROUND AND RECREATION AFFILIATE FUNDS

For the Year Ended April 30, 2019

109



 

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

OTHER INFORMATION 

 



Operating Revenues:

Sewer service charges 2,877,319$       

Miscellaneous 33,945              

2,911,264         

Operating Expenses:

Information technology 25,575              

City garage 46,131              

Utility department 429,531            

Waste water treatment plant 757,464            

Accounting 190,182            

Employee benefits 181,299            

Judgment 69,925              

Depreciation 672,474            

2,372,580         

Net Operating Income 538,685$          

CITY OF CHARLESTON, ILLINOIS

SCHEDULE OF OPERATING REVENUES AND EXPENSES

For the Year Ended April 30, 2019

110

OF THE WASTE WATER TREATMENT PLANT



Operating Revenues:

Water service charges 2,877,319$       

Miscellaneous 23,201              

2,900,520         

Operating Expenses:

Information technology 25,575              

City garage 46,131              

Utility department 429,531            

Water treatment plant 975,038            

Accounting 190,182            

Employee benefits 181,299            

Judgment 69,925              

Depreciation 672,474            

2,590,154         

Net Operating Income 310,367$          

CITY OF CHARLESTON, ILLINOIS

SCHEDULE OF OPERATING REVENUES AND EXPENSES

For the Year Ended April 30, 2019

111

OF THE WATER TREATMENT PLANT



2019 2018 2019 2018 2019 2018 2019 2018 2019 2018

 May 7,003                  7,035                  42,880                45,200                39,426                  39,596                  30,918                30,076                71,375                168,036              

 June 7,014                  7,033                  40,706                44,614                37,451                  38,653                  32,937                31,675                112,356              73,164                

 July 7,003                  7,013                  45,600                47,095                41,153                  42,075                  31,329                31,903                57,757                64,266                

 August 7,064                  7,135                  47,000                47,272                42,335                  42,848                  33,787                33,454                62,227                50,823                

 September 7,018                  7,024                  44,610                50,070                41,595                  44,621                  35,958                35,414                70,834                43,038                

 October 7,003                  6,990                  42,398                45,754                39,699                  40,657                  32,910                34,186                65,355                61,718                

 November 7,009                  6,987                  38,600                41,255                36,106                  37,249                  31,545                32,130                86,919                60,422                

 December 6,972                  6,969                  38,100                42,308                35,688                  37,922                  29,478                27,969                83,636                48,069                

 January 6,974                  6,984                  40,087                48,195                37,197                  43,717                  29,002                30,549                127,821              59,007                

 February 6,940                  4,990                  38,126                40,070                35,644                  36,133                  30,815                22,297                113,542              85,227                

 March 6,936                  6,942                  46,423                41,141                43,055                  36,889                  28,014                27,113                128,507              126,417              

 April 6,961                  6,978                  38,519                41,270                36,803                  37,056                  29,991                36,781                146,437              123,352              

83,897                82,080                503,049              534,244              466,152                477,416                376,684              373,547              1,126,766           963,539              

 This unaudited schedule was prepared from information supplied by Water Utility personnel from available records. 

 Water Sales Billed to 

 Customers (1,000 Gallons) 

 Year Ended April 30 

CITY OF CHARLESTON, ILLINOIS

WATER AND SEWER FUND

WATER BILLS, WATER PUMPED AND WATER SALES

 Year Ended April 30 

 Rendered Customers 

 No. of Bills 

112

 Year Ended April 30 

 at the Wastewater Plant 

 Year Ended April 30 

 Treated Water Pumped to 

 City (1,000 Gallons) 

 Year Ended April 30 

 1,000 Gallons Received  Raw Water Pumped for 

 Processing (1,000 Gallons) 



WATER AND SEWER SERVICE - IN CORPORATE LIMITS

(Excluding Eastern Illinois University)

First 1,000 gallons     14.75$  14.18$  13.64$  13.18$  12.73$  

Next 9,000 gallons         14.75 Per M 14.18 Per M 13.64 Per M 13.18 Per M 12.73 Per M

Over 10,000 gallons         14.19   "    " 13.64   "    " 13.12   "    " 12.68   "    " 12.25   "    "

WATER SERVICE ONLY - IN CORPORATE LIMITS

First 1,000 gallons        13.41$  12.76$  12.35$  11.93$  11.53$  

Next 9,000 gallons         13.41 Per M 12.76 Per M 12.35 Per M 11.93 Per M 11.53 Per M 

Over 10,000 gallons 12.89   "    " 12.25   "    " 11.35   "    " 10.97   "    " 10.60   "    "

WATER SERVICE ONLY - OUTSIDE

First 1,000 gallons       26.82$  25.52$  24.70$  23.86$  23.06$  

Next 9,000 gallons        26.82 Per M 25.52 Per M 24.70 Per M 23.86 Per M 23.06 Per M 

Over 10,000 gallons         25.78   "    " 24.50   "    " 22.70   "    " 21.94   "    " 21.20   "    "

WATER AND SEWER SERVICE - EASTERN ILLINOIS UNIVERSITY

Effective 5-1-14 12.25$  Per M 

Effective 5-1-15 12.68   "    "

Effective 5-1-16 13.12   "    "

Effective 5-1-17 13.64   "    "

Effective 5-1-18 14.19   "    "

Rates effective 5-1-14 by ordinance 14-O-7

Rates effective 5-1-15 by ordinance 15-O-12

Rates effective 5-1-16 by ordinance 16-O-11

Rates effective 5-1-17 by ordinance 17-O-13

Rates effective 5-1-18 by ordinance 18-O-12

Services outside the corporate limits are established as double the amount of rates inside the corporate limits.

A late charge fee of 10% shall be assessed against all delinquent water and/or sewer bills.  Bills are delinquent

if not paid 15 days after billing date.  Water service shall be discontinued for any customer whose bill

is 10 days past due.

CITY OF CHARLESTON, ILLINOIS

WATER AND SEWER FUND

COMBINED WATER AND SEWERAGE SERVICE RATES - MONTHLY

April 30, 2019

5-1-14 to5-1-15 to5-1-16 to5-1-17 to

 Rates Effective 

4-30-18

113

4-30-154-30-164-30-17

After

5-1-18



2019 2018 2017

 Assessed Valuation 187,968,000$     189,148,721$     187,001,494$     

 Statutory debt limitation (8.625% of assessed valuation) 16,212,240$       16,314,077$       16,128,879$       

 Total Debt: 

 General obligation debt: 

 Bonds 5,905,000           7,085,000           8,220,000           

 Notes payable 4,931,495           5,714,821           6,382,135           

10,836,495         12,799,821         14,602,135         

Less bonds exempt from debt limitation computation (2,450,000)         (3,020,000)         (3,575,000)         

8,386,495           9,779,821           11,027,135         

 Legal Debt Margin 7,825,745$         6,534,256$         5,101,744$         

114

CITY OF CHARLESTON, ILLINOIS

LEGAL DEBT MARGIN

April 30, 2019



2018 2017 2016

Assessed Valuation 187,968,000$     189,148,721$     187,001,494$     

Tax Rates:

General corporate 0.00048              0.01966              0.00047              

IMRF 0.03478              0.15129              0.16056              

Fire protection 0.00053              0.05222              0.05233              

Firemen's pension 0.74415              0.54326              0.53656              

Police protection 0.00053              0.05222              0.05233              

Police pension 0.70990              0.51148              0.49084              

Library 0.20865              0.20573              0.20616              

Garbage 0.00053              0.00278              0.00278              

Audit 0.00053              0.00718              0.00721              

Judgment 0.25516              0.25693              0.23903              

Street lighting 0.00053              0.04938              0.04893              

Playground and recreation 0.09442              0.09266              0.09286              

Emergency services 0.00053              0.00053              0.00053              

Social security 0.14353              0.12862              0.13125              

Ambulance service 0.00053              0.04439              0.04448              

General obligation bonds (Library series) 0.30656              0.29768              0.29067              

Total 2.50134              2.41601              2.35699              

115

Tax Levy Year

CITY OF CHARLESTON, ILLINOIS

ASSESSED VALUATION, TAX RATES, TAXES EXTENDED AND COLLECTED



2018 2017 2016

Taxes Extended:

General corporate 902$                   37,187$              879$                   

Street and bridge * 139,570              139,105              138,026              

IMRF 65,375                286,163              300,250              

Fire protection 996                     98,773                97,858                

Firemen's pension 1,398,765           1,027,569           1,003,376           

Police protection 996                     98,773                97,858                

Police pension 1,334,385           967,458              917,878              

Library 392,195              389,136              385,522              

Garbage 996                     5,258                  5,199                  

Audit 996                     13,581                13,483                

Judgment 479,619              485,980              446,990              

Street lighting 996                     93,402                91,500                

Playground and recreation 177,480              175,265              173,650              

Emergency services 996                     1,003                  991                     

Social security 269,791              243,283              245,439              

Ambulance service 996                     83,963                83,178                

General obligation bonds (Library series) 576,235              563,058              543,557              

Total 4,841,289$         4,708,957$         4,545,634$         

Net Taxes Collected:

Municipal levy 4,528,640$         4,395,612$         

City's share of township road and bridge 137,811              137,614              

Total 4,666,451$         4,533,226$         

Percent Collected 99.10% 99.73%

Net Taxes Collected:

Tax Increment Finance 189,552$            163,397$            

*  Includes City share of township road and bridge tax.

 

116

CITY OF CHARLESTON, ILLINOIS

ASSESSED VALUATION, TAX RATES, TAXES EXTENDED AND COLLECTED (Continued)

Tax Levy Year


	12251.008 Charleston WWTF Project Plan REV1 - Steve Version.pdf
	Cover
	Table of Contents
	1.  Executive Summary
	2.  Introduction
	3.  Project Planning Area
	4.  Existing Conditions
	5.  Part A - Solids Handling Upgrades
	6.  Part B - Biological Phos. Removal
	7.  Recommended Improvements
	Appendix A - Current NPDES Permit
	Appendix B - Environmental Sign-offs
	IDNR Wetlands + Endang. Species
	SHPO Correspondence 

	Appendix C - Existing Plant Flow Diagrams
	Appendix D - Cost Opinion - Solids Handling
	Appendix E - Cost Opinion - Bio-P Removal

	April 30, 2019 Audit.pdf
	FS.19
	New Copy of Financial Statements FY19
	NOTES2019
	FS.19
	New Copy of Financial Statements FY19
	FS.19
	New Copy of Financial Statements FY19
	FS.19
	New Copy of Financial Statements FY19




